T20

(Diesel)

Rider Scrubber
Parts Manual

Foam Scrubbing ~ A W 1 1 A

c € 331506
Rev. 07 (4-2010)
www tennantco.com RO N0

mn



OOOOOW Vaporizer, LPG

Ref Part No. Serial Number Description Qty.
82681 (000000- ) Bracket WIidt, Lpg Mount 1
63810 (000000— Latch Assy, Lpg Tank Mtg, W/Nut 4
51839 (00000 Nut Adjustable, Lpg Tank Mtg 2
4 49263 (00000f— ) Tie, Cable 3
D 82556 (00000D—001039) Bracket, Vaporizer 1
5 54930 ( 1

1.
2.
3.

EN| 4

HOW TO ORDER PARTS - See diagram above

Only use TENNANT Company supplied or equivalent parts. Parts and supplies may be ordered online,
by phone, by fax or by mail.

Follow the steps below to ensure prompt delivery.

(A) Identify the machine model.

(B) Identify the machine serial number from the data plate.

(C) Ensure the proper serial number is used from
the parts list.

. Identify the part number and quantity.

Do not order by page or reference numbers.

Provide your name, company name, customer ID number,
billing and shipping address, phone number and
purchase order number.

Provide detail shipping instructions.

(D) V - identifies an assembly
A - identifies parts included in assembly

Please fill out at time of installation for
future reference.

Model No. -

Serial No. -

Machine Options -

Sales Rep. -

Sales Rep. phone no. -

Customer ID Number -

Installation Date -

Tennant N.V.

Industrielaan 6 5405 AB

P.O. Box 6 5400 AA Uden-The Netherlands
europe@tennantco.com
www.tennantco.com

Specifications and parts are subject to change without notice.

Original Instructions, copyright © 2007 - 2010 TENNANT Company, Printed in The Netherlands




BG

KAK OA MOPBYBAME YACTU - BuxTe cxemarta no-rope

WM3nonssanTe camo Yyactu, goctaBeHn oT TENNANT unu TexHu ekBuBaneHTu. HactuTte u JOCTaBKUTe MoraTt Aa ce nopbyaT OHNawH,

no TenedoH, hakc unm no nowara.
CnepBaiiTe [ONyNOCOYEHUTE CTHIKK, 3a Aa CU OCUTypuTe 6bp3a 1 ToYHA AOCTaBKa.

1. (A) MocoyeTe moaena Ha mawmHaTa.

2 (B) MocoueTe cepuitHnA HOMep Ha MalwmHaTa oT Tabenkara ¢ TEXHUHECKUTE AaHHU.
3. (C) YBeperTe ce, 4e CTe M3NoN3Banu TOYHNA CEPUEH HOMEP OT CNMCbHKa € 4acTu.
4

MocoyBa HOMepa Ha YacTTa U Kon4ecTBoTo. He nopbysainTe Yactu
criope/i cTpaHuuarta unm peepeHTHUTe Homepa.

5. MocoyeTe cBOETO UME, HAMMEHOBAHNETO Ha cbmpmaTa, KINIMEHTCKUA

HOMep, agpeca 3a nosy4yaBaHe Ha cMeTKarta n goctaBkarta, Te/l.HOMep 1 HoMepa Ha nopbykarta.

6. MocoyeTe NoApobHN MHCTPYKLUMK 3a AocTaBKaTa.

(D) V - Noco4Ba Ha4uH Ha MOHTaX
A - nocoyBa yacTuTe, BKIOYEHU B MOHTaXa

Mons, nonbnHeTe No BpemMe Ha MOHTa)ka 3a 6baella cnpaBka.

Mogen 3 -

CepueH 3 -

Onuun Ha mawmHaTa -

Tbproscku npeacTasuTen -

Ten. 3 Ha THpr. NnpeacTaBuTen -

KnneHtckn 3 -

[laTta Ha MOHTax -

cz

OBJEDNAVANI DIiLU - Viz schéma vyse.

telefonem, faxem nebo postou.
Aby bylo zajisténo rychlé dodani, postupujte podle krokl uvedenych nize.
1. (A) Zjistéte model stroje.
2 (B) Zjistéte sériové Cislo stroje z vyrobniho Stitku.
3.  (C) Poutzijte spravné sériové ¢islo ze seznamu dild.
4

Urcete Cislo a mnozstvi dilG.
Neobjednavejte podle stran nebo referenénich &isel.

5. Uvedte jméno, nézev spolecnosti, €islo ID zakaznika, fakturacni a
dodaci adresu, telefonni &islo a ¢islo objednavky.

6.  Uvedte podrobné pokyny pro dodani.

Pouzivejte pouze dily dodané spole¢nosti TENNANT Company nebo jim odpovidajici. Dily a material Ize objednat online,

Vypliite béhem sestavovani pro budouci potiebu.

Cislo modelu -

Sériové &islo -

Doplnky zafizeni -

Obchodni zastupce -

(D) V - oznacuje sestavu
A - oznacuje dily v sestavé

Tel. &. obchodniho zastupce -

Cislo ID zakaznika -

Datum instalace -

DE

BESTELLEN VON ERSATZTEILEN - Siehe oben stehendes Diagramm.

Verwenden Sie nur von TENNANT gelieferte oder gleichwertige Ersatzteile. Ersatz- und VerschleiBteile kénnen online, telefonisch, per Fax oder per E-Mail bestellt werden.

Befolgen Sie fiir eine umgehende Lieferung die folgenden Schritte.
1. (A) Geben Sie das Modell der Maschine an.

(B) Geben Sie die Seriennummer der Maschine an (auf dem Datenaufkleber).

2
3.  (C) Achten Sie darauf, dass die richtigen Seriennummer aus der Ersatzteilliste verwendet wird.
4

Geben Sie die Ersatzteilnummer und die Menge an.
Bestellen Sie nicht nach Seitenzahl oder Referenznummern.

5. Geben Sie lhren Namen, den Firmennamen, die Kundennummer,
die Rechnungs- und Lieferadresse, die Telefonnummer und die Einkaufsauftragsnummer an.

6. Erteilen Sie genaue Versandanweisungen.

(D) V - steht flr eine Einheit
A - steht flr Einzelteile einer Einheit

Bitte bei der Inbetriebnahme als Referenzangabe ausfiillen.

Modellinr. -

Seriennr. -

Maschinenoptionen -

Verkéufer -

Telefonnummer des Verkaufers -

Kundennummer -

Installationsdatum -

DK

BESTILLING AF RESERVEDELE - Se ovenstéende tabel.

Brug kun reservedele, der er fremstillet af TENNANT, eller dele af tilsvarende kvalitet. Reservedele og tilbeher kan bestilles online, pr. telefon, pr. fax eller pr. brev.

Folg nedenstéende trin for at sikre hurtig levering.
1. (A) Identificér maskinmodellen.
(B) Identificér maskinens serienummer pa datameerkaten.
(C) Kontrollér, at det rigtige serienummer bruges i reservedelslisten.

Identificér reservedelsnummeret og antallet. Bestil ikke efter side- eller referencenumre.

ol S

Angiv dit navn, firmanavn, kunde-id-nummer, faktureringsadresse
og leveringsadresse, telefonnummer og indkebsordrenummer.

6.  Angiv detaljerede instruktioner til forsendelse.

(D) V - identificerer en enhed
A - identificerer reservedele i en enhed

Udfyld venligst pa installationstidspunktet til fremtidig brug.

Modelnr. -

Serienr. -

Maskinekstraudstyr -

Salgskonsulent. -

Salgskonsulentens tif. -

Kunde-id-nr. -

Installationsdato -




EE

KUIDAS VARUOSI TELLIDA - Vaadale alltoodud joonist.

Kasutage ainult TENNANT Company poolt tamitud v6i samavéaérseid varuosi. Varuosi ja tarvikuid voib tellida Intemetist,
telefoni, faksi voi posti teel.

Kiire kohaletoil ise tagamiseks jargige jargmisi juhiseid.
1. (A) Méarkige masina mudel.
2. (B) Markige andmesildil olev masina seerianumber.
3.  (C) Veenduge, et olete valinud varuosade loendist 6ige seerianumbri.
4. Markige varuosa number ja kogus. Arge tellige lehekiilje- vi viitenumbri alusel.
5.  Markige oma nimi, ettevétte nimi, kliendinumber, arve- ja saatmisaadress,
telefoninumber ja ostutellimuse number.
6. Lisage tapsed saatmisjuhised.

(D) V - tahistab komplekti
A - téhistab komplektis olevaid osi

Palun téitke paigaldamise ajal edaspidiseks viitamiseks.

Mudeli nr -

Seerianr -

Masina valikulised detailid -

Miitigiesindus -

Miitigiesinduse telefoninumber -

Kliendi number -

Paigaldamise kuupéev -

ES

COMO SOLICITAR PIEZAS - Consulte el diagrama anterior.

Utilice sdlo las piezas suministradas por TENNANT Company o piezas equivalentes. Puede solicitar las piezas a través de internet,
por teléfono, por fax o por correo.

Siga los siguientes pasos para que la entrega sea réapida.

1.

2
3.
4

(A) Indique el modelo de maquina.
(B) Indique el nimero de serie de la etiqueta de datos.
(C) Asegurese de que indica el nimero de serie correcto de la lista de piezas.

Indique la cantidad y el nimero de la pieza.
No realice el pedidoindicando el nimero de pagina o el de referencia.

Incluya su nombre, el nombre de la empresa, el ID de cliente,
las direcciones de envio y facturacién, el nimero de teléfono y el nimero del pedido de compra.

Facilite instrucciones de envio.

(D) V - identifica un conjunto
A - identifica piezas de un conjunto

Rellene estos datos cuando realice la instalacion para utilizarlos

como referencia en el futuro.

N¢ modelo -

N¢ serie -

Opciones de la maquina -

Vendedor -

Ne teléfono vendedor -

Ne¢ cliente -

Fecha de instalacion -

Fl

KUINKA VARAOSIA TILATAAN - katso kuvaa ylla.

Kayta ainoastaan TENNANTIN toimittamia tai niitd vastaavia varaosia. Voit tilata varaosia ja tarvikkeita internetista,
puhelimitse, faksilla tai sdhkdpostilla.

Noudata seuraavia ohjeita tdsmallisen toimituksen varmistamiseksi.

1.

o H> DN

(A) Katso koneen malli.

(B) IKatso koneen sarjanumero sen tunnustarrasta.

(C) Varmista, etté osaluettelosta, etté kaytat oikeaa sarjanumeroa.

Katso osanumero ja kappalemaara. Al tilaa ilmoittamalla sivu- tai viitenumeroita.

limoita nimesi, yrityksesi nimi, asiakasnumero, laskutus- ja
toimitusosoite, puhelinnumero ja ostotilauksen numero.

limoita yksityiskohtaiset toimitusosoitteet.

(D) V - tarkoittaa kokoonpanoa
A - tarkoittaa kokoonpanoon sisaltyvia osia

Ole hyva ja tayta ottaessasi koneen kayttoon

myohempia tarpeita varten.

Mallinumero -

Sarjanumero -

Koneen lisévarusteet -

Myyntiedustaja -

Myyntiedustajan puhelinnumero -

Asiakasnumero -

Asennuspaiva -

FR

COMMENT COMMANDER DES PIECES DETACHEES - Voir le schéma ci-dessus.

Utilisez uniquement des piéces fournies par la société TENNANT ou équivalentes. Les piéces et fournitures

courrier.

Suivez les étapes ci-dessous pour assurer une livraison rapide.

1.

o H DN

(A) Identifiez le modéle de la machine.
(B) Identifiez le numéro de série de la machine, a partir de I'étiquette signalétique.

(C) Assurez-vous que le numéro de série correct est utilisé a partir de la liste de pieces détachées.

Identifiez le numéro de piéce et la quantité. Ne commandez pas par page ou numéros de référence.

Fournissez votre nom, le nom de votre société, votre numéro d’identification de client, I'adresse
de facturation et d’expédition, le numéro de téléphone et le numéro du bon de commande.

Fournissez des instructions d’expédition détaillées.

(D) V - identifie un assemblage
A - identifie les piéces composant I'assemblage

peuvent étre commandées en ligne, par téléphone, fax, ou par

A remplir au moment de I'installation a titre de référence.

N¢ du modeéle -

Ne de série -

Options de la machine -

Agent commercial -

Ne tél. de I'agent commercial -

Numéro d’identification client -

Date d'installation -




GR

TPOMOZ MAPAITEAIAZ ANTAAAAKTIKQN - BA. mapanavw diaypappa.

Xpnotporotote pOvo avTarAakTika riapexopeva ard tnv TENNANT Company 1) 10odUvapa. Ta avTaAAaKTIKA KAl avaA@oLa propoUv va apayyeA8ouUv online,

TNAEGWVIKA, pE GaE 1) TaXUSPOULKA.

AKOAOUBNOTE Ta TIAPAKATW BripaTa yia va eEacdaAioETe TNV £YKALPN AMOCTOAN TOUG.
1. (A) Bpeite TO HOVTEAO pNXaVARATOG.
2. (B) Bpeite ToV 0plBUO OEIPAG TOU UNXAVIHATOG ard TNV £TIKETA OTOLXEIWV.

3. (C) BeBawwbeite OTL XpNOLLOTOLEITAL O OWOTOG APLOOG OELPAG ard
TOV KATAAOYO QVTAAAGKTIK®V.

4. Bpeite KwSIKO AVTAANAKTIKOU Kal ToooTNTa.
Mnv rapayyeAvete Baoet oeAidag 1 apBu®mv avadopdg.

5. A®oTe To 6voua 0ag, Ovoua eTalpeiag, ID (kwdikd) rieAatn, dieUBuvon TIHOAOYNoNg
KAl QrOOTOANG, aptBpd TNAEG®OVOU Kal aplBud EVTOANG TPOpBeLag.

6. A®oTe AemTOHEPEIG TANPOPOPIEG ATTOCTOANG.

(D) V - urnodnAovel unooloTnua
A - uTodNAGVEL TA PEPN TIOU MEpIAaBAvovTal OTO
unooloTnua

MapakaAoUpe CUPTTANPWOTE KATA TV OPA TNG EYKATACTAONG Yia

HeAAOVTIKR avagopa.

Ap. MovTgAou -

Ap. oelpag -

Eruhoyég Mnxavnpuartog -

EKTT. IWANCEWYV -

TnA. EKMPOOMTTIOU TIWANCEWV -

AptBpog meAaTn -

Hpepounvia eykardaotaong -

HU

HOGYAN RENDELJUNK ALKATRESZEKET - Lasd: fenti diagramm.

Kizarolag TENNANT vagy azzal egyenérték( cserealkatrészeket hasznaljon. Az alkatrészeket és anyagokat meg lehet rendelni az Interneten kereszttil, vagy telefonon, faxon és

e-mailben.

A pontos szdllitds érdekében kovesse az alabbi Iépéseket.

(A) Adja meg a gép tipusat.

(B) Az adatcimke alapjan adja meg a gép gyartasi szamat.

(C) Ugyeljen arra, hogy a megfeleld gyartasi szamot vélassza ki az alkatrészlistardl.

> 0 np =

Adja meg a rendelési szamot és a mennyiséget. A rendeléshez ne az oldalszamot vagy a
hivatkozasi szamot hasznalja.

5. Adja meg a nevét, a cége nevét, az ligyfélazonosité szamat,
a szamlazasi és szallitasi cimét, a telefonszamat és a rendelési szamot.

6.  Adjon részletes szallitasi utasitasokat.

(D) V - ajel csomagra utal
A - ajel acsomagban talalhaté alkatrészekre utal

A késdbbi vi k ések érdekél

) Kérjuk,

hogy a rovatokat az els6 lizembehelyezéskor téltse ki.

Tipusszam -

Gyartasi szam. -

A gép felszereltsége -

Kereskedelmi képviseld -

Kereskedelmi képviseld telefonszama -

Ugyfél azonosité szama -

Uzembehelyezés datuma -

COME ORDINARE LE PARTI - Vedere schema precedente.

Utilizzare solo ricambi forniti da TENNANT o equivalenti. Ricambi e forniture possono essere ordinati online, per telefono, via fax o per posta elettronica.

Per ottenere una consegna rapida, seguire i passaggi indicati di seguito.
1. (A) Identificare il modello della macchina.
(B) Identificare il numero di serie della macchina dall’etichetta dei dati.
(C) Utilizzare il numero di serie corretto presente nell’elenco delle parti di ricambio.

Identificare numero di parte e quantita. Non ordinare per numero di pagina o di riferimento.

o H DN

Fornire nome del contatto, nome della societa, numero di ID cliente, indirizzo di fatturazione e
di spedizione, numero di telefono e numero di ordine di acquisto.

6.  Fornire istruzioni dettagliate per la spedizione.

(D) V - identifica un gruppo
A - identifica parti comprese in un gruppo

Compilare il modulo al momento dell’installazione

per poterlo consultare in futuro in caso di necessita.

N. Modello -
N. Serie -

Opzioni della macchina -

Venditore -

Tel. venditore -

Numero ID cliente -

Data di installazione -

LT

KAIP U[JSISAKYTI DALIS - . diagrama vir[Juje.

Naudokite tik "Tennant” kompanijos tiekiamas arba lygiavertes joms dalis. Dalis galite u[Isisakyti internetu, telefonu, faksu bei elektroniniu pa[Jtu.

Kad u[jsakymas b(ito greitai &ykdytas, laikykités i[vardyto taisyklio.

1. (A) Nurodykite ma[jinos modela

2 (B) Norodykite ma[Jinos serijos numerg kurarasite ant duomeng [lymés.
3. (C) /titikinkite, kad nurodomas tikslus serijos numeris i[] dalio sara[Jo.
4

Nurodykite dalies numerair reikiama kieka
Neu[Jsakinékite pagal puslapius ar nuorodos numerius.

5.  Nurodykite savo varda, kompanijos pavadinima, kliento ID numerg
saskaitos i[Jra[lymo ir ve[Jimo adresa, telefono numerair pirkimo
u[Jsakymo numera

6.  Nurodykite i[Jlsamias gabenimo instrukcijas.

(D) V - [Jymi sistema
A - nurodo sistemos dalis

Pra[Jome u[Jpildyti montavimo metu,siekiant gauti informacija

ateityje.

Modelio Nr. -

Serijos Nr. -

Ma(Jinos versija -

Komivoja[Jierius -

Komivoja[Jjieriaus tel. nr. -

Pirkéjo ID numeris -

Sumontavimo data -




Lv

KA PASUTIT REZERVES DETAI AS - Skat. diagrammu iepriek].

izmantojiet tikai TENNANT Company piegadatas vai tam lidzvgrtigas rezerves detaias. Daias un piegadi var pasdtit interneta, pa talruni, pa faksu vai pastu.

Lai nodro[Jinatu savlaicigu piegadi, sekojiet zemak aprakstitajiem soiiem.

> 0 np o

(A) Nosakiet ma[finas modeli.
(B) Nosakiet ma[Jfinas s¢rijas numuru uz tehnisko datu uzlimes.
(C) Parliecinieties, ka tiek uzrakstits attiecigais scrijas numurs no detaiu saraksta.

Nosakiet detaias numuru un skaitu.
Veicot pastitijumus neatsaucieties uz lappu[Ju vai norades numuriem.

Uzrakstiet savu vardu, uzogmuma nosaukumi, klienta identitates numuru,
adresi r¢i ina pies(tiJanai un piegadei un pirkuma pasdtijuma numuru.

Sniedziet detaliz¢tu informéciju par piegadi.

(D) V - nosaka ierici
A - nosaka detaias, kas ir komplekta ar ierici

Veicot uzstadi[Janu, Iiidzam pierakstist attiecigo informaciju

izmanto[Janai turpmak.

Modeia Nr. -

Scrijas Nr. -

Ma[Jinas opcijas -

Pardo[Janas parst. -

Pardo[Janas parst. talr. Nr. -

Klienta numurs -

Uzstadi[Janas datums -

NL

HOE ONDERDELEN TE BESTELLEN - Zie schema hierboven.

Gebruik alleen onderdelen die door TENNANT Company zijn geleverd of soortgelijke onderdelen. Onderdelen en voorraden kunnen online, per telefoon, fax of schriftelijk besteld
worden.

Volg de stappen hieronder om een juiste levering te garanderen.

1.

ol S

(A) Bepaal het machinemodel.

(B) Lees het serienummer van de machine af van het gegevenslabel.

(C) Zorg dat het juiste serienummer wordt gebruikt uit de onderdelenlijst.

Bepaal het artikelnummer en het aantal. Bestel niet aan de hand van pagina’s of referentienummers

Geef uw naam, bedrijfsnaam, klantnummer, factuur- en leveringsadres,
telefoonnummer en bestelnummer op.

Geef gedetailleerde leveringsinstructies op.

(D) V - geeft een eenheid aan
A - geeft de onderdelen van de eenheid aan

Vul tijdens installatie de onderstaande gegevens in voor eventueel

toekomstig gebruik.

Modelnr. -

Serienr. -

Machine-opties -

Verkoopvert. -

Telnr. verkoopvert. -

Klantnummer -

Installatiedatum -

NO

HVORDAN BESTILLE DELER - Se diagram over.

Bruk kun deler levert av TENNANT Company eller ekvivalente deler. Deler og forsyninger kan bestilles online, per telefon, per faks
eller per post.

Folg trinnene under for & sikre rask levering.

1.

o H DN

(A) Angi maskinmodellen.

(B) Angi maskinens serienummer fra typeskiltet.

(C) Forsikre deg om at korrekt serienummer brukes fra delelisten.

Angi delenummer og antall. Bestill ikke ut fra side- eller referansenumre.

Angi ditt navn, firmanavn, kunde-ID-nummer, fakturerings- og
forsendelsesadresse, telefonnummer og innkjepsordrenummer.

Angi detaljerte forsendelsesinstruksjoner.

(D) V - angir en delegruppe
A - angir deler inkludert i en delegruppe

Fyll ut ved installasjonstidspunkt for fremtidig bruk.

Modellinr. -

Serienr.. -

Maskinens tillegg -

Salgsrep. -

Salgsrep. telefonnr. -

Kunde-ID-nummer -

Installasjonsdato -

PL

JAK ZAMAWIAC CZESCI - patrz schemat powyzej.

Nalezy uzywaé wytacznie czesci dostarczanych przez firmg TENNANT Company lub réwnowaznych. Czeséci i dostawy moga by¢ zamawiane online, przez telefon, faksem lub
poczta.

Aby zapewni¢ szybka dostawe, nalezy przestrzega¢ nastepujacych wskazéwek.

1.

2
3.
4

(A) Okresli¢ model maszyny.
(B) Okresli¢ numer seryjny maszyny znajdujacy sie na tabliczce znamionowej.
(C) Odszukac ten numer seryjny w wykazie czesci.

Okresli¢ numer czesci i ilos¢. Nie zamawia¢ na podstawie numeru strony lub liczby porzadkowej
wykazu.

Poda¢ swoje nazwisko, nazwe firmy, numer identyfikacyjny klienta, adres dostawy i
dostarczenia rachunku, numer telefonu i numer zamoéwienia zakupu.

Poda¢ doktadne instrukcje dotyczace dostawy.

(D) V - oznacza zespét
A - oznacza cze$¢ w zespole

Prosimy wpisa¢ date instalacji do p6zniejszego wykorzystania.

Nr modelu-

Nr seryjny -

Opcje maszyny -

Przedst. sprzedazy -

Nr tel. przedst. sprzed. -

Nr ident. klienta -

Data instalacji -




COMO ENCOMENDAR PECAS - Consulte o diagrama acima.

Utilize apenas pecas fornecidas pela TENNANT Company ou equivalentes. As pecas e consumiveis podem ser encomendados online,
por telefone, fax ou correio.

Siga os passos abaixo para garantir uma entrega rapida.

1.

2
3.
4

(A) Identifique o modelo da maquina.
(B) Identifique o niumero de série da maquina que se encontra na etiqueta de dados.
(C) Certifique-se de que usa o nimero de série correcto da lista de pegas.

Identifique o nimero de produto e a quantidade. Nao encomende através de nimeros de
pagina ou de referéncia.

Forneca o seu nome, o nome da empresa, o nimero de ID do cliente,
os enderecos de facturagéo e entrega, o nimero de telefone e
o numero da nota de encomenda.

Forneca instrucoes de entrega detalhadas.

(D) V - identifica uma unidade
A - identifica pecas incluidas numa unidade

Preencha na altura da instalagao para futura referéncia.

Modelo n® -

Ne de série -

Opcodes da maquina -

Vendedor -

Telefone do vendedor -

Numero de ID do cliente -

Data de instalacao -

RU

KAK 3AKA3ATb 3AMYACTU - Cm. cxemy Huxe.

Vcnonb3yiTe Tonbko 3anyacTtu, noctaenAemble komnanwein TENNANT vnnm nx aHanoru. 3anacHble 4acTu 1 pacxofHble MaTepuarbl MOXHO 3aKa3aTb B PEXUME OHNaliH,
TeneoHoMm, (hakCoM UM INEKTPOHHON MOYTOM.

[inA cBOEBPEMEHHOW [OCTaBKW CreaynTe ONUCAaHHbIM HUXE UHCTPYKLUMAM.

ol S

(A) Ykaxxute moaenb MallnHbl.

(B) Ykaxkute cepuitHbIi HOMep MalunHbl, 0603HAYEHHbIN Ha Tabnnyke TEXHUYECKUX AaHHbIX.
(C) YnocToBepbTech, HTO HaAneXaluii CepUNHLIA HOMEp NepeYnCcieH B CMIUCKEe 3anyacTei.
YKaxuTe HoMep AeTanu 1 Hy>XHOe KONM4ecTBo. He ucrnonb3syiniTe Homepa CTpaHuL, U CCbIOK.

YKaxuTe CBOe UMA, Ha3BaH!e KOMMaHu1, UAEHTUDUKALMOHHBI HOMep
NoKynaTens, pacyeTHbIN aapec U aapec A0CTaBKU, TenedoHHbI HoMep
1 HOMep 3aKasa Ha MOKYMKy.

YKaxuTe noapo6Hble CBeAeHNA 0 AoCTaBKe.

(D) V - o3Hayaer ysen
A - obo3HavaeT getanb y3na

Bo BpemA yCTaHOBKM 3anofiHUTe, NoXanymncra, aTu cBeAeHuA Ana

TOro, 4TO6bI CCbINATbLCA B Aanbﬂeﬁmem.

Mogenb O -

CepuiiHbii O -

Onumu MalmnHbl -

ToproBbI npeacTaBuTeNb -

TenedoH TOprosoro npeacTaBuTeNA -

MaeHT. Homep nokynartens -

[aTa ycTaHoBKM -

SE

BESTALLNING AV RESERVDELAR - Se ovanstiende schema.

Anvand endast delar fran Tennant Company eller likvérdiga. Delar och material kan bestallas online, telefoniskt, per fax eller post.

Folj nedanstéende steg for en snabb leverans.

1.

ol S

(A) Identifiera maskinens modell.

(B) Identifiera maskinens serienummer pé typskylten.

(C) Kontrollera att ratt serienummer anvands fran dellistan.

Identifiera artikelnumret och méngden. Bestall inte med hjalp av sido- eller referensnummer.

Uppge ditt namn, féretagets namn, kundens ID-nummer, faktura- och leveransadress,
telefonnummer och ordernumret vid inkop.

Ge detaljerade transportanvisningar.

(D) V - identifierar en modul
A - identifierar delar som ingér i en modul

Fyll i vid installation och spar for framtida bruk.

Modellinr. -

Serienr. -

Tilvalsutrustning -

Forséljare -

Foérséljarens tel.nr. -

Kundnummer -

Installationsdatum -

SK

POSTUP PRI OBJEDNAVANI CASTIi - Pozri vy$sie uvedeny diagram.

Vyuzivajte vyhradne dielce dodané spolo¢nostou TENNANT, alebo ich ekvivalenty. Dielce a polozky je mozné objednat online,
telefonicky, faxom, alebo postou.

Na zabezpecenie promptného doruéenia sa riad'te nasledovnymi krokmi.

1.

o H> DN

(A) Identifikujte model stroja.

(B) Z etikety s udajmi identifikujte sériové ¢islo stroja.

(C) Ubezpecte sa, ze ste zadali spravne sériové &islo zo zoznamu dielcov.

Identifikujte Cislo dielu a mnozstvo. Neobjednavajte pomocou &isel stran, alebo referenénych cisel.

Zadajte Vase meno, meno spolo¢nosti, ID &islo zakaznika, fakturacnu a
prepravnu adresu, telefénne ¢islo a objednavacie &islo dielu.

Uvedte podrobné prepravné pokyny.

(D) V - identifikuje sadu
A - identifikuje Casti sady

Vypliite prosim pri in$talacii pre pripad potreby v budtcnosti.

€. modelu -

Sériové ¢. -

Zvlastne prislusenstvo stroja -

Obchodné zastupenie -

Obch. zastupenie tel. . -

ID ¢. zakaznika -

Datum inStalécie -




SL

NAROGANJE NADOMESTNIH DELOV - glejte zgornjo sliko.

Uporabljajte samo originalne nadomestne dele Tennant ali enakovredne dele. Dele in potro$ni material lahko narodite prek spleta,
po telefonu, faksu ali posti.

Za zagotovitev ¢imbolj hitre dostave sledite spodnjim navodilom.

1.

o H> DN

(A) Ugotovite model stroja.

(B) Na plo&¢ici s podatki pois¢ite serijsko $tevilko stroja.

(C) Poskrbite, da na seznamu nadomestnih delov poiScete pravilno serijsko Stevilko.

Poiscite Stevilko dela in potrebno koli¢ino. Pri naro¢ilih ne navajajte strani ali referenéne Stevilke.

Navedite svoje ime, ime podijetja, ID Stevilko stranke, naslova za dostavo
in izdajo racuna, telefonsko Stevilkoin Stevilko naroéila.

Navedite podrobna navodila za dostavo.

(D) V - oznacuje sklop
A - oznacuje dele sklopa

Prosimo, da ob vgradniji izpolnite te podatke, da vam bodo v

prihodnje na voljo.

St. modela -

Serijska Stevilka -

Dodatna oprema stroja -

Prodajni predstavnik -

Telefonska $t. prodajnega predstavnika -

Stevilka stranke -

Datum vgradnje -

TR

PARGALARIN SiPARIS EDILMESI - Yukaridaki semaya bakin.

Yalnizca TENNANT Company’den saglanan veya esdegerde pargalar kullanin. Parga veya sarf malzemeleri gevrimigi olarak,
telefonla, faksla veya postayla siparis edilebilir.

Zamaninda teslimati saglamak igin agagidaki adimlari izleyin.

1.

ol S

(A) Makine modelini belirtin.

(B) Veri etiketinden makine seri numarasini belirtin.

(C) Parga listesinden uygun seri numarasinin kullanildigindan emin olun.

Parga numarasini ve miktarini belirtin. Sayfa veya referans numaralarini kullanarak siparis vermeyin

Adinizi, sirketinizin adini, misteri kimlik numaranizi, faturalama ve sevkiyat adreslerini,
telefon numarasini ve satin alma siparisi numarasini belirtin.

Ayrintili sevkiyat talimatlarini belirtin.

(D) V - bir tertibati belirtir
A - tertibattaki parcalari belirtir

ileri tarihlerde basvurmak igin litfen kurulum sirasinda doldurun.

Model No. -

Seri No. -

Makine Segenekleri -

Satig Temsilcisi -

Satisg Temsilcisi telefon no. -

Musteri Kimlik Numarasi -

Kurulum Tarihi -




GENERAL RECOMMENDED MAINTENANCE

General Recommended Maintenance Items

Ref. Part No. Serial Number Description

9003130 (0000-xxxx Maint Kit, 400hr, Dsl [M20/T20]

369746 (0000-xxxx Element, Fltr, Air [Dn]

55849 (0000-xxxx Element, Flir, Oil, Spin-On [Ku]
1017126 (0000-xxxx Element, Fltr, Fuel [Dn]

1023911 (0000-xxxx Belt, V, 37.5I [3V]

31613 (0000-xxxx Strainer, Hyd, 25 Gpm 100 Mesh
1021579 (0000-xxxx Filter Assy [Pt4 936498]

9006060 (poxxx-
369746 (poxxx-
39703-2 (>oxxx-

Maint Kit, 400hr, Dsl [M20/T20]
Element, Fltr, Air [Dn]
Element, Flir, Oil, Spin-On [Ku]

1017126 (>xxx-
31613 (>oxxx-
1021579 (>oxxx-
393244 (oo
371972 (0000-

Element, Fltr, Fuel [Dn]

Strainer, Hyd, 25 Gpm 100 Mesh
Filter Assy [Pt4 936498]

Belt, V, 42.0L [Hc41]

Element, Flir, Oil, Eng, Spin-On

[ 2 S o B SRS N o 2 i g RN

Qty.
) 1
) 1
) 1
) 1
) 1
) 1
) 1
) 1
) 1
) 1
) 1
) 1
) 1
) 1
) 1
1027290 (0000- ) Filter, Soltn, 20mesh, Pm12 3.1d 02.6l 1
87866 (0000- ) Key, Ignition [Set Of 2] 1
10137 (0000- ) Battery, Wet, 12vdc 0475cca 1
20833 (0000- )  Wheel, 3.0d 1.38w 0.50b 2
1033644 (0000- ) Belt, Ribbed, 38.5 1
1024586 (0000- ) Skirt, Neo, .06, 06.85w 27.95Il, 08 Hole 2
1019295 (0000- ) Skirt, Neo, .18, 10.37w 27.95|, 12 H&S 2
1020166 (0000- ) Skirt, Neo, .06, 12.00w 45.88l, 07 Hole 1
1028433 (0000- ) Skirt, Front, Disk Head 1
1017868 (0000- ) Blade, Sqge, Front [Linard] 1
1031331 (0000- ) Blade, Sqge, Rear, Linatex 1
83874 (0000- ) Gasket, Sqge 2
1031011 (0000- ) Blade, Sqge, 37.08lI Linatex 2
1027719 (0000- ) Blade, Sqge, Front, 49.59I Pyu 1
1031945 (0000- ) Blade, Sqge, Rear, 53.78L Pyu 1
1031823 (0000- ) Blade, Sqge, .38 3.55w 038.3I, Ure 2
1027716 (0000-0180 ) Squeegee Assy, Sba, Ure 1
1059091 (0181- ) Blade, Sqge, Side Brush, Urethane 1
1059092 (0181- ) Blade, Sqge, Side Brush, Urethane 1
1025005 (0000-0180 ) Squeegee Assy, Sba, Linatex 1
1046980 (0181- ) Blade, Sqge, Side Brush, Linatex 1
1047238 (0181- ) Blade, Sqge, Side Brush, Linatex 1
363413 (0000- ) Tire Assy, Solid, 16.0x3.5 2.43b 1
84597 (0000- ) Tire Assy, Solid, 18.0x6.0 4.5bc/5bolt 1
16411 (0000- ) Paint, Airdry, Off-White, 120z 1
16412 (0000- ) Paint, Airdry, Teal, 120z, Solid 1
377540 (0000- ) Paint, Airdry, Blk, 120z 1
377538 (0000- ) Paint, Airdry, Gray, 120z [Enamel] 1
377537 (0000- ) Paint, Airdry, Iron Gray, 120z [Pwdr Coat] 1

T20 Diesel 331506 (1-10) 1-1




GENERAL RECOMMENDED MAINTENANCE

1-2 T20 Diesel 331506 (5-07)
Home §| Find... § Go To.. n n



STANDARD PARTS

SECTION 2
Contents Page Contents Page
Fig. 1 - Brushes, Replacement, Scrub Head .... 2-2 Fig. 41 - Solution Tank Group .. .............. 2-82
Fig. 2 - Brushes, Replacement, Side Brush ... .. 2-4 Fig. 42 - Solution Tank Drain Group .......... 2-84
Fig. 3 - Main Frame Group ................... 2-6 Fig. 43 - Solution Control Group, Cylindrical
Fig. 4 - Operator Station ..................... 2-8 ScrubHead ....................... 2-86
Fig. 5 - Operator Station Insulation Group ... .. 2-10 Fig. 44 - Solution Control Group, Disk Scrub
Fig. 6 - Instrument Panel Group, Diesel ....... 2-12 Head ............ ... ... it 2-88
Fig.7-SeatGroup ..., 2-14 Fig. 45 - Recovery Tank Group .............. 2-90
Fig. 8 - SteeringGroup ..................... 2-16 Fig. 46 - Recovery Tank Drain Group ......... 2-92
Fig. 9 - Front Cover Group .................. 2-18 Fig. 47 - Vacuum Fan Group, Scrubbing ...... 2-94
Fig. 10 - Engine Cover Group .. .............. 2-20 Fig. 48 - Hydraulic Schematic (0000-0042) . ... 2-96
Fig. 11 - Engine and Mount Group, Diesel ... .. 2-22 Fig. 49 - Hydraulic Schematic (0043- ) ..2-98
Fig. 12 - Engine Fuel Tank Group, Diesel . ... .. 2-24 Fig. 50 - Hydraulic Hose Group, Steering
Fig. 13 - Engine Fuel Line Group, Diesel ...... 2-26 and Propel .............. ... .... 2-100
Fig. 14 - Engine Air Cleaner Group, Diesel .... 2-28 Fig. 51 - Hydraulic Hose Group, Pump and
Fig. 15 - Engine Alternator Group, Diesel VacuumFan ..................... 2-102
(0000-XXXX) .+ v vovee e 2-30 Fig. 52 - Hydraulic Hose Group, Cylindrical
Fig. 16 - Engine Alternator Group, Diesel Brush ........... ... ... o 2-104
(>oxxx- ) 2-32 Fig. 53 - Hydraulic Hose Group, Disk Brush ~ 2-106
Fig. 17 - Engine Muffler Group, Diesel ........ 2-34 Fig. 54 - Hydraulic Hose Group, Squeegee Lift 2-108
Fig. 18 - Engine Radiator Group, Diesel Fig. 55 - Hydraulic Pumps Group . ........... 2-110
(0000-0188) .......ccvviiiaeenn. 2-36 Fig. 56 - Hydraulic Cooler and Tubes Group .. 2-112
Fig. 19 - Engine Radiator Group, Diesel Fig. 57 - Hydraulic Reservoir Group ......... 2-114
(0189- ) 2-38 Fig. 58 - Hydraulic Valves Group ............ 2-116
Fig. 20 - Engine Radiator Hose Group, Diesel Fig. 59 - Electrical Schematic ............... 2-118
(0189- ) e 2-40 Fig. 60 - Electrical Schematic, Diesel
Fig. 21 - Battery and Electrical Group ......... 2-42 EngineHarness .................. 2-123
Fig. 22 - Wheel Group, Front Drive ........... 2-44 Fig. 61 - Electrical Wire Harnesses Group . ... 2-124
Fig. 23 - Wheel Group, Rear . ................ 2-46 Fig. 62 - Label Group ...................... 2-136
Fig. 24 - Brake Pedal Linkage Group ......... 2-48
Fig. 25 - Directional Pedal and Linkage
Group, Diesel ..................... 2-50
Fig. 26 - Cylindrical Scrub Brush Drive
Group, LeftSide ................... 2-52
Fig. 27 - Cylindrical Scrub Brush Drive
Group, Right Side ................. 2-54
Fig. 28 - Cylindrical Scrub Brush Head
Lift Group ..., 2-56
Fig. 29 - Cylindrical Brush Head Skirt Group ... 2-58
Fig. 30 - Disk Scrub Head Drive Motor Group .. 2-60
Fig. 31 - Disk Scrub Head Lift Group ......... 2-62
Fig. 32 - Rear Squeegee Lift Group .......... 2-64
Fig. 33 - Cylindrical Scrub Head Debris
Tray MountGroup . ................ 2-66
Fig. 34 - Cylindrical Scrub Head Debris
Tray Group ... .ooviiiiiiia e 2-68
Fig. 35 - Squeegee Group, Rear ............. 2-70
Fig. 36 - Squeegee Linkage Group, Rear . ... .. 2-72
Fig. 37 - Cylindrical Scrub Head Squeegee
Group, Right Side ................. 2-74
Fig. 38 - Squeegee Lift Group, Right Side ... .. 2-76
Fig. 39 - Cylindrical Scrub Head Squeegee
Group, LeftSide ................... 2-78
Fig. 40 - Squeegee Lift Group, Left Side ...... 2-80
T20 Diesel 331506 (4-10) 2-1




STANDARD PARTS

Fig. 1 - Brushes, Replacement, Scrub Head

2-2 T20 Diesel 331506 (5-08)
Home | Find... §Go To.. m n



STANDARD PARTS

354500
Fig. 1 - Brushes, Replacement, Scrub Head

Ref. Part No. Serial Number Description Qty.
1 1026223 (0000- ) Brush, Swp / Scb, 40l, Polypropylene 2
1 1026222 (0000- ) Brush, Swp / Scb, 40l, Super Abrasive 2
1 1027697 (0000- ) Brush, Swp / Scb, 40l, Polyester 2
1 1030969 (0000- ) Brush, Swp / Scb, 40I, Heavy Duty Polypropylene 2
2 1040524 (0000- ) Brush, Swp / Scb, 40I, Heavy Duty Polypropylene 2
2 1059640 (0000- ) Brush, Swp / Scb, 40L, Wndw, Super Abrasive 2
v 3 222320 (0000- ) Brush Assy, Disk, Scb, 14.0 D, Polypropylene 3
A 4 1017368 (0000- ) Hub, Drive, Brush, Disk, 3Hole 5.8Bc 1
A 5 14838 (0000- ) Spring, Wir, 0.16d, Brush Retaining 1
A 6 24299 (0000- ) Bracket, Retainer, Spring 1
A 7 01684 (0000- ) Washer,Flat 0.25, Ss 1
A 8 32746 (0000- ) Screw, Pan, M6 X 1.0 X 35, Ss 3
v 3 222321 (0000- ) Brush Assy, Disk, Scb, 14.0 D, Soft Nylon 3
A 4 1017368 (0000- ) Hub, Drive, Brush, Disk, 3Hole 5.8Bc 1
A 5 14838 (0000- ) Spring, Wir, 0.16d, Brush Retaining 1
A 6 24299 (0000- ) Bracket, Retainer, Spring 1
A 7 01684 (0000- ) Washer,Flat 0.25, Ss 1
A 8 32746 (0000- ) Screw, Pan, M6 X 1.0 X 35, Ss 3
v 3 222322 (0000- ) Brush Assy, Disk, Scb, 14.0d, Super Abrasive 3
A 4 1017368 (0000- ) Hub, Drive, Brush, Disk, 3Hole 5.8Bc 1
A 5 14838 (0000- ) Spring, Wir, 0.16d, Brush Retaining 1
A 6 24299 (0000- ) Bracket, Retainer, Spring 1
A 7 01684 (0000- ) Washer,Flat 0.25, Ss 1
A 8 32746 (0000- ) Screw, Pan, M6 X 1.0 X 35, Ss 3
v 9 397914 (0000- ) Driver Assy, Pad, 14.0d 3
A 10 397974 (0000- ) Disk, Driver, Pad, W/ Face, 14.0d 1
A 11 15539 (0000- ) Hub, Drive, Brush, Disk, 3hole 5.8bc[6t] 1
A 12 14838 (0000- ) Spring, Wir, 0.16d, Brush Retaining 1
A 13 24299 (0000- ) Bracket, Retainer, Spring 1
A 14 370095 (0000- ) Device, Centering, Clip On, Tl [Gf Pp] 1
A 15 09198 (0000- ) Screw, Pan, M4 X 0.7 X 35, Ss 3
A 16 41579 (0000- ) Washer, Flat, #08, Ss 3
A 17 01684 (0000- ) Washer,Flat 0.25, Ss 1
A 18 32746 (0000- ) Screw, Pan, M6 X 1.0 X 35, Ss 3
v 19 399249 (0000- ) Driver Assy, Pad, 14 D, Brush 3
A 20 10908 (0000- ) Nut, T, M4 X 0.70 3
A 21 32747 (0000- ) Screw, Pan, M6 X 1.0 X 40, Ss 3
A 22 21852 (0000- ) Bracket, Retainer, Spring 2
A 23 1028905 (0000- ) Spring, Wir, 0.16d, Brush Retaining [T5] 1
A 24 1017112 (0000- ) Hub, Drive, Brush, Disk, 3hole 5.8bc 1
A 25 41579 (0000- ) Washer, Flat, #08, Ss 3
A 26 04403 (0000- ) Screw, Pan, M4 X 0.7 X 25, Ss, NI 3
A 27 370095 (0000- ) Device, Centering, Clip On, Tl [Gf Pp] 1
28 222324 (0000- ) Pad, Polish, 14.0d, White [1pad=1pc] 3
28 222325 (0000- ) Pad, Buff, 14.0d, Red 3
28 222326 (0000- ) Pad, Scb, 14.0d, Blu [1pad=1pc] 3
28 222327 (0000- ) Pad, Stripping, 14.0d, Brown [1pad=1pc] 3
28 1051026 (0000- ) Pad, Surfprep, 14.0D [Mar, 1Pick=1Pad] 3
29 370091 (0000- ) Pad, High Productivity Stripping, 14.0d, Blk 3

T20 Diesel 331506 (4-10)




STANDARD PARTS

Fig. 2 - Brushes, Replacement, Side Brush

2.4 T20 Diesel 331506 (5-08)
Home §| Find... § Go To.. n n




STANDARD PARTS

354585
Fig. 2 - Brushes, Replacement, Side Brush

Ref. Part No. Serial Number Description Qty.
v 1 1042500 (0000- ) Brush Assy, Disk, Scg, 16.0 D, Polypropylene 1
A 2 1017368 (0000- ) Hub, Drive, Brush, Disk, 3Hole 5.8Bc 1
A 3 14838 (0000- ) Spring, Wir, 0.16d, Brush Retaining 1
A 4 24299 (0000- ) Bracket, Retainer, Spring 1
A 5 01684 (0000- ) Washer, Flat, 0.25, Ss 1
A 6 32746 (0000- ) Screw, Pan, M6 X 1.0 X 35, Ss 3
v 1 1042504 (0000- ) Brush Assy, Disk, Scg, 16.0 D, Super Abrasive 1
A 2 1017368 (0000- ) Hub, Drive, Brush, Disk, 3Hole 5.8Bc 1
A 3 14838 (0000- ) Spring, Wir, 0.16d, Brush Retaining 1
A 4 24299 (0000- ) Bracket, Retainer, Spring 1
A 5 01684 (0000- ) Washer, Flat, 0.25, Ss 1
A 6 32746 (0000- ) Screw, Pan, M6 X 1.0 X 35, Ss 3
v 1 1042499 (0000- ) Brush Assy, Disk, Scb, 16.0D, Nylon 1
A 2 1017368 (0000- ) Hub, Drive, Brush, Disk, 3Hole 5.8Bc 1
A 3 14838 (0000- ) Spring, Wir, 0.16d, Brush Retaining 1
A 4 24299 (0000- ) Bracket, Retainer, Spring 1
A 5 01684 (0000- ) Washer, Flat, 0.25, Ss 1
A 6 32746 (0000- ) Screw, Pan, M6 X 1.0 X 35, Ss 3
v 7 1027688 (0000- ) Brush Assy, Disk, Swp, 24.0D, Polypropylene 1
A 8 15539 (0000- ) Hub, Drive, Brush, Disk, 3hole 5.8bc[6t] 1
A 9 14838 (0000- ) Spring, Wir, 0.16d, Brush Retaining 1
A 10 24299 (0000- ) Bracket, Retainer, Spring 1
A 11 01684 (0000- ) Washer, Flat, 0.25, Ss 1
A 12 32746 (0000- ) Screw, Pan, M6 X 1.0 X 35, Ss 3

T20 Diesel 331506 (5-09)




STANDARD PARTS

Fig. 3 - Main Frame Group

2-6 T20 Diesel 331506 (4-10)
Home §| Find... § Go To.. n n



STANDARD PARTS

354501, CE
Fig. 3 - Main Frame Group
Ref. Part No. Serial Number Description Qty.
1 9002401 (0000- ) Frame WIdt, Main, Replmt [M20 & T20] 1
2 1021047 (0000- )  Wheel, 06.0d 2.00w 1.19b, Gray Rbr 12
3 9006334 (0000-0197 ) Pin Kit, Wheel, Ci [M20/T20/M30] 4
4 761490 (0000-0197 ) Pin, Cotter, Hair, Dbl 4
5 1026150 (0000-xxxx ) Bumper WIdt, Rear (Replaced by 9003679) 1
6 06971 (0000- ) Screw, Hex, M12 X 1.75 X 50, 8.8 6
7 32493 (0000- ) Washer, Flat, 0.50, Std 6
v 8 1019225  (0000-xxxx ) Headlight, 12vdc, 27watt, 2.1a, Oval (Rpl by 1060942) 2
A 1031826 (0000-xxxx ) Lamp, 12vdc [Speaker] 1
A 1031827 (0000-xxxx ) Receptacle, Lamp [Speaker] 1
9 1018208 (0000- ) Light, Tail, 12vdc 2
10 06928 (0000- ) Screw, Pan, M4 X 0.70 X 20, 4.8 4
11 09740 (0000- ) Screw, Hex, M8 X 1.25 X 20, Ss 2
12 01686 (0000- ) Washer, Flat, 0.44b 1.00d .08, Ss 6
13 1027916 (0000- ) Panel Widt, Filler 1
14 12317 (0000- ) Screw, Hex, M10 X 1.5 X 30, Ss 4
15 1025254 (0000- ) Bracket, Mtg, Sqge, Disk Head (Disk Scrub Head) 2
16 363458 (0000- ) Tread, Non-Skid, 01.9w 08.0I 1
17 58819 (0000- ) Tread, Non-Skid, 03.0w 11.6l 1
18 1027347 (0000-xxxx ) Coupling, Hose 1
19 1028253 (0000-xxxx ) Grip, Handle, 1.0d 1.5l Blk (Disk Scrub Head) 1
20 11399 (0000- ) Clamp, Hose, Wormdrive, 0.81-1.50d, .50w (Disk Scrub 1
Head)
21 1027269 (0000- ) Crossmember WIidt, Sqge (Disk Scrub Head) 1
22 77347 (0000- ) Screw, Hex, M10 X 1.5 X 35, Ss (Disk Scrub Head) 4
23 32492 (0000- ) Washer, Flat, 0.38, Std (Disk Scrub Head) 8
24 08714 (0000- ) Nut, Hex, Lock, M10 X 1.5, NI, Ss (Disk Scrub Head) 4
25 71579 (0000- ) Strap, Static, W/Grommet, .19 1.1w 25.0I (Disk Scrub 1
Head)
26 41141 (0000- ) Washer, Lock, Int-Ext, 0.31 (Disk Scrub Head) 1
27 32493 (0000- ) Washer, Flat, 0.50, Std (Disk Scrub Head) 4
28 53466 (0013- ) Clamp, Cable, Stl, 1.50d X 1.00w, 1hole 1
29 08709 (0013- ) Nut, Hex, Lock, M8 X 1.25, NI 1
30 32491 (0013- ) Washer, Flat, 0.31, Std 1
31 39277 (0013- ) Screw, Hex, M8 X 1.25 X 25, 8.8 1
32 1039091 (>oxxx- ) Bumper Widt, Rear 1
33 1036240 (oxxx- ) Tube, Vacuum 1
34 1038498 (>oox- ) Grip, Handle, 1.25D 1.50L Blk 1
35 23146 (0198- ) Pin, Roll, .187d X 1.62I, .187/.192 4
36 1053838 (0198- ) Pin, 30mmd X 215mmi 4
37 47719 (0198- ) Washer, Flat, 1.26b 1.88d .13, Sl 4
38 34411 (0198- ) Pin, Cotter, Hair, 1.00d .178 Wir 4
39 12309 (0000- ) Screw, Hex, M12 X 1.75 X 30, Ss 4
v 40 1060942 (>oxxx- ) Headlight, 12Vdc, Oval, Halogen 2
A 41 9007513 (oxxx- ) Lamp, Halogen [Speaker] 1
T20 Diesel 331506 (1-10) 2-7




STANDARD PARTS

Fig. 4 - Operator Station

T20 Diesel 331506 (1-10)
Home §| Find... § Go To.. n n

2-8



STANDARD PARTS

354407, CE, D
Fig. 4 - Operator Station
Ref. Part No. Serial Number Description Qty.
1 9003437 (0000- ) Panel Widt, Dsl, Replmt, Ce[M&T20] 1
1 9003438 (0000- ) Panel Widt, Dsl, Replmt, Ce[W/Fast] 1
1 9003439 (0000- ) Panel Widt, Dsl, Repimt, Ce, W/ Es 1
2 39283 (0000- ) Screw, Hex, M10 X 1.5 X 25, 8.8 1
3 04414 (0000- ) Washer, Flat, 0.53b 1.88d .12, Stl, PI 1
4 1047169 (0000- ) Bracket, Mtg, Insulation 1
5 82727 (0000- ) Plug, Hole, Rnd, 0.88h .03-.12, Blk Nyl 1
6 01493 (0000- ) Plug, Hole, Rnd, 1.00h .03-.12, Blk Nyl 1
7 1030017 (0000- ) Plug, Hole, Rnd, 2.50h .03-.25, Blk Nyl 1
8 16931 (0000- ) Screw, Hex, M8 X 1.25 X 20, 8.8 8
9 70157 (0000-0014 ) Clamp, Cable, Ss, 2.50d X 1.00w, 1h 1
10 08709 (0000-0014 ) Nut, Hex, Lock, M8 X 1.25, NI 2
11 39277 (0000-0014 ) Screw, Hex, M8 X 1.25 X 25, 8.8 7
12 32491 (0000-0014 ) Washer, Flat, 0.31, Std 18
13 58819 (0000- ) Tread, Non-Skid, 03.0w 11.6l 4
14 1035832 (0000- ) Panel Widt, Adj [2007] 1
15 1030593 (0000- ) Seal, Afmkt, Bulb, 90, 0.75d F/11ga 08t 1
16 53466 (0000- ) Clamp, Cable, Stl, 1.50d X 1.00w, 1h 5
17 1021834 (0000- ) Panel, Access, Door 1
18 1027218 (0000- ) Mat, Floor 1
19 1031665 (0000- ) Screw, Pan, M8 X 1.25 X 25, Blk 4
20 39349 (0000- ) Washer, Flat, 0.31 Sae 3
21 1022699 (0000- ) Panel, Access, Floor 1
22 16931 (0000- ) Screw, Hex, M8 X 1.25 X 20, 8.8 4
23 363976 (0000- ) Screw, Hex, M8 X 1.25 X 60, 8.8, FI 1
24 39311 (0000- ) Nut, Hex, Std, M8 X 1.25 1
25 1020540 (0000-0089 ) Bracket WIdt, Panl, Mtg 1
26 09740 (0000- ) Screw, Hex, M8 X 1.25 X 20, Ss 3
27 1017218 (0000- ) Washer, Flat, 0.32b 1.00d .12, Ss 5
28 1033975 (0000- ) Bracket, Mtg 1
29 1027267 (0000- ) Mat, Floor 1
30 1020904 (0000- ) Seal, Panl, Instmt 1
31 1020168 (0000- ) Molding, Afmkt, Trim, Pvc, .08 .11, 1ft 1
32 80288 (0044- ) Plug, Hole, Rnd, 0.81h, Blk 1
33 39277 (0000- ) Screw, Hex, M8 X 1.25 X 25, 8.8 6
34 32491 (0000- ) Washer, Flat, 0.31, Std 17
35 1035997 (0090- ) Bracket WIdt, Mtg, Tank 1
36 06942 (0000- ) Screw, Hex, M6 X 1.00 X 16, 8.8 2
37 32490 (0000- ) Washer, Flat, 0.25, Std 2
38 08708 (0000- ) Nut, Hex, Lock, M6 X 1.00, NI 2
39 1047295 (0000- ) Seal, Foam, 0.50 1
T20 Diesel 331506 (11-08) 29




STANDARD PARTS

Fig. 5 - Operator Station Insulation Group

T20 Diesel 331506 (5-08)
Home §| Find... § Go To.. n n

2-10



STANDARD PARTS

Fig. 5 - Operator Station Insulation Group

354409

Ref. Part No. Serial Number Description Qty.
1 1034769 (0000- ) Insulation, Flame-retardant, 0.75-0.88 1
2 1034765 (0000- ) Insulation, Flame-retardant, 0.75-0.88 1
3 1040841 (0000- ) Insulation, Flame-Retardant, 0.75-0.88 1
4 1023464 (0000- ) Insulation, Flame-Retardant, 0.75-0.88 1
5 1034764 (0000- ) Insulation, Flame-retardant, 0.75-0.88 1
6 1034766 (0000- ) Insulation, Flame-retardant, 0.75-0.88 1
7 1034768 (0000- ) Insulation, Flame-retardant, 0.75-0.88 1
8 1034770 (0000- ) Insulation, Flame-retardant, 0.75-0.88 1
9 1023569 (0000- ) Insulation, Flame-Retardant, 0.75-0.88 1

T20 Diesel 331506 (5-08) 2-11




STANDARD PARTS

Fig. 6 - Instrument Panel Group, Diesel

2-12 T20 Diesel 331506 (4-10)
Home | Find... §Go To.. n n



STANDARD PARTS

354904
Fig. 6 - Instrument Panel Group, Diesel

Ref. Part No. Serial Number Description Qty.
v 1 9002436 (0000- ) Panel Kit, Instmt, Repimt [T20] 1
A 2 9002437 (0000- ) Label Kit, Panel, Repimt [T20] 1
3 16968 (0000- ) Nut, Hex, Lock, #08-32, NI 4
4 1028769 (0000- ) Flap, Battery 1
5 1028772 (0000- ) Bar, Flat, Ss, .06 X .50 X 10.0l 2/.19sl 1
6 1029362 (0000- ) Washer, Shid, Nyl [8-32] 4
7 361071 (0000- ) Plate, Mig, Light 1
8 361073 (0000- ) Seal, Rbr, Clsd, 0.13, Instmt Panl 1
9 361075 (0000- ) Light, Panl, 14vdc, ,1.1 X 1.0 4
10 08712 (0000- ) Nut, Hex, Lock, M6 X 1.0, Ss, NI 2
11 73736 (0000- ) Washer, Flat, 1.15b 1.75d .08, Stl 1
12 382516 (0000- ) Boot, .63id .291 .90w 1
v 13 87536 (0000- ) Switch, Ignition [Ku] 1
A 87866 (0000- ) Key, Ignition [Set Of 2] 1
14 383165 (0000- ) Boot, Switch, Ignition 1
15 49266 (0000- ) Tie, Cable, Nyl, 07.31.19w 1.8 Max D 2
16 392171 (0000- ) Switch, Rocker, Dpdt On/Off/On 1
17 398501 (0000- ) Plug, Hole, Rt, Rocker Switch, .87 X 1.7 3
18 1027284 (0000- ) Label, Switch, Rocker [T20] 1
19 56992 (0000- ) Plug, Hole, Rnd, 0.50h .03-.12, Blk Nyl 1
20 223599 (0000- ) Cup Holder, Rwk 1
21 1036892 (0000- ) Screw, Hex, M6 X 1.00 X 25, 9.8 Sems 3
22 1031665 (0000- ) Screw, Pan, M8 X 1.25 X 25, Blk 4
23 9004881 (0000- ) Panel, Instmt, Rh, Dsl, Repimt 1
24 1041822 (000000- ) Light, Led, .312D, 2 Volt [Tri-Color] (ec-H20 only) 1

T20 Diesel 331506 (5-09) 2-13




STANDARD PARTS

Fig. 7 - Seat Group

T20 Diesel 331506 (5-09)
Home §| Find... § Go To.. n n

2-14




STANDARD PARTS

354905
Fig. 7 - Seat Group

Ref. Part No. Serial Number Description Qty.
1 1034767 (0000- ) Insulation, Flame-retardant, 0.75-0.88 1
2 1019228 (0000- ) Plate Widt, Seat 1
3 1025736 (0000- ) Latch 1
4 09252 (0000- ) Screw, Hex, M5 X 0.8 X 20, 8.8 2
5 19066 (0000- ) Washer, Flat, #10 2
6 06549 (0000- ) Nut, Hex, Lock, M5 X 0.8, NI 2
7 49800 (0000- ) Latch 1
8 02850 (0000- ) Nut, Hex, Lock, M4 X 0.7, NI 4
9 06929 (0000- ) Screw, Pan, M4 X 0.7 X 25, 4.8 4

10 19065 (0000- ) Washer, Flat, #08 2
11 1023499 (0000- ) Insulation, Flame-Retardant, 1.0 1
12 223080 (0000- ) Arm WiIdt, Safety, Sppt, Seat, .38d 06.5d 1
13 06943 (0000- ) Screw, Hex, M6 X 1.0 X 20, 8.8 1
14 32483 (0000- ) Washer, Flat, 0.25 Sae 9
15 08708 (0000- ) Nut, Hex, Lock, M6 X 1.0, NI 1
16 21851 (0000- ) Spacer, Plstc, Ny 1
17 09740 (0000- ) Screw, Hex, M8 X 1.25 X 20, Ss 3
18 1017218 (0000- ) Washer, Flat, 0.32b 1.00d .12, Ss 11
19 1022105 (0000- ) Seat, Suspension, W/1 Arm And Belt 1
20 32491 (0000- ) Washer, Flat, 0.31, Std 6
21 32983 (0000- ) Nut, Hex, Lock, .31-18, NI 4
22 364749 (0000- ) Washer, Flat, 0.41b 1.25d .12, Pye 1
23 32492 (0000- ) Washer, Flat, 0.38 Std 2
24 08085 (0000- ) Pin, Cotter, Hair, 0.31d .058 Wir 1
25 1024138 (0000- ) Hinge WIdt, Door 1
26 1030588 (0000- ) Seal, Afmkt, Bulb, 90, 0.75d F/11ga 02ft 1
27 1031206 (0000- ) Seal, Afmkt, Bulb, 90, 0.50d, 02ft 1
28 1018776 (0000- ) Shroud, Seat 1
29 1026825 (0000- ) Bracket, Latch, Shrd, Seat 1
30 09200 (0000- ) Screw, Pan, M5 X 0.8 X 12, Ss 8
31 1024464 (0000- ) Hinge WIdt, Shrd, Rh 1
32 16931 (0000- ) Screw, Hex, M8 X 1.25 X 20, 8.8 10
33 1024425 (0000- ) Hinge WIdt, Shrd, Rh 2
34 1025916 (0000- ) Girill, Side 1
35 41178 (0000- ) Washer, Flat, 0.25 Fendr 6
36 1020487 (0000- ) Bracket, Seat, Adj 1
37 58494 (0000- ) Stud, Ball, .39d .31-16, Gasspring 2
38 368391 (0000- ) Gasspring, 180Ib, 03.0strk 1
39 01760 (0000- ) Nut, Hex, Lock, .31-18, NI, Thin 2
40 10632-8 (0171- ) Grommet, Rbr, 0.75ld, F/1.3H, .12 Matl 1
T20 Diesel 331506 (5-09) 2-15




STANDARD PARTS

Fig. 8 - Steering Group

2-16 T20 Diesel 331506 (5-08)
Home §| Find... § Go To.. n n



STANDARD PARTS

354412
Fig. 8 - Steering Group

Ref. Part No. Serial Number Description Qty.
1 56820 (0000- ) Fitting, Hyd, E90, Jm06/0Om06 1
2 59577 (0000- ) Fitting, Hyd, Str, Jm06/0m06, L 1
3 56835 (0000- ) Fitting, Hyd, Str, Jm08/Om06 1
4 56690 (0000- ) Fitting, Hyd, Str, Jm06/0Om06 1
5 17980 (0000- ) Fitting, Hyd, E90, Jf08/Jm08 1
6 1024260 (0000- ) Steer-Control, Hyd#05, 06.1 2030 (See Breakdowns) 1
7 1021265 (0000- ) Column, Steering, 09.91 0.86d 36tooth 1
8 06960 (0000- ) Screw, Hex, M10 X 1.5 X 16, 8.8 4

v 9 73027 (0000- ) Bracket WIdt, Steering, Tilt 1
A 10 01681 (0000- ) Screw, Soc, .25-20 X 0.75, Al 4
11 70622 (0000- ) Boot, Bellows, 3.11 4.4w 2.8h 1hole, Neo 1
12 70623 (0000- ) Retainer, Boot, Steering Column 1
13 72970 (0000- ) Rivet, Plstc, .250d X 0.898 4
14 1058996 (0000- )  Wheel, Steering, 14.3d 0.81b 36tooth 1
15 1024478 (0000- ) Button, Cntrl, Horn 1
16 56185 (0000- ) Nut, Hex, Jam, M20 X 1.5 1
17 1024695 (0000- ) Bracket WIdt, Tilt, Rh 1
18 70709 (0000- ) Bearing, Fing, 2-Hole, 0.50b 2
19 1040467 (0000- ) Screw, Hex, M6 X 1.00 X 20, 9.8, Sems 8
20 32483 (0000- ) Washer, Flat, 0.25 Sae 4
21 1023926 (0000- ) Pin, Locking, Steering, Tilt 1
22 47585 (0000- ) Bearing, Fing, 2hole, 0.50b [Nyl] 2
23 08708 (0000- ) Nut, Hex, Lock, M6 X 1.0, NI 4
24 70717 (0000- ) Ring, Retaining, Ext, 0.50d, Hd 1
25 22290 (0000- ) Spring, Cmpr, 18.8d, 1.6w, 57.11 1
26 32486 (0000- ) Washer, Flat, 0.50 Sae 1
27 04706 (0000- ) Knob, Tee, 2.5x1.0 1.110.38-16 Plstc 1
28 75968 (0000- ) Insulation, Acstc, Rnd, 0.8, 02.5d 0.5h 1
29 1031665 (0000- ) Screw, Pan, M8 X 1.25 X 25, Blk 2
30 32491 (0000- ) Washer, Flat, 0.31, Std 2

T20 Diesel 331506 (1-10) 217




STANDARD PARTS

Fig. 9 - Front Cover Group

T20 Diesel 331506 (1-10)
Home §| Find... § Go To.. n n

2-18



STANDARD PARTS

354413, CE
Fig. 9 - Front Cover Group

Ref. Part No. Serial Number Description Qty.
1 1022069 (0000- ) Shroud, Front, Trimmed 1
2 1008916 (0000- ) Bracket WIdt, Latch 1
3 06942 (0000- ) Screw, Hex, M6 X 1.0 X 16, 8.8 2
4 71941 (0000- ) Hinge, .38pin .11 3.5w 06.0l 6/0.38sl 2
5 32491 (0000- ) Wasbher, Flat, 0.31, Std 14
6 16931 (0000- ) Screw, Hex, M8 X 1.25 X 20, 8.8 14
7 1035068 (0000-0188 ) Grill Widt, Front 1
7 1046090 (0189- ) Grill Widt, Front 1
8 1031557 (0000-xxxx ) Seal, Afmkt, Bulb, Str, 1.0d F/11ga 08ft 1
9 15331 (0000- ) Wasbher, Flat, 0.62 Sae 2
10 391368 (0000- ) Cable, Glv.09d 016.5] .38eye /.38eye 1
11 1040467 (0000- ) Screw, Hex, M6 X 1.00 X 20, 9.8, Sems 2
12 07782 (0000- ) Nut, Hex, Std, M16 X 2.0 2
13 08708 (0000- ) Nut, Hex, Lock, M6 X 1.0, NI 2
14 1031543 (0000- ) Seal, Afmkt, Sponge, 0.88 1.00w 08ft 1
15 1029652 (0000-0018 ) Plate, Mtg, Seal 1
16 1029545 (0000-0018 ) Plate, Mtg, Seal 1
17 20394 (0000-0018 ) Screw, Hex, #10-16 X 0.62, Fmg, [Ab] 10
18 06988 (0000- ) Screw, Hex, M16 X 2.0 X 90, 8.8 1
19 1037970 (0019- ) Strip Mtg, Seal 1
20 1037971 (0019- ) Strip Mtg, Seal 1

T20 Diesel 331506 (1-10) 2-19




STANDARD PARTS

Fig. 10 - Engine Cover Group

T20 Diesel 331506 (5-08)
Home §| Find... § Go To.. n n

2-20



STANDARD PARTS

Fig. 10 - Engine Cover Group

354504

Ref. Part No. Serial Number Description Qty.
v 1 1033156 (0000- ) Shroud Assy, Eng 1
A 2 1026628 (0000- ) Angle, Brace, Shrd 1
A 3 1017218 (0000- ) Washer, Flat, 0.32b 1.00d .12, Ss 2
A 4 16931 (0000- ) Screw, Hex, M8 X 1.25 X 20, 8.8 2
5 1022004 (0000- ) Bracket, Shield, Heat 1
6 74077 (0000- ) Screw, FIt, M8 X 1.25 X 25 4
7 33932 (0000- ) Nut, Hex, Lock, M4 X 0.7, NI, Ss 2
8 08709 (0000- ) Nut, Hex, Lock, M8 X 1.25, NI 4
9 1024500 (0000- ) Hinge Widt, Shrd, Lh 2
10 1025196 (0000- ) Hinge Widt, Shrd, Lh 2
11 1020186 (0000- ) Bracket, Latch, Cover 1
12 1028516 (0000-0006 ) Insulation, Shrd, Eng, Gusset 1
13 1026665 (0000-0006 ) Insulation, Flame-Retardant, 0.5 1
14 21168 (0000-0006 ) Clip, .250h, Plstc [Pine-Tree] 14
15 1026726 (0000- ) Girill, Eng 1
16 09200 (0000- ) Screw, Pan, M5 X 0.8 X 12, Ss 8
17 19066 (0000- ) Washer, Flat, #10 8
18 41178 (0000- ) Washer, Flat, 0.25 Fendr 6
19 1028412 (0000- ) Bracket, Guide, Shrd 1
20 384418 (0000- ) Latch, Door [Southco 91-562-07] 1
21 06927 (0000- ) Screw, Pan, M4 X 0.7 X 16, 4.8 2
22 02850 (0000- ) Nut, Hex, Lock, M4 X 0.7, NI 2
23 1025806 (0000- ) Plate, Seal, Sound 1
24 09740 (0000- ) Screw, Hex, M8 X 1.25 X 20, Ss 2
25 1030588 (0000- ) Seal, Afmkt, Bulb, 90, 0.75d F/11ga 02ft 2
26 1024177  (0000- ) Hinge Widt, Door 1
27 32491 (0000- ) Washer, Flat, 0.31, Std 2
28 16931 (0000- ) Screw, Hex, M8 X 1.25 X 20, 8.8 7
29 384419 (0000- ) Bracket, Latch, Keeper [Southco] 1
30 24265 (0000- ) Screw, Pan, M4 X 0.7 X 16, Ss 2
31 1017218 (0000- ) Washer, Flat, 0.32b 1.00d .12, Ss 15
T20 Diesel 331506 (5-08) 2-21




STANDARD PARTS

Fig. 11 - Engine and Mount Group, Diesel

2-22 T20 Diesel 331506 (1-10)
Home §| Find... § Go To.. n n



STANDARD PARTS

354494
Fig. 11 - Engine and Mount Group, Diesel

Ref. Part No. Serial Number Description Qty.
v 1 1040096 (>oxxx- ) Engine Assy, Dsl, 37Hp [Ku V1505] (See Engine Breakdown) 1
A 2 74405 (>oxx- ) Motor, Starter, 12vdc [Kubota] (See Engine Breakdown) 1
v 1 1027591 (0000-xxxx ) Engine Assy, Dsl, 37hp [Ku] (See Engine Breakdown) 1
A 2 74405 (0000-xxxx ) Motor, Starter, 12vdc [Kubota] (See Engine Breakdown) 1

3 368056 (0000- ) Base, Flir, Oil [Ku] 1
4 70907 (0000- ) Seal, Org 1
5 368059 (0000- ) Pipe, Fltr, Oil [Ku] 1
6 70911 (0000- ) Seal, Org 1
7 55837 (0000- ) Housing, Flywheel, Mach [1505, Kubo] 1
8 07299 (0000- ) Screw, Hex, M10 X 1.25 X 25, 8.8 6
9 54911-16  (0000- ) Pin, Dowel, Cyl Block [1pk=4] 2
10 19252 (0000- ) Coupling, Drive, Flex, 09.5d / 13tooth 1
11 58566 (0000- ) Housing, Flywheel, Mach [1505, Kubo] 1
12 39283 (0000- ) Screw, Hex, M10 X 1.5 X 25, 8.8 6
13 39284 (0000- ) Screw, Hex, M10 X 1.5 X 35, 8.8 2
14 06966 (0000- ) Screw, Hex, M10 X 1.5 X 110, 8.8 5
15 32485 (0000- ) Washer, Flat, 0.38, Sae 13
16 41430 (0000- ) Nut, Hex, Lock, M10 X 1.5, NI 5
17 380521 (0000- ) Magnet, Pickup 1
18 20171 (0000- ) Nut, Hex, Jam, .38-24 1
19 1023282 (0000-0188 ) Bracket Widt, Mtg, Eng, Front, Dsl 1
20 07299 (0000- ) Screw, Hex, M10 X 1.25 X 25, 8.8 4
21 1023074 (0000- ) Bracket WIdt, Mtg, Eng, Rear, Dsl 1
22 51176 (0000- ) Isolator, Vib, .50d 3
23 06972 (0000- ) Screw, Hex, M12 X 1.75 X 60, 8.8 3
24 04414 (0000- ) Washer, Flat, 0.53b 1.88d .12, Stl, PI 3
25 32493 (0000- ) Washer, Flat, 0.50, Std 1
26 08711 (0000- ) Nut, Hex, Lock, M12 X 1.75,NI 1
27 24976 (0000- ) Fitting, Brs, E45, Pf02/Pm02 1
28 79399 (0000- )  Switch, Press, Dpdt 0006psi 1
29 1050757 (0000-xxxx ) Switch, Thermostat, Water 1
30 68106 (0000-xxxx ) Terminal, Tab, .25 .19h .84l 1
31 19310 (0000-xxxx ) Nut, Hex, Std, #08-32 1
32 1027273 (0000- ) Hose, 0300, 08, Jf08str / None, 19.0 1
33 63810 (0000- ) Clamp, Hose, Wormdrive, 0.56-1.06d, .56w 1
34 16376 (0000- ) Fitting, Hyd, Plug, Jm08 1
35 70165 (0000- ) Gasket, Solenoid, Throttle [Ku] 1
36 71385 (0000- ) Actuator, Govnr, Dsl 1
37 71388 (0000- ) Screw, Soc, M6 X 1.00 X 16, 12.9 4
38 393401 (0000- ) Adapter, Actuator, Govnr, Eng, Dsl 1
39 76570 (0000- ) Screw, Hex, M8 X 1.25 X 30, 8.8 2
40 364972 (0000- ) Bracket, Mtg, Fltr, Oil, Remote 1
41 367591 (0000- ) Fitting, Hyd, Str, Spcl 1
42 33595 (0000- ) Fitting, Hyd, E90, Jm08/Om16 Metric 1
43 15687 (0000- ) Fitting, Hyd, Str, Jm08/Pm08 1
44 51869 (0000- ) Fitting, Hyd, E90, Jm08/Pm08 1
45 59578 (0000- ) Hose, Hyd, Med08, Jf08e90/Jf08str, 032.0 2
46 39703-2 (0000- ) Element, Fltr, Oil, Spin-On 1
47 39277 (0000- ) Screw, Hex, M8 X 1.25 X 25, 8.8 2
48 32491 (0000- ) Washer, Flat, 0.31, Std 2
49 08709 (0000- ) Nut, Hex, Lock, M8 X 1.25, NI 2
50 32493 (0000-0014 ) Washer, Flat, 0.50, Std 2
51 08711 (0000-0014 ) Nut, Hex, Lock, M12 X 1.75,NI 3
52 1050757 (oxxx- ) Switch, Thermostat, Water 1
53 1046810 (0189- ) Bracket WIdt, Mtg, Eng, Front, Dsl 1

T20 Diesel 331506 (5-09)




STANDARD PARTS

Fig. 12 - Engine Fuel Tank Group, Diesel

2-24 T20 Diesel 331506 (11-08)
Home §| Find... § Go To.. n n



STANDARD PARTS

354487, CE
Fig. 12 - Engine Fuel Tank Group, Diesel
Ref. Part No. Serial Number Description Qty.
1 1026550 (0000- ) Tray Widt, Fuel 1
2 1026759 (0000- ) Insulation, Flame-Retardant, 0.5 1
v 3 9002396 (0000-0043 ) Tank, Fuel, 11.2gal, Dsl, Replmt 1
A 4 48267 (0000-0043 ) Cap, Tank, Fuel, 2.3neck 2.6d 1
A 1039521 (0000-0043 ) Send-Unit, Fuel 1
5 1025229 (0000- ) Strap, Tank, Gas 4
6 39277 (0000- ) Screw, Hex, M8 X 1.25 X 25, 8.8 4
7 32491 (0000- ) Washer, Flat, 0.31, Std 8
8 08709 (0000- ) Nut, Hex, Lock, M8 X 1.25, NI 2
9 32483 (0000- ) Washer, Flat, 0.25, Sae 4
10 32981 (0000- ) Nut, Hex, Lock, .25-20, NI 4
11 1023482 (0000- ) Hose, Fuel, 0.50id 21.0l 1
12 54333 (0000- ) Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 1
13 9000355 (0000- ) Fitting, Brs, E90, Em05/Pm04 1
14 17414 (0000- )  Fitting, Hyd, Str, Pf02/Pm04 1
15 32183 (0000- ) Fitting, Brs, E90, Pm02/Bm03 1
16 08709 (0000- ) Nut, Hex, Lock, M8 X 1.25, NI 4
v 17 9003611 (0044 -xxxx ) Tank, Fuel, 11.2gal, Dsl, Repimt [2007] 1
A 18 1033897 (0044 -xxxx ) Gasket, Sender, Fuel 1
A 19 1033901 (0044-xxxx ) Send-Unit, Fuel [2007] 1
A 20 1032812 (0044 -xxxx ) Cap, Fuel, Tank 1
A 21 48126 (0044-xxxx ) Fitting, Pipe, Plug, Pm02, Sq Head 1
v 17 9003939 (poxx- ) Tank, Fuel, 11.2gal, Dsl, Repimt, Ce[08] 1
A 18 1033897 (oxxx- ) Gasket, Sender, Fuel 1
A 19 1033901 (>oxxx- ) Send-Unit, Fuel [2007] 1
A 20 1032812 (>oxxx- ) Cap, Fuel, Tank 1
A 21 48126 (>ooxx- ) Fitting, Pipe, Plug, Pm02, Sq Head 1
T20 Diesel 331506 (11-08) 2-25




STANDARD PARTS

Diesel

Engine Fuel Line Group,

Fig. 13

T20 Diesel 331506 (4-10)
Home §| Find... § Go To.. n n

2-26



STANDARD PARTS

354488
Fig. 13 - Engine Fuel Line Group, Diesel

Ref. Part No. Serial Number Description Qty.
1 1032512 (0000- ) Tray Widt, Drip, Dsl 1
2 1032424  (0000- ) Tray Widt, Drip, Fuel 1
3 54333 (0000- ) Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 6
4 1006416 (0000- ) Hose, Afmkt, Pvc, Cir 0.38id 03ft 1
5 364779 (0000- ) Bar, Flat, Stl 0.38, 01.00 X 03.3I 1
6 59015 (0000- ) Pump, Fuel 1
7 06942 (0000- ) Screw, Hex, M6 X 1.0 X 16, 8.8 2
8 32490 (0000- ) Washer, Flat, 0.25, Std 6
9 08708 (0000- ) Nut, Hex, Lock, M6 X 1.00, NI 10

10 53029 (0000- ) Fitting, Brs, E90, Em05/Pm02 1
11 47566 (0000- )  Fitting, Hyd, Str, Pm02/Pm02 1
12 17414 (0000- )  Fitting, Hyd, Str, Pf02/Pm04 1
v 13 1016827 (0000- ) Filter Assy, Fuel, Dsl 1
A 1017126 (0000- ) Element, Fltr, Fuel [Dn] 1
14 78043 (0000- ) Fitting, Brs, Str, If05/Pm04 1
15 1024380 (0000- ) Fuelline, .31d 04.0I 05if/05if, Stl 1
16 70173 (0000- ) Hose, 0050, 04, If05str / Im05str, 10.0 1
17 365066 (0000- )  Fitting, Hyd, Str, Metric, Om10/If05 1
18 87738 (0000- ) Hose, Fuel, 0.18id 29.0l 1
19 365190 (0000- ) Hose, Fuel, 0.31id 22.0I 1
20 69234 (0000- ) Clamp, Cable, Stl, 1.00d X 0.75w, 1h 1
21 16931 (0000- ) Screw, Hex, M8 X 1.25 X 20, 8.8 2
22 32491 (0000- ) Washer, Flat, 0.31, Std 3
23 49266 (0000- ) Tie, Cable, Nyl, 07.31.19w 1.8 Max D 2
24 1029082 (0000- ) Bracket, Mtg [Ecu] 1
25 1059488 (000000- ) Bracket, Mtg, Coolant, Tank, Dsl [2010] 1
26 1040835 (0000- ) Control, Govnr [All Purpose] 1
27 1027922 (0000- ) Bracket, Mtg, Govnr Control, Dsl 1
28 56186 (0000- ) Relay, 12vdc, 40a, Spdt N/O 3
29 379656 (0000- ) Timer, 12vdc, 10 Sec 1
30 06943 (0000- ) Screw, Hex, M6 X 1.0 X 20, 8.8 3
31 06947 (0000- ) Screw, Hex, M6 X 1.0 X 40, 8.8 1
32 1040467 (0000- ) Screw, Hex, M6 X 1.00 X 20, 9.8, Sems 4
33 1036892 (0000- ) Screw, Hex, M6 X 1.00 X 25, 9.8, Sems 2
T20 Diesel 331506 (4-10) 2-27




STANDARD PARTS

Diesel

Engine Air Cleaner Group,

Fig. 14

AVAN%&OAV 0%0

R =
= RSN
A

AT T e
TN st

g
\

]
L@

s
9

/)

b

T20 Diesel 331506 (5-07)
Home §| Find... § Go To.. n n

2-28



STANDARD PARTS

354489, CE
Fig. 14 - Engine Air Cleaner Group, Diesel

Ref. Part No. Serial Number Description Qty.
v 1 369745 (0000- ) Filter Assy, Air 1
A 2 369746 (0000- ) Element, Fltr, Air [Dn] 1
3 06943 (0000- ) Screw, Hex, M6 X 1.0 X 20, 8.8 2
4 08708 (0000- ) Nut, Hex, Lock, M6 X 1.00, NI 2
5 32483 (0000- ) Washer, Flat, 0.25, Sae 2
6 1020949 (0000- ) Hose, Intake, Mold, 2.00id [Epdm] 1
7 14432 (0000- ) Clamp, Hose, Wormdrive, 1.81-2.75d, .50w 3
8 1024772 (0000- ) Bracket, Mtg, Air Fltr, Dsl 1
9 1023892 (0000- ) Hose, Intake, Mold, 1.75id 1.75id Dsl 1
10 39284 (0000- ) Screw, Hex, M10 X 1.5 X 35, 8.8 2
11 32485 (0000- ) Washer, Flat, 0.38, Sae 2
12 09740 (0000- ) Screw, Hex, M8 X 1.25 X 20, Ss 1
13 69234 (0000- ) Clamp, Cable, Stl, 1.00d X 0.75w, 1h 1
14 01685 (0000- ) Washer, Flat, 0.31, Ss 1
15 08713 (0000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 1
16 369747 (0000- ) Clamp, Mtg, Fltr, Air 1
17 398279 (0000- ) Element, Flir, Air, Safety (Option) 1
18 11984 (0000- ) Fitting, Pipe, E90, Pf02/Pm02 1
19 51560-5 (0000- ) Fitting, Brs, Str, Pm02, Service 1
20 03026 (0000- ) Indicator, Service, Flir, Air [20h20 Dn] 1

T20 Diesel 331506 (5-07) 2-29
Home f| Find...



STANDARD PARTS

Fig. 15 - Engine Alternator Group, Diesel (0000-xxxx)

2-30 T20 Diesel 331506 (11-08)
Home §| Find... § Go To.. n n



STANDARD PARTS

354490
Fig. 15 - Engine Alternator Group, Diesel (0000-xxxx)

Ref. Part No. Serial Number Description Qty.
1 392611 (0000-xxxx ) Alternator, 12vdc, 075a [Valeo] 1
2 35707 (0000-xxxx ) Screw, Hex, .38-16 X 3.00, G5 1
3 59156 (0000-xxxx ) Nut, Hex, Lock, .38-16, NI, Ss 1
4 16953 (0000-xxxx ) Screw, Hex, .31-18 X 0.75, Sems 1
5 1023911 (0000-xxxx ) Belt, V, 37.51 [3v] 1
6 1023943 (0000-xxxx ) Bracket Widt, Mtg, Alternator, Dsl 1
7 33612 (0000-xxxx ) Screw, Hex, M10 X 1.25 X 35, 8.8 1
8 32988 (0000-xxxx ) Washer, Lock, Int, 0.38 1
9 32485 (0000-xxxx ) Washer, Flat, 0.38, Sae 2

10 76570 (0000-xxxx ) Screw, Hex, M8 X 1.25 X 30, 8.8 1
11 32491 (0000-xxxx ) Washer, Flat, 0.31, Std 7
12 08709 (0000-xxxx ) Nut, Hex, Lock, M8 X 1.25, NI 3
13 39283 (0000-xxxx ) Screw, Hex, M10 X 1.5 X 25, 8.8 1
14 1028667 (0000-xxxx ) Arm WiIdt, Alternator, Dsl 1
15 39277 (0000-xxxx ) Screw, Hex, M8 X 1.25 X 25, 8.8 2
16 1028420 (0000-xxxx ) Bracket, Sppt, Alternator, Dsl 1
17 06943 (0000-xxxx ) Screw, Hex, M6 X 1.0 X 20, 8.8 1
18 32490 (0000-xxxx ) Washer, Flat, 0.25, Std 1
19 08708 (0000-xxxx ) Nut, Hex, Lock, M6 X 1.00, NI 1
20 393371 (0000-xxxx ) Sheave, 01grv, Rwk 393400 [3V] 1
21 393370 (0000-xxxx ) Sheave, 01grv, 04.1pd 1.6b [XI] 1
22 76957 (0000-xxxx ) Screw, Hex, .31-18 X 1.50, G5 3
23 1024213 (0000-xxxx ) Shaft, Mtg, Sheave, Dsl 1
24 1024211 (0000-xxxx ) Sheave, 01grv, 02.6pd 0.63b [Hc41] 1
25 46390 (0000-xxxx ) Bearing, Ball, 0.79b 1.85d 0.55w 1
26 32492 (0000-xxxx ) Washer, Flat, 0.38, Std 2
27 41430 (0000-xxxx ) Nut, Hex, Lock, M10 X 1.5, NI 2
28 1024206 (0000-xxxx ) Bracket, Mtg, Sheave, Dsl 1
29 35707 (0000-xxxx ) Screw, Hex, .38-16 X 3.00, G5 1
30 50902 (0000-xxxx ) Nut, Hex, Lock, .38-16, NI 1
31 1024264 (0000-xxxx ) Arm, Alternator, Dsl 1
32 06942 (0000-xxxx ) Screw, Hex, M6 X 1.0 X 16, 8.8 1
33 06548 (0000-xxxx ) Screw, Hex, M6 X 1.0 X 60, 8.8 1
34 32483 (0000-xxxx ) Washer, Flat, 0.25, Sae 4
35 39277 (0000-xxxx ) Screw, Hex, M8 X 1.25 X 25, 8.8 1
36 1031566 (0000-xxxx ) Fan, Cooling, 14.1d, 6 Blade, 0.5b Taper 1
37 1035341 (0000-xxxx ) Spacer, Fan, Dsl [M20/T20] 1
38 00960 (0000-xxxx ) Key, Sq, 0.12 X 0.12, 0.501 1
39 71388 (0000-xxxx ) Screw, Soc, M6 X 1.00 X 16, 12.9 4
40 19066 (0000-xxxx ) Washer, Flat, #10 4
41 1029689 (0000-xxxx ) Cable, 06ga 16.0l Red .38ring /.38ring 1
42 1016314 (0000-xxxx ) Boot, 90deg .50id 1.00id 2.50l, Red 2
43 1033697 (0000-xxxx ) Bracket, Clamp, Hose 1
44 1038035 (0000-xxxx ) Belt, v, 37.0L [3V] 1

T20 Diesel 331506 (5-09) 2-31




STANDARD PARTS

Fig. 16 - Engine Alternator Group, Diesel (xoxxx- )

L
SN

N .—1) Y2’
P

/i' "“‘ \ N
NN K
S A T
£ AN ‘,‘ in
N AL \
®) A
\
\ K
| e
NS 11
I RN )“l
) € P 0l

2-32 T20 Diesel 331506 (5-09)
Home §| Find... § Go To.. n n



STANDARD PARTS

354490

24 1029689 (>oxxx-
25 1016314 (>xxx-

Cable, 06ga 16.0l Red .38ring /.38ring
Boot, 90deg .50id 1.00id 2.50l, Red

26 41361 (
27 1031566 (oxxx-
28 1035341 (poxxx-

Nut, Hex, Std, M8 X 1.25, Brs
Fan, Cooling, 14.1d, 6 Blade, 0.5b Taper
Spacer, Fan, Dsl [M20/T20]

Fig. 16 - Engine Alternator Group, Diesel (xxxx- )

Ref. Part No. Serial Number Description Qty.
1 392611 (>xxx- ) Alternator, 12vdc, 075a [Valeo] 1
2 35707 (P00~ ) Screw, Hex, .38-16 X 3.00, G5 1
3 59156 (>oxx- ) Nut, Hex, Lock, .38-16, NI, Ss 1
4 76955 (>oxx- ) Screw, Hex, .31-18 X 1.00, G5 1
5 41186 (oo ) Washer, Flat, Belleville, .31 1
6 73737 (>oox- ) Tube, 0.38id 0.750d 00.3l, Ss 1
7 1036847 (poxxx- ) Arm WiIdt, Alternator, Dsl 1
8 1036859 (>oxxx- ) Bracket, Sppt, Alternator, Dsl 1
9 06943 (oo~ ) Screw, Hex, M6 X 1.00 X 20, 8.8 1
10 32483 (>oxxx- ) Washer, Flat, 0.25, Sae 2
11 08708 (00— ) Nut, Hex, Lock, M6 X 1.00, NI 1
12 39277 (>oxx- ) Screw, Hex, M8 X 1.25 X 25, 8.8 2
13 32491 (>oxx- ) Washer, Flat, 0.31, Std 4
14 08709 (00K ) Nut, Hex, Lock, M8 X 1.25, NI 3
15 1036844 (>oxxx- ) Bracket Widt, Mtg, Alternator, Dsl 1
16 76570 (>oxxx- ) Screw, Hex, M8 X 1.25 X 30, 8.8 1
17 39283 (>oxx- ) Screw, Hex, M10 X 1.50 X 25, 8.8 1
18 32492 (>ooxx- ) Washer, Flat, 0.38, Std 2
19 33612 (>oxx- ) Screw, Hex, M10 X 1.25 X 35, 8.8 1
20 32988 (>oxx- ) Washer, Lock, Int, 0.38 1
21 371527 (>xxx- ) Wire, Ground 1
22 42011 (ooxx- ) Screw, Hex, 10-24 X 0.50, Ss 1
23 01683 (>oxx- ) Washer, Flat, 10, Ss 1
) 1
) 2
) 2
) 1
) 1
29 00960 (>oxx- ) Key, Sq, 0.12 X 0.12, 0.50I 1
30 71388 (>oxxx- ) Screw, Soc, M6 X 1.00 X 16, 12.9 4
31 19066 (>oxxx- ) Washer, Flat, 10 4
32 1039208 (o= ) Washer, Flat, 1.10b 1.50d .12, Stl, PI 1
33 1039212 (>oxxx- ) Spacer, Fan 1
34 393244 (oxxx- ) Belt, V, 42.0l [Hc41] 1

T20 Diesel 331506 (5-09) 2-33




STANDARD PARTS

E S

AR

) o
g /Y
v

4

Fig. 17 - Engine Muffler Group, Diesel

T20 Diesel 331506 (5-08)
Home §| Find... § Go To.. n n

2-34



STANDARD PARTS

354491
Fig. 17 - Engine Muffler Group, Diesel

Ref. Part No. Serial Number Description Qty.
1 1024357 (0000- ) Tube, Exhaust, Dsl 1
2 24012 (0000- ) Clamp, Muffler, 1.62d 3
3 9002411 (0000- ) Plate, Shield, Heat, Dsl, Replmt 1
4 11531 (0000- ) Clamp, Hose, Wormdrive, 1.06-2.00d, .56w 2
5 74452 (0000- ) Tube WIdt, Exhaust, 1.5d, 4 Hole Fing 1
6 16931 (0000- ) Screw, Hex, M8 X 1.25 X 20, 8.8 4
7 32491 (0000- ) Washer, Flat, 0.31, Std 4
8 33333 (0000- ) Muffler, Exhaust 1
9 1017969 (0000- ) Bracket, Muffler, Hanger, Front 1

10 1013031 (0000- ) Isolator, Rbr 1
11 222496 (0000- ) Sleeve, P/M, 0.31b 0.50d 0.91 [430ss] 2
12 222505 (0000- ) Screw, Hex, M8 X 1.25 X 45, Ss 2
13 01685 (0000- ) Washer, Flat, 0.31, Ss 4
14 08713 (0000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 2
15 1028994 (0000- ) Channel, Shield, Muffler [M20/T20 2007] 1
16 1022113 (0000-xxxx ) Bracket, Retainer, Shield, Heat 2
17 08716 (0000-xxxx ) Screw, Hex, M6 X 1.0 X 20, Ss 6
18 32483 (0000-xxxx ) Washer, Flat, 0.25, Sae 6
19 08712 (0000-xxxx ) Nut, Hex, Lock, M6 X 1.00, Ss, NI 6
20 1021789 (0000- ) Tube, Exhaust, 1.5d 1
21 1032010 (0000- ) Shield, Heat, Dsl 1
22 08716 (>oxx- ) Screw, Hex, M6 X 1.0 X 20, Ss 2
23 32483 (>ooxx- ) Washer, Flat, 0.25, Sae 2

T20 Diesel 331506 (4-10) 2-35
Home §§ Find...



STANDARD PARTS

Fig. 18 - Engine Radiator Group, Diesel (0000-0188)

2-36 T20 Diesel 331506 (1-10)
Home §| Find... § Go To.. n n



STANDARD PARTS

354492, CE
Fig. 18 - Engine Radiator Group, Diesel (0000-0189)

Ref. Part No. Serial Number Description Qty.
1 1018059 (0000-0189 ) Radiator 1
2 368132 (0000-0189 ) Cap, Radiator, 15psi 1
3 1023154 (0000-0189 ) Hose, Radiator, Upper, Dsl 1
4 1033688 (0000-0189 ) Hose, Radiator, Lower, Dsl 1
5 1023180 (0000-0189 ) Tube, Radiator, Lower, Dsl 1
6 11399 (0000-0189 ) Clamp, Hose, Wormdrive, 0.81-1.50d, .50w 3
7 1007482 (0000-0189 ) Hose, Rbr, E90 1.25id 1.25id 04.2 03.1 1
8 11531 (0000-0189 ) Clamp, Hose, Wormdrive, 1.06-2.00d, .56w 3
9 1023810 (0000-0189 ) Panel, Shrd, Fan, Dsl 1

10 06942 (0000-0189 ) Screw, Hex, M6 X 1.0 X 16, 8.8 9
11 32490 (0000-0189 ) Washer, Flat, 0.25, Std 9
12 1024028 (0000-0189 ) Plate, Guard, Fan Shrd, Dsl 1
13 74455 (0000-0189 ) Screw, Hex, M6 X 1.0 X 12, Fmg 5
14 9002412 (0000-0189 ) Plate, Guard, Fan, Shrd, Dsl, Repimt 1
15 1027112 (0000-0189 ) Bracket, Mtg, Latch, Dsl 1
16 08708 (0000-0189 ) Nut, Hex, Lock, M6 X 1.00, NI 5
17 16931 (0000-0189 ) Screw, Hex, M8 X 1.25 X 20, 8.8 5
18 32491 (0000-0189 ) Washer, Flat, 0.31, Std 8
19 08709 (0000-0189 ) Nut, Hex, Lock, M8 X 1.25, NI 6
20 53466 (0000-0189 ) Clamp, Cable, Stl, 1.50d X 1.00w, 1h 2
21 49800 (0000-0189 ) Latch 1
22 06927 (0000-0189 ) Screw, Pan, M4 X 0.70 X 16, 4.8 2
23 19064 (0000-0189 ) Washer, Flat, #06 2
24 02850 (0000-0189 ) Nut, Hex, Lock, M4 X 0.70, NI 2
25 1027099 (0000-0007 ) Plate, Mtg, Seal 1
26 1027103 (0000-0007 ) Seal, Radiator 1
27 43844 (0000-0189 ) Clamp, Hose, Wormdrive, 0.25-0.62d, .31w 4
28 49266 (0000-0189 ) Tie, Cable, Nyl, 07.31 .19w 1.8 Max D 2
29 51305 (0000-0189 ) Fitting, Draincock, E9O, .25npt 2
30 73471 (0000-0189 ) Hose, Pvc, Clr, 0.38id 0.560d 22.00I 2
31 1023853 (0000-0189 ) Tank, Coolant, 04.7 03.3 4.7deep, 1liter 1
32 1015041 (0000-0189 ) Hose, Afmkt, Coolant Recvy, 05ft 1
33 39277 (0000-0189 ) Screw, Hex, M8 X 1.25 X 25, 8.8 3
34 54274 (0000-0189 ) Isolator, Vib, Bshg, 1.1d 0.6l .4b 0.78h 2
35 09832 (0000-0189 ) Washer, Flat, 0.81b 1.06d .06, Stl 4
36 1014563 (0000-0189 ) Washer, Flat, 0.40b 1.12d .12, Ss 2
37 32486 (0000-0189 ) Washer, Flat, 0.50, Sae 2
38 41430 (0000-0189 ) Nut, Hex, Lock, M10 X 1.5, NI 2
39 1026003 (0000-xxxx ) Bracket, Ftg, Bh 1
40 67767 (0000-0189 ) Clamp, Cable, Stl, 0.69d X 0.62w, 1h 1
41 09740 (0000-0189 ) Screw, Hex, M8 X 1.25 X 20, Ss 1
42 01685 (0000-0189 ) Washer, Flat, 0.31, Ss 1
43 08713 (0000-0189 ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 1
44 1016383 (0000-0189 ) Fitting, Brs, Str, Pf04/Pm06 1
45 1035878 (0000-0189 ) Skirt, Debris, Eng Radiator 1
46 763116 (0000-0189 ) Tie, Cable, Nyl, 15.31. W 4.5 Max D 1
47 1035976 (0004-0189 ) Bracket, Sppt, Radiator, Upper 1
48 1040467 (0000-0189 ) Screw, Hex, M6 X 1.00 X 20, 9.8, Sems 4

T20 Diesel 331506 (1-10)

2-37




STANDARD PARTS

Fig. 19 - Engine Radiator Group, Diesel (0189- )

= 17/
% K
N

L el Z
I

~.-,‘ &)
LS
i Z “‘:}Q o)
R ( \

Ly

/=4
[

<

36

LT OUTET
LTI T LT

LT
LT L

Voo m/s) /=]~ o)

-4

35

2-38 T20 Diesel 331506 (4-10)
Home §| Find... § Go To.. n n



STANDARD PARTS

356042
Fig. 19 - Engine Radiator Group, Diesel (0189- )

Ref. Part No. Serial Number Description Qty.
v 1 1045940 (0189- ) Radiator, W/ Hyd Cooler [Side X Side] 1
A 2 1057504 (0189- ) Cap, Radiator, 16 Psi 1

3 1037346 (0189- ) Screw, Hex, M8 X 1.25 X 25, 9.8, Sems 4
4 9006814 (0189- ) Shrd WIdt,Fan,Dsl, Repimt [M20/M30/T20] 1
4 9006815 (0189- ) Shrd WIdt,Fan,Dsl, Replmt [Ce] 1
4 9006816 (0189- ) Shrd WIdt,Fan,Dsl, Replmt [Tj] 1
5 1045433 (0189- ) Bracket, Cover 1
6 1036892 (0189- ) Screw, Hex, M6 X 1.00 X 25, 9.8 Sems 6
7 1046962 (0189- ) Bracket, Mtg, Radiator 1
8 39285 (0189- ) Screw, Hex, M10 X 1.50 X 40, 8.8 4
9 32492 (0189- ) Washer, Flat, 0.38, Std 8
10 54274 (0189- ) Isolator, Vib, Bshg, 1.1d 0.6l .4b 0.78h 4
11 09832 (0189- ) Washer, Flat, 0.81b 1.06d .06, Stl 8
12 1014563 (0189- ) Washer, Flat, 0.40b 1.12d .12, Ss 6
13 41430 (0189- ) Nut, Hex, Lock, M10 X 1.5, NI 4
14 1037355 (0189- ) Screw, Hex, M8 X 1.25 X 35, 9.8, Sems 2
15 1046801 (0189- ) Shroud WIdt, Fan, Dsl 1
16 1052164 (0189- ) Bracket, Sppt 1
17 39283 (0189- ) Screw, Hex, M10 X 1.50 X 25, 8.8 1
18 32485 (0189- ) Washer, Flat, 0.38, Sae 3
19 1052175 (0189- ) Skirt, Fan, Eng, Dsl 1
20 1053143 (0189- ) Bracket, Shrd, Fan, Upper, Dsl 1
21 41178 (0189- ) Washer, Flat, 0.25, Fendr 3
22 49266 (0189- ) Tie, Cable, Nyl, 07.31 .19w 1.8 Max D 2
23 1019968 (0189- ) Bracket, Mtg, Radiator 1
24 1040467 (0189- ) Screw, Hex, M6 X 1.00 X 20, 9.8, Sems 2
25 30407 (0189- ) Clip, Keeper, Open 1
26 08708 (0189- ) Nut, Hex, Lock, M6 X 1.00, NI 1
27 32490 (0189- ) Washer, Flat, 0.25, Std 1
28 1046247 (0189- ) Bracket, Shrd, Fan, Lh 1
29 07299 (0189- ) Screw, Hex, M10 X 1.25 X 25, 8.8 2
30 1046261 (0189- ) Bracket, Shrd, Fan, Rh 1
31 1046282 (0189- ) Bracket, Shrd, Fan, Upper, Lh 1
32 16931 (0189- ) Screw, Hex, M8 X 1.25 X 20, 8.8 13
33 32491 (0189- ) Washer, Flat, 0.31, Std 13
34 07790 (0189- ) Nut, Hex, Fing, M6 X 1.00 1
35 1061937 (0189- ) Guard, Fan, Gas/Lpg, Ce [M20/T20] 1
36 16931 (0189- ) Screw, Hex, M8 X 1.25 X 20, 8.8 2
37 39349 (0189- ) Washer, Flat, 0.31, Sae 2

T20 Diesel 331506 (4-10) 2-39




STANDARD PARTS

)

Diesel (0189-

Engine Radiator Hose Group,

Fig. 20

()

/(Vll
A\ 57
/RN S
;\%»&/@ ~
. Q /
o

22

T20 Diesel 331506 (4-10)
Home §| Find... § Go To.. n n

2-40



STANDARD PARTS

354911

Fig. 20 - Engine Radiator Hose Group, Diesel (0189- )

Ref. Part No. Serial Number Description Qty.
1 1047092 (0189- ) Hose, Radiator, Upper, Dsl 1
2 11399 (0189- ) Clamp, Hose, Wormdrive, 0.81-1.50d, .50w 4
3 51305 (0189- ) Fitting, Draincock, E9O, .25npt 2
4 1016383 (0189- ) Fitting, Brs, Str, Pf04/Pm06 1
5 73471 (0189- ) Hose, Pvc, ClIr, 0.38id 0.560d 022.0I 2
6 43844 (0189- ) Clamp, Hose, Wormdrive, 0.25-0.62d, .31w 4
7 1033697 (0189-xxxx ) Bracket, Clamp, Hose 1
8 35707 (0189-xxxx ) Screw, Hex, .38-16 X 3.00, G5 1
9 32492 (0189-xxxx ) Washer, Flat, 0.38, Std 1

10 50902 (0189-xxxx ) Nut, Hex, Lock, .38-16, NI 1
11 1023180 (0189- ) Tube, Radiator, Lower, Dsl 1
12 1033688 (0189-xxxx ) Hose, Radiator, Lower, Dsl 1
13 53466 (0189-xxxx ) Clamp, Cable, Stl, 1.50d X 1.00w, 1hole 1
14 16931 (0189-xxxx ) Screw, Hex, M8 X 1.25 X 20, 8.8 1
15 32491 (0189-xxxx ) Washer, Flat, 0.31, Std 2
16 08709 (0189-xxxx ) Nut, Hex, Lock, M8 X 1.25, NI 1
17 1007482 (0189- ) Hose, Rbr, E9Q0, 1.25id 1.25id 04.2 03.1 1
18 11531 (0189- ) Clamp, Hose, Wormdrive, 1.06-2.00d, .56w 2
19 1023853 (0189-xxxx ) Tank, Coolant, 03.30w 4.7hi 04.71,1liter 1
19 1054382 (o= ) Tank, Coolant, 03.6W 04.1HI 05.5L,1Liter 1
20 49266 (0189- ) Tie, Cable, Nyl, 07.31 .19w 1.8 Max D 2
21 1015041 (0189- ) Hose, Afmkt, Coolant Recvy, 08ft 1
22 1033688 (>oxxx- ) Hose, Radiator, Lower, Dsl (Cut to fit) 1
T20 Diesel 331506 (4-10) 2-41




STANDARD PARTS

Fig. 21 - Battery and Electrical Group

/

A\

T20 Diesel 331506 (5-08)
Home §| Find... § Go To.. n n

2-42



STANDARD PARTS

354425, CE
Fig. 21 - Battery and Electrical Group
Ref. Part No. Serial Number Description Qty.
1 369704 (0000- ) Horn, 12vdc, Dba [Wolo] 1
2 1037346 (0000- ) Screw, Hex, M8 X 1.25 X 25, 9.8, Sems 5
4 08709 (0000- ) Nut, Hex, Lock, M8 X 1.25, NI 1
3 19066 (0000- ) Washer, Flat, #10 4
5 57804 (0000- ) Relay, 12vdc, 40a, Spdt N/O 7
6 1024274 (0000- ) Cover, Fuse, Block 1
7 1026576 (0000- ) Gasket, Cover, Fuse Block 1
8 06549 (0000- ) Nut, Hex, Lock, M5 X 0.8, NI 8
9 1021290 (0000- ) Alarm, Warning [Sonalert, St628] 1
10 33671 (0000- ) Strap, Rbr, Tie-Down, 2/Hooks 19.0I 1
11 54333 (0000- ) Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 1
12 20778 (0000- ) Hose, Pvc, Clr, 0.50id 0.690d 30.00I 1
13 60295 (0000- ) Cable, Battery, 02ga 60.0! Blk .41ring 1
14 68869 (0000- ) Cable, Battery, 02ga 48.0l Red .41ring 1
15 222290 (0000- ) Diode, Ele, Plug 1
16 762514 (0000- ) Fuse, 015a 14
17 53466 (0000- ) Clamp, Cable, Stl, 1.50d X 1.00w, 1h 4
18 10143 (0000- ) Battery, Wet, 12Vdc 0600Cca 1
19 08709 (0000- ) Nut, Hex, Lock, M8 X 1.25, NI 2

T20 Diesel 331506 (5-08) 2-43
Home §§ Find...



STANDARD PARTS

Fig. 22 - Wheel Group, Front Drive

2-44 T20 Diesel 331506 (11-08)
Home §| Find... § Go To.. n n



STANDARD PARTS

354426
Fig. 22 - Wheel Group, Front Drive

Ref. Part No. Serial Number Description Qty.
1 1037940 (000000- ) Housing, Sppt, Rear Wheel 1
2 51338 (0000- ) Bearing, Cup, 2.56d 0.55w 2
3 47801 (0000- ) Fitting, Grease, Str Pm04 .63I 2
4 374560 (0000- ) Seal, Drive, Rear, Grease Cav 1
5 379609 (0000- ) Motor, Hyd, Gear, Int 19.0 Bi-Dir 3000 (See Breakdown) 1
6 42223 (0000- ) Fitting, Hyd, Str, Jm10/Om12 1
7 393215 (0000- ) Fitting, Hyd, E45, Jm04/0m06 1
8 1024249 (0000- ) Fitting, Hyd, E45, Jm10/Om12 1
9 19583 (0000- ) Screw, Soc, .50-13 X 1.50, Al 4
v 10 54087 (0000- ) Hub Assy, Wheel, 5 Bolt 4.50bc Taper B 1
A 32126 (0000- ) Stud, Wheel, .50-20 X 1.50l, 0.370th 5
11 08180 (0000- ) Pin, Cotter, .125 X 2.00 2
12 51339 (0000- ) Bearing, Cone, 1.38b 0.71w 2
13 374563 (0000- ) Washer, Flat, 2.16b 3.50d .16, Felt 1
14 54051 (0000- ) Washer, Flat, 1.39b 2.12d .13, Stl 1
15 73281 (0000- ) Bolt, Shid, 1.37d X 5.13l,1.1-18 Dirilled 1
16 54052 (0000- ) Nut, Hex, Sltd, 1.12-18 1
17 72926 (0000- ) Screw, Soc, M16 X 2.0 X 50, 12.9 2
18 24339 (0000- ) Nut, Wheel, .50-20 X 60 Angle 5
19 1017903 (0000- ) Cylinder, Hyd, 2.0b,15.21,09.00strk,3000 1
20 47522 (0000- ) Fitting, Hyd, E45, Jm06/0m06 2
21 71340 (0000- ) Tube, Rnd, 1.75d 0.77b 01.1l, Stl, Pntd 2
22 71341 (0000- ) Screw, Hex, .75-10 X 4.00, 5 2
23 39350 (0000- ) Washer, Flat, 0.75 Sae 2
24 32987 (0000- ) Nut, Hex, Lock, .75-10, NI 2
25 58842 (0000- ) Bar, Flat, Stl 0.19, 01.50 X 04.1] 1
26 16931 (0000- ) Screw, Hex, M8 X 1.25 X 20, 8.8 2
27 32491 (0000- ) Washer, Flat, 0.31, Std 2
28 39349 (0000- ) Washer, Flat, 0.31 Sae 1
29 57315 (0000- ) Sleeve, Nyl, #37 05.0l 1
30 49266 (0000- ) Tie, Cable, Nyl, 07.31 .19w 1.8 Max D 1
v 31 84597 (0000- ) Tire Assy, Solid, 18.0X6.0 4.5BC/5Bolt 1
A 32 84596 (0000- ) Tire, Non-Skid, 18.0X6.0X12.10 1

T20 Diesel 331506 (11-08) 2-45




STANDARD PARTS

Fig. 23 - Wheel Group, Rear

2-46 T20 Diesel 331506 (5-07)
Home §| Find... § Go To.. n n



MAGASIN
Note
Roue complète REF 363413 remplacé par la REF 1059347


STANDARD PARTS

354427
Fig. 23 - Wheel Group, Rear

Ref. Part No. Serial Number Description Qty.
v 360023 (0000- ) Brake Assy, Drum, Mech, 07.0d 1.2w 2
A 1 360270 (0000- ) Plate, Backing, Brake 1
A 2 360271 (0000- ) Bushing, Sleeve, 0.78b 0.86d 0.93l, Bnz 1
A 3 360272 (0000- ) Cam, PIt, Brake [Nickel] 1
A 4 360273 (0000- ) Washer, Flat, M21.0b X 37d X 3 1
A 5 360274 (0000- ) Retainer, Ring, Brake 1
A 6 360275 (0000- ) Shoe, Brake, 180 X 30mm 2
A 7 360276 (0000- ) Spring, Wir, 0.25d, Return, Brake 1
8 49145 (0000- ) Washer, Flat, 0.76b 1.50d .06, Ss 2
9 86659 (0000- ) Nut, Hex, Sltd, .75-16 2
10 08171 (0000- ) Pin, Cotter, .156 X 2.00 2
11 54390 (0000- ) Cap, Hub, Dust 2.57d 0.77I 2
12 06969 (0000- ) Screw, Hex, M12 X 1.75 X 40, 8.8 8
13 32486 (0000- ) Washer, Flat, 0.50 Sae 8
14 08711 (0000- ) Nut, Hex, Lock, M12 X 1.75,NI 8
15 360802 (0000- ) Arm, Lever, Brake, 4.1 [Knott] 2
v 16 363413 (0000- ) Tire Assy, Solid, 16.0X3.5 2.43B 2
A 17 48588 (0000- ) Tire, Solid, Non-Skid, 16.0X3.5X12.12 1
A 18 360074 (0000- ) Bearing, Ball, 1.18b 2.44d 0.63w 2

T20 Diesel 331506 (5-09) 2-47
Home §§ Find...



STANDARD PARTS

Fig. 24 - Brake Pedal Linkage Group

2-48 T20 Diesel 331506 (5-09)
Home | Find... §Go To.. m n




STANDARD PARTS

354899, CE
Fig. 24 - Brake Pedal Linkage Group
Ref. Part No. Serial Number Description Qty.
1 14605 (0000- ) Pin, Clevis, 0.25d X 0.75I 4
2 08170 (0000- ) Pin, Cotter, .062 X 0.50 4
3 364347 (0000- ) Rod 2
4 14595-1 (0000- ) Clevis, Adj, 0.25 Pin, 0.25-28 Rh, PI 2
5 364948 (0000- ) Nut, Hex, Std, .25-28, Lh 2
6 01714 (0000- ) Nut, Hex, Std, .25-28 2
7 364864 (0000- ) Clevis, Adj, 0.25pin, 0.25-28left PI 2
8 1022031 (0000- ) Shaft Widt, Brake 1
9 1026025 (0000-xxxxxX ) Plate, Stop, Brake 2
10 361339 (0000-xxxxXX ) Screw, Hex, M6 X 1.0 X 16, Fmg 4
11 381502 (0000- ) Bearing, Split, 1.00b 4
12 382224 (0000- ) Plate, Sppt 2
13 39279 (0000- ) Screw, Hex, M8 X 1.25 X 70, 8.8 4
14 32491 (0000- ) Washer, Flat, 0.31, Std 7
15 1025495 (0000- ) Cable, Push / Pull, 063.0l 4.0, .31-24 1
16 58311 (0000- ) Clevis, Adj, 0.31pin, 0.31-24 2
17 20170 (0000- ) Nut, Hex, Jam, .31-24 2
18 69582 (0000- ) Pin, Clevis, 0.31d X 1.00I 2
19 08179 (0000- ) Pin, Cotter, .094 X 1.00 2
20 1022736 (0000- ) Bracket, Mtg, Cable 1
21 16931 (0000- ) Screw, Hex, M8 X 1.25 X 20, 8.8 2
22 1022243 (0000- ) Shaft WIidt, Pedal, Brake 1
23 51109 (0000- ) Pad, Pedal, Brake, 3.961 2.36w 0.75 1
24 23788 (0000- ) Ring, Retaining, Ext, 0.98d, [E-Ring] 2
25 86751 (0000- ) Bearing, Pillowblock, 1.02b [Solid Pye] 2
26 06548 (0000- ) Screw, Hex, M6 X 1.0 X 60, 8.8 4
27 32490 (0000- ) Washer, Flat, 0.25 Std 8
28 08708 (0000- ) Nut, Hex, Lock, M6 X 1.0, NI 6
29 54607 (0000- ) Spring, Tors, 1.13id .12wir 02.3coil Rh 2
30 1025487 (0000- ) Pedal, Brake, Lock 1
31 46563 (0000- ) Bushing, Sleeve, 0.37b 0.50d 0.50I, Oib 1
32 59009 (0000- ) Spring, Tors, 0.75id .06wir 02.8coil 1
33 06955 (0000- ) Screw, Hex, M8 X 1.25 X 35, 8.8 1
34 08709 (0000- ) Nut, Hex, Lock, M8 X 1.25, NI 1
35 71367 (0000- ) Spring, Wir, 0.08d, Brake, Parking 1
36 06942 (0000- ) Screw, Hex, M6 X 1.0 X 16, 8.8 2
37 59962 (0000- ) Switch, Snap, 15A Nc, RIr 1
38 313174 (0000- ) Cs, Bracket, Mtg, Switch 1
39 24199 (0000- ) Screw, Hex, M5 X 0.80 X 16, Ss 2
40 09739 (0000- ) Nut, Hex, Lock, M5 X 0.80, NI, Ss 2
41 01683 (0000- ) Washer, Flat, 10, Ss 2

T20 Diesel 331506 (5-09) 2-49




STANDARD PARTS

Fig. 25 - Directional Pedal and Linkage Group, Diesel

2-50 T20 Diesel 331506 (5-07)
Home | Find... §Go To.. m n



STANDARD PARTS

354493
Fig. 25 - Directional Pedal and Linkage Group, Diesel

Ref. Part No. Serial Number Description Qty.
1 1025140 (0000- ) Pedal, Propel 1
2 58819 (0000- ) Tread, Non-Skid, 03.0w 11.6l 1
3 59668 (0000- ) Pin, Clevis, 0.50 D X 4.50I 1
4 08182 (0000- ) Pin, Cotter, .125 X 1.00 1
5 67767 (0000- ) Clamp, Cable, Stl, 0.69d X 0.62w, 1h 2
6 361339 (0000- ) Screw, Hex, M6 X 1.0 X 16, Fmg 2
7 1022345 (0000- ) Cable, Push / Pull, 098.01 .25-28/.25-28 1
8 68866 (0000- ) Rod-End, .25-28rh Fem 0.25b [Teflon] 2
9 01714 (0000- ) Nut, Hex, Std, .25-28 2

10 65441 (0000- ) Tube, 00.38d 00.26b 00.3| Stl Plt 2
11 41370 (0000- ) Screw, Hex, .25-20 X 2.00, Ss 1
12 42180 (0000- ) Screw, Hex, .25-20 X 1.75, Ss 1
13 32490 (0000- ) Washer, Flat, 0.25 Std 4
14 41169 (0000- ) Nut, Hex, Lock, .25-20, NI, Ss 5
15 63234 (0000- ) Tube, 00.50d 00.38b 00.61 Stl 2
16 42467 (0000- ) Screw, Hex, .38-16 X 2.00, Ss 1
17 32492 (0000- ) Washer, Flat, 0.38 Std 2
18 36643 (0000- ) Nut, Hex, Lock, .38-16, NI, Thin 1
19 21197 (0000- ) Screw, Hex, .38-16 X 1.00, 5 2
20 11842 (0000- ) Spring, Extn, 0.750d X 0.12wir, 4.3l 2
21 48079 (0000- ) Bolt, Eye, .25-20 X 1.40 X .25 Eye 2
22 53947 (0000- ) Cam, Centering, Pintle 1
23 54655 (0000- ) Cam, Centering, Pintle 1
24 74440 (0000- ) Screw, Hex, M8 X 1.25 X 40, Ss, NI 1
25 39349 (0000- ) Washer, Flat, 0.31 Sae 1
26 53953 (0000- ) Arm, Cntrl, Pintle, Centering 2
27 54205 (0000- ) Bumper, Rbr, 0.5d 0.16t M5 X 08 2
28 50335 (0000- ) Nut, Hex, Std, M5 X 0.8, 8 4
29 1027233 (0000- ) Arm, Pintle 1
30 83879 (0000- ) Screw, Hex, .31-24 X 0.75, NI 1
31 41186 (0000- ) Washer, Belleville, .31 3
32 1027313 (0000- ) Bracket WIdt, Propel, Pintle 1
33 84170 (0000- ) Bracket, Retainer, Safety 1
34 16213 (0000- ) Bolt, Shid, .31d X 1.00, .25-20 1
35 73411 (0000- ) Shock Absorber, 2.3 Strk 1
36 39278 (0000- ) Screw, Hex, M8 X 1.25 X 50, 8.8 1
37 32491 (0000- ) Washer, Flat, 0.31 Std 2
38 08709 (0000- ) Nut, Hex, Lock, M8 X 1.25, NI 1
39 1022787 (0000- ) Arm [Positioning] 2
40 09252 (0000- ) Screw, Hex, M5 X 0.8 X 20, 8.8 2
41 01683 (0000- ) Washer, Flat, #10 Ss 2
42 1022779 (0000- ) Sensor, Spd / Dir, 6-30vdc 1
43 09198 (0000- ) Screw, Pan, M4 X 0.7 X 35, Ss 2
44 33932 (0000- ) Nut, Hex, Lock, M4 X 0.7, NI, Ss 2
45 46559 (0000- ) Screw, Hex, .38-16 X 1.25, NI 2
46 32485 (0000- ) Washer, Flat, 0.38 Sae 4
47 1027692 (0000- ) Bracket, Propel, Dsl 1
48 1027742 (0000- ) Bracket, Mtg, Sensor 1
49 32483 (0000- ) Washer, Flat, 0.25, Sae 2
50 1032399 (0000- ) Strap, Sppt 1
51 09010 (0000- ) Screw, Hex, M8 X 1.25 X 25, Ss 2
52 08713 (0000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 2

T20 Diesel 331506 (5-07) 2-51




STANDARD PARTS

Fig. 26 - Cylindrical Scrub Brush Drive Group, Left Side

2-52 T20 Diesel 331506 (5-09)
Home §| Find... § Go To.. n n



STANDARD PARTS

354435
Fig. 26 - Cylindrical Scrub Brush Drive Group, Left Side

Ref. Part No. Serial Number Description Qty.
1 1021019 (0000- ) Housing WiIdt, Brush, Drive 1
2 15675 (0000- ) Screw, Hex, M8 X 1.25 X 16, Ss 4
3 1023617 (0000- ) Tube, Hyd, 08 Jf08/Jm08 1
4 71729 (0000- ) Motor, Hyd, Gear, Int 04.5 Bi-Dir 1500 (See Breakdowns) 1
5 01762 (0000- ) Screw, Hex, .38-16 X 0.75, NI 4
6 44868 (0000- ) Fitting, Hyd, E90, Jm08/Om08 2
7 55586 (0000- ) Fitting, Hyd, Str, Jm04/0Om04 1
8 1026080 (0000- ) Clamp, Hyd, 0.50d 1
9 08713 (0000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 11
10 1029964 (0000- ) Door Widt, Brush 1
11 12295 (0000- ) Nut, Hex, Sltd, M20 X 2.5, 8 1
12 08175 (0000- ) Pin, Cotter, .125 X 1.25 1
13 87631 (0000- ) Plug WIdt, Drive, Brush, Sweep 1
14 65695 (0000- ) Latch 1
15 1026352 (0000- ) Pawl, Str 1
16 70563 (0000- ) Screw, Hex, M8 X 1.25 X 130, 8.8 1
v 9006398 (0000- ) Idler Assy, Brush, Replmt [M20/T20, M30] 1
A 17 25686 (0000- ) Plug Widt, Drive, Brush 1
A 18 00927 (0000- ) Key, Sq, 0.25 X 0.25, 1.25| 1
A 19 1038258 (0000- ) Door Widt, Brush, Idler 1
A 20 13534 (0000- ) Bearing, Ball, 0.98b 2.05d 0.59w 2
A 21 56078 (0000- ) Shaft, Brush, Idler 1
A 22 09005 (0000- ) Ring, Retaining, Ext, 1.00d, Basic 2
A 23 12295 (0000- ) Nut, Hex, Sitd, M20 X 2.5, 8 1
A 24 08175 (0000- ) Pin, Cotter, .125 X 1.25 1
25 09739 (0000-xxxx ) Nut, Hex, Lock, M5 X 0.8, NI, Ss 2
26 17185 (0000-xxxx ) Screw, Pan, M5 X 0.8 X 40, Ss 2
27 1032743 (0000-xxxx ) Plate, Handle 1
28 222496 (0000-xxxx ) Sleeve, P/M, 0.31b 0.50d 0.9l [430ss] 2
29 32491 (0000- ) Washer, Flat, 0.31, Std 4
T20 Diesel 331506 (5-09) 2-53




STANDARD PARTS

Fig. 27 - Cylindrical Scrub Brush Drive Group, Right Side

VAV

/

VAV

2-54 T20 Diesel 331506 (4-10)
Home §| Find... § Go To.. n n



STANDARD PARTS

354436
Fig. 27 - Cylindrical Scrub Brush Drive Group, Right Side

Ref. Part No. Serial Number Description Qty.
1 1021019 (0000- ) Housing WiIdt, Brush, Drive 1
2 15675 (0000- ) Screw, Hex, M8 X 1.25 X 16, Ss 4
3 32491 (0000- ) Wasbher, Flat, 0.31, Std 4
4 71729 (0000- ) Motor, Hyd, Gear, Int 04.5 Bi-Dir 1500 (See Breakdowns) 1
5 01762 (0000- ) Screw, Hex, .38-16 X 0.75, NI 4
6 44868 (0000- ) Fitting, Hyd, E90, Jm08/0Om08 2
7 9006386 (0000-0197) ) Tube Kit, Hyd, Case Drain [M20/T20] 1
8 1026080 (0000- ) Clamp, Hyd, 0.50d 1
9 1029964 (0000- ) Door Widt, Brush 1
10 17185 (0000-xxxX ) Screw, Pan, M5 X 0.8 X 40, Ss 2
11 12295 (0000- ) Nut, Hex, Sltd, M20 X 2.5, 8 1
12 08175 (0000- ) Pin, Cotter, .125 X 1.25 1
13 87631 (0000- ) Plug WIdt, Drive, Brush, Sweep 1
14 65695 (0000- ) Latch 1
15 1026352 (0000- ) Pawl, Str 1
16 70563 (0000- ) Screw, Hex, M8 X 1.25 X 130, 8.8 1
17 08713 (0000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 1
18 25686 (0000- ) Plug WIdt, Drive, Brush 1
v 9006398 (0000- ) Idler Assy, Brush, Replmt [M20/T20, M30] 1
A 19 1038258 (0000- ) Door Widt, Brush, Idler 1
A 20 13534 (0000- ) Bearing, Ball, 0.98b 2.05d 0.59w 2
A 21 09005 (0000- ) Ring, Retaining, Ext, 1.00d, Basic 2
A 22 56078 (0000- ) Shaft, Brush, Idler 1
A 23 12295 (0000- ) Nut, Hex, Sltd, M20 X 2.5, 8 1
A 24 08175 (0000- ) Pin, Cotter, .125 X 1.25 1
25 00927 (0000- ) Key, Sq, 0.25 X 0.25, 1.25I 1
26 1032743 (0000-xxxx ) Plate, Handle 1
27 222496 (0000-xxxx ) Sleeve, P/M, 0.31b 0.50d 0.91 [430ss] 2
28 09739 (0000-xxxx ) Nut, Hex, Lock, M5 X 0.8, NI, Ss 2
29 1055139 (0198- Tube, Hyd, Brush Return, W/ Cd [M20/T20] 1
30 39210 (0198- Fitting, Hyd, E90, Jf04/Jm04 1
31 55586 (0198- Fitting, Hyd, Str, Jm04/0Om04 1
32 49266 (0198- Tie, Cable, Nyl, 07.31 .19w 1.8 Max D 2

T20 Diesel 331506 (1-10) 2-55




STANDARD PARTS

Fig. 28 - Cylindrical Scrub Brush Head Lift Group

2-56 T20 Diesel 331506 (5-08)
Home §| Find... § Go To.. n n



STANDARD PARTS

354437
Fig. 28 - Cylindrical Scrub Brush Head Lift Group

Ref. Part No. Serial Number Description Qty.
1 1030910 (0000- ) Bracket, Mtg, Scb Head, Rh 1
2 1030911 (0000- ) Bracket, Mtg, Scb Head, Lh 1
3 09028 (0000- ) Screw, Hex, M10 X 1.5 X 25, Ss 4
4 32485 (0000- ) Washer, Flat, 0.38 Sae 4
5 1020002 (0000- ) Housing Widt, Swp, Scb 1
6 67555 (0000- ) Rod-End, .50-20rh Fem 0.50b 2
7 1014705 (0000- ) Rod, Thrd, 2 End, .50-20 04.9], Rh / Lh 2
8 48985 (0000- ) Nut, Hex, Jam, .50-20 2
9 71369 (0000- ) Nut, Hex, Jam, .50-20, Lh 2

10 382099 (0000- ) Rod-End, .50-20lh Fem 0.50-20stud 2
11 51824 (0000- ) Nut, Hex, Lock, .50-20, NI, Thin 2
12 1020003 (0000- ) Tube WIdt, Torque 1
13 42120 (0000- ) Bearing, Self Align, 0.75b 1.25d 4
14 07259 (0000- ) Fitting, Grease, Str Pm04 .47I 4
15 06969 (0000- ) Screw, Hex, M12 X 1.75 X 40, 8.8 2
16 41619 (0000- ) Washer, Flat, 0.56b 1.38d .11, Ss 2
17 09741 (0000- ) Nut, Hex, Lock, M12 X 1.75, NI, Ss 2
18 04733-12  (0000- ) Pin, Clevis, 0.75d X 2.00I 2
19 08236 (0000- ) Pin, Cotter, .156 X 1.25 2
20 223198 (0000- ) Screw, Hex, M5 X 0.8 X 10, Fmg 2
21 1038137 (0000- ) Cylinder, Hyd, 1.5b 07.8| 02.80strk 2500 1
22 77098 (0000- ) Fitting, Hyd, E90, Jm06/0Om04 2
23 17461 (0000- ) Pin, Clevis, 0.37d X 1.75I 2
24 86866 (0000- ) Pin, Cotter, Hair, 0.38d .072 Wir 2
25 1031413 (0000- ) Spring, Extn, 1.680d X .203wir, 7.5l 1
26 1027810 (0000- ) Bracket, Mtg, Spring 1
27 763090 (0000- ) Screw, Hex, M8 X 1.25 X 60, FI 1
28 32491 (0000- ) Washer, Flat, 0.31, Std 4
29 1019146 (0000- ) Bracket, Mtg, Lift, Scb Head 1
30 09740 (0000- ) Screw, Hex, M8 X 1.25 X 20, Ss 3
31 39811 (0000- ) Screw, Hex, .50-13 X 1.50, 5 2
32 36644 (0000- ) Nut, Hex, Lock, .50-13, NI, Thin 2
33 1025100 (0000- ) Sleeve, P/M, 0.47b 0.75d 0.51 [430ss] 3

T20 Diesel 331506 (5-08) 2-57




STANDARD PARTS

Fig. 29 - Cylindrical Brush Head Skirt Group

T20 Diesel 331506 (5-08)
Home §| Find... § Go To.. n n

2-58



STANDARD PARTS

354505

Fig. 29 - Cylindrical Brush Head Skirt Group

Ref. Part No. Serial Number Description Qty.
1 1020208 (0000-000031 ) Plate, Skirt, Front 1
2 1020166 (0000- ) Skirt, Neo, .06, 12.00w 45.88l, 07 Hole 1
3 1020207 (0000-000031 ) Retainer, Skirt, Front 1
4 1022363 (0000- ) Skirt, Neo, .06, 07.63w 51.52I, 11 Hole 1
5 1022003 (0000- ) Retainer, Skirt 2
6 361339 (0000- ) Screw, Hex, M6 X 1.0 X 16, Fmg 6
7 01684 (0000- ) Washer, Flat, 0.25, Ss 16
8 1024570 (0000-000031 ) Bracket, Mtg, Skirt 1
9 1020163 (0000-000031 ) Bracket, Mtg, Skirt 1

10 76099 (0000-000031 ) Screw, Hex, M8 X 1.25 X 25, Fmg 4
11 361339 (0000- ) Screw, Hex, M6 X 1.0 X 16, Fmg 8
12 09740 (0000- ) Screw, Hex, M8 X 1.25 X 20, Ss 4
13 01685 (0000- ) Washer, Flat, 0.31, Ss 9
14 1022359 (0000- ) Plate, Mtg, Skirt, Scb Head 2
15 1025826 (0000- ) Angle, Deflector 1
16 08716 (0000- ) Screw, Hex, M6 X 1.0 X 20, Ss 4
17 08712 (0000- ) Nut, Hex, Lock, M6 X 1.00, Ss, NI 4
18 21168 (0000- ) Clip, .250h, Plstc [Pine-tree] 7
19 1039396 (000032- ) Bracket, Mtg, Skirt 1
20 1040018 (000032- ) Plate, Skirt, Front 1

T20 Diesel 331506 (5-08) 2-59
Home §§ Find...



STANDARD PARTS

Fig. 30 - Disk Scrub Head Drive Motor Group

2-60 T20 Diesel 331506 (5-07)
Home §| Find... § Go To.. n n



STANDARD PARTS

354506, CE
Fig. 30 - Disk Scrub Head Drive Motor Group

Ref. Part No. Serial Number Description Qty.
1 9003247 (0000- ) Head Widt, Disk, Std, Replmt 1
2 1026101 (0000- ) Head Widt, Disk, Std, Replmt 1
v 9003061 (0000- ) Latch Kit, Disk, Repimt [T20] 1
A 3 1031286 (0000- ) Latch Widt, Head, Disk 1
A 4 222496 (0000- ) Sleeve, P/M, 0.31b 0.50d 0.91 [430ss] 1
A 5 01685 (0000- ) Washer, Flat, 0.31, Ss 2
A 6 49694 (0000- ) Screw, Hex, M8 X 1.25 X 50, Ss 1
A 7 08713 (0000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 1
A 8 58979 (0000- ) Screw, Hex, M6 X 1.0 X 55, Ss 1
A 9 08712 (0000- ) Nut, Hex, Lock, M6 X 1.00, Ss, NI 1
A 10 01684 (0000- ) Washer, Flat, 0.25, Ss 2
A 11 1031217  (0000- ) Spring, Cmpr, 0.420d .06wir 1.50I 1
12 54620 (0000- ) Bushing, Fing, 1.50b 1.65d 1.00l 2
13 70624 (0000- ) Collar, Split, 1.50b .50w 2/Bolt 1

14 1025968 (0000- ) Spacer 2

15 1024407 (0000- ) Motor, Hyd, Gear, Int 09.7 Bi-Dir 2500 (See Breakdowns) 3

16 44868 (0000- ) Fitting, Hyd, E90, Jm08/0Om08 3
17 44869 (0000- ) Fitting, Hyd, Str, Jm08/Om08 1

18 69173 (0000- ) Fitting, Hyd, E90, Jm08/0Om08, L 2
19 77097 (0000- ) Fitting, Hyd, E90, Jm04/0m04 1
20 34390 (0000- ) Fitting, Hyd, Tee, Jm04/Jm04/0Om04, Run 1

21 21197 (0000- ) Screw, Hex, .38-16 X 1.00, G5 12

22 32492 (0000- ) Washer, Flat, 0.38, Std 12

23 1028495 (0000- ) Brki, Ftg 3

24 1042963 (0000- ) Hub, Drive, Brush, Disk, 1.00B [6T] 3

25 25611 (0000- ) Spacer, Hub, Keyed 3

26 19191 (0000- ) Spacer 3

27 25046 (0000- ) Screw, Hex, .25-20 X 1.00, G5 3
28 07259 (0000- ) Fitting, Grease. Str Pm04 .47L 1

T20 Diesel 331506 (1-10) 2-61




STANDARD PARTS

Fig. 31 - Disk Scrub Head Lift Group

2-62 T20 Diesel 331506 (5-08)
Home §| Find... § Go To.. n n




STANDARD PARTS

Fig. 31 - Disk Scrub Head Lift Group

354507

Ref. Part No. Serial Number Description Qty.
1 1026130 (0000- ) Tube WIdt, Torque 1
2 42120 (0000- ) Bearing, Self Align, 0.75b 1.25d 3
3 07259 (0000- ) Fitting, Grease, Str Pm04 .47I 3
4 1025100 (0000- ) Sleeve, P/M, 0.47b 0.75d 0.51 [430ss] 3
5 06969 (0000- ) Screw, Hex, M12 X 1.75 X 40, 8.8 1
6 06972 (0000- ) Screw, Hex, M12 X 1.75 X 60, 8.8 1
7 41619 (0000- ) Washer, Flat, 0.56b 1.38d .11, Ss 2
8 09741 (0000- ) Nut, Hex, Lock, M12 X 1.75, NI, Ss 2
9 1025041 (0000- ) Bracket, Mtg, Torque Tube 1

10 1030558 (0000- ) Bracket, Mtg, Torque Tube 1
11 09010 (0000- ) Screw, Hex, M8 X 1.25 X 25, Ss 8
12 32491 (0000- ) Washer, Flat, 0.31, Std 16
13 1039469 (0000- ) Bracket WIdt, Arm, Lower Cntrl 1
14 222027 (0000- ) Arm, Lift, Head [5700] 2
15 222210 (0000- ) Pin, Clevis, 0.62d X 2.12| 44
16 08175 (0000- ) Pin, Cotter, .125 X 1.25 5
17 1025198 (0000- ) Bracket Widt, Head, Lower, Lh 1
18 1039468 (0000- ) Bumper, Rbr, 1.00d 0.38th M8x1.25 2
19 07786 (0000- ) Nut, Hex, Std, M8 X 1.25, Ss 2
20 1025320 (0000- ) Bracket WIdt, Head, Lower, Rh 1
21 09740 (0000- ) Screw, Hex, M8 X 1.25 X 20, Ss 8
22 1028433 (0000- ) Skirt, Front, Disk Head 1
23 1028446 (0000- ) Retainer, Skirt, Disk Head 1
24 361339 (0000- ) Screw, Hex, M6 X 1.0 X 16, Fmg 5
25 1028440 (0000- ) Bracket, Angle, Sppt, Shield 2
26 08712 (0000- ) Nut, Hex, Lock, M6 X 1.00, Ss, NI 8
27 01684 (0000- ) Washer, Flat, 0.25, Ss 12
28 08716 (0000- ) Screw, Hex, M6 X 1.0 X 20, Ss 8
29 379030 (0000- ) Cylinder, Hyd, 1.5b,07.81,02.80strk,2500 1
30 77098 (0000- ) Fitting, Hyd, E90, Jm06/0Om04 2
31 17461 (0000- ) Pin, Clevis, 0.37d X 1.75I 2
32 86866 (0000- ) Pin, Cotter, Hair, 0.38d .072 Wir 1
33 08179 (0000- ) Pin, Cotter, .094 X 1.00 1
34 04733-12  (0000- ) Pin, Clevis, 0.75d X 2.00I 1
T20 Diesel 331506 (5-08) 2-63




STANDARD PARTS

Fig. 32 - Rear Squeegee Lift Group

2-64 T20 Diesel 331506 (5-07)
Home §| Find... § Go To.. n n



STANDARD PARTS

354508
Fig. 32 - Rear Squeegee Lift Group

Ref. Part No. Serial Number Description Qty.
1 379030 (0000- ) Cylinder, Hyd, 1.5b,07.81,02.80strk,2500 1
2 77097 (0000- ) Fitting, Hyd, E90, Jm04/Om04 2
3 29584 (0000- ) Pin, Clevis, 0.37d X 2.00l 2
4 86866 (0000- ) Pin, Cotter, Hair, 0.38d .072 Wir 2
5 01685 (0000- ) Washer, Flat, 0.31, Ss 12
6 1022903 (0000- ) Shaft Widt, Arm, Lift 1
7 1026804 (0000- ) Angle, Protector, Lh 1
8 09011 (0000- ) Screw, Hex, M8 X 1.25 X 30, Ss 4
9 08713 (0000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 4
10 71100 (0000- ) Spring, Extn, 1.690d X 0.20wir, 9.5l 2
11 09741 (0000- ) Nut, Hex, Lock, M12 X 1.75, NI, Ss 8
12 381502 (0000- ) Bearing, Split, 1.00b 4
13 382224 (0000- ) Plate, Sppt 2
14 09767 (0000- ) Screw, Hex, M8 X 1.25 X 70, Ss 4
15 32491 (0000- ) Washer, Flat, 0.31, Std 4
16 71101 (0000- ) Cable, Ss .12d 013.3I .2clevis /.2clevis 1
17 77488 (0000- ) Pin, Clevis, 0.19d X 0.63| 2
18 39005 (0000- ) Pin, Cotter, .094X0.75 2
19 223054 (0000- ) Drum, Cable, Lift 1
20 06279 (0000- ) Pin, Clevis, 0.50d X 2.50I 1
21 08179 (0000- ) Pin, Cotter, .094 X 1.00 1
22 04733-10 (0000- ) Pin, Clevis, 0.25d X 2.44l 1
23 08178 (0000- ) Pin, Cotter, .062 X 0.75 1
24 1026806 (0000- ) Angle, Protector, Rh 1
25 1026007 (0000- ) Link Assy, Rod-End, M12 4
26 41619 (0000- ) Washer, Flat, 0.56b 1.38d .11, Ss 8
v 9003060 (0000- ) Spring Kit, Flat, Replmt [T20] 1
A 27 1028049 (0000- ) Spring, Flat, .06 X 4.13 X 6.5| 4 Hole 2
A 28 1024648 (0000- ) Block, Centering 4
A 29 367770 (0000- ) Screw, Pan, M6 X 1.0 X 16, Ss 4
A 30 08712 (0000- ) Nut, Hex, Lock, M6 X 1.00, Ss, NI 4

T20 Diesel 331506 (5-08) 2-65




STANDARD PARTS

Fig. 33 - Cylindrical Scrub Head Debris Tray Mount Group

2-66 T20 Diesel 331506 (5-07)
Home §| Find... § Go To.. n n



STANDARD PARTS

354509
Fig. 33 - Cylindrical Scrub Head Debris Tray Mount Group

Ref. Part No. Serial Number Description Qty.
v 9003059 (0000- ) Shield Kit, Debris, Replmt [T20] 1
A 1 1028334 (0000- ) Bracket, Sppt, Shield 1
A 2 09010 (0000- ) Screw, Hex, M8 X 1.25 X 25, Ss 8
A 3 1017218 (0000- ) Washer, Flat, 0.32b 1.00d .12, Ss 8
A 4 08713 (0000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 8
A 5 1024658 (0000- ) Shield, Tray, Debris [Trimmed] 1
6 391804 (0000- ) Sleeve, Fing, 0.48b 1.25/0.88d 0.6l, Stl 1
7 32493 (0000- ) Washer, Flat, 0.50, Std 1
8 09029 (0000- ) Screw, Hex, M12 X 1.75 X 40, Ss 1
9 09741 (0000- ) Nut, Hex, Lock, M12 X 1.75, NI, Ss 1
10 53782 (0000- ) Bearing, Thrust, 0.75b 1.25d 0.06w 1
11 12309 (0000- ) Screw, Hex, M12 X 1.75 X 30, Ss 6
12 32493 (0000- ) Washer, Flat, 0.50, Std 6
13 1023334 (0000- ) Frame WIdt, Hppr 1
14 1022683 (0000- ) Guide, RIr 1
15 08716 (0000- ) Screw, Hex, M6 X 1.0 X 20, Ss 1
16 01684 (0000- ) Washer, Flat, 0.25, Ss 1
17 08712 (0000- ) Nut, Hex, Lock, M6 X 1.00, Ss, NI 1
18 1027108 (0000- ) Bracket, Spring 1
19 09740 (0000- ) Screw, Hex, M8 X 1.25 X 20, Ss 4
20 01685 (0000- ) Washer, Flat, 0.31, Ss 6
21 45261 (0000- ) Spring, Cmpr, 0.970d .11wir 2.5l 1
22 01686 (0000- ) Washer, Flat, 0.44b 1.00d .08, Ss 1
23 367771 (0000- ) Screw, Pan, M8 X 1.25 X 25, Ss 1
24 1027147 (0000- ) Clip, Wiper 1
25 1031351 (0000- ) Seal, Wiper 2
26 1023685 (0000- ) Spacer, RIr 2
27 222505 (0000- ) Screw, Hex, M8 X 1.25 X 45, Ss 2
28 760740 (0000- ) Bearing, Rlr, Cam 52 X 14 X 20 2
29 1017218 (0000- ) Washer, Flat, 0.32b 1.00d .12, Ss 2
30 1027143 (0000- ) Bracket, Angle, Stop 1
v 31 9003058 (0000- ) Lip Kit, Debris, Repimt [T20] 1
A 32 21168 (0000- ) Clip, .250h, Plstc [Pine-Treeg] 9
33 1039348 (0000- ) Sleeve, 0.49b 0.68d 1.2I [304ss] 1
34 36328 (0000- ) Washer, Flat, Belleville, .50 1
35 379870 (0000- ) Screw, Hex, M12 X 1.75 X 55, Ss 1
36 09741 (0000- ) Nut, Hex, Lock, M12 X 1.75, NI, Ss 1
37 1028249 (0000- ) Grip, Handle, .50d 4.0l Yel 1
38 1022668 (0000- ) Bracket WIdt, Pivot 1
39 1023917 (0000- ) Rod, Latch 1
40 1031305 (0000- ) Clip, Retainer, .25d 1
41 21623 (0000- ) Latch 1
42 09007 (0000- ) Screw, Hex, M6 X 1.0 X 25, Ss 2
43 41185 (0000- ) Washer, Flat, Belleville, .25 2
44 1032546 (0000- ) Knob, Rnd, 1.04d 1.181 .25-20 Yel Plstc 1
45 1031152 (0000- ) Bracket, Mtg, Static Strap 1
46 71579 (0000- ) Strap, Static, .19 1.1w 25.01 W/ Grommet 1
47 41141 (0000- ) Washer, Lock, Int-Ext, 0.31 1
48 09011 (0000- ) Screw, Hex, M8 X 1.25 X 30, Ss 1

T20 Diesel 331506 (5-08) 2-67




STANDARD PARTS

Fig. 34 - Cylindrical Scrub Head Debris Tray Group

2-68 T20 Diesel 331506 (4-10)
Home | Find... §Go To.. m n




STANDARD PARTS

354510
Fig. 34 - Cylindrical Scrub Head Debris Tray Group

Ref. Part No. Serial Number Description Qty.
v 9003055 (0000- ) Tray Kit, Debris, Repimt [T20] 1
A 1 1026417 (0000- ) Handle Widt, T, Hppr 1
A 2 1026195 (0000- ) Panel, Access, Debris Tray 1
A 3 74027 (0000- ) Screw, Pan, M6 X 1.0 X 12, Ss, NI 6
A 4 1026900 (0000- ) Spring, Flat, Retainer, Screen 1
A 5 09010 (0000- ) Screw, Hex, M8 X 1.25 X 25, Ss 1
A 6 222268 (0000- ) Washer, Flat, 0.38b 1.25d .12, Neo 2
A 7 01686 (0000- ) Washer, Flat, 0.44b 1.00d .08, Ss 2
A 8 08713 (0000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 1
A 9 1024309 (0000- ) Strainer WIdt, Trough, Debris 4.3w 15.L 1
A 10 1026831 (0000- ) Tube WIdt, Vacuum 1
A 11 1019526 (0000- ) Screw, Pan, M6 X 1.0 X 25, Ss 3
A 12 08712 (0000- ) Nut, Hex, Lock, M6 X 1.00, Ss, NI 3
A 13 01684 (0000- ) Washer, Flat, 0.25, Ss 3
A 14 81582 (0000- ) Wheel, 3.0d 0.87w 0.44b, Rbr, Pp Core 2
A 15 393129 (0000- ) Sleeve, P/M, 0.31B 0.44D 1.2L [430Ss] 2
A 16 1017218 (0000- ) Washer, Flat, 0.32b 1.00d .12, Ss 2
A 17 39349 (0000- ) Washer, Flat, 0.31, Sae 2
A 18 397826 (0000- ) Screw, Btn, M8 X 1.25 X 40, Ss 2
A 19 1024450 (0000- ) Tray, Debris, Trimmed 1
20 11399 (0000- ) Clamp, Hose, Wormdrive, 0.81-1.50d, .50w 3
21 1040098 (0000- ) Hose Assy, W/1cuff, 1.0d, 0301 1.25/ 1
22 1023063 (0000- ) Coupling, Tube, Vacuum 1

T20 Diesel 331506 (4-10) 2-69




STANDARD PARTS

Fig. 35 - Squeegee Group, Rear

2-70 T20 Diesel 331506 (5-07)
Home §| Find... § Go To.. n n




STANDARD PARTS

354511
Fig. 35 - Squeegee Group, Rear

Ref. Part No. Serial Number Description Qty.
1 1028236 (0000- ) Hose Assy, W/2cuff, 3.0d 141 3.0/3.0 1
v 9004493 (0000- ) Squeegee Kit, Rear, Repimt [M20/T20] 1
A 2 1022831 (0000- ) Squeegee WIdt, Rear 1
A 3 1023239 (0000- ) Clamp Widt, Front 1
A 4 03495 (0000- )  Strip, Non-Slip, 0.50w 06.0I 8
A 5 21603 (0000- ) Pin, Grvd, 0.43d 01.8I [303ss] 4
A 6 24555 (0000- ) Ring, Retaining, Ext, 0.38d, [E-Ring] 4
A 7 386298 (0000- ) Pin WIdt, Front 1
A 8 21601 (0000- ) Cam 1
A 9 1028374 (0000- ) Clamp WiIdt, Rear 1
A 10 21606 (0000- ) Bar WIdt, Retainer, Sqge, Rear 1
A 11 21602 (0000- ) Cam, Rear 1
A 12 83874 (0000- ) Gasket, Sqge 2
A 13 386264 (0000- ) Bumper, Sqge 2
A 14 363162 (0000- )  Wheel, 4.0d 0.89w 0.64b 2
A 15 363301 (0000- ) Sleeve, P/M, 0.34b 0.63d 1.2I, Bnz 2
A 16 80395 (0000- ) Sleeve, P/M, 0.31b 0.50d 0.71 [430ss] 2
A 17 364441 (0000- ) Screw, Hex, M8 X 1.25 X 110, Ss 2
A 18 01685 (0000- ) Washer, Flat, 0.31, Ss 10
A 19 08713 (0000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 2
20 370100 (0000- ) Knob, Star, 2.80d 4ear 1.11.31-18 Pyp 2
21 04414 (0000- ) Washer, Flat, 0.53b 1.88d .12, Stl, PI 2
22 387433 (0000- ) Ring, Mtg, Sqge, .50 2
23 387500 (0000- ) Spring, Cmpr, 0.90d .042wir 02.0I 2
24 387237 (0000- ) Stud, .31-18 2.75I M8 X 1.25, Ss 2
25 1027719 (0000- ) Blade, Sqge, Front, 49.58l Ure (Option) 1
25 1017868 (0000- ) Blade, Sqge, Front, 49.58I Linatex 1
26 1031945 (0000- ) Blade, Sqge, Rear, 53.781 Ure (Option) 1
26 1031331 (0000- ) Blade, Sqge, Rear, Linatex 1
T20 Diesel 331506 (11-08) 2-71




STANDARD PARTS

Fig. 36 - Squeegee Linkage Group, Rear

{2

2-72 T20 Diesel 331506 (5-08)
Home §| Find... § Go To.. n n




STANDARD PARTS

Fig. 36 - Squeegee Linkage Group, Rear

354512

Ref. Part No. Serial Number Description Qty.
1 01685 (0000- ) Washer, Flat, 0.31, Ss 6
2 08713 (0000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 4
3 80409 (0000- ) Sleeve, P/M, 0.34b 0.63d 0.6l, Bnz 2
4 25735 (0000- ) Bushing, Fing, 0.63b 0.75d 0.38lI 2
5 222505 (0000- ) Screw, Hex, M8 X 1.25 X 45, Ss 2
6 1023476 (0000- ) Bracket WIdt, Mtg, Sqge 1
7 65180 (0000- ) Spring, Dsl, 1.000d 0.50id 1.7I 1
8 1025601 (0000- ) Bolt, Carriage, M10 X 1.5 X 70 1
9 1034147 (0000-xxxx ) Pin WiIdt, Lift (Replaced By 9003478) 1

10 222505 (0000-xxxx ) Screw, Hex, M8 X 1.25 X 45, Ss 2
11 1021404 (0000- ) Bracket Widt, Mtg, Caster 2
12 20833 (0000- )  Wheel, 3.0d 1.38w 0.50b 2
13 81952 (0000- ) Screw, Hex, .50-13 X 3.00, Ss18-8 2
14 02931 (0000- ) Nut, Hex, Lock, .50-13, NI, Ss 2
15 07259 (0000- ) Fitting, Grease, Str Pm04 .47I 2
16 33373 (0000- ) Ring, Retaining, Ext, 0.62d, Hd 2
17 63468 (0000- ) Washer, Flat, 0.69b 1.19d .06, Stl, PI 2
18 64425 (0000- ) Washer, Thrust, 0.61b 1.25d .06, Fgl 2
19 07449 (0000- ) Bushing, Sleeve, 0.62b 0.72d 0.50l, Fgl 4
20 1025460 (0000- ) Caster, Pivot 2
21 80950 (0000- ) Bushing, Fing, 0.32b 0.50d 0.24l, Bnz 4
22 39281 (0000- ) Screw, Hex, M8 X 1.25 X 90, 8.8 2
23 1021546 (0000- ) Knob Assy, Star, 1.12d 3ear M10 2
24 1021497 (0000- ) Pin, 0.63d 01.8l, 1/M10h, 2cham 2
25 1022545 (0000-0037 ) Spring, Keeper 2
26 32485 (0000- ) Washer, Flat, 0.38 Sae 2
27 24555 (0000- ) Ring, Retaining, Ext, 0.38d, [E-Ring] 2
28 32492 (0000- ) Washer, Flat, 0.38 Std 1
29 08714 (0000- ) Nut, Hex, Lock, M10 X 1.5, NI, Ss 1
30 1034282 (0000- ) Crossmember Widt, Lift 1
31 1025178 (0000-xxxx ) Bracket, Lift, Sqge 1
32 1035727 (0038- ) Stop, Rotation 1
33 01685 (0000-xxxx ) Washer, Flat, 0.38b 0.88d .08, Ss 4
34 08713 (0000-xxxx ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 2

T20 Diesel 331506 (5-08)

2-73




STANDARD PARTS

Cylindrical Scrub Head Squeegee Group, Right Side

Fig. 37

T20 Diesel 331506 (5-07)
Home §| Find... § Go To.. n n

2-74



STANDARD PARTS

354513

Fig. 37 - Cylindrical Scrub Head Squeegee Group, Right Side

Ref. Part No. Serial Number Description Qty.
1 1029132 (0000- ) Frame WIdt, Sqge, Rh 1
2 1029128 (0000- ) Retainer, Sqge, Side, Rh 1
3 384418 (0000- ) Latch, Door [Southco 91-562-07] 1
4 49697 (0000- ) Screw, Pan, M4 X 0.7 X 10, Ss 2
5 33932 (0000- ) Nut, Hex, Lock, M4 X 0.7, NI, Ss 2
6 1031011 (0000- ) Blade, Sqge, .38 3.55w 038.3I, Linatex 1
6 1031823 (0000- ) Blade, Sqge, .38 3.55w 038.3l, Ure (Option) 1
7 25735 (0000- ) Bushing, Fing, 0.63b 0.75d 0.38l 2
8 64425 (0000- ) Washer, Thrust, 0.61b 1.25d .06, Fgl 2
9 1022846 (0000- ) Nut, T, M10 X 1.50 X 15.80d X 13.0I 2
10 09081 (0000- ) Screw, FIt, M10 X 1.5 X 25, 10.9 2
11 1025151 (0000- ) Bracket, Mtg, Skirt, Door, Brush 1
12 393135 (0000- ) Screw, Btn, M8 X 1.25 X 20, Blk 4
13 08713 (0000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 4
v 14 9003057 (0000- ) Shield Kit, Side, Replmt [T20] 1
A 15 21168 (0000- ) Clip, .250h, Plstc [Pine-Tree] 4

T20 Diesel 331506 (5-08) 2-75
Home §§ Find...



STANDARD PARTS

Fig. 38 - Squeegee Lift Group, Right Side

2-76 T20 Diesel 331506 (5-08)
Home §| Find... § Go To.. n n



STANDARD PARTS

354443
Fig. 38 - Squeegee Lift Group, Right Side

Ref. Part No. Serial Number Description Qty.
1 1038137 (0000- ) Cylinder, Hyd, 1.5b 07.81 02.80strk 2500 1
2 77097 (0000- ) Fitting, Hyd, E90, Jm04/0OmO04 1
3 1028635 (0000- ) Fitting, Hyd, Rst, Spcl 1
4 1022825 (0000- ) Bracket, Mtg, Cyl 1
5 08716 (0000- ) Screw, Hex, M6 X 1.00 X 20, Ss 1
6 01685 (0000- ) Washer, Flat, 0.31, Ss 3
7 08713 (0000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 1
8 1020548 (0000- ) Arm, Sqge, Side, Rh 2
9 17461 (0000- ) Pin, Clevis, 0.37D X 1.75L 1

10 08182 (0000- ) Pin, Cotter, .125 X 1.00 1
11 87816 (0000- ) Spring, Extn, 0.750d X 0.09wir, 2.5l 2
12 386088 (0000- ) Bolt, Eye, M08 X 1.25 X 070mm, 05.50 Eye 2
13 07786 (0000- ) Nut, Hex, Std, M8 X 1.25, Ss 4
14 1023306 (0000- ) Arm WiIdt, Sqge, Lift, Rh 1
15 71607 (0000- ) Bushing, Sleeve, 0.63b 0.72d 0.38| 3
16 81784 (0000- ) Cable, Glv.13d 015.8] .50eye /.50eye 1
17 360801 (0000- ) Sleeve, 0.31b 0.50d 0.3I, Ss 3
18 39308 (0000- ) Screw, Soc, M8 X 1.25 X 25, 12.9 1
19 41445 (0000- ) Screw, Soc, M8 X 1.25 X 35, 12.9 1
20 39349 (0000- ) Wasbher, Flat, 0.31 Sae 2
21 08709 (0000- ) Nut, Hex, Lock, M8 X 1.25, NI 2
22 64425 (0000- ) Washer, Thrust, 0.61b 1.25d .06, Fgl 5
23 41187 (0000- ) Washer, Flat, Belleville, .38 3
24 09740 (0000- ) Screw, Hex, M8 X 1.25 X 20, Ss 2
25 1019031 (0000- ) Door Widt, Brush, Rh 1
26 09028 (0000- ) Screw, Hex, M10 X 1.5 X 25, Ss 3
27 09740 (0000- ) Screw, Hex, M8 X 1.25 X 20, Ss 3
28 59194 (0000- ) Latch, Hook 1
29 09007 (0000- ) Screw, Hex, M6 X 1.0 X 25, Ss 2
30 41185 (0000- ) Washer, Flat, Belleville, .25 5
31 379870 (0000- ) Screw, Hex, M12 X 1.75 X 55, Ss 1
32 07788 (0000- ) Nut, Hex, Std, M12 X 1.75, Ss 1
33 41619 (0000- ) Washer, Flat, 0.56b 1.38d .11, Ss 1
34 1024576 (0000- ) Hinge, .50pin .19 4.0w 06.0I 3/0.44sl 1
35 36328 (0000- ) Wasbher, Flat, Belleville, .50 1
36 1039348 (0000- ) Sleeve, 0.49b 0.68d 1.21 [304ss] 1

T20 Diesel 331506 (1-10) 2-77




STANDARD PARTS

Fig. 39 - Cylindrical Scrub Head Squeegee Group, Left Side

2-78 T20 Diesel 331506 (5-07)
Home §| Find... § Go To.. n n




STANDARD PARTS

354514
Fig. 39 - Cylindrical Scrub Head Squeegee Group, Left Side

Ref. Part No. Serial Number Description Qty.
1 1028972 (0000- ) Frame WIdt, Sqge, Lh 1
2 1028979 (0000- ) Retainer, Sqge, Side, Lh 1
3 384418 (0000- ) Latch, Door [Southco 91-562-07] 1
4 49697 (0000- ) Screw, Pan, M4 X 0.7 X 10, Ss 2
5 33932 (0000- ) Nut, Hex, Lock, M4 X 0.7, NI, Ss 2
6 1031011 (0000- ) Blade, Sqge, 37.08lI Linatex 1
6 1031823 (0000- ) Blade, Sqge, .38 3.55w 038.3l, Ure (Option) 1
7 25735 (0000- ) Bushing, Fing, 0.63b 0.75d 0.38l 2
8 64425 (0000- ) Washer, Thrust, 0.61b 1.25d .06, Fgl 2
9 1022846 (0000- ) Nut, T, M10 X 1.50 X 15.80d X 13.0I 1
10 09081 (0000- ) Screw, FIt, M10 X 1.5 X 25, 10.9 2
11 1025151 (0000- ) Bracket, Mtg, Skirt, Door, Brush 1
12 393135 (0000- ) Screw, Btn, M8 X 1.25 X 20, Blk 4
13 08713 (0000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 4
v 14 9003057 (0000- ) Shield Kit, Side, Replmt [T20] 1
A 15 21168 (0000- ) Clip, .250h, Plstc [Pine-Tree] 4

T20 Diesel 331506 (5-08) 2-79
Home §§ Find...



STANDARD PARTS

Fig. 40 - Squeegee Lift Group, Left Side

N

2-80 T20 Diesel 331506 (5-07)
Home §| Find... § Go To.. n n




STANDARD PARTS

354445
Fig. 40 - Squeegee Lift Group, Left Side

Ref. Part No. Serial Number Description Qty.
1 1038137 (0000- ) Cylinder, Hyd, 1.5b 07.81 02.80strk 2500 1
2 77097 (0000- ) Fitting, Hyd, E90, Jm04/0OmO04 1
3 1028635 (0000- ) Fitting, Hyd, Rst, Spcl 1
4 1022825 (0000- ) Bracket, Mtg, Cyl 1
5 08716 (0000- ) Screw, Hex, M6 X 1.00 X 20, Ss 1
6 01685 (0000- ) Washer, Flat, 0.31, Ss 3
7 08713 (0000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 1
8 1022978 (0000- ) Arm WiIdt, Lift, Sqge, Lh 1
9 17461 (0000- ) Pin, Clevis, 0.37D X 1.75L 1

10 08182 (0000- ) Pin, Cotter, .125 X 1.00 1
11 64425 (0000- ) Washer, Thrust, 0.61b 1.25d .06, Fgl 5
12 41187 (0000- ) Washer, Flat, Belleville, .38 3
13 87816 (0000- ) Spring, Extn, 0.750d X 0.09wir, 2.5l 2
14 386088 (0000- ) Bolt, Eye, M08 X 1.25 X 070mm, 05.50 Eye 2
15 07786 (0000- ) Nut, Hex, Std, M8 X 1.25, Ss 4
16 09740 (0000- ) Screw, Hex, M8 X 1.25 X 20, Ss 2
17 1023307 (0000- ) Arm, Sqge, Side, Lh 2
18 71607 (0000- ) Bushing, Sleeve, 0.63b 0.72d 0.38| 3
19 81784 (0000- ) Cable, Glv.13d 015.8] .50eye /.50eye 1
20 360801 (0000- ) Sleeve, 0.31b 0.50d 0.3l, Ss 3
21 39308 (0000- ) Screw, Soc, M8 X 1.25 X 25, 12.9 1
22 41445 (0000- ) Screw, Soc, M8 X 1.25 X 35, 12.9 1
23 39349 (0000- ) Wasbher, Flat, 0.31 Sae 2
24 08709 (0000- ) Nut, Hex, Lock, M8 X 1.25, NI 2
25 09028 (0000- ) Screw, Hex, M10 X 1.5 X 25, Ss 3
26 09740 (0000- ) Screw, Hex, M8 X 1.25 X 20, Ss 6
27 1023314 (0000- ) Door Widt, Brush, Lh 1
28 59195 (0000- ) Latch, Hook 1
29 09007 (0000- ) Screw, Hex, M6 X 1.0 X 25, Ss 2
30 41185 (0000- ) Washer, Flat, Belleville, .25 5
31 379870 (0000- ) Screw, Hex, M12 X 1.75 X 55, Ss 1
32 07788 (0000- ) Nut, Hex, Std, M12 X 1.75, Ss 1
33 41619 (0000- ) Washer, Flat, 0.56b 1.38d .11, Ss 1
34 1024576 (0000- ) Hinge, .50pin .19 4.0w 06.0I 3/0.44sl 1
35 36328 (0000- ) Wasbher, Flat, Belleville, .50 1
36 1039348 (0000- ) Sleeve, 0.49b 0.68d 1.21 [304ss] 1

T20 Diesel 331506 (1-10) 2-81




STANDARD PARTS

Fig. 41 - Solution Tank Group

T20 Diesel 331506 (11-08)
Home §| Find... § Go To.. n n

2-82



STANDARD PARTS

354514, T20, CE
Fig. 41 - Solution Tank Group

Ref. Part No. Serial Number Description Qty.
1 1023497 (0000- ) Channel, Sppt, Tank 1

2 1023493 (0000- ) Bracket, Mtg, Tank 2

3 09010 (0000- ) Screw, Hex, M8 X 1.25 X 25, Ss 12

4 32491 (0000- ) Washer, Flat, 0.31, Std 14

5 12317 (0000- ) Screw, Hex, M10 X 1.5 X 30, Ss 4

6 32492 (0000- ) Washer, Flat, 0.38, Std 4
7 1023508 (0000- ) Bracket, Mtg, Tank 1

8 08713 (0000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 2
9 1023510 (0000- ) Bracket, Mtg, Tank 1

10 1024131 (0000- ) Angle, Mtg, Stl, .12 4.2 2.0 01.4] 2

11 1024175 (0000- ) Angle, Mtg, Stl, .18 2.2 1.9 03.0I 2

12 09740 (0000- ) Screw, Hex, M8 X 1.25 X 20, Ss 6

13 1017218 (0000- ) Washer, Flat, 0.32b 1.00d .12, Ss 6

14 1024217 (0000- ) Angle, Mtg, Stl, .19 3.1 1.8 01.4] 2
15 9004118 (0000-xxxx ) Tank Kit, Soltn, W/ Bracket, Repimt 1
15 1027426 (>xxx- ) Tank, Soltn, W/ Label 1
15 9002670 (>oxxx- ) Tank, Soltn, W/ Es [T20] 1
16 377349 (0000- ) Fitting, Plstc, Pf12/Pf12, Bh 1
17 69785 (0000- ) Fitting, Plstc, E90, Pf12/Pm12 1
18 390994 (0000- ) Plug, Hole, Soltn Tank, Blk Pyu 1
v 9003071 (0000- ) Cover Kit, Tank, Soltn, Rh, Repimt, Ce 1
A 19 1031233 (0000- ) Cover, Tank, Soltn, Rh, Trimmed, Ce 1
A 20 1047098 (0000- ) Bar, Rnd, Plstc, 0.31d 12.5I 1
A 21 1038805 (0000- ) Seal, Bulb, Str, .50Hi .50W 047.2L, Adh 1
A 22 1039757 (0075- ) Plate, Mtg, Latch 1
A 23 382320 (0000- ) Screw, Pan, Phl, 12-16 X 0.50, F/ Plstc 4
A 24 1048474 (0130- ) Catch, Latch, Tank Cover 1
A 25 1045964 (0130- ) Screw, Hex, M4 X 0.70 X 10, Fmg, Blk 2
A 26 367949 (0130- ) Latch 1
A 27 1048512 (0130- ) Bracket, Mtg, Latch, Tank Cover 1
A 28 08875 (0130- ) Rivet, Blind, .125d X 0.54 X .25d, Aim 2
v 9003070 (0000- ) Cover Kit, Tank, Soltn, Lh, Replmt, Ce 1
A 29 1031235 (0000- ) Cover, Tank, Soltn, Lh, Trimmed, Ce 1
A 30 1047098 (0000- ) Bar, Rnd, Plstc, 0.31d 12.5I 1
A 31 1038805 (0000- ) Seal, Bulb, Str, .50Hi .50W 047.2L, Adh 1
A 32 1039757 (0075- ) Plate, Mtg, Latch 1
A 33 382320 (0000- ) Screw, Pan, Phl, 12-16 X 0.50, F/ Plstc 4
A 34 1048474 (0130- ) Catch, Latch, Tank Cover 1
A 35 1045964 (0130- ) Screw, Hex, M4 X 0.70 X 10, Fmg, Blk 2
A 36 367949 (0130- ) Latch 1
A 37 1048512 (0130- ) Bracket, Mtg, Latch, Tank Cover 1
A 38 08875 (0130- ) Rivet, Blind, .125d X 0.54 X .25d, Alm 2
39 1027290 (0000- ) Filter, Soltn, 20mesh, Pm12 3.1d 02.6l 1
40 385685 (0000- ) Sensor, Level, Lig, 14vdc O1a .62-11 1

41 1020428 (0000-0074 ) Bracket, Latch, Cover 2

42 09744 (0000-0074 ) Screw, Hex, M6 X 1.00 X 12, Ss 4

43 01684 (0000-0074 ) Washer, Flat, 0.27b 0.69d .05, Ss 4

44 1030617 (0075-0129 ) Latch, Cover 2

45 1029748 (0075-0129 ) Bracket, Keeper, Latch 2

46 382320 (0075-0129 ) Screw, Pan, Phl, 12-16 X 0.50, F/ Plstc 4

47 1017101 (000000- ) Plate, Label, Soltn Tank (ec-H20 only) 2

48 360973 (000000- ) Screw, Pan, 12-16 X 0.50, F/ Plstc (ec-H20 only) 4

T20 Diesel 331506 (4-10) 2-83




STANDARD PARTS

Fig. 42 - Solution Tank Drain Group

(-

(

L@

2-84 T20 Diesel 331506 (5-08)
Home §| Find... § Go To.. n n




STANDARD PARTS

Fig. 42 - Solution Tank Drain Group

354516

Ref. Part No. Serial Number Description Qty.
1 1025092 (0000- ) Handle, Valve, Pinch, Rh 1
2 1023502 (0000- ) Grip, Handle 1
3 1024599 (0000- ) Bushing, Eccentric, Adj 1
4 1026051 (0000- ) Washer, Flat, 0.79b 1.18d .06, Nyl 1
5 74090 (0000- ) Bushing, Sleeve, 0.75b 0.88d 0.25I 1
6 79506 (0000- ) Screw, Flt, M8 X 1.25 X 30, Ss 1
7 1028701 (0000- ) Washer, Thrust, 0.34b 1.50d .06 1
8 15648 (0000- ) Bushing, Fing, 0.50b 0.59d 0.38lI 1
9 1028691 (0000- ) Roller, Brg 1

10 1028690 (0000- ) Tube, 0.50d 0.32b 00.4l, Ss 1
11 39349 (0000- ) Washer, Flat, 0.31, Sae 1
12 08713 (0000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 9
13 1042003 (0000- ) Mount WIidt, Valve, Pinch, Rh 1
14 39277 (0000- ) Screw, Hex, M8 X 1.25 X 25, 8.8 1
15 222516 (0000- ) Sleeve, P/M, 0.31b 0.50d 0.3I [430ss] 1
16 32491 (0000- ) Washer, Flat, 0.31, Std 10
17 08713 (0000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 3
18 1024535 (0000- ) Arm, Pinch 1
19 06955 (0000- ) Screw, Hex, M8 X 1.25 X 35, 8.8 2
20 80395 (0000- ) Sleeve, P/M, 0.31b 0.50d 0.71 [430ss] 1
21 76570 (0000- ) Screw, Hex, M8 X 1.25 X 30, 8.8 1
22 41186 (0000- ) Washer, Flat, Belleville, .31 1
23 9003793 (0000- ) Tube Kit, Tank, Soltn, Repimt 1
24 1019424 (0000- ) Hose, Drain, 3.00id X 48.0l 1
25 23498 (0000- ) Clamp, Hose, Wormdrive, 3.56-4.50d, .50w 1
26 1025449 (0000- ) Angle, Mtg, Valve 2
27 1025452 (0000- ) Angle, Mtg, Stl, .12 3.7 3.4 09.11 2
28 09740 (0000- ) Screw, Hex, M8 X 1.25 X 20, Ss 4
29 1017218 (0000- ) Washer, Flat, 0.32b 1.00d .12, Ss 4
30 09010 (0000- ) Screw, Hex, M8 X 1.25 X 25, Ss 4
31 1022137 (0000- ) Plug, Hose, Pyu 1
32 1025480 (0000- ) Bracket, Retaining, Hose 1
33 393135 (0000- ) Screw, Btn, M8 X 1.25 X 20, Blk 1
34 1020744 (0000- ) Tube, Rnd, 3.00d 2.90b 02.0l, Ss 1
35 43555 (0000- ) Clamp, Hose, Wormdrive, 2.50-3.50d, .50w 2
T20 Diesel 331506 (5-08) 2-85




STANDARD PARTS

Fig. 43 - Solution Control Group, Cylindrical Scrub Head

2-86 T20 Diesel 331506 (5-08)
Home §| Find... § Go To.. n n



STANDARD PARTS

354448

Fig. 43 - Solution Control Group, Cylindrical Scrub Head

Ref. Part No. Serial Number Description Qty.
1 1022088 (0000- ) Valve Assy, Water, Solenoid , 12vdc 1
2 08716 (0000-xxxx ) Screw, Hex, M6 X 1.0 X 20, Ss 2
3 01684 (0000-xxxx ) Washer, Flat, 0.25, Ss 2
4 08712 (0000-xxxx ) Nut, Hex, Lock, M6 X 1.0, Ss, NI 2
5 1028074 (0000-xxxx ) Bracket, Mtg, Valve 1
6 79273-2 (0000- ) Fitting, Plstc, Str, Bm12/Pm12 1
7 1029185 (0000-0047 ) Tube, Distribution, Water 2
8 41315 (0000-0047 ) Fitting, Plstc, Tee, Bm12/Bm12/Bm12 1
9 17521 (0000-0047 ) Fitting, Pipe, Plug, Pm08, Sq Head 2

10 50544 (0000- ) Clamp, Cable, Ss, 1.12d X 0.38w, 1h 6
11 09200 (0000- ) Screw, Pan, M5 X 0.8 X 12, Ss 6
12 09739 (0000- ) Nut, Hex, Lock, M5 X 0.8, NI, Ss 6
13 63810 (0000- ) Clamp, Hose, Wormdrive, 0.56-1.06d, .56w 8
14 1015045 (0000- ) Hose, Afmkt, Pvc, Brd 0.75id 08ft 1
15 01684 (0000- ) Washer, Flat, 0.25, Ss 2
16 08712 (0000- ) Nut, Hex, Lock, M6 X 1.0, Ss, NI 2
17 08716 (0000- ) Screw, Hex, M6 X 1.0 X 20, Ss 2
18 1038074 (0048- ) Fitting, Plstc, Str, Bm12/Bm12 1
19 1036997 (0048- ) Manifold, Bar, Spray, 37.5inch 1
20 79273-2 (0048- ) Fitting, Plstc, Str, Bm12/Pm12 1
21 1039064 (0048- ) Fitting, Plstc, Cap, Pf12 Hex 1

T20 Diesel 331506 (5-08) 2-87
Home §§ Find...



STANDARD PARTS

Fig. 44 - Solution Control Group, Disk Scrub Head

2-88 T20 Diesel 331506 (11-08)
Home §| Find... § Go To.. n n



STANDARD PARTS

Fig. 44 - Solution Control Group, Disk Scrub Head

354517

Ref. Part No. Serial Number Description Qty.
1 1028205 (0000-xxxx ) Bracket, Valve, Water 1
2 1042046 (oo ) Bracket, Valve, Water 1
3 09010 (0000- ) Screw, Hex, M8 X 1.25 X 25, Ss 2
4 32491 (0000- ) Washer, Flat, 0.31, Std 2
5 1032701 (>oxxx- ) Manifold Assy, Cntrl, Soltn 1
6 1023491 (0000-xxxx ) Manifold Widt, Cntrl, Soltn 1
7 08716 (0000- ) Screw, Hex, M6 X 1.0 X 20, Ss 5
8 01684 (0000- ) Washer, Flat, 0.25, Ss 5
9 08712 (0000- ) Nut, Hex, Lock, M6 X 1.00, Ss, NI 5

10 1015045 (0000- ) Hose, Afmkt, Pvc, Brd 0.75id 08ft 1
11 63810 (0000- ) Clamp, Hose, Wormdrive, 0.56-1.06d, .56w 4
12 79273-2 (0000- )  Fitting, Plstc, Str, Bm12/Pm12 1
13 1022088 (0000- ) Valve Assy, Water, Solenoid , 12vdc 1
14 20807 (0000- ) Cap, Rbr, 0.50id 1.18I Blk 1
15 43844 (0000- ) Clamp, Hose, Wormdrive, 0.25-0.62d, .31w 1
16 54333 (0000- ) Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 6
17 1006410 (0000- ) Hose, Afmkt, Pvc, Brd 0.75id 03ft 3
18 63987-1 (0000- ) Fitting, Plstc, E90, Bm08/Bm08 3
T20 Diesel 331506 (11-08) 2-89




STANDARD PARTS

Fig. 45 - Recovery Tank Group

T20 Diesel 331506 (11-08)
Home §| Find... § Go To.. n n

2-90



STANDARD PARTS

354518
Fig. 45 - Recovery Tank Group

Ref. Part No. Serial Number Description Qty.
1 1026316 (0000- ) Tank, Recvy, Trimmed 1
v 2 9003072 (0000- ) Cover Kit, Tank, Recvy, Replmt [T20] 1
A 3 1025562 (0000- ) Gasket, Tank, Recvy 1
4 09740 (0000- ) Screw, Hex, M8 X 1.25 X 20, Ss 5
5 1017218 (0000- ) Washer, Flat, 0.32b 1.00d .12, Ss 4
6 1020263 (0000-xxxx ) Bracket, Retaining, Cover (Replaced by 9003893) 2
7 32491 (0000-xxxx ) Washer, Flat, 0.31, Std 2
8 385685 (0000- ) Sensor, Level, Lig, 14vdc 01a .62-11 1
9 1019285 (0000-0045 ) Bracket, Protector, Float Switch (Replaced by 9003797) 1
v 9003313 (0000- ) Plug Kit, Drain, Recvy, Ci [M20 & T20] 1
A 10 1022370 (0000- ) Plug, Drain, Expandable, 4.75-6.00 1
A 11 1028328 (0000- ) Tube WiIdt, Plug, Drain 1
A 12 1028173 (0000- ) Pin, Lift, Drain 1
A 13 1028570 (0000- ) Tube Assy, Plug, Drain 1
A 14 1028522 (0000- ) Washer, Flat, .78b 1.75d .18, Ss 1
A 15 1028211 (0000- ) Handle WiIdt, Drain 1
A 16 58979 (0000- ) Screw, Hex, M6 X 1.0 X 55, Ss 1
A 17 08712 (0000- ) Nut, Hex, Lock, M6 X 1.00, Ss, NI 1
A 18 360801 (0000- ) Sleeve, 0.31b 0.50d 0.3l, Ss 1
A 19 1035044 (0000- ) Seal, Shaft, Drain Plug 1
A 20 1039652 (0000- ) Seal, Plug, Drain [Nitrile] 1
21 1046798 (0000- ) Screw, Hex, .25-10 X 0.75, Fmg/a, Ss 4
22 08712 (0000- ) Nut, Hex, Lock, M6 X 1.00, Ss, NI 1
23 01684 (0000- ) Washer, Flat, 0.25, Ss 1
24 54615 (0000- ) Arm WiIdt, Safety, Sppt, Seat, .38d 10.11 1
25 08716 (0000- ) Screw, Hex, M6 X 1.0 X 20, Ss 1
26 1026014 (0000- ) Screen, Vacuum 1
27 382320 (0000- ) Screw, Pan, #12-16 X 0.50, F/ Plstc 2
v 28 24358 (0000- ) Cap Assy, Tank, Drain 1
A 29 1031699 (0000- ) Gasket, Lid 1
30 86636 (0000- ) Cover, Tank 1
31 67767 (0000- ) Clamp, Cable, Stl, 0.69d X 0.62w, 1h 1
32 1030280 (0000- ) Shield Widt, Switch, Float 1
33 1025620 (0000- ) Plate, Mtg, Prop Rod 1
34 1031610 (0000- ) Hose Assy, Sqg 1
35 1021920 (0000- ) Gasket, 3.231d 3.630d .16Th, Ure 1
36 1039697 (0046- ) Guard WIdt, Switch, Float 1
37 76426 (0046- ) Washer, Sealing, 0.28b 0.75d Ss, Neo 2
38 09007 (0046- ) Screw, Hex, M6 X 1.00 X 25, Ss 2
39 08712 (0046- ) Nut, Hex, Lock, M6 X 1.00, Ss, NI 2
40 1020065 (0000-xxxx ) Bracket, Mtg, Cover (Replaced by 9003893) 2
41 09740 (0000-xxxx ) Screw, Hex, M8 X 1.25 X 20, Ss 2
42 1039072 (oo ) Bracket, Sppt, Cover, Tank, Recvy 1
43 1039049 (oo ) Bracket, Mtg, Cover, Recvy Tank 1
44 16735 (>oxxx- ) Screw, Hex, M8 X 1.25 X 16, 8.8 6
45 1025619 (0000- ) Bracket, Mtg, Prop Rod 1
46 32491 (>oxx- ) Washer, Flat, 0.31, Std 6

T20 Diesel 331506 (11-08) 2-91




STANDARD PARTS

Fig. 46 - Recovery Tank Drain Group

2-92 T20 Diesel 331506 (5-08)
Home §| Find... § Go To.. n n




STANDARD PARTS

Fig. 46 - Recovery Tank Drain Group

354519

Ref. Part No. Serial Number Description Qty.
1 1026142 (0000- ) Handle, Valve, Pinch, Lh 1
2 1023502 (0000- ) Grip, Handle 1
3 1024599 (0000- ) Bushing, Eccentric, Adj 1
4 1026051 (0000- ) Washer, Flat, 0.79b 1.18d .06, Nyl 1
5 74090 (0000- ) Bushing, Sleeve, 0.75b 0.88d 0.25I 1
6 79506 (0000- ) Screw, FIt, M8 X 1.25 X 30, Ss 1
7 1028701 (0000- ) Washer, Thrust, 0.34b 1.50d .06 1
8 15648 (0000- ) Bushing, Fing, 0.50b 0.59d 0.38lI 1
9 1028691 (0000- ) Roller, Brg 1

10 1028690 (0000- ) Tube, 0.50d 0.32b 00.4l, Ss 1
11 39349 (0000- ) Washer, Flat, 0.31, Sae 1
12 08713 (0000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 9
13 1042010 (0000- ) Mount WIdt, Valve, Pinch, Lh 1
14 39277 (0000- ) Screw, Hex, M8 X 1.25 X 25, 8.8 1
15 222516 (0000- ) Sleeve, P/M, 0.31b 0.50d 0.3I [430ss] 1
16 32491 (0000- ) Washer, Flat, 0.31, Std 10
17 08713 (0000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 3
18 1024535 (0000- ) Arm, Pinch 1
19 06955 (0000- ) Screw, Hex, M8 X 1.25 X 35, 8.8 2
20 80395 (0000- ) Sleeve, P/M, 0.31b 0.50d 0.71 [430ss] 1
21 76570 (0000- ) Screw, Hex, M8 X 1.25 X 30, 8.8 1
22 41186 (0000- ) Washer, Flat, Belleville, .31 1
23 9003794 (0000- ) Tube Kit, Tank, Recvy, Replmt 1
24 1019424 (0000- ) Hose, Drain, 3.00id X 48.0l 1
25 23498 (0000- ) Clamp, Hose, Wormdrive, 3.56-4.50d, .50w 1
26 1025449 (0000- ) Angle, Mtg, Valve 2
27 1025452 (0000- ) Angle, Mtg, Stl, .12 3.7 3.4 09.11 2
28 09740 (0000- ) Screw, Hex, M8 X 1.25 X 20, Ss 4
29 1017218 (0000- ) Washer, Flat, 0.32b 1.00d .12, Ss 4
30 09010 (0000- ) Screw, Hex, M8 X 1.25 X 25, Ss 4
31 1022137 (0000- ) Plug, Hose, Pyu 1
32 1025480 (0000- ) Bracket, Retaining, Hose 1
33 393135 (0000- ) Screw, Btn, M8 X 1.25 X 20, Blk 1
34 1020744 (0000- ) Tube, Rnd, 3.00d 2.90b 02.0l, Ss 1
35 43555 (0000- ) Clamp, Hose, Wormdrive, 2.50-3.50d, .50w 2
T20 Diesel 331506 (5-08) 2-93




STANDARD PARTS

Fig. 47 - Vacuum Fan Group, Scrubbing

2-94 T20 Diesel 331506 (11-08)
Home §| Find... § Go To.. n n




STANDARD PARTS

354451
Fig. 47 - Vacuum Fan Group, Scrubbing

Ref. Part No. Serial Number Description Qty.
v 9003455 (0000- ) Fan Kit, Scrub, Replmt [M20/T20] 1
AV 1 9002684 (0000- ) Housing Assy, Vacfan, Scrbr 1
AA 2 1025888 (0000- ) Insulation, Flame-Retardant, 0.50 1
AA 3 1025887 (0000- ) Insulation, Flame-Retardant, 0.75-0.88 1
AA 4 1025872 (0000- ) Insulation, Flame-Retardant, 0.75-0.88 1
A 5 03922 (0000- ) Impeller, 9.5d, 18 Blade Mach 1
A 6 57189 (0000- ) Housing WIdt, Vacfan, Front [528] 1
A 7 75456-3 (0000- ) Shim, Washer, 0.88d 0.51b .020 3
A 8 75456-4 (0000- ) Shim, Washer, 0.88d 0.51b .060 3
A 9 54275A (0000- ) Bracket, Mtg, Motor 1
A 10 54274 (0000- ) Isolator, Vib, Bshg, 1.1d 0.6l .4b 0.78h 4
AV 11 9003461 (0000- ) Motor Kit, Replmt [M20&T20] 1
AA 00954 (0000- ) Key, Sq, 0.12 X 0.12, 1.00I (Included With Motor) 1
AA 74233 (0000- ) Kit, Seal, Motor, Hyd, Gear[Barns] 1
AA 12 41130 (0000- ) Nut, Low Crown, .50-20 1
AA 13 54861 (0000- ) Screw, Flt, .38-16 X 1.50, Al 4
AA 14 1014563 (0000- ) Washer, Flat, 0.40b 1.12d .12, Ss 4
AA 15 36643 (0000- ) Nut, Hex, Lock, .38-16, NI, Thin 4
AA 16 39534 (0000- ) Screw, Flt, .25-20 X 1.00, Al 4
AA 17 32981 (0000- ) Nut, Hex, Lock, .25-20, NI 4
AA 18 49933 (0000- ) Fitting, Hyd, Tee, Jm08/Jm08/Om08, Br 1
AA 19 42226 (0000- ) Fitting, Hyd, E45, Jm08/0m08 1
AA 20 392609 (0000- ) Fitting, Hyd, E45, Jm06/0m04 1
A 21 1020320 (0000- ) Angle, Sppt, Fan 1
A 22 1024891 (0000- ) Bracket, Mtg, Fan 2
A 23 16931 (0000- ) Screw, Hex, M8 X 1.25 X 20, 8.8 6
A 24 41186 (0000- ) Washer, Flat, Belleville, .31 6
25 09740 (0000- ) Screw, Hex, M8 X 1.25 X 20, Ss 7
26 1022377 (0000- ) Hose, Air-Intk, Flex 4.00id 18.0I 1
27 1014563 (0000- ) Washer, Flat, 0.40b 1.12d .12, Ss 3
28 79380 (0000- ) Clamp, Hose, Wormdrive, 3.75-4.62d, .62w 1
29 1023754 (0000- ) Plate Widt, Hose, Vacuum 1
30 1024853 (0000- ) Gasket, Plt, Hose, Vacuum 1
31 1017218 (0000- ) Washer, Flat, 0.32b 1.00d .12, Ss 4
32 23498 (000000- ) Clamp, Hose, Wormdrive, 3.56-4.50D, .50W 1

T20 Diesel 331506 (11-08) 2-95




STANDARD PARTS

Fig. 48 - Hydraulic Schematic (0000-0042)
SV3 & SV6 TIED TOGETHER

G1
Scrub Valve Sv2 = O
gsva (C1 Main Scrub Lift
G2
<
] t uP
=z c2 (SPRING Tube
PCliti T up) |
C4003T _|LHSide
SV4 1aTubes
E ) oot RH Side
& C3 Rear
PC2 Side & Rear
0.046 p7 UP Squeegee
SV6 0.055 Main Tube
% M1 4.5 cir, 400 rpm  Tube Side Valve Tube
Iél P4 Sv8 & SV11 TIED TOGETHER
0.04Q G1s
CV1, on3 0-'
Sv7
P2 @ To py |de Scrub
|§, 4 LIFT
G5 r&m Sv10 T4 Tube
FO T
z _ = P]R 2 G7
2500 psi i:g'_lﬁo psi c7
~ RV1 Sv12 Side Scrub
FG |§| : s Extend
G6 2500 psi I G10
@ SV1 P3 = pcs RETRACT
P1 M4 =
= @ Tube
Sv8
Scrub Fan Check %M2 T6
0.129 cir Valve =
25 psi
o
N Side Scrub
|_, .
) g L SteeringCyl
. ]
rope ¢ H
Motor External . Tt 1160 psi NG R
. Charge Steering .Unlt 1
19.0 cr Engine, Port  097.61 |0.40 6.1 cir
gﬁtt(a" <:> 2400 rpm DA® Gear Pump
Vall\J/e Propel Pump ™~ coupling
4000 psi Forward
RV, 3000 psi
Reverse RV, 1.24 ci
| Cooler
L Filter - -
35 psi bypass Filter Indicators
Screen
Qil
Reservoir | | Temp Sender 354520

2-96 T20 Diesel 331506 (11-08)
Home §| Find... .



STANDARD PARTS

T20 Diesel 331506 (5-09) 2-97
Home §| Find... § Go To..



STANDARD PARTS

Fig. 49 - Hydraulic Schematic (0043- )
3
S T
T3 ez
caidAN =g 5 B
% 8 —O—l @ ]
Gl .
a - aE;EEEEEEH
ol
: |
jh : ] 3
3 aaa ]
3k D
e
5 5 g8 r |3 8 1
\\ ﬁ byﬁ }7§
X :
g A XU w
VA
! :
k

354520

2-98 T20 Diesel 331506 (5-09)
Home §| Find... § Go To.. n n



STANDARD PARTS

Fig. 49 - Hydraulic Schematic (0043- )
T RRUL R SO
§ 2 sﬁ 8 o agsﬁ R
- L \qu e
: ST g
g g ° 7w |8 1,
PR H T B W
-~
g g
-4 g
o )
L\
b LT 5 8 5 ol duir, o
Sik I -Wﬁ
1 E s 3] 3
g >
8 gr g 5a s
H & & | 2 & 38 g
S{TTom o [w gWﬁ ]vi A STHw I i
) = b @ ;
3 ; i §
8 8 £
= = 5 ] %}]
. 3
i t@ﬂ
3 )

354520

T20 Diesel 331506 (5-09) 2-99
Home §| Find... § Go To.. n n



STANDARD PARTS
Fig. 50 - Hydraulic Hose Group, Steering and Propel

Reservoir

Cylinder T

2-100 T20 Diesel 331506 (5-08)
Home §| Find... § Go To.. n n



STANDARD PARTS

Fig. 50 - Hydraulic Hose Group, Steering and Propel

354392

Ref. Part No. Serial Number Description Qty.
1 1023609 (0000- ) Hose, Hyd, Tc08, Jf08e45/Jf08str, 96.0 1
2 1023608 (0000- ) Hose, Hyd, Tc06, Jf06e90/Jf06str, 104.0 1
3 396221 (0000- ) Hose, Hyd, Tc06, Jf06e90/Jf06str, 040.0 2
4 1023489 (0000-0052 ) Hose, Hyd, Spcl, Jf10e45/Jf10str, 58.0 1

(Replaced by 1039148)
5 1023488 (0000- ) Hose, Hyd, Spcl, Jf10e90/Jf10str, 63.0 1
6 1030404 (0000- ) Hose, Hyd,Med04, Jf04str/Jf04str, 066.0 1
7 1038569  (0053- ) Hose, Hyd, Spcl, Jf10str/Jf10str, 56.5 1
8 54017 (0053- ) Fitting, Hyd, E45, Jf10/Jm10 1
T20 Diesel 331506 (5-08) 2-101




STANDARD PARTS

Fig. 51 - Hydraulic Hose Group, Pump and Vacuum Fan

Vac Fan
Motor P 7P
(Scrub) .

Reservoir

Cooler

2-102 T20 Diesel 331506 (1-10)




STANDARD PARTS

Fig. 51 - Hydraulic Hose Group, Pump and Vacuum Fans

354401

Ref. Part No. Serial Number Description Qty.
1 71741 (0000- ) Hose, Hyd, Tc08, Jf08e90/Jf08str, 046.0 1
2 65197 (0000- ) Hose, Hyd, Med08, Jf08e90/Jf08str, 062.0 1
3 396273 (0000- ) Hose, Hyd, Med06, Jf06str/Jf06str, 033.0 1
4 396255 (0000- ) Hose, Hyd, Tc08, Jf08str/Jf08e90, 031.0 1
5 1026645 (0000- ) Hose, Hyd, Tc08, Jf08e45/Jf08str, 26.0 1
6 1023487 (0000-0188 ) Hose, Hyd, Med12, Jf12e90/Jf12str, 50.0 1
7 1023607 (0000- ) Hose, Hyd, Med08, Jf08str /Jf08e45, 21.0 1
8 1036710 (0000- ) Hose, Hyd, Suc20, Jf20Str/Jf20E90, 030.0 1
9 1023606 (0000- ) Hose, Hyd, Tc08, Jf08str/Jf08str, 21.0 1

10 71735 (0000- ) Hose, Hyd, Med06, Jf06e90/Jf06str, 042.0 1
11 1025547 (0000- ) Hose, Hyd, Med10, Jf10str/Jf10str, 41.0 1
12 396438 (0000-0188 ) Hose, Hyd, Tc12, Jf12e90/Jf12str, 044.0 1
13 1050437 (0189- ) Hose, Hyd, Med12, Jf12str/Jf12str, 052.0 1
14 1050436 (0189- ) Hose, Hyd, Med12, Jf12e90/Jf12str, 029.0 1
T20 Diesel 331506 (1-10) 2-103




STANDARD PARTS

Fig. 52 - Hydraulic Hose Group, Cylindrical Brush

Scrub Valve

Main Brush Brush LIft
ain srus Cylinder

2-104 T20 Diesel 331506 (4-10)




STANDARD PARTS

354402
Fig. 52 - Hydraulic Hose Group, Cylindrical Brush

Ref. Part No. Serial Number Description Qty.
1 1025548 (0000-0032 ) Hose, Hyd, Tc06, Jf06str /Jf06e45, 54.0 1
2 1024764 (0000- ) Hose, Hyd, Tc08, Jf08str/Jf08str, 48.0 1
3 1023769 (0000- ) Hose, Hyd, Tc 06, Jf06str /Jf06e45, 56.0 1
4 57946 (0000- ) Hose, Hyd, Med04, Jf04e90/Jf04str, 016.0 1
5 1025544 (0000- ) Hose, Hyd, Tc08, Jf08e90/Jf08str, 13.0 1
6 51754 (0000- ) Hose, Hyd, Med08, Jf08str/Jf08str, 022.0 1
7 1036939 (0033- ) Hose, Hyd, Tc06, Jf06Str/Jf06Str, 054.0 1
8 387281 (0198- ) Hose, Hyd, Tc04, Jf04e90/Jf04str, 020.0 1

T20 Diesel 331506 (1-10) 2-105
Home f| Find...



STANDARD PARTS

Fig. 53 - Hydraulic Hose Group, Disk Brush

Reservoir /

Brush LIft
Cylinder

Main Brush
Motor
(Center)

2-106 T20 Diesel 331506 (5-07)




STANDARD PARTS

354403
Fig. 53 - Hydraulic Hose Group, Disk Brush

Ref. Part No. Serial Number Description Qty.
1 1025548 (0000- ) Hose, Hyd, Tc06, Jf06str /Jf06e45, 54.0 1
2 1023769 (0000- ) Hose, Hyd, Tc 06, JfO6str /Jf06e45, 56.0 1
3 381854 (0000- ) Hose, Hyd, Tc08, Jf08e45/Jf08str, 052.0 1
4 16462 (0000- ) Hose, Hyd, Med08, Jf08e45/Jf08str, 046.0 1
5 381866 (0000- ) Hose, Hyd, Tc04, Jf04str/JfO4str, 036.0 1
6 396278 (0000- ) Hose, Hyd, Tc08, Jf08e90/Jf08str, 020.0 1
7 381866 (0000- ) Hose, Hyd, Tc04, Jf04str/JfO4str, 036.0 1
8 365009 (0000- ) Hose, Hyd, Tc08, Jf08str/Jf08str, 040.0 1

T20 Diesel 331506 (5-07) 2-107
Home f| Find...



STANDARD PARTS

Fig. 54 - Hydraulic Hose Group, Squeegee Lift

Q

/

/

A @ Rear Squeegee
. Lift Cylinder

Right Side
Squeegee
Lift Cylinder

Left Side
Squeegee
Lift Cylinder

2-108 T20 Diesel 331506 (1-10)

Home §| Find...




STANDARD PARTS

Fig. 54 - Hydraulic Hose Group, Squeegee Lift

354391

Ref. Part No. Serial Number Description Qty.
1 9006562 (0000-0199 ) Hose Kit, Hyd, Sqge Lift [T20] 1
2 1055588 (0200- ) Hose, Hyd, Tc04, Jf04e45/Jf04str, 044.0 1
3 1030709 (0000- ) Hose, Hyd,Tc 04, JfO4str /Jf04e45 , 35.0 2
4 1045759 (>ox- ) Hose, Hyd, Tc04, Jf04Str/Qmo06, 028.0 2
4 1037042 (0000-xxxx ) Hose, Hyd, Tc04, Jf04E45/Qm06, 028.0 2
5 1036899 (0000- ) Hose, Hyd, Tc04, Jf04E45/Qm06, 024.0 2
6 1055590 (0200- ) Hose, Hyd, Tc04, Jf04e45/Jf04str, 048.0 1
7 57223 (0200- ) Sleeve, Nyl, 1.22id 14.0I 1
8 49266 (0200- ) Tie, Cable, Nyl, 07.31 .19w 1.8 Max D 2
T20 Diesel 331506 (1-10) 2-109




STANDARD PARTS

Fig. 55 - Hydraulic Pumps Group

T20 Diesel 331506 (5-07)
Home §| Find... § Go To.. n n

2-110



STANDARD PARTS

354454

Fig. 55 - Hydraulic Pumps Group

Ref. Part No. Serial Number Description Qty.
1 1024251 (0000- ) Pump, Hyd, Piston, Var, 1.24 4000, Cw (See Breakdown) 1
2 44868 (0000- ) Fitting, Hyd, E90, Jm08/Om08 1
3 44869 (0000- ) Fitting, Hyd, Str, Jm08/Om08 1
4 53076 (0000- ) Fitting, Hyd, E90, Jm10/Om12
5 21198 (0000- ) Screw, Hex, .38-16 X 1.25, 5 22
6 32485 (0000- ) Washer, Flat, 0.38 Sae 2
7 1022666 (0000- ) Pump, Hyd, Gear, Ext, 3, 00.97 2500, Cw 1
8 65145-1 (0000- ) Seal, Org, .069 X 3.06id 11
9 47513 (0000- ) Fitting, Hyd, E45, Jm08/0Om10 1

10 56821 (0000- ) Fitting, Hyd, E90, Jm08/Om10 1
11 47512 (0000- ) Fitting, Hyd, E90, Jm06/0m08 1
12 67811 (0000- ) Fitting, Hyd, Str, Jm20/Om16 1

T20 Diesel 331506 (5-07) 2-111
Home f| Find...



STANDARD PARTS

Hydraulic Cooler and Tubes Group

Fig. 56

T20 Diesel 331506 (1-10)
Home §| Find... § Go To.. n n

2-112



STANDARD PARTS

354521
Fig. 56 - Hydraulic Cooler and Tubes Group

Ref. Part No. Serial Number Description Qty.
1 13698 (0000-0188 ) Cooler, Hyd, 25gpm 325btu Of12 13x12x2 1
2 46481 (0000- ) Fitting, Hyd, E90, Jm12/0Om12 1
3 62471 (0000- ) Fitting, Hyd, E90, Jm12/0m12, L 1
4 1026319 (0000-0188 ) Bracket WIdt, Cooler, Hyd Fluid 1
5 1040318 (0000-0188 ) Pad, Tank, Hyd [W/Psa] 4
6 1028822 (0000- ) Tube, Hyd, Sqge 1
7 40678 (0000- ) Clamp, Cable, Stl, 0.44d X 0.62w, 1h 2
8 74455 (0000- ) Screw, Hex, M6 X 1.0 X 12, Fmg 1
9 07791 (0000-0188 ) Nut, Hex, Fing, M8 X 1.25 8

10 51787 (0000-0188 ) Bumper, Rbr, 0.6d 0.34t .3d Tip 1
11 1023081 (0000- ) Tube, Hyd, Main Return [M20] 1
12 53466 (0000- ) Clamp, Cable, Stl, 1.50d X 1.00w, 1h 1
13 40625 (0000- ) Fitting, Hyd, Cap, Jf06 3
14 1028821 (0000- ) Tube, Hyd, Sqge 1
15 39277 (0000-0188 ) Screw, Hex, M8 X 1.25 X 25, 8.8 8
16 32491 (0000-0188 ) Wasbher, Flat, 0.31, Std 7
17 41430 (0000- ) Nut, Hex, Lock, M10 X 1.5, NI 2
18 39277 (0000- ) Screw, Hex, M8 X 1.25 X 25, 8.8 2
19 32491 (0000- ) Wasbher, Flat, 0.31, Std 2

T20 Diesel 331506 (1-10) 2-113
Home f| Find...



STANDARD PARTS

Fig. 57 - Hydraulic Reservoir Group

2-114 T20 Diesel 331506 (5-07)
Home §| Find... § Go To.. n n



STANDARD PARTS

354522, CE
Fig. 57 - Hydraulic Reservoir Group
Ref. Part No. Serial Number Description Qty.
v 1 9002398 (0000- ) Reservoir, Hyd, 10.0Gal, Replmt 1
A 2 65215 (0000- ) Gauge, Sensing, Level 1
3 1018289 (0000- ) Cap, Breather, Hyd 1
4 56690 (0000- ) Fitting, Hyd, Str, Jm06/0Om06 2
5 46482 (0000- ) Fitting, Hyd, Plug, Om06 2
6 44869 (0000- ) Fitting, Hyd, Str, Jm08/Om08 1
7 1026126 (0000- ) Pad, Tank, Hyd 2
8 39277 (0000- ) Screw, Hex, M8 X 1.25 X 25, 8.8 2
9 32491 (0000- ) Washer, Flat, 0.31 Std 2
10 1023545 (0000- ) Fitting, Hyd, E45, Jm12/0m16 1
11 31613 (0000- ) Strainer, Hyd, 25gpm 100mesh Psi 1
12 71726 (0000- ) Fitting, Hyd, E45, Jm20/0m20 1
13 1021579 (0000- ) Filter Assy [Pt4 936498] 1
14 55455 (0000- ) Fitting, Hyd, E90, Jm04/Pm02 1
15 58592 (0000- ) Send-Unit, Water, Temp, 04npt 1130h/195d 1
16 40362 (0000- ) Fitting, Hyd, Plug, Om10 1
17 1025133 (0000- ) Switch, Press, Hyd, 18-24psi, Spst, No 1
18 1034878 (0000- ) Insulation, Thermal, Hydraulic Blanket 1
19 46482 (0000- ) Fitting, Hyd, Plug, Om06 (Cylindrical Scrub Head) 1
20 55685 (0000- ) Fitting, Hyd, Str, Jm04/0m06 (Disk Scrub Head) 1
T20 Diesel 331506 (5-07) 2-115




STANDARD PARTS

Hydraulic Valves Group

Fig. 58

T20 Diesel 331506 (5-07)
Home | Find... §Go To.. m n

2-116



STANDARD PARTS

Fig. 58 - Hydraulic Valves Group

354523

Ref. Part No. Serial Number Description Qty.
1 77097 (0000- ) Fitting, Hyd, E90, Jm04/0OmO04 2
2 1020394 (0000- ) Valve, Cntrl, Hyd (See Breakdowns) 1
3 09740 (0000- ) Screw, Hex, M8 X 1.25 X 20, Ss 6
4 1017218 (0000- ) Washer, Flat, 0.32b 1.00d .12, Ss 6
5 1021991 (0000- ) Bracket, Mtg, Valve, Hyd, Scb 1
6 71727 (0000- ) Fitting, Hyd, E90, Jm06/0OmO086, L 1
7 395973 (0000- ) Fitting, Hyd, Str, Om04/Qm04 1
8 395974 (0000- ) Fitting, Hyd, E90, Om04/QmO04 1
9 395973 (0000- ) Fitting, Hyd, Str, Om04/Qm04 1

10 42226 (0000- )  Fitting, Hyd, E45, Jm08/0Om08 1
11 44868 (0000- ) Fitting, Hyd, E90, Jm08/OmO08 1
12 46482 (0000- ) Fitting, Hyd, Plug, Om06 1
13 56820 (0000- ) Fitting, Hyd, E90, Jm06/0Om06 2
14 46480 (0000- ) Fitting, Hyd, Str, Jm10/0Om10 1
15 49933 (0000- ) Fitting, Hyd, Tee, Jm08/Jm08/Om08, Br 1
16 69173 (0000- ) Fitting, Hyd, E90, Jm08/Om08, L 1
T20 Diesel 331506 (5-07) 2-117




STANDARD PARTS

Electrical Schematic

Fig. 59

YIN

(4] ™
T
2
S - _
[ 7596101 SSINGVH WGV IV *A3H-1HOTT ONINGVA AVI3H 3SH3ATY =1 N N =l
YT/ET [ M18/VEET X WwIvaoZ_ W NVI/VOZ ﬁm_Wzv.-|>xm\.._m w 8 ¥ m m m W
WaVIV 3SH3A3Y e & =& =&
_Nun TANO *d"1 ¥ SV9 N G ] Sl (ol el
QIZE0T SSANHVH HOLAVAV *ON3 2431l L00Z
”” — M= (SV9) eMd BN m M W w
B 7RV i XH/ET < _\ 7 | 2 > S Q
w ~ H— ROTEA/INId_+ | [ IAm/61 = ) 1) O
=3 :: L g " Ado/81
] . —| L~
® H— T | ewoo > >
& 2 *ads aoe| —— ol 5 W L]
1.0dS A9 [ [ m & N 2
. — 1| [ m QZ @ I
mmw “H — o V. 118 033dS { 2 30vd M -vumu,w.
T uVu < <
m m m H— wi;sal“ .|_ WNJ/TT ¥2-2d ‘dI3 OL
s FE MJ| — o al al
cg« — g & &
235 3 J o
»w O o — = =
5
g2 e ONDANVED_TILHM +8
M 2 SNa/ir < f P> Ea]}
w T AVI L4v1S
m . L.” vmnw..o._._kmll_l —
= 25 g mns| — 7 r dAV 9NTd MOT9 /3INION3 MI3HO a\
> ] [ dnd/LL T b
+g annd TEnd| v 0 0 NVL/70T RE9708 | M 2
— ] o e
ONIYNVYD ITHM +8 T T ,z.ﬂ_“q_l < -
i hiaa oao| e — L FuNSS3dd 110 INIONT MO ; 2 3vd By
o — L— TAN/6 BI-1d *dI3 OL &
— T al + z
[ 7 v
— S —
— W o L veoe +8 O3HOLINS A= TEO/VE
o J9N
H— AVTI3d NMOQLNHS
-
= VZN
STR/ET AVI 2 XV ® A@w - 89738 |
VIN
[ TaZET AV T XY T m@w - XG9/08 | A99/98 Ty

o = = §

‘3L HOIH = 03500
(d71/SV9) "dA3L 3NTON3 HOIH

VS VIS ® m@w - NGa/z

S P

2 39vd
8I-1d ‘dI3 OL

dAVT HOLYNY3LTY

LZSTLE =3HIM H3JNNC N33O

STARY

4

378v0 +8 OGNV |

aaA 21

354405 - 1029601

T20 Diesel 331506 (8-07)
Home §| Find... § Go To.. n n

2-118



STANDARD PARTS

IC

ical Schemat

ig. 59 - Electr

F

dind TIZZQN Avdas 01| YOS b
Z 39vd )y = ®
oo TIA/E0VS EEVTA )
azin 00SB6E *HIOLIMS 3T1ZZON AVHLS +g QIHOLIMS OL
Z 39vd Vs Py
e A@W NeR/VOe | S BNd/00LT TaveLT K 2 39Vd
ONNOY9 INTHOVW OL i =l
AVTIG T1ZZON AVEdS '
SFTa/8OE T : g REIVAEES 1881201 SSINHVH
JZZON AVHdS TYNOILdO
NYOH = d3S0T0 / °*0°N LEY
s NGa/26 = m@w d NEO/VS2
HOLINS NHOH
HHOH ><._W_M_ _M%I vel
/e X VHo/VES 7 % Ng9/5e % M a3g/r]]
- acn €-35n4
> —veorez
© 1H917 9HO
S/IET e VH0/JEE
LYO6101 SSINYVH EI(I_(_ CA3H-LHO[TT ONINYVYM
J 7 i NG
/et 19/VEE T VHO/VaEE VHO/VEE
ey SSANYVH LHO1T TIVL
VBINNOD
LHOIT 1VL ONI V81
STa/e VHO/HaEE P ESS
0 *STVNOIS NuNL Y38AV 30 ¥04
AHOIT TIVL NNY/ 3N Ne/d5ee 035N 34V SHOLIINNOD 3SIHL
TEk/ave -
1HOIT T1vL 3Su3 T WI/902 SBINESS: VH0/3EE
b-S
s T T ra/vez -
W UHOIVEH TTAVZ * N\
w REVAL REIV; = =l BN A
i HOLINS LHO11
“H'Y 1HO1aV3H Pl
/e Tk/ave REIVes 2
1414201 SSINHVH 1HOITAVH 8
1H9I7 Heva 5
YTa/ET Il PV V=T =i
LHOIT TIVL LHOTY 2|¢
1HOTT 1YL ONI 0us GevaoL w
a/c 3 3017dS 31V001 Al 1]
A i a/€T] VH0/28EE zmm\n_mNN_ oNIvLa » e
[ Nga/22 Ngg/22 f1a/892
\ TEA/Ive NYE/VZZ  HOLINS 3¥vyg
1H9I7 VL 35u3 T WI7o2 WIGZ €-s
N ™

354405 - 1029601

2-119

T20 Diesel 331506 (8-07)
Home §| Find... § Go To.. n n




Electrical Schematic

Fig. 59

STANDARD PARTS

4.
=] <
n © N~ % 0_
[aV)
B e, Ngo/Sy | = N19/99 Woowa = Ng9/051 = <
TIN4 N1 *03 Nioa ais 1As ) 38
515 o) 0
o
1IN4:035010 / *0°N et . 5 @«
£z e ™
e s P 13A/%9 T v g WS _\o_.w>m NG9/ T 3 °
y1-§ ® 2
- .qe [m] =
ALN3=N3dO / *O°N — o o
i o —
STa/El wvios ENIZLT < p
61-5 @ q
T
L U_ NYE/VZ8  anaix3 woowg 3a1S m _\ w NH9/3S1
o 21-As
=
z
| o 3 R 7 <> ——vgoreer|
NO @nydas 3a1s '8-rs
o
M *H00Q Y3ddOH 3HL 3S0T0 T1IM L-AS NO OWINYOL 3440 SI SI-AS 4l
| = 4PN/ T9 ETEETERS vw W %)
|
n [undio, G —
8
el In N
© oy
m N THM/6S oo 5308 < \IW REIV <Al n
IN :
] e o I (@]
w a |~
m < AHO/VBS NO HSMHg NIVN o-Ke 3A/8P1 T
g :
§ T o
“d1 401 z m G
9T MO - @3S0 /0N gs VYO a o e XHO785  vwoa rerea NI ¢\_\m¢>m AR
g 7
THR->a/TET aAS i NVL/0E o R e D
MNVL ALHI = SAHO § an”‘.wmm /e g &< ¢ dndsLs (W) N3LLVG HSNME NIV N T3A/VEL .
MNVL TINd = SAHO 00T d
| U val m
nang AT T HT S Ta/o
N18/9s ] NO NV4 OVA €ndos A 3A/PT | 13A/3VT 3o nie/9 F
=M go/B2 e W T
3NSS3dd 110 3INIONI MO e
Sa/eT w= T s TRV T RELYia o010 m
S— . bl o £y v ENE HN_.QWU )
Sa/eT Lo It O I
IAR-YTE/TET “ONe VLI91T = IET m
2 [ 3 [y
3 B § §
3
=| o
o | x| |
I 5 =
d g : S
—_ o put

L2

[ erounD
UNSWITCHED B+

SEE _PAGE 1
6 (AUX #1)

2-120

B+ (FORWARD/REVERSE SENSOR)
,, > 14J/YEL
SEE PAGE 2

1
e N
1
SPEED BIT B B 8/GR
Lot
8 > 81/PNK
SEE PAGE 1

HIGH ENG
TEWP.

LOW OIL
PRESS.

SPEED BIT A



STANDARD PARTS

Electrical Schematic

Fig. 59

(*1dol ns_.& FZZON AV Vo |
n_m;\vm '

M1a/€T 3G

M1a/eT

FAST AIR PUMP AND VALVES: < | AMP

ES PUMP: 4 AMPS, (2 AMPS DRY)
FAST WATER PUMP: 9-10 AMPS.

HYDRAULIC VALVES: 1.7 AMPS
AUTO FILL SOLENOIDS: 1.7 AMPS
WATER VALVES 1 AMP

GARDEN HOSE PUMP: 8 AMPS.

AMPERAGE RATING OF ELECTRICAL

COMPONENTS:

“3NIHOYN AINO 8ni0S 02L V SY 31VH3d0
T3NVd 3HL SINVN 2-Td LNdNT ONIANNOHO

MTE/ET

3SH3A3Y = 00A B8°2<
VAINAN = O0A L*2 0L 0°2
$S39v.1T0A INdLND HOSN3S

J— 9b6101 SSINUVH ISV
| 39vd 335 1881201 SSINVH , Jrapr—— oot
FWZZON AVHdS WNOILdO P> vaesc X EVEETA| g
e arin dNNd HELVA LSV N
L1 QINNOD m

m ONNOY9 J1LVIS
Z

T

“0® Juvis

TAM-TG/TET “ave w010 = 1€l WNJ/T6  vo ™
| IOVdNI : 035070 /°0°N D’ ounmt
R/ET T TAN/6y ="
HOSN3S ._.o<n!_ *1d0
xgo/8L |
-
0399070:035070 / *0°N o
T R i
Y3114 "0QAH 03990710 Nv1/06
L1-S
N4 2/1:03501 / *O°N S -
el N4 271 MNVL°IO3H nasey
91-S
n ©

%@u gnd/a3ci|

i
2
PUR

SA/GRN

a-4r v-br| 2

e
9¥96101 SSIANMVH LSV
ﬂgﬁiﬁ.&g@ Laeuot
012201
—— HSNuE 301S LSV4 o...omu and7yLT |
8608101
© TAR7BL35A M3 HOIH 1Sv4 < _\m.w..om und/73LT
o Ndg/281 WV 3grany D dnd/1LT
anun

izz01
[ ONd/TBT 3xTvA uaivh Hsnue B_m\N\_\wﬁ N1a/997]

8802201
[ NHE/ZL " 3p7vA waLvm anwos NIVA _\ N18/89]

= WNd/TZ AVI3H NAOOLMHS = @Wu M n1a/331]
jigl
e NV1/0L AVI3Y 3583 = m@& = n18/ag1
Sz —

s,

= und/L9

& 1naing, |

= N59/58

SEE PAGE |

5 (AUX #2)

SEE _PAGE 1

354405 - 1029601

2-121

T20 Diesel 331506 (8-07)
Home §| Find... § Go To.. n n




STANDARD PARTS

Fig. 59 - Electrical Schematic

GROUND
© ENGINE BLOCK
Hamk 13/BLK 13/8K
5
o 8 o
g Y
n
:
13/BLK oa;o & T
3 ; g 3 @Q g8
- b : ; T oe gl
: lidht
g IE gLl 3e g
z*g o if g
SZI:E" 3 7 3
:S g E
Z P g
] : g
- ;g i
PR UAIN FORESS £ % EE T g
AT THE FAST GENZ2+ CONNECTION < ut [+
GOES TO CONTROL BOARD PIN P2-22. 7 h 17T s
(PACKARD 280 CONNECTOR) N Joldd 1 z
Deoiwes T/, oo e — M o b i 53 : g
Ul: EC-H20 MODULE
_ EEEREL I N
o ERE TR R Zé
AR 1 747 ¢ z
“BUN SEHEIEIERE
LOW : ECH20 HIGH FLOW g £ g%
g mlgomm. BOARD PIN P2-23. 5 E g(:; ak\
(PACKARD 150 CONNECTOR! 3 GROUND DUTPUT 1436VDC) g M
betos Je/wT SN § g CONVERTOR_SUPPLY- L § 3 %g
Do QT USED % GROUND INPUT (+120C1 g E % zg §
g 8 g b B
: | ST R .
2 b g B .
E i 3 3 >
g g %\3 g i 13 8
R & 20 ]
g 18 R HEE %ﬂ
z § g § qag I g Sg
: : ; syl
L § o
: : : o H
T A g ;
8 5 5 8 8 g AN 285
SWITCHED & FUSED B+ g [} 5:
FROM MAIN HARNESS [ &
AT THE FAST GEN2+ CONNECTION. g%
(PACKARD 280 CONNECTOR! g
EEe L | i
| ; ¥
g L e %E%
e

UNSWITCHED B+
8 KEYSWITCH PIN 30,

2-122

EC-H20 OPTION

354405 - 1029601

T20 Diesel 331506 (4-10)



STANDARD PARTS

Diesel Engine Harness

Electrical Schematic,

Fig. 60

*dNAL HOIH = 03500 HOLIAS "Bl N3
0078 INIONI = @\r: N=a/02Z1
A AO HOIH | Na¥ 00¥2
HOIH A0 taan | Ned 0002
A0 HOIH 01| way osel VH0/9€
91g Vi
(G350 LON ANIGAN) NOILO3 T3S 03345 INISN3
Sa/reET
+8 GIHOLIAS HONH3A00 o
VHO75E T YTa/TEET g 0dS A0S ]
e > o
18/veerl Aa/veer e v
v QS A09 59 v 9 *adS A09
B ) z = B 9]
NvL/09 o o 0 +8 dnnd 13n4 5
S18/3E T kL Wd/T9 ¢ 3 IHR/6S - Z 3 "OND dind T13N4 z
“ oD O 7 o
. o T
dn-0ld ‘OVN/033dS N3 ] oIr
z
NH9/VYS <
HOLVNLOV FLLOMHL =
3UNSS3ud 0 *O'N v “0"N *ss3ud 110 n
£s dnd/Le Ngg/92T 7| | ESeanEL e L
° : o
‘o'N
e/ et ¢ v N/ NEO/VG TFAR/62 5| | v 0ds Aoo =
HILINS *SS3Md 10 : ]
O [
— m
NHS/S =@ -e_ = VH0/ & 21 0
X S
s (> —mnarorr 5
azzn 2
=z
dmd T3nd 2R/ RN
M1a/38ET v v HNd/VL <A P> —vmer= VH0/JE v +8 GHOLIAS m
62N — 3
YTa/98T Yv_¢m 5 WNd/79 — W
Ta/E 5 *9'N S53Hd 110 o
SIa/38E T = m@ = — T
N 3 =
|
L
s <&V e K<éamaarg wNd/VLL T SNV TIHA 48 ()
262N €0 —i o
T
A1 —vmoree e
B [__goen | ]
“SLANILLY 18VIS 3NION3 S v m
N3ZINLIG AVII0 SILVID g, mm V0T m
WA N M DaasE
Sa/aeeT Noa/z8 — v - and/all ; MSAIN
3INCON YINIL LUVIS 3NION3 x -
Iy g emd o oL ) o
U Sa/aee T STa/HEE [ NHa/82% Ngg/zy @ b
e o o Nga/vey & ° e
%0078 3NION3 - M n m a M b m : T
SSINUVH NIONT 625 %235 %235 & 3
o 3 3 25 E &
aszn NGg/32% ]
%0078 3NION3 6|@ vd0/€8 ® Sl .. a3d/M1 H3ILHVIS HO "LV LV 1S0d Emt,aO
1100 QIONI DS H3LWIS
1din
ATIGNISSY HOLON H3LHVIS '
%078 INION3 i”OuW ' 310vD AM3LLVE 3AILISOd ONILSIX3
HOLOW H3LUVLS SLOVINOD OIONITI0S M3LWVIS
STa/NET SHIM Y3JNNT N334 .Ammvu

NIVA 4O ¥Nd/Z OL SLI3NNOD WNIWYAL WX3u LWV -
*NIVA 40 Q34/1 OL SLO3NNOD WNINY3L u+8. LWV -

1029601

2-123

T20 Diesel 331506 (NIL)
Home §| Find... § Go To.. n n



ire Harnesses Group

W

iIca

Electr

ig. 61 -

F

STANDARD PARTS

~
<
o
©
» 9 111v1ad 4 vLaa 0 v1ad 3
s ™~
o (3]
c ™
S 2
Q2
u“u.. fa)
o
= @IANILNOD 8
= a 1vLaa
£ T YL3a
S I
"l o@ g
_ AR
> ]
) Cr B
I1LLI0HHL w
A %@ m
QIANILNOD :
W TIv13d :
o
[ =Y T
/. B 3
T TIvLaa 0 TvLda G
A °r
‘H ™D d
STV.LIa -
7 - 0
| 2
I awﬁu @ g R
IVNOILHO v F
! , ()
1Y 3SNI m
| o

Y3aN3s dWnd| |dnnd fimmpy
134 |l+
S 1]

ALdW3
AN L

NOILNT0S oy
-5 0}
=

7704 ANYL

A43A0934
WYY Y dn MovE aNv cl-s

LHOIT ONIATI0OA3Y

2-124



STANDARD PARTS

Electrical Wire Harnesses Group

Fig. 61 -

dIANILNOD
N TIVLAd

1

=

®

o
=
S
x
=
<
=

2
Ny
=)
[
=]
@

(7]
[0}
()
c
f
©
I
[}
g T

MOT2
W 1sv3

5705 anngus
.m e S0 NGT Ldo
a il

=
1HOIT ikl A .“-
ONTATOATY
lisvs Lsvs
Mu‘\‘\‘\
AINNILNOD dINNILNOD
Y 11vLaa N TIvLId

LndLno 0 <
R

15Sv4

oK
VNOILdO e NG

YOLJ3INNOD

\‘Emm_ E

QdANILNOD
a mviia

a(3) e NOILNT0S

m 17714 0Lnv

@ 110s

<

d Tvldd

2-125

T20 Diesel 331506 (5-07)
Home | Find... §Go To.. m n



STANDARD PARTS

Fig. 61 - Electrical Wire Harnesses Group

Main Wire Harness

DETAIL AC
CONTINUED

2

N

P

C
ALTERNATOR

P2

DETAIL AB

DETAIL7
I
W-
1 E INE
! T .
S H

DETAIL AA

-

DETAIL U
CONTINUED

DETAIL R
CONTINUED

2-126 T20 Diesel 331506 (5-07)
Home §§ Find...



STANDARD PARTS

ire Harnesses Group

W

ica

Electr

ig. 61 -

F

Main Wire Harness

Z-7 vL4dd

<06 03LVL0Y
A=A TIVLAd

n/N n/N

4 v
0=
a k)
° n/N

206 03LY10H
X-X TVYL3d

.06 03LV10H

Mm-m TvLId

J3NNILNOD
A TNIYLEA

JANNILNOD
n 1vwiia

- =
- =

T T
-mmm— MSIEE!
|m |

[m |

SSINYVH SSINYVH

JINION3 0L  3INION3T Ol

S1J3NNOD SL1J3INNOD
ENNOD ZNNOJ

A|r[Hlg |4

SSINYVH

JNION3 OL

SLIINNOD
INNO 3

TINNILNOD
N TvL3d

i

0 ‘d STIvVLid

|
il
I
!
|
|
|
|
|
|
|
|
|
|
|

NO (WMd)
HSNYg NY3L1vd
NIVA HSNHE NIV
3AS Z2AS

JATIVA
379YN3
LAS

NV 4 OVA
8M43S
IAS

d TYL3d

2-127

T20 Diesel 331506 (5-07)
Home | Find... §Go To.. m n



STANDARD PARTS

Electrical Wire Harnesses Group

Fig. 61 -

Main Wire Harness

ddNNILNOJ
Ly TvLid

d¥ TIvLIa

NY TIVL3a

WY TIVLdd

1Y TIVL3IQ

SSINYVH
371ZZ0N
AVHdS
2INNO O

av TvLada

J3NNILNOD
AV TIvLdd

M

AINNILNOD
av TvLIa

\‘ ay Tviaa
o]

|

1.

1T 3

JINNILNOD
nv 1vidd

gy viL3d

N
7 ¥y TvLAa
I

=
S
=
o
s}

SY SY

ST

SV-SV MIIA
43S JONINBIS HNIAYOT JdIM
d0d ASSV TINVd AVTId/dSNd

NOILdO
9INILHII
SIvI03dS

=
[ L]
[0 I
130010 Z30010

/.DmF<Jom~ d33X "ONH9 NYOH : 310N

T20 Diesel 331506 (5-07)
Home | Find... §Go To.. m n

2-128



STANDARD PARTS

ire Harnesses Group

ical W

Electr

Main Wire Harness

aN3LX3

M TIvL3d

HOLJ3NNOD
SSANYVH
1H91 70V 3H
62ZNNOD

Ve,

A TIVLAA

aNnoyo
aviiaia

M A STIVLIA

aNNoY9
Avliold

d40LVNY3IL TV
1HOT T
147

AINNILNOO
ny Tv.Lia

AV -V M3T

HJOL1IMS
AN
1S

DY -0V MIIA

(NWNT0D
ONIY3I3LS)

=
o
S
B

HOLIMS

oV =~

TvLad

AdNNILNOD
AV TIvLId

2-129

T20 Diesel 331506 (5-07)
Home | Find... §Go To.. m n



Electrical Wire Harnesses Group

Fig. 61 -

STANDARD PARTS

0
0
o
c
S
«
I
o
-
£
©
=

NHOH

HoSN3s
ﬂ 102N FEn
21INVHT AH @H

0zs

0 [7]

aNNoHo (aNO HOLIMS
HOSNIS dN3L e { | || {4 {30 1Mo
20NV HAAH @H ' a - & @ 8s

E o aINNILNOO
006 QILYLOY

&
E L= E Ly Tviedd
!
0 0 3 L

MY
=] =] Q@Eﬁ qaNNILNOD

006 J4LVLOY
A TIVLId

T20 Diesel 331506 (5-07)
Home | Find... §Go To.. m n

AATIVA

d3Lvm

H5N48
3dis
£70S

HOLIMS
IAvHg
ES

2-130



STANDARD PARTS

Main Wire Harness

Electrical Wire Harnesses Group

Fig. 61 -

D\Z\E%\D\z

w
@

N/ N—

n/N

— N/N

n/N

n/N X 82 n/N X 12 vl 3SN4

/N X 9z N X Sz €1 35n3

Lel O +2 or O €2 21 35n4

8zl O 2z IO Iz Il 3503

I8 O oz 91 0 6l 0l 35n3

g99z0 % v9z O 8l %0 % vv O LI 6 35n3

9.1 O 3l ve O Sl 8 35n3
47vH dOL 9NIAvO0T NOLLISOd| 49y woLioe anigyon NO1LISOd
IYNIWE3L EINNOD e YNINHIL EINNOD e

3951 O vl VSO ¥ 50 €l 7 3503

vsi O 21 vaD I 9 3503

WO e 30 ol v90 90 6 S 35n3

VN X 8 N X L v 35n4

vsz O 9 ra S £ 35n3

AN X v /N X £ 2 35n3

180 z v¥0 3 v 0O [ | 3503
47WH dOL 9NIaY0 T NOLHS04)  JvH noLLos 9NIavoT NOI LS04
YNINYIL IINNDD WS YNINYIL (INNOD INND 5

ONIHIM ATEWISSY T13INVd IS5N4

SY-SY MIIA

[mmrii] o

Sz o]

LEL ]
D@ﬂﬁ
[ REE

[ ]

i
ifi

=

on

[

Wits!

L]
[ =8

&

i

5

SNNOD 3NNOD

—~—— /NNOD

“LAAT JHL NOHA

HOY0dddY ATANISSY TINVd

dHL

—~—— LINNOD

NNOD
SNOILdO
6N

OLNI 9NI1aYQOT SLINJYID
HYAH JHL NOdd damAIA
SV TANYd AVTId/ISNd

“dLON

AINO JONIHIALAH
¥04 NMOHS
LANICE AVTIH

"ONINOILISO0d 9NIN3I3HIS
XIS SAVI3IH 404 LNOY4
JHL NOHY4 dIM3IA SV
ANV AVI3d/3s5Nd

2-131

T20 Diesel 331506 (5-07)
Home | Find... §Go To.. m n



STANDARD PARTS

Electrical Wire Harnesses Group

Fig. 61 -

(2]
(72}
Q
[
.
©
T
[$]
=
=
re)
N
K=l
s
S T [>ovia] viET
T NId|90100[al 39im
62e0101] 14 £a1
1HO11avaH # 0OL a1 NNOO|GI dnod
1431
P
e : : . <5
LHO11aV3H
1HOTY
£d71
T ovia] aiel
T [Movia| vael
NId|90100[al I9im IS
6ze0101] 14 ba I§HE!
# 00L |G1 NNOO|GI anoo ]
SSINMVH !
SIHO11aY3H mm
OENNQD
R 0S687 | OENNOD - 1K1 J0v3H
L # 00L|01 NNOOJ|OI dwod Hol
v
vV [MOT13A] 94b2
6280101 2d Y g [>ovia | a4t mwmmwmﬁ = mﬂﬁoo oﬁmmxoo
# 001 |01 NNOD|dI dnod NId| 50100 |1 39Im
T [WOT19A] Vabz
I _MOT13AL 84ve NId| 90100 |1 39Im
T [MOT13A| Vive
NId| 90100 |l 3dIm

T20 Diesel 331506 (5-07)
Home §| Find... § Go To.. n n

2-132



STANDARD PARTS

Fig. 61 - Electrical Wire Harnesses Group

a
-2 |
a2 |
. . =Z
Engine Wire Harness £E
ZH
ag B =
i = =
=] E ﬁ
-
~) E a g
= a
e
jea]
a
- I
2
=
5]
a
0
-0 H
o
on + §\ i ™ 3
:g D \ 5‘:5
[N - -
ox — —
z
33 s - -
- : 2 =M=
: & ' - b
- a u
o
o
|79}
S = |
= £
= a
23]
Q /
a
=
£
|5
a
[&) a -—0 A
84 :
5 & :
£ u= : R
N 33 <o 8
\
\
o
=

———0.0

[&]
2 2]
E <t
a = =
- -
&= =]
[£2) ! ‘E
a a
£ 9
i
=
[
jh]
/A H ~ 2]
O o
e ®
=
-1
& £t 3 3
a in_ i~ o
3 = i
23 0z 0z
S >0 >0
s g oy

T20 Diesel 331506 (5-07) 2-133
Home §| Find...



STANDARD PARTS

Fig. 61 - Electrical Wire Harnesses Group

w
g
403
2]
SwE

r=
=z
who

=

o

Engine Wire Harness

(v
ALTERNATOR

42C
GLOW PLUGS

ENGINE GROUND

wo
wo
s
o
5us -
ZE < <
563 s = Ta
356 ~ - 3
for=¢ o)
© p}
mg o i S < E %
Fol = 2
Zuw @ < 2
OzWx Tol < = | M
Zz0OL O a
wy = o
S ] s

DETAIL J
CONTINUED

2-134 T20 Diesel 331506 (5-07)




STANDARD PARTS

354405 - 354389
Fig. 61 - Electrical Wire Harnesses Group

Ref. Part No. Serial Number Description Qty.
1 391957 (0000- ) Harness, Main [T20] 1
2 1024141 (0000- ) Harness, Headlight [M20 And T20] 1
3 391969 (0000- ) Harness, Engine, Dsl [M20 T20] 1

T20 Diesel 331506 (5-07) 2-135
Home f| Find...



STANDARD PARTS

Fig. 62 - Label Group

AWARNNG

A AVERTISSEMENT

A ADVERTENCIA)|

Machine emits
toxlc gases,
Serious injury
or death can

La machine produit
des gaz toxiques.
Ces gaz pauvent
provoquer des

La maguina emite
gases téxicos.
Pueden provocar
lesiones graves

Neot Usad-_

result, blessures ou la o fatales.
Provide mort. Asegurese de
adequate Veillez a ce que que existe
ventilation, I'endroit soit bien suficiente
éré ventilacién.
J
AWARNNG

Strong vacuum,
Keep away from fan
inlet when fan is running,

A memTeeEmeaT

amuvCniCul
Potente aspiracion.

Manténgase alejado de la
entrada del ventilador cuando
esté funcionando. Y,

soo]

4 AWARNING A AVERTISSEMENT 4 ADVERTENCIA
Raised Enposition [ La caja colectora 7= a\
AWARNING ta | dachets peut - |camr o
Engage retomber. Coloque el
\f hopper Engagez la broche | pasador de apoyo
, support pin. | du support de de la caja
l‘: | baca dechets. colectora.
-
; [ AWARNING
Do n
flam |
mate tank. . 4 'AWARNING N\
AA EVENT 6
i s Flammable materials
cer o reactive metals
can cause explosion N————
e nou or fire, 7 x
. Do nof pick up.
| as de piok o
e s dans A AVERTISSEMENT
ir(s). I_.e'f maté{jlaux )
inflammables ou le: Moving belt and fan,
I métaux réactifs peuvent -
1 NCIA Gauser une explosion Keep away.
les ou un incendie. \. ),
Ne les ramassez pas. A AVERTISSEMENT
ueden provocar o e
Expiosianes o AADVERTENGA|| - |[Ca oo tle e
incendios. Los materials Ne vous approchez pas
No utiice inflommables o metales PP pas- [ aFoRsarETY
materiales reactivos pueden
inflamables en causer explasions o A ADVERTENCIA
el depdsito(s). ',:':El:s Ir:?:'oja. Correa y ventilador en
& ) movimento.
é alejado.
\ y, 2l
[Fead manualbetore |
Operaling machine,
4 AWARNING A AVERTISSEMENT A ADVERTENCIA PREONRNATRESF BRI
Lisez lo manuel avant
Machine can ILa machine peut ILa maquina puede douiiser 2 machine,
'o» em s Lt gido "\ PARA SEGURIDAD
Se A operar b magiina,
We: auditiva, —
Es LEeve i
|oreilles. |para Ios oidos..
Nl J

Lift arm pinch point,
Stay cledr of hbpper it arm:

‘Attention au p
du bras d'élév

Z

vou:
bras d'616vktion de

Punto de pinzamiento
del brazo elevador.
No se acerque a los brazos
an | elevadores de la caja

oint d'articulation
ation.
le = pas des

a trémie.

colectora,

/U'I

CERTIFIED

N

2-136

BN\

AWARNING A
Burn hazard. Hot surface.
Do NOT touch.
A AVERTISSEMENT

Risque de bralures.
Surface chaude.
Ne pas toucher,

A ADVERTENCIA
[Peligro de quemaduras. |

gro de quemaduras.
Superficie caliente.

e | NO tocar. 3/

78

AEE )
REDHENSB Y.
REARL B0 TOET,
THBARVTLESY,

Y

T20 Diesel 331506 (5-07)




STANDARD PARTS

Fig. 62 - Label Group

T20 - D, CE

Ref. Part No. Serial Number Description Qty.
1 1032418 (0000- ) Label Set, Info/Hzrd, Swpr / Scrbr 1
2 1017141 (0000- ) Label Set, Hi Temp 1
3 1027353 (0000- ) Label, Off-White, Es (Option) 3
4 1027372  (0000- ) Label, Off-White [Fast] (Option) 3
5 1015012 (0000- ) Label [Nfsi Certification] 1
6 1031017 (0000- ) Label Set, Brush Indicator & Removal 1
7 1061194 (000000- ) Label, Model, BI-Gr [M20] 1
8 1050008 (000000- ) Label, Tl [ec-H20] 2
9 1052755 (000000- ) Label, CIr [ec-H20] 1

10 1050003 (000000- ) Label [User, Attention, ec-H20] 2
374224 (0000- ) Tape, Warning, Rh, Blk/Yel [33Mtr] 1
C460919 (0000- ) Tape, Warning, Left, Blk/Yel [33Mtr] 1

T20 Diesel 331506 (4-10) 2-137
Home §§ Find... .



STANDARD PARTS

2-138 T20 Diesel 331506 (5-07)
Home §| Find... § Go To.. n n



OPTIONS

SECTION 3
Contents Page Contents Page
Fig. 1-ESPumpGroup .................... 3-2 Fig. 22 - ec-H20 Install Kits ................. 3-43
Fig. 2-ESTanksGroup .................... 3-4 Fig. 23 - ec-H20 Solution Pump Group ....... 3-44
Fig. 3 - Side Brush Motor Group (0000-0180) .. 3-6 Fig. 24 - ec-H20 Solution Pump Supply Group . 3-46
Fig. 4 - Side Brush Motor Group (0181- ). 3-8 Fig. 25 - ec-H20 Solution Supply Group,
Fig. 5 - Side Brush Lift Group ............... 3-10 Cylindrical ScrubHead ............. 3-48
Fig. 6 - Side Brush Solution Control Group . ... 3-12 Fig. 26 - ec-H20 Solution Supply Group,
Fig. 7 - Side Brush Hydraulic Valve Group .... 3-14 Cylindrical Scrub Head with
Fig. 8 - Side Brush Hydraulic Hose Group .... 3-16 SideBrush ....................... 3-50
Fig. 9 - Fast Solution Pump Group (0000-0129) 3-18 Fig. 27 - ec-H20 Solution Supply Group,
Fig. 10 - Fast Air Pump and Detergent Disk ScrubHead .................. 3-52
Group (0000-0129) ............... 3-20 Fig. 28 - ec-H20 Solution Supply Group,
Fig. 11 - Fast Foam Filter Group, Cylindrical Disk Scrub Head with Side Brush . ... 3-54
Scrub Head (0000-0129) .......... 3-22 Fig. 29 - ec-H20 Wire Harnesses Group ...... 3-56
Fig. 12 - Fast Foam Filter Group, Cylindrical Fig. 30 - Backup Alarm Kit .................. 3-59
Scrub Head with Side Brush Fig. 31 - Light Kit, Flashing .................. 3-60
(0000-0129) .......ccvvviiiiinnn 3-24 Fig. 32 - Overhead Guard Kit ................ 3-62
Fig. 13 - Fast Foam Filter Group, Disk Scrub Fig. 33 - Vacuum Wand Kit .................. 3-64
Head (0000-0129) ................ 3-26 Fig. 34 - Power Wand Hose Assembly ........ 3-66
Fig. 14 - Fast Foam Filter Group, Disk Scrub Fig. 35 - Power Wand Assembly ............. 3-68
Head with Side Brush (0000-0129) .. 3-28 Fig. 36 - Power Wand Pump and Mount Group . 3-70
Fig. 15 - Fast Wire Harness Group (0000-0129) 3-30 Fig. 37 - Power Wand Pump and Mount Group
Fig. 16 - FaST Pumps and Detergent with Spray Nozzle ................. 3-72
Group (0130- ) ..., 3-32 Fig. 38 - Spray Nozzle Kit ................... 3-74
Fig. 17 - FaST Solution Supply Group, Fig. 39 - Spray Nozzle Kit with Power Wand ... 3-76
Cylindrical Scrub Head (0130- ) .. 3-34 Fig. 40 - Squeegee Guard Kit ................ 3-78
Fig. 18 - FaST Solution Supply Group with Side Fig. 41 - Heavy Duty Bumper Kit ............. 3-80
Brush, Cylindrical Scrub Head Fig. 42 - Documentation Group .............. 3-81
(0130- ) oo 3-36
Fig. 19 - FaST Solution Supply Group, Disk
Scrub Head (0130- ) ............ 3-38
Fig. 20 - FaST Solution Supply Group with Side
Brush, Disk Scrub Head (0130- ) . 3-40
Fig. 21 - Fast Wire Harness Group (0130- ) . 3-42
T20 Diesel 331506 (4-10) 3-1




OPTIONS

Fig. 1 - ES Pump Group

T20 Diesel 331506 (5-07)
Home §| Find... § Go To.. n n

3-2



OPTIONS

354524

Fig. 1 - ES Pump Group

Ref. Part No. Serial Number Description Qty.
1 41295 (0000- ) Hose, Pvc, Clr, 0.38id 0.560d 48.00I 1
2 43844 (0000- ) Clamp, Hose, Wormdrive, 0.25-0.62d, .31w 2
3 73260 (0000- ) Pump, Detgt, 14vdc, 150mI/Min 20psi (See Breakdowns) 1
4 24265 (0000- ) Screw, Pan, M4 X 0.7 X 16, Ss 2
5 01683 (0000- ) Washer, Flat, #10, Ss 2
6 33932 (0000- ) Nut, Hex, Lock, M4 X 0.7, NI, Ss 2
7 1021325 (0000- ) Bracket, Mtg, Valve 1
8 01685 (0000- ) Washer, Flat, 0.31, Ss 2
9 09740 (0000- ) Screw, Hex, M8 X 1.25 X 20, Ss 2

10 79497 (0000- ) Fitting, Plstc, Tee, Pf08/Pf08/Pf08 1
11 86508 (0000- ) Fitting, Plstc, Str, Pm08/Pm08 2
12 73433 (0000- ) Valve, Water, Solenoid, 12vdc 0.08pf 2
13 78398 (0000- ) Fitting, Plstc, Str, Bm12/Pm08, Nyl 1
14 24544 (0000- ) Fitting, Plstc, Str, Pm12/Pm12 1.60I 2
15 42133A (0000- ) Fitting, Plstc, Tee, Pf12/Pf12/Pf12 2
16 79484 (0000- ) Fitting, Plstc, E90, Bm06/Pm12, Nyl 1
17 14877 (0000- ) Fitting, Plstc, E90, Bm12/Pm12 3
18 63244-2 (0000- ) Fitting, Plstc, E90, Bm12/Pm08 2
19 377349 (0000- ) Fitting, Plstc, Pf12/Pf12, Bh 1
20 63810 (0000- ) Clamp, Hose, Wormdrive, 0.56-1.06d, .56w 6
21 24105 (0000- ) Fitting, Brs, Qdc, Bm12/Qf08 1
22 33295 (0000- ) Fitting, Brs, Qdc, Pf08 [Parker Bh3f] 1
v 23 375322 (0000- ) Fitting Kit, Hose, Garden 1
A 24 01316 (0000- ) Washer, Flat, 0.66b 1.00d .12, Rbr 1
25 1016837 (0000- ) Bracket, Mig, Valve 1
26 08716 (0000- ) Screw, Hex, M6 X 1.0 X 20, Ss 2
27 01684 (0000- ) Washer, Flat, 0.25, Ss 2
28 08712 (0000- ) Nut, Hex, Lock, M6 X 1.00, Ss, NI 2
29 1015044 (0000- ) Hose, Afmkt, Pvc, Brd 0.75id 12ft 1

T20 Diesel 331506 (5-07) 3-3
Home f| Find...



OPTIONS

Fig. 2 - ES Tanks Group

T20 Diesel 331506 (5-08)
Home §| Find... § Go To.. n n

34



OPTIONS

354462 - T20
Fig. 2 - ES Tanks Group

Ref. Part No. Serial Number Description Qty.
1 1021210 (0000- ) Pump Assy, Column, Es (See Breakdowns) 1
2 1028697 (0000- ) Sleeve, Rbr, 3.50b 3.58d 1.8l 1
3 1015033 (0000- ) Hose, Afmkt, Pvc, Brd 0.62id 01ft 1
4 63810 (0000- ) Clamp, Hose, Wormdrive, 0.56-1.06d, .56w 2
5 386652 (0000- ) Strainer, Soltn, 20 Mesh, Cyl 3.5d 9.5l 1
6 24543 (0000- ) Fitting, Plstc, E90, Bm12/Pf12 1
7 385685 (0000- ) Sensor, Level, Lig, 14vdc 01a .62-11 1
8 1019636 (0000- ) Bracket, Mtg, Strainer 1
9 09740 (0000- ) Screw, Hex, M8 X 1.25 X 20, Ss 6
10 1017218 (0000- ) Washer, Flat, 0.32b 1.00d .12, Ss 6
11 1022229 (0000- ) Tank, Detgt, Trimmed 1
12 1025159 (0000- ) Bracket, Mtg, Detgt And Spray Wand 1
13 20952 (0000- ) Screen, Pump 1
14 1014974 (0000- ) Hose, Afmkt, Pvc, Brd 0.38id 02ft 1
15 20944 (0000- ) Grommet, Pye, 0.37id, F/1.5h, .13 Matl 1
16 20951 (0000- ) Fitting, Plstc, E90, Bm06/Bm06 2
17 43844 (0000- ) Clamp, Hose, Wormdrive, 0.25-0.62d, .31w 2
18 41295 (0000- ) Hose, Pvc, Clr, 0.38id 0.560d 48.00I 1
19 1011885 (0000- ) Cap, Tank 1
20 1029497 (0000- ) Switch Assy, Press, 3.0, 19.51 Tube 1
21 32183 (0000- ) Fitting, Brs, E90, Pm02/Bm03 1
22 1031572 (0000- ) Hose, Afmkt, Vacuum, 0.16id 0fft 1
23 63810 (0000- ) Clamp, Hose, Wormdrive, 0.56-1.06d, .56w 2
24 10150833 (0000- ) Hose, Afmkt, Pvc, Brd 0.621d, 01Ft, Cir 1
25 10632-2 (0000- ) Grommet, Rbr, 0.62id, F/0.9h, .12 Matl 1
26 1039019 (0000- ) Filter, Soltn, 020mesh, Pm12 3.2d 08.0I 1
27 14877 (0000- ) Fitting, Plstc, E90, Bm12/Pm12 1

T20 Diesel 331506 (5-08) 3-5




OPTIONS

Fig. 3 - Side Brush Motor Group (0000-0180)

T20 Diesel 331506 (1-10)
Home §| Find... § Go To.. n n

3-6



OPTIONS

354463, CE
Fig. 3 - Side Brush Motor Group (0000-0180)

Ref. Part No. Serial Number Description Qty.
1 1021794 (0000-0180 ) Bracket WIdt, Mtg, Side Brush 1
2 1029379 (0000-0180 ) Motor, Hyd, Gear, Int 08.9 Bi-Dir 2500 (See Breakdowns) 1
3 56692 (0000-0032 ) Fitting, Hyd, Str, Jm08/Om10 2
4 01762 (0000-0180 ) Screw, Hex, .38-16 X 0.75, NI 4
5 32492 (0000-0180 ) Washer, Flat, 0.38 Std 4
6 1042968 (0000-0180 ) Hub, Drive, Brush, Disk, 1.00b [6t] 1
7 25611 (0000-0180 ) Spacer, Hub, Keyed 1
8 19191 (0000-0180 ) Spacer 1
9 25046 (0000-0180 ) Screw, Hex, .25-20 X 1.00, 5 1

10 1022135 (0000-0180 ) Bracket, Mtg, Sqge 1
11 09010 (0000-0180 ) Screw, Hex, M8 X 1.25 X 25, Ss 4
12 01685 (0000-0180 ) Washer, Flat, 0.31, Ss 8
13 08713 (0000-0180 ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 4
14 1022188 (0000-0180 ) Bar, Retainer 1
15 1022111 (0000-0180 ) Frame WiIdt, Sqge, Side Brush 1
16 1022302 (0000-0180 ) Nut, T, M8 X 1.25 X 14.50d X 9.5l 2
17 64425 (0000-0180 ) Washer, Thrust, 0.61b 1.25d .06, Fgl 4
18 223470 (0000-0180 ) Screw, Btn, M8 X 1.25 X 25, Ss 2
19 1022260 (0000-0180 ) Bumper WIdt, Brush, Side 1
20 369359 (0000-0180 ) Pin, Hitch, .375d X 3.12I, PI 3
21 46800 (0000-0180 ) Pin, Clevis, 0.31d X 0.75I 1
22 08179 (0000-0180 ) Pin, Cotter, .094 X 1.00 1
23 86759 (0000-0180 ) Retainer, Sqge 1
24 1025005 (0000-0180 ) Squeegee Assy, Sba, Linatex 1
24 1027716 (0000-0180 ) Squeegee Assy, Sba, Ure 1
25 56821 (0032-0180 ) Fitting, Hyd, E90, Jm08/0Om10 1

T20 Diesel 331506 (1-10)




OPTIONS

3-8

Fig. 4 - Side Brush Motor Group (0181- )

T20 Diesel 331506 (1-10)
Home §| Find... § Go To.. n n



OPTIONS

354463

Fig. 4 - Side Brush Motor Group (0181- )

Ref. Part No. Serial Number Description Qty.
1 1047002 (0181- ) Bracket Widt, Mtg, Side Brush Fixed 1
2 1029379 (0181- ) Motor, Hyd, Gear, Int 08.9 Bi-Dir 2500 (See Breakdowns) 1
3 56821 (0181- ) Fitting, Hyd, E90, Jm08/0Om10 2
4 01762 (0181- ) Screw, Hex, .38-16 X 0.75, NI 4
5 32492 (0181- ) Washer, Flat, 0.38 Std 4
6 1042968 (0181- ) Hub, Drive, Brush, Disk, 1.00b [6t] 1
7 25611 (0181- ) Spacer, Hub, Keyed 1
8 19191 (0181- ) Spacer 1
9 25046 (0181- ) Screw, Hex, .25-20 X 1.00, 5 1

10 21601 (0181- ) Cam, Front 1
11 386298 (0181- ) Pin Widt, Front 1
12 21603 (0181- ) Pin, Grvd, 0.43d 01.8I [303ss] 1
13 24555 (0181- ) Ring, Retaining, Ext, 0.38d, [E-Ring] 1
14 369359 (0181- ) Pin, Hitch, .375d X 3.12l, PI 2
15 1046995 (0181- ) Spacer, Sqge, Side Brush, Rbr 1
16 1046980 (0181- ) Blade, Sqge, Side Brush, Linatex 1
16 1059091 (0181- ) Blade, Sqge, Side Brush, Urethane 1
17 1047238 (0181- ) Blade, Sqge, Side Brush, Linatex 1
17 1059092 (0181- ) Blade, Sqge, Side Brush, Urethane 1
18 1047060 (0181- ) Plate WIdt, Retainer, Sqge 1
19 1046976 (0181- ) Bumper WIdt, Brush, Side 1

T20 Diesel 331506 (1-10) 39
Home f| Find...



OPTIONS

Fig. 5 - Side Brush Lift Group

3-10 T20 Diesel 331506 (1-10)
Home §| Find... § Go To.. n n




OPTIONS

Fig. 5 - Side Brush Lift Group

354464

Ref. Part No. Serial Number Description Qty.
1 1021439 (0000- ) Pivot WIdt, Brush, Side 1
2 71868 (0000- ) Bushing, Sleeve, 1.00b 1.13d 1.50I, Fgl 2
3 1021473 (0000- ) Channel Widt, Pivot 1
4 09010 (0000- ) Screw, Hex, M8 X 1.25 X 25, Ss 5
5 41186 (0000- ) Wasbher, Flat, Belleville, .31 5
6 1021617 (0000- ) Pin Widt 1
7 71869 (0000- ) Washer, Thrust, 1.00b 1.75d 0.13w, Fbr 2
8 16735 (0000- ) Screw, Hex, M8 X 1.25 X 16, 8.8 1
9 32491 (0000- ) Wasbher, Flat, 0.31, Std 1

v 10 63175-1 (0000- ) Arm, Link 4

A 11 63233 (0000- ) Bushing, Sleeve, 0.50b 0.59d 0.50l, Bnz 2
12 59633 (0000- ) Bearing, Thrust, 0.53b 1.00d 0.03w 16
13 1027926 (0000- ) Sleeve, P/M, 0.37b 0.50d 0.6l [430ss] 8
14 36845 (0000- ) Screw, Hex, .38-16 X 1.50, Ss 8
15 01685 (0000- ) Wasbher, Flat, 0.31, Ss 8
16 59156 (0000- ) Nut, Hex, Lock, .38-16, NI, Ss 8
17 1038137 (0000- ) Cylinder, Hyd, 1.5b 07.81 02.80strk 2500 1
18 1038115 (0000- ) Cylinder, Hyd, 1.5b 07.8 02.75strk 2500 1
19 77097 (0000- ) Fitting, Hyd, E90, Jm04/0OmO04 3
20 77098 (0000- )  Fitting, Hyd, E90, Jm06/0Om04 1
21 29558 (0000- ) Pin, Clevis, 0.37d X 1.501 1
22 08179 (0000- ) Pin, Cotter, .094 X 1.00 4
23 1021564 (0000- ) Adapter, Rod-End, Side Brush 1
24 71874 (0000- ) Rod-End, .50-20rh Mal 0.50b 1
25 29557 (0000- ) Pin, Clevis, 0.37d X 1.31l 1
26 17461 (0000- ) Pin, Clevis, 0.37d X 1.75I 2
27 41346 (0000- ) Screw, Hex, M12 X 1.75 X 30, 8.8 1
28 32486 (0000- ) Washer, Flat, 0.50 Sae 1
29 48985 (0000- ) Nut, Hex, Jam, .50-20 1

T20 Diesel 331506 (5-08) 3-11




OPTIONS

Fig. 6 - Side Brush Solution Control Group

3-12 T20 Diesel 331506 (1-10)
Home §| Find... § Go To.. n n




OPTIONS

Fig. 6 - Side Brush Solution Control Group

1017708

Ref. Part No. Serial Number Description Qty.
1 1023667 (0000-0089 ) Angle, Mtg, Valve 1
2 1022106 (0000- ) Valve Assy, Water, Solenoid, 12vdc 1
3 09738 (0000- ) Screw, Hex, M5 X 0.8 X 12, Ss 2
4 09739 (0000- ) Nut, Hex, Lock, M5 X 0.8, NI, Ss 2
5 17284 (0000-0089 ) Screw, Btn, M8 X 1.25 X 16, Ss 1
6 32491 (0000-0089 ) Washer, Flat, 0.31, Std 1
7 08713 (0000-0089 ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 1
8 393255 (0000- ) Fitting, Plstc, Tee, Bm12/Bm12/Bm12 1
9 1015045 (0000- ) Hose, Afmkt, Pvc, Brd 0.75id 08ft 1

10 63810 (0000- ) Clamp, Hose, Wormdrive, 0.56-1.06d, .56w 4
11 82839 (0000- ) Tread, Non-Skid, 02.2w 11.5I 1
12 1022318 (0000- ) Guard WIdt, Brush, Side 1
13 12317 (0000- ) Screw, Hex, M10 X 1.5 X 30, Ss 4
14 01686 (0000- ) Washer, Flat, 0.44b 1.00d .08, Ss 4
15 9006334 (0000-0197 ) Pin Kit, Wheel, Ci [M20/T20/M30] 1
16 1021047 (0000- )  Wheel, 06.0d 2.00w 1.19b, Gray Rbr 2
17 761490 (0000-0197 ) Pin, Cotter, Hair, Dbl 1
18 50178 (0000- ) Hose, Pvc, Clr, 0.50id 0.690d 26.00I 1
19 54333 (0000- ) Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 2
20 23146 (0198- ) Pin, Roll, .187d X 1.62l, .187/.192 1
21 1053838 (0198- ) Pin, 30mmd X 215mmi 1
22 47719 (0198- ) Washer, Flat, 1.26b 1.88d .13, Stl 1
23 34411 (0198- ) Pin, Cotter, Hair, 1.00d .178 Wir 1
T20 Diesel 331506 (11-08) 3-13




OPTIONS

Side Brush Hydraulic Valve Group

Fig. 7

T20 Diesel 331506 (5-09)
Home | Find... §Go To.. m n

3-14



OPTIONS

354466

Fig. 7 - Side Brush Hydraulic Valve Group

Ref. Part No. Serial Number Description Qty.
1 1018938 (0000-0042 ) Valve, Cntrl, Hyd [M20 And T20] (See Breakdowns) 1
1 1037805 (0043- ) Valve, Hyd, Solenoid 12vdc 3000psi (See Breakdowns) 1
2 56690 (0000- ) Fitting, Hyd, Str, Jm06/0Om06 2
3 55685 (0000- ) Fitting, Hyd, Str, Jm04/0m06 2
4 34359 (0000- ) Fitting, Hyd, E45, Jm04/0m04 1
5 44868 (0000- ) Fitting, Hyd, E90, Jm08/0m08 1
6 395973 (0000- ) Fitting, Hyd, Str, Om04/Qm04 1
7 1026119 (0000- ) Valve, Hyd, Check, Jm08/Om08 5000psi 1
8 55586 (0000-xxxx ) Fitting, Hyd, Str, Jm04/0m04 1
9 39210 (0000-xxxx ) Fitting, Hyd, E90, Jf04/Jm04 1

10 396476 (0000-xxxx ) Fitting, Hyd, Str, Ji04/Qm04 1
11 44869 (0000- ) Fitting, Hyd, Str, Jm08/Om08 1
12 42226 (0000- ) Fitting, Hyd, E45, Jm08/0Om08 1
13 56820 (0000-0032 ) Fitting, Hyd, E90, Jm06/0m06 1
14 1025405 (0000-0037 ) Tube, Hyd, 08 Jf08/Jf08 1
15 1045272 (0000- ) Bracket, Valve, Sba [M20 And T20] 1
16 06959 (0000- ) Screw, Hex, M8 X 1.25 X 100, 8.8 2
17 08709 (0000- ) Nut, Hex, Lock, M8 X 1.25, NI 2
18 09010 (0000- ) Screw, Hex, M8 X 1.25 X 25, Ss 2
19 32491 (0000- ) Washer, Flat, 0.31, Std 2
20 08713 (0000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 2
21 60090 (0000- ) Fitting, Hyd, Cap, Jf08 1
22 1037011 (0038- ) Hose, Hyd, Tc08, Jf08str/Jf08e90, 012.0 1
23 56690 (0033- ) Fitting, Hyd, Str, Jm06/0Om06 1
24 47504 (0033- ) Fitting, Hyd, E9Q0, Jf06/Jm06 1
25 395974 (Xxxx~- ) Fitting, Hyd, E90, Om04/Qm04 1

T20 Diesel 331506 (5-09) 3-15




OPTIONS

Fig. 8 - Side Brush Hydraulic Hose Group

3-16 T20 Diesel 331506 (5-08)
Home §| Find... § Go To.. m n



OPTIONS

354525, T20
Fig. 8 - Side Brush Hydraulic Hose Group
Ref. Part No. Serial Number Description Qty.

1 361047 (0000- ) Hose, Hyd, Med06, Jf06e90I/Jf06str,038.0 1
2 1023485 (0000- ) Hose, Hyd, Tc06, Jf06str/Jf06str, 033.0 1
3 1025990 (0000- ) Hose, Hyd, Tc04, JfO4str /JfO4str, 39.0 1
4 1023486 (0000-0032 ) Hose, Hyd, Tc08, Jf08e90/Jf08str, 034.0 2
5 1025991 (0000- ) Hose, Hyd, Tc06, Jf06str /Jf06str, 23.0 1
6 1025992 (0000- ) Hose, Hyd, Tc04, JfO4str /Jf04str, 20.0 1
7 1025445 (0000- ) Hose, Hyd, Tc06, Jf06str /Jf06e90, 74.0 1
8 1028270 (0000- ) Hose, Hyd, Tc08, Jf08e90/Jf08str, 084.0 1
9 56690 (0000- ) Fitting, Hyd, Str, Jm06/0Om06 2
10 1036965 (0033- ) Hose, Hyd, Tc08, Jf08Str/Jf08Str, 034.0 2

T20 Diesel 331506 (5-08) 3-17




OPTIONS

Fig. 9 - Fast Solution Pump Group (0000-0129)

3-18 T20 Diesel 331506 (5-09)
Home §| Find... § Go To.. n n



OPTIONS

Fig. 9 - Fast Solution Pump Group (0000-0129)

354468

Ref. Part No. Serial Number Description Qty.
1 1005552 (0000-0129 ) Fitting, Plstc, E90, Bm08/Pm12, Nyl 1
2 54333 (0000-0129 ) Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 20
3 1011412 (0000-0129 ) Hose, Afmkt, Pvc, Brd 0.50id 08ft 1
4 64743 (0000-0129 ) Fitting, Plstc, Str, Bm08/Pm06 2
5 1005302 (0000-0129 ) Filter, In-Line, Pf06/Pf06, 80 Mesh 1
6 1006401 (0000-0129 ) Hose, Afmkt, Pvc, Brd 0.50id 03ft 1
7 1018499 (0000-0129 ) Fitting, Plstc, E90, Bm08/Pf08s, Swivel 2
8 1030878 (0000-0129 ) Pump, Soltn, Ele, 12vdc [W/O Chk Valve] 1
9 17185 (0000-0129 ) Screw, Pan, M5 X 0.8 X 40, Ss 4
10 01683 (0000-0129 ) Washer, Flat, #10, Ss 4
11 09739 (0000-0129 ) Nut, Hex, Lock, M5 X 0.8, NI, Ss 4
12 398468 (0000-0129 )  Fitting, Brs, Str, Pm04/Pm04 3
13 1010836 (0000-0129 ) Fitting, Brs, E90, Bm08/Pm04 1
14 398474 (0000-0129 ) Fitting, Brs, Tee, Pf04/P{04/Pf04 2
15 150100 (0000-0129 ) Fitting, Brs, Str, Pf02/Pm04 1
16 1028582 (0000-0129 ) Switch, Press, 10psi, Spst 1
17 762249 (0000-0129 ) Fitting, Brs, Str, Bm08/Pm04 2
v 1030864 (0000-0129 ) Fitting Assy, Orifice, 0.070b, Pf04/Pf04 1
A 18 1005506 (0000-0129 ) Fitting, Plstc, Cap, Spray, Pf04 1
A 19 1005507 (0000-0129 ) Fitting, Plstc, Body, Spray, Pf04 1
A 20 1005508 (0000-0129 ) Washer, Flat, 0.34b 0.75d .12 [Viton] 1
A 21 1018883 (0000-0129 ) Plate, Orifice, 0.070id 1
A 22 1006447 (0000-0129 ) Filter, Screen, 50 Mesh .59d .8| Ss 1
v 1030863 (0000-0129 ) Fitting Assy, Orifice, 0.093b, Pf04/Pf04 1
A 23 1005506 (0000-0129 ) Fitting, Plstc, Cap, Spray, Pf04 1
A 24 1005507 (0000-0129 ) Fitting, Plstc, Body, Spray, Pf04 1
A 25 1005508 (0000-0129 ) Washer, Flat, 0.34b 0.75d .12 [Viton] 1
A 26 1018884 (0000-0129 ) Plate, Orifice, 0.093id 1
A 27 1006447 (0000-0129 ) Filter, Screen, 50 Mesh .59d .8I Ss 1
28 762249 (0000-0129 ) Fitting, Brs, Str, Bm08/Pm04 1
29 1018098 (0000-0129 ) Valve, Water, 12vdc, 6.0mm, 04pf 2
30 1010836 (0000-0129 ) Fitting, Brs, E90, Bm08/Pm04 3
31 63245-1 (0000-0129 ) Fitting, Plstc, Tee, Bm08/Bm08/Bm08 1
32 09200 (0000-0129 ) Screw, Pan, M5 X 0.8 X 12, Ss 5
33 07514 (0000-0129 ) Washer, Lock, Int, #10, Ss 4
34 1010684 (0000-0129 ) Fitting, Plstc, Tee, Bm04/Bm08/Bm08, Br 2
35 10632-19  (0000-0129 ) Grommet, Rbr, 2.13id, F/2.5h, .12 Matl 1
36 1026074 (0000-0129 ) Plate, Hsng [Fast] 1
37 361339 (0000-0129 ) Screw, Hex, M6 X 1.0 X 16, Fmg 4
38 32490 (0000-0129 ) Washer, Flat, 0.25 Std 4
39 49266 (0000-0129 ) Tie, Cable, Nyl, 07.31 .19w 1.8 Max D 1
40 763116 (0000-0129 ) Tie, Cable, Nyl, 15.31. W 4.5 Max D 1
41 763114 (0000-0129 ) Tie, Cable, 11.3l, 2.75d Max 1
42 14877 (0000-0129 ) Fitting, Plstc, E90, Bm12/Pm12 1
43 42133A (0000-0129 ) Fitting, Plstc, Tee, Pf12/Pf12/Pf12 1
44 24544 (0000-0129 ) Fitting, Plstc, Str, Pm12/Pm12 1.60I 1
45 56186 (0000-0129 ) Relay, 12vdc, 40a, Spdt N/O 1
46 09739 (0000-0129 ) Nut, Hex, Lock, M5 X 0.8, NI, Ss 1
T20 Diesel 331506 (5-09) 3-19




OPTIONS

Fig. 10 - Fast Air Pump and Detergent Group (0000-0129)

T20 Diesel 331506 (5-09)
Home §| Find... § Go To.. n n

3-20



OPTIONS

354469

Fig. 10 - Fast Air Pump and Detergent Group (0000-0129)

Ref. Part No. Serial Number Description Qty.
1 1018097 (0000-0129 ) Pump, Detgt, 12vdc 1
2 09206 (0000-0129 ) Screw, Hex, M4 X 0.7 X 12, 8.8 2
3 02850 (0000-0129 ) Nut, Hex, Lock, M4 X 0.7, NI 2
4 1014082 (0000-0129 ) Fitting, Brs, E90, Cf03/Pf02 2
5 150525 (0000-0129 ) Fitting, Brs, Str, Bm04/Pm02 2
6 11984 (0000-0129 ) Fitting, Pipe, E90, Pf02/Pm02 1
7 1014575 (0000-0129 ) Clamp, Hose, Plstc .351-.394 Id 8
8 1002898 (0000-0129 ) Fitting, Plstc, Str, Bm04, Cplg, Fem 1
9 1002899 (0000-0129 ) Fitting, Plstc, Str, Pm04, Cplg, Mal 1

10 1005435 (0000-0129 ) Fitting, Plstc, Pipe, Cap, Pf04 1
11 1013902 (0000-0129 ) Valve, Check, 0002psi Bm04/Bm04 1
12 1018780 (0000-0129 ) Pump, Air, Ele, 12vdc 1
13 1005255 (0000-0129 ) Filter Assy, Air, Mold, Ure 1
14 53466 (0000-0129 ) Clamp, Cable, Stl, 1.50d X 1.00w, 1h 1
15 76099 (0000-0129 ) Screw, Hex, M8 X 1.25 X 25, Fmg 1
16 1026067 (0000-0129 ) Bracket WIdt, Mig [Fast] 1
17 09740 (0000-0129 ) Screw, Hex, M8 X 1.25 X 20, Ss 4
18 1017218 (0000-0129 ) Washer, Flat, 0.32b 1.00d .12, Ss 4
19 1029118 (0000-0129 ) Bracket, Mig [Fast] 1
20 361339 (0000-0129 ) Screw, Hex, M6 X 1.0 X 16, Fmg 2
21 32490 (0000-0129 ) Washer, Flat, 0.25 Std 2
22 1033297 (0000-0129 ) Cover Widt [Fast] 1
23 1021878 (0000-0129 ) Detergent Pkg, 4 Liter, Sgl [Tco 665] 1
24 1006415 (0000-0129 ) Hose, Afmkt, Pvc, Cir 0.25id 03ft 1

T20 Diesel 331506 (5-09) 3-21




OPTIONS

Fig. 11 - Fast Foam Filter Group, Cylindrical Scrub Head (0000-0129)

3-22 T20 Diesel 331506 (5-09)
Home §| Find... § Go To.. n n



OPTIONS

354470
Fig. 11 - Fast Foam Filter Group, Cylindrical Scrub Head (0000-0129)

Ref. Part No. Serial Number Description Qty.
1 1005552 (0000-0129 ) Fitting, Plstc, E90, Bm08/Pm12, Nyl 1
2 1005086 (0000-0129 ) Tube, Pvc, Clr, 4.01 [Shc80] 1
3 1002789 (0000-0129 ) Filter, Foam, Rbr, 1.20d, 1.0l 3
4 79273-1 (0000-0129 )  Fitting, Plstc, Str, Bm08/Pm12 1
5 54333 (0000-0129 ) Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 2
6 385644 (0000-0129 ) Fitting, Plstc, Tee, Bm08/Bm12/Bm12, Br 1
7 63810 (0000-0129 ) Clamp, Hose, Wormdrive, 0.56-1.06d, .56w 2
8 1011521 (0000-0129 ) Hose, Afmkt, Pvc, Brd 0.50id 02ft 1

T20 Diesel 331506 (5-09) 3-23
Home f| Find...



OPTIONS

Fig. 12 - Fast Foam Filter Group, Cylindrical Scrub Head with Side Brush (0000-0129)

3-24 T20 Diesel 331506 (5-09)
Home §| Find... § Go To.. n n



OPTIONS

354471

Fig. 12 - Fast Foam Filter Group, Cylindrical Scrub Head with Side Brush (0000-0129)

Ref. Part No. Serial Number Description Qty.
1 79273-1 (0000-0129 ) Fitting, Plstc, Str, Bm08/Pm12 1
2 1005086 (0000-0129 ) Tube, Pvc, Clr, 4.01 [Shc80] 1
3 1002789 (0000-0129 ) Filter, Foam, Rbr, 1.20d, 1.0l 3
4 1005552 (0000-0129 ) Fitting, Plstc, E90, Bm08/Pm12, Nyl 1
5 54333 (0000-0129 ) Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 10
6 1010668 (0000-0129 ) Fitting, Plstc, Y, Bm08/Bm08/Bm08, Nyl 2
7 1018333 (0000-0129 ) Fitting, Plstc, Rst, .500d /.13id 1
8 385644 (0000-0129 ) Fitting, Plstc, Tee, Bm08/Bm12/Bm12, Br 1
9 63810 (0000-0129 ) Clamp, Hose, Wormdrive, 0.56-1.06d, .56w 2

10 374704 (0000-0129 ) Valve, Solenoid, Water Flow, 12vdc 1
11 1030511 (0000-0129 ) Plate, Mtg, Valve 11
12 09200 (0000-0129 ) Screw, Pan, M5 X 0.8 X 12, Ss 2
13 01683 (0000-0129 ) Washer, Flat, #10, Ss 2
14 09739 (0000-0129 ) Nut, Hex, Lock, M5 X 0.8, NI, Ss 2
15 76099 (0000-0129 ) Screw, Hex, M8 X 1.25 X 25, Fmg 1
16 763116 (0000-0129 ) Tie, Cable, Nyl, 15.31. W 4.5 Max D 1
17 1011412 (0000-0129 ) Hose, Afmkt, Pvc, Brd 0.50id 08ft 1
18 1015067 (0000-0129 ) Hose, Afmkt, Pvc, Cir 0.50id 08t 1

T20 Diesel 331506 (5-09) 3-25
Home f| Find...



OPTIONS

Fig. 13 - Fast Foam Filter Group, Disk Scrub Head (0000-0129)

NN

(I

\N

&)
2

3-26 T20 Diesel 331506 (5-09)
Home §| Find... § Go To.. n



OPTIONS

354526
Fig. 13 - Fast Foam Filter Group, Disk Scrub Head (0000-0129)

Ref. Part No. Serial Number Description Qty.
1 1005552 (0000-0129 ) Fitting, Plstc, E90, Bm08/Pm12, Nyl 1
2 1005086 (0000-0129 ) Tube, Pvc, ClIr, 4.0l [Shc80] 1
3 1002789 (0000-0129 ) Filter, Foam, Rbr, 1.20d, 1.0l 3
4 79273-1 (0000-0129 ) Fitting, Plstc, Str, Bm08/Pm12 1
5 54333 (0000-0129 ) Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 2
6 1032532 (0000-0129 ) Bracket, Support, Fitting 1
7 763116 (0000-0129 ) Tie, Cable, Nyl, 15.31. W 4.5 Max D 1
8 1011521 (0000-0129 ) Hose, Afmkt, Pvc, Brd 0.50id 02ft 1

T20 Diesel 331506 (5-09) 3-27
Home f| Find...



OPTIONS

Fig. 14 - Fast Foam Filter Group, Disk Scrub Head with Side Brush (0000-0129)

3-28 T20 Diesel 331506 (5-09)

Home §§ Find...




OPTIONS

354527

Fig. 14 - Fast Foam Filter Group, Disk Scrub Head with Side Brush (0000-0129)

Ref. Part No. Serial Number Description Qty.
1 79273-1 (0000-0129 ) Fitting, Plstc, Str, Bm08/Pm12 1
2 1005086 (0000-0129 ) Tube, Pvc, ClIr, 4.0l [Shc80] 1
3 1002789 (0000-0129 ) Filter, Foam, Rbr, 1.20d, 1.0l 3
4 1005552 (0000-0129 ) Fitting, Plstc, E90, Bm08/Pm12, Nyl 1
5 54333 (0000-0129 ) Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 11
6 1010668 (0000-0129 ) Fitting, Plstc, Y, Bm08/Bm08/Bm08, Nyl 1
7 63245-1 (0000-0129 ) Fitting, Plstc, Tee, Bm08/Bm08/Bm08 1
8 1037825 (0000-0129 ) Valve, Solenoid, 12vdc, Water Flow 1
9 1030511 (0000-0129 ) Plate, Mtg, Valve 11

10 09200 (0000-0129 ) Screw, Pan, M5 X 0.8 X 12, Ss 2
11 01683 (0000-0129 ) Washer, Flat, #10, Ss 2
12 09739 (0000-0129 ) Nut, Hex, Lock, M5 X 0.8, NI, Ss 2
13 76099 (0000-0129 ) Screw, Hex, M8 X 1.25 X 25, Fmg 1
14 1011412 (0000-0129 ) Hose, Afmkt, Pvc, Brd 0.50id 08ft 1
15 1015067 (0000-0129 ) Hose, Afmkt, Pvc, ClIr 0.50id 08ft 1

T20 Diesel 331506 (4-10) 3-29
Home §§ Find...



0129)

ire Harness Group (0000

15 - Fast W

ig.

F

OPTIONS

w130u —~
T3av] )
HOVLLY ;
YNd/J3L1 ©
1INJY10 oL ©
w02H. Q
s3av4 g | v3es 8
HOV L1V v | 0341 WHIVa ™
und/a3L 1 NId[Ql 3YIM J3av] ©
1IN3YIO OL HOV1LlVY o
JNNd und/33L1 ]
g [ v3os 1IN39Y3130 LINOY10 oL 3
z“\ - o | a3sc o
v | 331 g9 | 33sL i
NId[al 3dIm v [ 93L1
NEIEEET
ZdNnd
2 | ract
WNIVAL 2 | H3LT
mewma 2 | 93L1 %mmm
NASV VR 1 3341 2 | 33sL
1INOYID OL 1 [<EVA] [ 035L
1 0341 T g3sL
v V3L 1 V3Ll T v3SL . m nwww
g | v3ss NEICIEET] NId[al 3dIm Niglar samm
NId[al 34Im
[1-21s0] oN | [1-8480] vN_ ]
— [l _NNOO[dl Jwod] [ar NNoOJ[al dwod|
||||| am .
SSINYVH o
NIVA OL —
TNNOD [®)
©
C
LL
SSINYVH " HOLINS
NIVA OL IHNSS3Hd
ANNOY9 MS )
9TNNOD mm
ERIREA
v_|_vIESs (@)
NId[al 3d1m T
- \‘
1IN0Y10 oL

AVI3Y
15V
LN
vz8] ond
OE | v3oB
S8 | 035
98 | racl o
L8] vIET @
NId[al 3dIM ™




OPTIONS

1019646
Fig. 15 - Fast Wire Harness Group (0000-0129)

Ref. Part No. Serial Number Description Qty.

1 1019646 (0000-0129 ) Harness [Fast, M20 And T20] 1

T20 Diesel 331506 (5-09) 3-31
Home f| Find...



OPTIONS

Fig. 16 - FaST Pumps and Detergent Group (0130- )

14 15 4
9

15 10 -

9
1"

3-32 T20 Diesel 331506 (5-09)
Home §| Find... § Go To.. n n



OPTIONS

354789
Fig. 16 - FaST Pumps and Detergent Group (0130- )

Ref. Part No. Serial Number Description Qty.
1 1044342 (0130- ) Bracket Widt, Mtg [Fast Gen 2+] 1
2 09740 (0130- ) Screw, Hex, M8 X 1.25 X 20, Ss 2
3 1017218 (0130- ) Washer, Flat, 0.32b 1.00d .12, Ss 2
4 56186 (0130- ) Relay, 12vdc, 040a, Spdt No 1
5 1036801 (0130- ) Pump, Soltn, 13.7vdc, 65psi [Fast li+] 1
6 1039357 (0130- ) Bracket, Retainer, Pump 1
7 15678 (0130- ) Screw, Hex, M6 X 1.00 X 16, Ss 3
8 1015047 (0130- ) Hose, Afmkt, Pvc, Brd, 0.75id, 02ft, Clr 1
9 43844 (0130- ) Clamp, Hose, Wormdrive, 0.25-0.62d, .31w 14

10 1018098 (0130- ) Valve, Water, Solenoid, 12vdc 6.0mm Pf04 1
11 09200 (0130- ) Screw, Pan, Phl, M5 X 0.80 X 12, Ss 2
12 01683 (0130- ) Washer, Flat, 10, Ss 2
13 150540 (0130- ) Fitting, Plstc, Str, Bm06/Pm04 1
14 150709 (0130- ) Fitting, Brs, Tee, Pm04/Pf04/Pf04, Run 1
15 57248 (0130- ) Fitting, Plstc, E90, Bm06/Pm04, Nyl 2
16 1044343 (0130- ) Bracket, Mtg [Fast Gen 2+] 1
17 9004515 (0130- ) Fast Kit, Injector, Ci[M20/M30 FaST I1+] 2
18 1005435 (0130- ) Fitting, Plstc, Pipe, Cap, Pf04 1
19 1002898 (0130- ) Fitting, Plstc, Str, Bm04, Cplg, Fem 1
20 1002899 (0130- ) Fitting, Plstc, Str, Pm04, Cplg, Mal 2
21 150713 (0130- ) Fitting, Plstc, Tee, Bm04/Bm04/Bm04 1
22 1014986 (0130- ) Hose, Afmkt, Pvc, Clr, 0.25id, 02ft 1
23 1006416 (0130- ) Hose, Afmkt, Pvc, Clr, 0.38id, 03ft 1
24 54333 (0130- ) Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 8
25 150538 (0130- ) Fitting, Plstc, Str, Bm06/Pm06 2
26 1005302 (0130- ) Filter, In-Line, Pf06/Pf06 080mesh 02.6l 1
27 14877 (0130- ) Fitting, Plstc, E90, Bm12/Pm12 1
28 42133A (0130- ) Fitting, Plstc, Tee, Pf12/Pf12/Pf12 1
29 24544 (0130- ) Fitting, Plstc, Str, Pm12/Pm12 1.60I 1
30 1005552 (0130- ) Fitting, Plstc, E90, Bm08/Pm12, Nyl 1
31 10632-19 (0130- ) Grommet, Rbr, 2.13id, F/2.5h, .12 Matl 1
32 1006400 (0130- ) Hose, Afmkt, Pvc, Brd, 0.38id, 03ft, Cir 1
33 1024237 (0130- ) Hose, Afmkt, Pvc, Wir, 0.50id, 03ft, Cir 1
34 1014929 (0130- ) Hose, Afmkt, Pvc, Clr, 0.38id, 01ft 1
35 1010668 (0130- ) Fitting, Plstc, Y, Bm08/Bm08/Bm08, Nyl 1
36 1021878 (0130- ) Fast 665 4 Ltr, Detergent 1
37 1035794 (0130- ) Valve, Check, 0005psi Bm06/Bm08 2
38 01684 (0130- ) Washer, Flat, 0.27B 0.69D .05, Ss 3
39 1049254 (0130- ) Fitting, Nyl, Qdc, E90, Bm08/ Qm10 1
40 1049259 (0130- ) Fitting, NylY, Qdc, E90, Bm06/ Qm10 1
T20 Diesel 331506 (5-09) 3-33




OPTIONS

Fig. 17 - FaST Solution Supply Group, Cylindrical Scrub Head (0130- )

3-34 T20 Diesel 331506 (5-09)
Home §| Find... § Go To.. n n



OPTIONS

354791
Fig. 17 - FaST Solution Supply Group, Cylindrical Scrub Head (0130- )

Ref. Part No. Serial Number Description Qty.
1 63810 (0130- ) Clamp, Hose, Wormdrive, 0.56-1.06d, .56w 6
2 1015045 (0130- ) Hose, Afmkt, Pvc, Brd, 0.75id, 08ft, Clr 1
3 54333 (0130- ) Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 2
4 1011412 (0130- ) Hose, Afmkt, Pvc, Brd, 0.50id, 08ft, Clr 1
5 385644 (0130- ) Fitting, Plstc, Tee, Bm08/Bm12/Bm12, Br 1

T20 Diesel 331506 (5-09) 3-35
Home f| Find...



OPTIONS

Fig. 18 - FaST Solution Supply Group with Side Brush, Cylindrical Scrub Head (0130- )

3-36 T20 Diesel 331506 (5-09)
Home §| Find... § Go To.. n n



OPTIONS

354792

Fig. 18 - FaST Solution Supply Group with Side Brush, Cylindrical Scrub Head (0130- )

Ref. Part No. Serial Number Description Qty.
1 1010668 (0130- ) Fitting, Plstc, Y, Bm08/Bm08/Bm08, Nyl 2
2 54333 (0130- ) Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 11
3 1015067 (0130- ) Hose, Afmkt, Pvc, Clr, 0.50id, 08ft 1
4 1037825 (0130- ) Valve, Solenoid, 12vdc, Water Flow 1
5 09200 (0130- ) Screw, Pan, Phl, M5 X 0.80 X 12, Ss 2
6 63810 (0130- ) Clamp, Hose, Wormdrive, 0.56-1.06d, .56w 5
7 763116 (0130- ) Tie, Cable, Nyl, 15.31. W 4.5 Max D 1
8 31543 (0130- ) Hose, Heater, E9Q, 0.62id, 24.0 4.0 1
9 1011412 (0130- ) Hose, Afmkt, Pvc, Brd, 0.50id, 08ft, Cir 1

10 1030511 (0130- ) Plate, Mtg, Valve 1
11 01683 (0130- ) Washer, Flat, 10, Ss 2
12 09739 (0130- ) Nut, Hex, Lock, M5 X 0.80, NI, Ss 2
13 76099 (0130- ) Screw, Hex, M8 X 1.25 X 25, Fmg 1

T20 Diesel 331506 (5-09) 3-37
Home f| Find...



OPTIONS

Fig. 19 - FaST Solution Supply Group, Disk Scrub Head (0130- )

3-38 T20 Diesel 331506 (5-09)
Home §| Find... § Go To.. n n



OPTIONS

354790
Fig. 19 - FaST Solution Supply Group, Disk Scrub Head (0130- )

Ref. Part No. Serial Number Description Qty.
1 1011412 (0130- ) Hose, Afmkt, Pvc, Brd, 0.50id, 08ft, Cir 1
2 54333 (0130- ) Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 2
3 1015045 (0130- ) Hose, Afmkt, Pvc, Brd, 0.75id, 08ft, Clr 1
4 63810 (0130- ) Clamp, Hose, Wormdrive, 0.56-1.06d, .56w 4

T20 Diesel 331506 (5-09) 3-39
Home f| Find...



OPTIONS

Fig. 20 - FaST Solution Supply Group with Side Brush, Disk Scrub Head (0130- )

1"

|
47 "

3-40 T20 Diesel 331506 (5-09)
Home §| Find... § Go To.. n n



OPTIONS

354792

Fig. 20 - FaST Solution Supply Group with Side Brush, Disk Scrub Head (0130- )

Ref. Part No. Serial Number Description Qty.
1 1010668 (0130- ) Fitting, Plstc, Y, Bm08/Bm08/Bm08, Nyl 1
2 63245-1 (0130- ) Fitting, Plstc, Tee, Bm08/Bm08/Bm08 1
3 1037825 (0130- ) Valve, Water, Solenoid, 12vdc, Water Flow 1
4 1030511 (0130- ) Plate, Mtg, Valve 11
5 09200 (0130- ) Screw, Pan, Phl, M5 X 0.80 X 12, Ss 2
6 01683 (0130- ) Washer, Flat, 10, Ss 2
7 09739 (0130- ) Nut, Hex, Lock, M5 X 0.80, NI, Ss 2
8 76099 (0130- ) Screw, Hex, M8 X 1.25 X 25, Fmg 1
9 1011412 (0130- ) Hose, Afmkt, Pvc, Brd, 0.50id, 08ft, Cir 1

10 1015067 (0130- ) Hose, Afmkt, Pvc, Clr, 0.50id, 08ft 1
11 54333 (0130- ) Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 11

T20 Diesel 331506 (4-10) 3-41
Home §§ Find...



OPTIONS

Fig. 21 - Fast Wire Harness Group (0130- )

WIRE ID|PIN

[wire 1D[PIN]

GROUND TO
MAIN HARNESS

ﬂ WIRE ID[PIN
i [CONN 1D] [ 70EA [ 2 |
79EB
79EC
(.)
N
WIRE ID[PIN] (
17EA -
17EB 2
17EC
1760 WIRE ID[PIN
L7EE B6EA_| 30
M7 13EA 87
M T S B 2 ¢ = fasT, [Tizes [es)
B i RELAY T75en |85
PLUG |B7a
ADD CAVITY PLU
DEUTSCH #11401
FoST HIGH
FLOW VALVE
WIRE ID|PIN
17EE A
79EC 8
[D LABEL:
HIGH FLOW
VALVE
MTRLO
FaST
WATER
PUMP
WIRE ID|PIN
17EC A
B6EA B
79EB C
354724
Ref. Part No. Serial Number Description Qty.
1 1037809 (0130- ) Harness, Wire [Fast Gen 2] 1

3-42

T20 Diesel 331506 (5-09)
Home §| Find...



OPTIONS

Fig. 22 - ec-H20 Install Kits
Ref. Part No. Seria Description Qty.

1 9007928  (0000- )
2 9007929  (0000-

These kits are not for customers.

T20 Diesel 331506 (4-10) 3-43
Home §§ Find...


r1l
Text Box
These kits are not for customers.

r1l
Line

r1l
Line


OPTIONS

Fig. 23 - ec-H20 Solution Pump Group

[ 777777777 77777

3-44 T20 Diesel 331506 (4-10)
Home §| Find... § Go To.. n n



OPTIONS

356033
Fig. 23 - ec-H20 Solution Pump Group

Ref. Part No. Serial Number Description Qty.
1 1060624 (0000- ) Pump, Soltn, Ele, 13.7vdc,12/28psi 1
2 09252 (0000- ) Screw, Hex, M5 X 0.80 X 20, 8.8 4
3 19066 (0000- ) Washer, Flat, 10 8
4 06549 (0000- ) Nut, Hex, Lock, M5 X 0.80, NI 4
5 1060273 (0000- ) Plate, Mtg, Pump 1
6 1059677 (0000- )  Strip, Rbr, 0.06 03.54w 03.51 [Neo/60] 1
7 09744 (0000- ) Screw, Hex, M6 X 1.00 X 12, Ss 6
8 01684 (0000- ) Washer, Flat, 0.27b 0.69d .05, Ss 6
9 9007882 (0000- ) Module Kit, Replmt [Ec-H20] (See Breakdowns) 1

10 1040467 (0000- ) Screw, Hex, M6 X 1.00 X 20, 9.8, Sems 4
11 1060292 (0000- ) Plate Widt, Mtg 1
12 09740 (0000- ) Screw, Hex, M8 X 1.25 X 20, Ss 2
13 1017218 (0000- ) Washer, Flat, 0.32b 1.00d .12, Ss 2
14 1060185 (0000- ) Cover Widt, Power Supply 1
15 01684 (0000- ) Washer, Flat, 0.27b 0.69d .05, Ss 4
16 07805 (0000- ) Screw, Hex, M6 X 1.00 X 35, Ss 4
17 1060291 (0000- ) Plate, Inspection 1
18 1020168 (0000- ) Molding, Afmkt, Trim, Pvc, .08 .11, O1Ft 1
19 10632-4 (0000- ) Grommet, Rbr, 0.62id, F/0.9h, .06 Matl 1
20 1060719 (0000- ) Cover, Trimmed 1
21 1058963 (0000- ) Converter, Ele, 12-36 Vdc 1
22 09206 (0000- ) Screw, Hex, M4 X 0.70 X 12, 8.8 4
23 19065 (0000- ) Washer, Flat, 08 4
24 1052726 (0000- ) Alarm, 9-48vdc, 95 Db(A) [Ec-H20] 1
25 1053078 (0000- ) Circuitbreaker, 2.0a, Resetable 1
26 1046173 (0000- ) Boot, Circuitbreaker 1
27 1044393 (0000- )  Switch, Rocker, Spst, Mom 1
28 56186 (0000- ) Relay, 12vdc, 040a, Spdt No 2
29 09738 (0000- ) Screw, Hex, M5 X 0.80 X 12, Ss 2
30 01683 (0000- ) Washer, Flat, 10, Ss 2

T20 Diesel 331506 (4-10) 3-45




N\ Ny 2 AN
A )

'ms!iiihiii!&!iﬁ:l

Q

OPTIONS

H20 Solution Pump Supply Group

- ec-

Fig. 24

-

\/

\Z

N\

A

N

N
9,

-
ZIN
Nannns

n

=
H

@]

T20 Diesel 331506 (4-10)
Home §| Find... § Go To.. n n

3-46



OPTIONS

Fig. 24 - ec-H20 Solution Pump Supply Group

356034

Ref. Part No. Serial Number Description Qty.
1 24544 (0000- ) Fitting, Plstc, Str, Pm12/Pm12 1.60I 1
2 42133A (0000- ) Fitting, Plstc, Tee, Pf12/Pf12/Pf12 1
3 1005552 (0000- ) Fitting, Plstc, E90, Bm08/Pm12, Nyl 1
4 54333 (0000- ) Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 1
5 1011521 (0000- ) Hose, Afmkt, Pvc, Brd, 0.50id, 02ft, Clr 2
6 64778 (0000- ) Fitting, Plstc, E90, Bm08/Pm06 2
7 1005302 (0000- ) Filter, In-Line, Pf06/Pf06 080mesh 02.6l 1
8 1011403 (0000- ) Hose, Afmkt, Pvc, Brd, 0.50id, 01ft, Clr 3
9 1017415 (0000- ) Insert, Cplg, Qm, Bm08 1

10 1017413 (0000- ) Housing, Cplg, Qf / Pm08 1
11 63987-1 (0000- ) Fitting, Plstc, E90, Bm08/Bm08 1
12 1049254 (0000- ) Fitting, Nyl, Qdc, E90, Bm08/ Qm10 1
13 1059372 (0000- ) Fitting, Plstc, Str, Pf06/Qm10, Pvc 1
14 1005219 (0000- ) Fitting, Plstc, Str, Pm04/Pm06, Nyl 1
15 1060596 (0000- ) Manifold, Water 1
16 24698 (0000- ) Fitting, Brs, Str, Pf02/Pm06 1
17 1017386 (0000- ) Valve, Vent, Air, Float Type 1
18 1058935 (0000- ) Switch, Press, 50 Psi, Pm02 1
19 1060693 (0000- ) Valve, Check, 0005psi Pm04/Bm06 1
20 43844 (0000- ) Clamp, Hose, Wormdrive, 0.25-0.62d, .31w 1
21 1059391 (0000- ) Fitting, Plstc, E90, Bm05/Bm05, Nyl 1
22 1052336 (0000- ) Hose, Afmkt, PVC, Brd, 0.31Id, 03Ft, CIr 2
23 1052017 (0000- ) Fitting, Plstc, Str, Bm05/Pm04 1
24 1043866 (0000- ) Fitting Assy, Qdc, Pf04 2
25 65581 (0000- ) Fitting, Plstc, E90, Bm08/Pm04 1
26 48790 (0000- ) Pouch 1
27 72968 (0000- ) Rivet, Plstc, .250d X 0.90 2
28 1017415  (0000- ) Insert, Cplg, Qm, Bm08 1
29 630164 (0000- ) Fitting, Plstc, Str, Bm04/Bm08 1
30 1006415 (0000- ) Hose, Afmkt, Pvc, Clr, 0.25id, 03ft 2
31 50901 (0000- ) Fitting, Plstc, Str, Bm04/Pm04 1
32 1005552 (0000- ) Fitting, Plstc, E90, Bm08/Pm12, Nyl 1
33 130773 (0000- ) Tie, Cable, Nyl, 11.0L, .14W, 3.0 Max. D 1
34 1062403 (0000- ) Fitting, Brs, Snubber, Pm02/Pf02 1
T20 Diesel 331506 (4-10) 3-47




OPTIONS

Fig. 25 - ec-H20 Solution Supply Group, Cylindrical Scrub Head

3-48 T20 Diesel 331506 (4-10)
Home §| Find... § Go To.. n n



OPTIONS

356037
Fig. 25 - ec-H20 Solution Supply Group, Cylindrical Scrub Head

Ref. Part No. Serial Number Description Qty.
1 63810 (0000- ) Clamp, Hose, Wormdrive, 0.56-1.06d, .56w 2
2 1011837 (0000- ) Hose, Afmkt, Pvc, Brd, 0.50id, 12ft, Clr 1
3 54333 (0000- ) Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 2
4 385644 (0000- ) Fitting, Plstc, Tee, Bm08/Bm12/Bm12, Br 1
5 1015045 (0000- ) Hose, Afmki, Pvc, Brd, 0.75id, 08ft, CIr 1

T20 Diesel 331506 (4-10) 3-49
Home §§ Find...



OPTIONS

Fig. 26 - ec-H20 Solution Supply Group, Cylindrical Scrub Head with Side Brush

3-50 T20 Diesel 331506 (4-10)




OPTIONS

356038

Fig. 26 - ec-H20 Solution Supply Group, Cylindrical Scrub Head with Side Brush

Ref. Part No. Serial Number Description Qty.
1 1010668 (0000- ) Fitting, Plstc, Y, Bm08/Bm08/Bm08, Nyl 1
2 63810 (0000- ) Clamp, Hose, Wormdrive, 0.56-1.06d, .56w 2
3 1037825 (0000- ) Valve Assy, Water, Solenoid, 12vdc 1
4 31543 (0000- ) Hose, Heater, E9Q, 0.62id, 24.0 4.0 1
5 01683 (0000- ) Washer, Flat, 10, Ss 2
6 09200 (0000- ) Screw, Pan, Phl, M5 X 0.80 X 12, Ss 2
7 09739 (0000- ) Nut, Hex, Lock, M5 X 0.80, NI, Ss 2
8 76099 (0000- ) Screw, Hex, M8 X 1.25 X 25, Fmg 1
9 1030511 (0000- ) Plate, Mtg, Valve 1

10 385644 (0000- ) Fitting, Plstc, Tee, Bm08/Bm12/Bm12, Br 1
11 1010614 (0000- ) Valve, Check, 2gpm .5psi Bm08/Bm08 2
12 1061045 (0000- ) Plug, Restrictor 1
13 222375 (0000- ) Fitting, Plstc, Str, Bm06/Bm08 2
14 1014974 (0000- ) Hose, Afmkt, Pvc, Brd, 0.38id, 02ft, Clir 1
15 1011412 (0000- ) Hose, Afmkt, Pvc, Brd, 0.50id, 08ft, Cir 1
16 54333 (0000- ) Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 18
T20 Diesel 331506 (4-10) 3-51




OPTIONS

Fig. 27 - ec-H20 Solution Supply Group, Disk Scrub Head

T20 Diesel 331506 (4-10)
Home §| Find... § Go To.. n n

3-52



OPTIONS

Fig. 27 - ec-H20 Solution Supply Group, Disk Scrub Head

356039

Ref. Part No. Serial Number Description Qty.
1 1011412 (0000- ) Hose, Afmkt, Pvc, Brd, 0.50Id, 08Ft, Cir 1
2 54333 (0000- ) Clamp, Hose, Wormdrive, 0.31-0.88D, .31W 2
3 1015045 (0000- ) Hose, Afmkt, Pvc, Brd, 0.751d, 08Ft, Clir 1
4 63810 (0000- ) Clamp, Hose, Wormdrive, 0.56-1.06D, .56W 2
T20 Diesel 331506 (4-10) 3-53




OPTIONS

Fig. 28 - ec-H20 Solution Supply Group, Disk Scrub Head with Side Brush

3-54 T20 Diesel 331506 (4-10)
Home §| Find... § Go To.. n n



OPTIONS

356040

Fig. 28 - ec-H20 Solution Supply Group, Disk Scrub Head with Side Brush

Ref. Part No. Serial Number Description Qty.
1 1010668 (0000- ) Fitting, Plstc, Y, Bm08/Bm08/Bm08, Nyl 1
2 63245-1 (0000- ) Fitting, Plstc, Tee, Bm08/Bm08/Bm08 1
3 1037825 (0000- ) Valve, Solenoid, 12vdc, Water Flow 1
4 1030511 (0000- ) Plate, Mtg, Valve 11
5 09200 (0000- ) Screw, Pan, Phl, M5 X 0.80 X 12, Ss 2
6 01683 (0000- ) Washer, Flat, 10, Ss 2
7 09739 (0000- ) Nut, Hex, Lock, M5 X 0.80, NI, Ss 2
8 76099 (0000- ) Screw, Hex, M8 X 1.25 X 25, Fmg 1
9 1011412 (0000- ) Hose, Afmkt, Pvc, Brd, 0.50id, 08ft, Cir 1

10 1015067 (0000- ) Hose, Afmkt, Pvc, Clr, 0.50id, 08ft 1
11 54333 (0000- ) Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 20
12 1010614 (0000- ) Valve, Check, 2Gpm .5Psi Bm08/Bm08 2
13 1061045 (0000- ) Plug, Rsestrictor 1
14 222375 (0000- ) Fitting, Plstc, Str, BM06/BM08 2
15 1014974 (0000- ) Hose, Afmkt, Pvc, Brd, 0.38Id, 02Ft, Clr 1
16 31543 (0000- ) Hose, Heater, E9Q, 0.621d, 24.0 4.0 1

T20 Diesel 331506 (4-10) 3-55
Home f| Find...



H20 Wire Harnesses Group

- @C-

Fig. 29

OPTIONS

[ 8] Nu9/S/]
[__v[ und/v3ci]
[*Sod[ "ON 3dIh]

*NYVH Z2N39/1Sv4 t (1)738v1
SS3NEVH Z2N39/1SV4 01

[a]

N LT 71vL3a

] PRCEVEESE

[ S[ N3doj

*HLON3T_034103dS 3HL LV | ¥] Nvi/OST

TIVL_3YIM wHa Y30TIOH_3SNd NIT-NT 3HL OINO €[ LAm/6vT

K103410 GaLYNINGIL 38 WO of TYNIRGIL - 2| nea/si]
¥3QT0H 3SN4 3INIT-NI 3HL OL BST 3WIN_LOINNOD
0L 0341N034 SI_WNISHSLY3H HLIA 3017dS V -

*A008 Q301N H3QTOH 3SN4 INII-NI
3HL_OL G3ON3Y3IR4 4V SNOISNINIQ_HLONI -
*35N4 3AIS OLV YOz HLIM G3av01 38 01 -
$S31ON 738V ON R
S1-3504 ¢ (1)738V] SSINYVH OHO3 :0L
Y3CTOH 3SN3 0LV INIT-NI
wLla TIVi3Q
L
® [ ® .
. 4 =} e’z

[r] o

!\ (DMH

138V ON
SS3INYVH 02H-03 :0L

Q34 :1HWEP! 3dIM
NHO :NVL/0S1 3dIM
Mg #M1a/El 3HIAM
$1E)38v
037 02H-03 0L

[ 2]unds@act

[ 1] Adosest
[ "SOd] "ON 3HIM]

v~— —
[ ] ¥e/e@3€er
[ e[ ¥a/vEEr
El

T20 Diesel 331506 (4-10)
Home §| Find... § Go To.. n n

*NYYH NIVAN 2 (1)713av
SS3ANYVH NIVA 0L

E!
%
2

=)

s

3
1v ANNOH9 :0L

5% [w] @O

2

%2078 3NI

3-56



OPTIONS

Fig. 29 - ec-H20 Wire Harnesses Group

S-E1 7Ivi30 +-E1 TIv130 €-E1 TIvi3a 2-E1 71vi3a 1-€1 71vi3a

N

“L-ET
"E-El ‘Z-€7 IVLi3a “1-ovl
// /m.th ‘p-€1 TIvi3a
DO
ZN—T1-£1 11Vi30

*6-€l ‘s-el Tvi30

d

2-€ST 11vi30 [-€ST T1vi30 6L 1Iv130

€-0¢1 TIvi30 2-0¥1 TIVL30

3-57

T20 Diesel 331506 (4-10)
Home §| Find... § Go To.. n n




OPTIONS

Fig. 29 - ec-H20 Wire Harnesses Group

356038

Ref. Part No. Serial Number Description Qty.
1 1060870 (0000- ) Harness, Wire, Interface [Ec-H20] 1
2 1060871 (0000- ) Harness, Wire [Ec-H20] 1
3 1060880 (0000- ) Resistor, Ele, Plug [430 , 2w] 1
4 1060881 (0000- ) Capacitor, Plug [4700uf, 25v] 1
3-58 T20 Diesel 331506 (4-10)




OPTIONS

Fig. 30 - Backup Alarm Kit

354473

Ref. Part No. Serial Number Description Qty.
v 9001321 (0000- ) Alarm Kit, Backup, Ci [M20 And T20] 1
A 1 61920 (0000- ) Alarm Assy, Backup, 12-24vdc 82-107dba 1
A 2 15678 (0000- ) Screw, Hex, M6 X 1.0 X 16, Ss 2
A 3 01684 (0000- ) Washer, Flat, 0.25, Ss 2
A 4 08712 (0000- ) Nut, Hex, Lock, M6 X 1.0, Ss, NI 2
A 5 1019445 (0000- ) Bracket, Sppt, Revl Light 1
A 6 09740 (0000- ) Screw, Hex, M8 X 1.25 X 20, Ss 4
A 7 1017218 (0000- )  Washer, Flat, 0.32b 1.00d .12, Ss 4
A 8 1019971 (0000- ) Harness, Warning / Backup [M20 & T20] 1

T20 Diesel 331506 (5-07) 3-59
Home | Find... §Go To.. m n



OPTIONS

Fig. 31 - Light Kit, Flashing

3-60 T20 Diesel 331506 (5-07)
Home §| Find... § Go To.. n n



OPTIONS

Fig. 31 - Light Kit, Flashing

354475

Ref. Part No. Serial Number Description Qty.
v 9001327 (0000- ) Light Kit, FIsh, Ci [M20 And T20] 1
AV 1 1017248 (0000- ) Lamp, Flasher, Amb [12-48 Vdc] 1
AA 9000879 (0000- ) Lens, Lamp, Amb, Strobe/Flasher 1
AA 9000846 (0000- ) Lamp, Bulb, Fish 1
AA 1027800 (0000- ) Lens, Blue, Option, F/ Revl / FIsh Light 1
AA 1027798 (0000- ) Lens, Red, Option, F/ Revl / FIsh Light 1
A 55272 (0000- ) Terminal, Bullet, Mal, .157d, 12ga 2
A 2 24196 (0000- ) Screw, Pan, Phl, M5 X 0.80 X 20, Ss 2
A 3 19066 (0000- ) Washer, Flat, 10 2
A 4 (09739 (0000- ) Nut, Hex, Lock, M5 X 0.80, NI, Ss 2
A 5 1019445 (0000- ) Bracket, Sppt, Revl Light 1
A 6 09740 (0000- ) Screw, Hex, M8 X 1.25 X 20, Ss 4
A 7 1017218 (0000- ) Washer, Flat, 0.32b 1.00d .12, Ss 4
A 8 1019971 (0000- ) Harness, Warning / Backup [M20 & T20] 1
A 9 46236 (0000- ) Clamp, Cable, Stl, 0.25D X 0.56W, 1Hole 2
T20 Diesel 331506 (4-10) 3-61




OPTIONS

Fig. 32 - Overhead Guard Kit

43

)

N/,
\Ihhf /

/

T20 Diesel 331506 (5-07)
Home §| Find... § Go To.. n n

3-62



OPTIONS

354478

Fig. 32 - Overhead Guard Kit

Ref. Part No. Serial Number Description Qty.
v 9001314 (0000- ) Ohg Kit, Ci [M20 And T20] 1
A 1 1022276 (0000- ) Guard Widt, Top, Ohg 1
A 2 1022265 (0000- ) Tube WIdt, Leg, Ohg, Lh, Pntd 1
A 3 1022266 (0000- ) Tube WIdt, Leg, Ohg, Rh, Pntd 1
A 4 03192 (0000- ) Screw, Hex, M10 X 1.5 X 30, 8.8 12
A 5 32492 (0000- ) Washer, Flat, 0.38 Std 17
A 6 41430 (0000- ) Nut, Hex, Lock, M10 X 1.5, NI 8
A 7 1023879 (0000- ) Bracket, Mtg, Mirror, Rearview 1
A 8 1050295 (000000- ) Mirror, Convex, 0.50D 1
A 9 32491 (0000- ) Washer, Flat, 0.31, Std 1
A 10 19313 (0000- ) Nut, Hex, Std, .31-18 1
A 11 10632-17  (0000- ) Grommet, Rbr, 0.50id, F/0.8h, .12 Matl 2
A 12 1032830 (0000- ) Insulation 1
A 13 1032831 (0000- ) Insulation 2
A 14 1014563 (0000- ) Washer, Flat, 0.40b 1.12d .12, Ss 3

T20 Diesel 331506 (11-08) 3-63
Home f| Find...



OPTIONS

Fig. 33 - Vacuum Wand Kit

T20 Diesel 331506 (5-07)
Home §| Find... § Go To.. n n

3-64



OPTIONS

Fig. 33 - Vacuum Wand Kit

354528

Ref. Part No. Serial Number Description Qty.
v 9003134 (0000- ) Wand Kit, Vac, Sqge, Ci [T20] 1
A 1 65580 (0000- ) Bag, Power 1
A 2 72968 (0000- ) Rivet, Plstc, .250 X 0.898 4
A 3 63448 (0000- ) Tube, Wand, Vacuum, Metal [1pick=1boX] 1
A 4 86767 (0000- ) Hose Assy, W/2cuff, 1.5d 90l 1.5/1.5 1
A 5 1029396 (0000- ) Fitting, Alm, Str, Bm24/Bm48 1
A 6 11531 (0000- ) Clamp, Hose, Wormdrive, 1.06-2.00d, .56w 1
A 7 63430 (0000- ) Shoe, Plstc, Sqge, 14.0 1
A 8 63451 (0000- ) Nozzle, Wand, Plstc, 14.0lg 1
A 9 67004 (0000- ) Clip, Grip, Finger, 1.00-1.88d White,Vyl 2
A 10 19064 (0000- ) Washer, Flat, #06 6
A 11 55845 (0000- ) Screw, Hex, M5 X 0.8 X 16, Fmg 2
T20 Diesel 331506 (5-07) 3-65




OPTIONS

Fig. 34 - Power Wand Hose Assembly

3-66

T20 Diesel 331506 (5-08)
Home §| Find... § Go To.. n n




OPTIONS

354529

Fig. 34 - Power Wand Hose Assembly
NOTE: Power Wand Kit, Tennant Part Number 9003038, includes; Fig. 34, Fig. 35, and Fig. 36.
NOTE: Power Wand Kit with spray nozzle, Tennant Part Number 9003137, includes; Fig. 34, Fig. 35, and Fig. 37.

Ref. Part No. Serial Number Description Qty.

v 65341 (0000- ) Hose Assy, Wand, Power 1
A 1 578318000 (0000- ) Fitting, Stl, Qdc, Bm04 1
A 2 578160000 (0000- ) Clamp, Hose, Ear, 11-13mm, Ss 2
A 3 578820000 (0000- ) Hose, Pvc, Brd, 0.25id 0.440d 157.21,CIr 1
A 4 578072000 (0000- ) Cuff, Swivel, 1.5 Blk 2
A 5 578276000 (0000- ) Hose, Vacuum, 1.50id X 10ft, Gray 1
A 6 578071000 (0000- ) Fitting, Brs, Qdc, Bm04/Pf04 1

7 1029396 (0000- ) Fitting, Alm, Str, Bm24/Bm48 1

T20 Diesel 331506 (5-07) 3-67
Home f| Find...



OPTIONS

Fig. 35 - Power Wand Assembly

3-68 T20 Diesel 331506 (5-07)
Home §| Find... § Go To.. n n



OPTIONS

354530

Fig. 35 - Power Wand Assembly
NOTE: Power Wand Kit, Tennant Part Number 9003038, includes; Fig. 34, Fig. 35, and Fig. 36.
NOTE: Power Wand Kit with spray nozzle, Tennant Part Number 9003137, includes; Fig. 34, Fig. 35, and Fig. 37.

Ref. Part No. Serial Number Description Qty.
v 65340 (0000- ) Wand Assy, Power 1
A 1 578077000 (0000- ) Bracket, Wand, Valve Mtg 1
A 2 578061000 (0000- ) Adapter, Head / Wand [17b/E] 2
A 3 578214000 (0000- ) Fitting, Plstc, E90, Bm04/Pm02 1
A 4 579112 (0000- ) Fitting Spray Nozzle Adapter 1
A 5 602036000 (0000- ) Rivet, Blind [S2500 Drvblock] 2
A 6 578066000 (0000- ) Fitting, Brs, Tip [75, .125k-Jet] 1
A 7 65610 (0000- ) Brush, Power Wand, W/ Fastener, Pyp 1
A 8 578063000 (0000- ) Head, Wand [17b/E] 1
A 9 578078000 (0000- ) Retainer, Sqge, Wand [17b/E] 2
A 10 578074000 (0000- ) Blade, Sqge, 300.8mml, Wand [17b/E, G] 2
A 11 578124000 (0000- ) Bracket, Axle, 1 Hole [17b/E] 1
A 12 578439 (0000- ) Nut, Thumb, M6 X 1.0, 30d 1
A 13 578228000 (0000- ) Spring, Cmpr, 0.400d .04wir 00.6l, Ss 1
A 14 578143000 (0000- ) Screw, Set, M6 X 1.00 X 40, Ss [Cuppt] 1
A 15 578126000 (0000- ) Axle, Wand [17b/E] 1
A 16 578125000 (0000- )  Wheel, 41.3d 19.1w, Rbr 2
A 17 578123000 (0000- ) Bracket, Axle, 3 Hole [17b/E] 1
A 18 578155000 (0000- ) Handle Widt, Wand 1
A 19 578154000 (0000- ) Bracket, Wand, Handle 1
A 20 578091000 (0000- ) Fitting, Brs, Qdc, PmO04, Plug 1
A 21 578164000 (0000- ) Grommet, 0.38id, F/0.6h, .06 Matl 1
A 22 578821000 (0000- ) Hose, Pyu, 0.25id 0.380d 1220mml, Blk 1
A 23 578161000 (0000- ) Clamp, Hose, Ear, 8-11mm, Ss 2
A 24 578094000 (0000- ) Fitting, Nyl, Str, Bm04/Pm04 1
A 25 578064000 (0000- ) Valve, Cntrl, Water 1
A 26 150208 (0000- ) Fitting, Brs, Str, Pm02, Plug [Skhd] 1
A 27 578060000 (0000- ) Wand, Dbl Bend, 38.1mmd 1

28 65582 (0000- ) Brush, Power Wand, W/ Fastener, Abr 1

T20 Diesel 331506 (5-07) 3-69




OPTIONS

Fig. 36 - Power Wand Pump and Mount Group

3-70 T20 Diesel 331506 (5-08)
Home §| Find... § Go To.. n n




OPTIONS

354531

Fig. 36 - Power Wand Pump and Mount Group
NOTE: Power Wand Kit, Tennant Part Number 9003038, includes; Fig. 34, Fig. 35, and Fig. 36.

Ref. Part No. Serial Number Description Qty.
1 56186 (0000- ) Relay, 12vdc, 040a, Spdt No 1
2 398500 (0000- ) Switch, Rocker, Dpdt, On / None / On 1
3 1021881 (0000- ) Harness, Spray, Nozzle 1
4 65580 (0000- ) Bag, Power 1
5 72968 (0000- ) Rivet, Plstc, .250d X 0.90 4
6 67004 (0000- ) Clip, Grip, Finger, 1.00-1.88d White,Vyl 1
7 09228 (0000- ) Screw, Hex, M4 X 0.7 X 20, 8.8 1
8 19064 (0000- ) Washer, Flat, #06 2
9 65342 (0000- ) Fitting, Brs, Qdc, Pm04/Qf06 1

10 78122 (0000- ) Fitting, Brs, Str, Pf04/Pf04, Bh 1
11 48610 (0000- ) Fitting, Plstc, Str, Bm08/Pm04 1
12 54333 (0000- ) Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 4
13 1023585 (0000- ) Bracket, Mtg, Pump 1
14 09740 (0000- ) Screw, Hex, M8 X 1.25 X 20, Ss 2
15 32491 (0000- ) Washer, Flat, 0.31, Std 2
16 385644 (0000- ) Fitting, Plstc, Tee, Bm08/Bm12/Bm12, Br 1
17 1018499 (0000- ) Fitting, Plstc, E90, Bm08/Pf08s, Swivel 2
18 63810 (0000- ) Clamp, Hose, Wormdrive, 0.56-1.06d, .56w 2
19 1026743 (0000- ) Pump, Diaphragm 1
20 06939 (0000- ) Screw, Pan, M5 X 0.80 X 45, 4.8 4
21 19066 (0000- ) Washer, Flat, #10 4
22 06549 (0000- ) Nut, Hex, Lock, M5 X 0.80, NI 4
23 1011837 (0000- ) Hose, Afmkt, Pvc, Brd, 0.50id, 12ft, Clr 1
24 1030407 (0000- ) Bracket, Mtg, Wand 1
25 61212 (0000- ) Tray 1
26 01684 (0000- ) Washer,Flat 0.25, Ss 2
27 08712 (0000- ) Nut, Hex, Lock, M6 X 1.00, Ss, NI 2
28 21198 (0000- ) Screw, Hex, .38-16 X 1.25, G5 2
29 367770 (0000- ) Screw, Pan, M6 X 1.0 X 16, Ss 2
30 57769 (0000- ) Strap, Rbr, 13.21 [2/S Hooks] 1
31 32492 (0000- ) Washer, Flat, 0.38, Std 2
32 397648 (0000- ) Nut, Isolator, .38-16 Wall Th .015-.437 2

T20 Diesel 331506 (5-07) 3-71




OPTIONS

Fig. 37 - Power Wand Pump and Mount Group with Spray Nozzle

3-72 T20 Diesel 331506 (5-08)
Home §| Find... § Go To.. n n



OPTIONS

354532

Fig. 37 - Power Wand Pump and Mount Group with Spray Nozzle
NOTE: Power Wand Kit with spray nozzle, Tennant Part Number 9003137, includes; Fig. 34, Fig. 35, and Fig. 37.

Ref. Part No. Serial Number Description Qty.
1 1010668 (0000- ) Fitting, Plstc, Y, Bm08/Bm08/Bm08, Nyl 1
2 32492 (0000- ) Wasbher, Flat, 0.38, Std 2
3 397648 (0000- ) Nut, Isolator, .38-16 Wall Th .015-.437 2
4 65580 (0000- ) Bag, Power 1
5 72968 (0000- ) _Rivet, Plstc, .250d X 0.90 4
6 67004 (0000- ) Clip, Grip, Finger, 1.00-1.88d White,Vyl 1
7 09228 (0000- ) Screw, Hex, M4 X 0.7 X 20, 8.8 1
8 19064 (0000- ) Washer, Flat, #06 2
9 65342 (0000- ) Fitting, Brs, Qdc, Pm04/Qf06 1

10 78122 (0000- ) Fitting, Brs, Str, Pf04/Pf04, Bh 1
11 48610 (0000- ) Fitting, Plstc, Str, Bm08/Pm04 1
12 54333 (0000- ) Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 4
13 1011837 (0000- ) Hose, Afmkt, Pvc, Brd, 0.50id, 12ft, Clr 1
14 1030407 (0000- ) Bracket, Mtg, Wand 1
15 61212 (0000- ) Tray 1
16 01684 (0000- ) Washer,Flat 0.25, Ss 2
17 08712 (0000- ) Nut, Hex, Lock, M6 X 1.00, Ss, NI 2
18 21198 (0000- ) Screw, Hex, .38-16 X 1.25, G5 2
19 367770 (0000- ) Screw, Pan, M6 X 1.0 X 16, Ss 2
20 57769 (0000- ) Strap, Rbr, 13.21 [2/S Hooks] 1

T20 Diesel 331506 (5-07) 3-73
Home f| Find...



OPTIONS

Fig. 38 - Spray Nozzle Kit

3-74 T20 Diesel 331506 (5-08)
Home §| Find... § Go To.. n n




OPTIONS

354533
Fig. 38 - Spray Nozzle Kit

Ref. Part No. Serial Number Description Qty.
v 9003139 (0000- ) Nozzle kit, Spray, Ci [T20] 1
A 1 1023585 (0000- ) Bracket, Mtg, Pump 1
A 2 32491 (0000- ) Washer, Flat, 0.31, Std 2
A 3 09740 (0000- ) Screw, Hex, M8 X 1.25 X 20, Ss 4
A 4 1026743 (0000- ) Pump, Diaphragm 1
A 5 06939 (0000- ) Screw, Pan, M5 X 0.80 X 45, 4.8 4
A 6 19066 (0000- ) Washer, Flat, #10 4
A 7 06549 (0000- ) Nut, Hex, Lock, M5 X 0.80, NI 4
A 8 385644 (0000- ) Fitting, Plstc, Tee, Bm08/Bm12/Bm12, Br 1
A 9 63810 (0000- ) Clamp, Hose, Wormdrive, 0.56-1.06d, .56w 2
A 10 1018499 (0000- ) Fitting, Plstc, E90, Bm08/Pf08s, Swivel 1
A 11 54333 (0000- ) Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 2
A 12 64778 (0000- ) Fitting, Plstc, E90, Bm08/Pm06 1
A 13 56186 (0000- ) Relay, 12vdc, 040a, Spdt No 1
A 14 398500 (0000- )  Switch, Rocker, Dpdt, On / None / On 1
A 15 1029790 (0000- ) Bracket, Mtg, Spray Wand [Fast, Conv] 1
A 16 1017218 (0000- ) Washer, Flat, 0.32b 1.00d .12, Ss 2
A 17 63810 (0000- ) Clamp, Hose, Wormdrive, 0.56-1.06d, .56w 2
A 18 1019250 (0000- ) Hose, Water, Coil, 0.38id 0.560d 1
A 19 769785 (0000- ) Nozzle, Spray, Gun 1
A 20 1027976 (0000- ) Fitting, Brs, Str, Pf06/Pm12 1
A 21 1027237 (0000- ) Bracket, Mtg, Spray Handle 1
A 22 1027978  (0000- ) Fitting, Brs, Str, Pf06/Pf06 Bh 1
A 23 1021881 (0000- ) Harness, Spray, Nozzle 1
A 24 1029057 (0000- ) Clip, Grip, Finger, .875-1.25 2
A 25 20394 (0000- ) Screw, Hex, #10-16 X 0.62, Fmg [Ab] 2
A 26 01683 (0000- ) Washer, Flat, #10, Ss 6
A 27 375321 (0000- ) Fitting, Brs, Str, Pm08/Garden Hose 1
A 28 01316 (0000- ) Washer, Flat, 0.66b 1.00d .12, Rbr 1
A 29 1029153 (0000- ) Fitting, Brs, Spcl [Garden Hose] 1
A 30 1029155 (0000- ) Coupling, Nozzle, Spray 1
A 31 1029156 (0000- ) Nozzle 1
A 32 1029399 (0000- ) Valve, Shutoff 1
A 33 1011837 (0000- ) Hose, Afmkt, Pvc, Brd, 0.50id, 12ft, Clr 1

T20 Diesel 331506 (5-07) 3-75




OPTIONS

Fig. 39 - Spray Nozzle Kit with Power Wand

3-76 T20 Diesel 331506 (5-08)
Home §| Find... § Go To.. n n




OPTIONS

Fig. 39 - Spray Nozzle Kit with Power Wand

354534

Ref. Part No. Serial Number Description Qty.
v 9003282 (0000- ) Nozzle Kit, Spray, W/Pwr Wand, Ci [T20] 1
A 1 64778 (0000- ) Fitting, Plstc, E90, Bm08/Pm06 1
A 2 1029790 (0000- ) Bracket, Mtg, Spray Wand [Fast, Conv] 1
A 3 1017218 (0000- ) Washer, Flat, 0.32b 1.00d .12, Ss 2
A 4 09740 (0000- ) Screw, Hex, M8 X 1.25 X 20, Ss 2
A 5 1010668 (0000- ) Fitting, Plstc, Y, Bm08/Bm08/Bm08, Nyl 1
A 6 63810 (0000- ) Clamp, Hose, Wormdrive, 0.56-1.06d, .56w 2
A 7 1019250 (0000- ) Hose, Water, Coil, 0.38id 0.560d 1
A 8 769785 (0000- ) Nozzle, Spray, Gun 1
A 9 1027976 (0000- ) Fitting, Brs, Str, Pf06/Pm12 1
A 10 1027237 (0000- ) Bracket, Mtg, Spray Handle 1
A 11 1027978  (0000- ) Fitting, Brs, Str, Pf06/Pf06 Bh 1
A 12 1029057 (0000- ) Clip, Grip, Finger, .875-1.25 2
A 13 20394 (0000- ) Screw, Hex, #10-16 X 0.62, Fmg [Ab] 2
A 14 01683 (0000- ) Washer, Flat, #10, Ss 6
A 15 375321 (0000- ) Fitting, Brs, Str, Pm08/Garden Hose 1
A 16 01316 (0000- ) Washer, Flat, 0.66b 1.00d .12, Rbr 1
A 17 1029153 (0000- ) Fitting, Brs, Spcl [Garden Hose] 1
A 18 1029155 (0000- ) Coupling, Nozzle, Spray 1
A 19 1029156 (0000- ) Nozzle 1
A 20 1029399 (0000- ) Valve, Shutoff 1
A 21 1011837 (0000- ) Hose, Afmkt, Pvc, Brd, 0.50id, 12ft, Cir 1
T20 Diesel 331506 (5-07) 3-77




OPTIONS

Squeegee Guard Kit

Fig. 40

T20 Diesel 331506 (5-08)
Home §| Find... § Go To.. n n

3-78



OPTIONS

354536

Fig. 40 - Squeegee Guard Kit

Ref. Part No. Serial Number Description Qty.
v 9003135 (0000- ) Guard Kit, Sqge, Ci [T20] 1
A 1 1030557 (0000- ) Support WIidt, Sqge, Lh Rear 1
A 2 1030503 (0000- ) Support WIidt, Sqge, Rh Rear 1
A 3 1030522 (0000- ) Link, .25 1.4w 3.2 2/.5h 4
A 4 01686 (0000- ) Washer, Flat, 0.44b 1.00d .08, Ss 14
A 5 12317 (0000- ) Screw, Hex, M10 X 1.5 X 30, Ss 12
A 6 1030515 (0000- ) Channel Widt, Guard, Sqge 2
A 7 1024977 (0000- ) Bumper, Ure, 1.50d 1.25I 2
A 8 21196 (0000- ) Screw, Hex, .38-16 X 0.88, G5 2
A 9 1056195 (0000- ) Guard WIdt, Sqge, Rear, Pntd 1
A 10 06965 (0000- ) Screw, Hex, M10 X 1.5 X 80, 8.8 2
A 11 32492 (0000- ) Washer, Flat, 0.38, Std 8
A 12 41430 (0000- ) Nut, Hex, Lock, M10 X 1.5, NI 2
A 13 369359 (0000- ) Pin, Hitch, .375d X 3.12I, PI 1
A 14 57702 (0000- ) Cable, Glv .06d 012.01 .26eye /.26eye 1
A 15 223198 (0000- ) Screw, Hex, M5 X 0.8 X 10, Fmg 1
A 16 1045444 (yyyy- ) Guard WIdt, Sqge [M20/T20/M30] 2
A 17 06962 (0000- ) Screw, Hex, M10 X 1.5 X 45, 8.8 4
A 18 1025663 (0000-xxxx ) Guard WIdt, Sqge Rep.BY1039069 2
A 19 1040863 (>ooxX-yyyy ) Guard WIdt, Sqge [M20/T20 LH, M30 RH] 1
A 20 1040871 (oxxx-yyyy ) Guard WIdt, Sqge [M20/T20 RH, M30 LH] 1
T20 Diesel 331506 (1-10) 3-79




OPTIONS

Fig. 41 - Heavy Duty Bumper Kit

6
3
)
S
s»<./\4
354537
Ref. Part No. Serial Number Description Qty.
v 9003142 (000000- ) Bumper Kit, Hd, Ci [T20] 1
A 1 1027850 (000000- ) Plate, Bmpr, Lh 1
A 2 1027588 (000000- ) Plate, Bmpr, Rh 1
A 3 06962 (000000- ) Screw, Hex, M10 X 1.50 X 45, 8.8 4
A 4 09028 (000000- ) Screw, Hex, M10 X 1.50 X 25, Ss 4
A 4 03192 (000000- ) Screw, Hex, M10 X 1.50 X 30, 8.8 4
A 4 32492 (000000- ) Wasbher, Flat, 0.38, Std 12
3-80 T20 Diesel 331506 (11-08)




OPTIONS

Fig. 42 - Documentation Group

Ref. Part No. Serial Number Description Qty.
331475 (0000- ) Manual, Service [T20 En] 1
1035133 (0000- ) Video, Oprtr, Dvd [W/Checklist T20] 1
84660 (0000- ) Manual, Eng [Kubo, V1505€] 1
1037749 (0000- ) Instr, Maint, Wall Chart [T20] 1
331506 (0000- ) Manual, Parts [T20 Diesel, Ce] 1
331508 (0000- ) Manual, Oprtr [T20 Diesel Cz Ce] 1
331509 (0000- ) Manual, Oprir [T20 Diesel De Ce] 1
331510 (0000- ) Manual, Oprir [T20 Diesel Dk Ce] 1
331511 (0000- ) Manual, Oprir [T20 Diesel En Ce] 1
331512 (0000- ) Manual, Oprtr [T20 Diesel Es Ce] 1
331513 (0000- ) Manual, Oprtr [T20 Diesel Fi Ce] 1
331514 (0000- ) Manual, Oprir [T20 Diesel Fr Ce] 1
331515 (0000- ) Manual, Oprir [T20 Diesel Gr Ce] 1
331516 (0000- ) Manual, Oprtr [T20 Diesel Hu Ce] 1
331517 (0000- ) Manual, Oprtr [T20 Diesel It Ce] 1
331518 (0000- ) Manual, Oprir [T20 Diesel NI Ce] 1
331519 (0000- ) Manual, Oprir [T20 Diesel No Ce] 1
331520 (0000- ) Manual, Oprir [T20 Diesel Pl Ce] 1
331521 (0000- ) Manual, Oprir [T20 Diesel Pt Ce] 1
331522 (0000- ) Manual, Oprtr [T20 Diesel Ru Ce] 1
331523 (0000- ) Manual, Oprtr [T20 Diesel Se Ce] 1
331524 (0000- ) Manual, Oprtr [T20 Diesel Tr Ce] 1
9006257 (000000- ) Media, Cd-Rom, Training [ec-H20 Tennant] 1

T20 Diesel 331506 (4-10) 3-81
Home f| Find...



OPTIONS

3-82 T20 Diesel 331506 (5-07)
Home §| Find... § Go To.. n n



BREAKDOWNS

SecTiON 4

Contents Page

Fig. 1 - Extended Scrub Pump Breakdown,

1021210 ..o 4-2
Fig. 2 - Hydraulic Motor Breakdown,

379609 ... 4-4
Fig. 3 - Hydraulic Pump Breakdown,

1024251 ... 4-6
Fig. 4 - Hydraulic Motor Breakdown,

71729 . 4-8
Fig. 5 - Hydraulic Motor Breakdown,

1029379 ... 4-9
Fig. 6 - Hydraulic Motor Breakdown,

53485 ... .. 4-10
Fig. 7 - Hydraulic Motor Breakdown,

1024407 ... 4-11
Fig. 8 - Hydraulic Valve Breakdown,

1018938 ... 4-12
Fig. 9 - Hydraulic Valve Breakdown,

1020394 ... ... 4-14
Fig. 10 - Hydraulic Valve Breakdown,

1037805 ... 4-16
Fig. 11 - Hydraulic Steering Valve Breakdown,

1024260 .. ... oo 4-18
Fig. 12 - Metering Solution Pump Breakdown,

73260 ... 4-20
Fig. 13 - Water Pump Breakdown,

1026743 ... 4-21
Fig. 14 - ec-H20 Module Assembly

Breakdown, 9007882 .............. 4-22
Fig. 15 - FaST Injector Assembly

Breakdown, 9004515 .............. 4-24

T20 Diesel 331506 (4-10) 4-1
Home f| Find...



BREAKDOWNS

Fig. 1 - Extended Scrub Pump Breakdown, 1021210

4-2 T20 Diesel 331506 (5-07)
Home §| Find... § Go To.. n n



BREAKDOWNS

354377 - ALL
Fig. 1 - Extended Scrub Pump Breakdown, 1021210
Ref. Part No. Serial Number Description Qty.
v 1021210 (000000- ) Pump Assy, Column, Es 1
AV 1 9002708 (000000- ) Motor, Ele, 12vdc, Pump, Water 1
AA 78829 (000000- ) Kit, Brush, Motor, Ele 1
AV 2 24358 (000000- ) Cap Assy, Tank, Drain 1
AA 3 1031699 (000000- ) Gasket, 4.05Ild 5.290d .19 [Buna] 1
A 4 78833 (000000- ) Tube, Vinyl, Pump, Water 1
A 5 78398 (000000- ) Fitting, Plstc, Str, Bm12/PmO08, Nyl 1
A 6 78843 (000000- ) Housing Kit, Pump, Water 1
A 7 78836 (000000- ) Column, Pump, Water 1
A 8 9002709 (000000- ) Shaft, Pump, Water 1
A 9 78838 (000000- ) Fitting, E, Gr 1
A 10 78839 (000000- ) Fitting, Plstc, EQ0, Pf Bm [Es Pump] 1
AV 11 78842 (000000- ) Kit, Valve, Check, Pump, Water 1
AA 12 78840 (000000- ) Valve, Check, Pump, Water 1
AA 13 73342 (000000- ) Gasket, .25 1.88d 1.0id [Poron] 1
AA 14 78841 (000000- ) Flapper, Valve, Pump, Water 1
A 15 78830 (000000- ) Washer, Rbr 1
A 16 22790 (000000- ) Insert, Cap, Mount, Es Pump 1
A 17 23285 (000000- ) Sleeve, Pump, Water 1

T20 Diesel 331506 (5-07) 4-3
Home f| Find...



BREAKDOWNS

Fig. 2 - Hydraulic Motor Breakdown, 379609

4-4 T20 Diesel 331506 (5-07)
Home | Find... §Go To.. m n




BREAKDOWNS

350628-09670
Fig. 2 - Hydraulic Motor Breakdown, 379609

Ref. Part No. Serial Number Description Qty.
v 379609 (000000- ) Motor, Hyd, Gear, [Int], 19.0 X 3000 1
A 1 74165 (000000- ) Shaft, Motor, Hyd 1
A 2 74166 (000000- ) Housing, Brg, Motor, Hyd 1
A 3 74167 (000000- ) Retainer, Motor, Hyd 1
A 4 74168 (000000- ) Screw, Cap, Motor, Hyd 8
A 5 37616 (000000- ) Drive, Motor, Hyd 1
A 6 37756 (000000- ) Geroler, Motor, Hyd 1
A 7 74122 (000000- ) Plate, Valve, Motor, Hyd 1
A 8 52405 (000000- ) Valve, Motor, Hyd 1
A 9 74123 (000000- ) Valve, Motor, Hyd 1
A 10 34178 (000000- ) Spring, Motor, Hyd 2
A 11 38968 (000000- ) Ring, Motor, Hyd 1
A 12 74125 (000000- ) Bolt, Motor, Hyd 3
A 13 38255 (000000- ) Bolt, Motor, Hyd 1
A 14 373297 (000000- ) Housing, Valve 1
A 15 373298 (000000- ) Plug 1
A 16 373260 (000000- ) Plug, Pump, Hyd, Gear 2
A 17 373299 (000000- ) Plug 1
A 18 373291 (000000- ) Spring 2
A 19 373217 (000000- ) Piston, Pump, Hyd, Gear 1
A 20 373226 (000000- ) Poppet, Pump, Hyd, Gear 2
A 21 373236 (000000- ) Sleeve, Dashpo, Pump, Hyd, Gear 2
A 22 45622 (000000- ) Nut, Motor, Hyd 1
A 23 45623 (000000- ) Key, Motor, Hyd 1
A 24 79828 (000000- ) Kit, Seal, Motor, Hyd 1
A 25 33580 (000000- ) Kit, Seal, Motor, Hyd 1

26 79729 (000000- ) Instr, Repair, Motor, Hyd, Gear 1

T20 Diesel 331506 (5-07)




BREAKDOWNS

Fig. 3 - Hydraulic Pump Breakdown, 1024251

4-6 T20 Diesel 331506 (5-07)
Home §| Find... § Go To.. n n




BREAKDOWNS

ALL
Fig. 3 - Hydraulic Pump Breakdown, 1024251

Ref. Part No. Serial Number Description Qty.
v 1024251 (000000- ) Pump, Hyd, Piston, Var, 1.24 4000, Cw 1
A 1 373681 (000000- ) Shaft, Pump 1
A 2 373427 (000000- ) Cover, End 1
A 3 373389 (000000- ) Housing 1
A 4 02706 (000000- ) Pump Kit, Hyd, Rotating [Cessna] 1
A 5 373493 (000000- ) Plate, Cam 1
A 6 70096 (000000- ) Washer, Flat, Pump, Hyd 1
A 7 55926 (000000- ) Ring, Retaining, Pump, Hyd 1
A 8 373434 (000000- ) Ring, Retaining 2
A 9 74225 (000000- ) Bearing, Thrust, Pump, Hyd 1
A 10 74226 (000000- ) Race, Brg, Pump, Hyd 2
A 11 373327 (000000- ) Insert, Pit, Cam, Pump, Hyd 1
A 12 373391 (000000- )  Washer, Pump, Hyd [En] 6
A 13 373346 (000000- ) Screw, Cap 6
A 14 373494 (000000- ) Valve, Relief, 4000 Psi 1
A 15 373678 (000000- ) Valve, Relief, 3000 Psi 1
A 16 373317 (000000- ) Bearing, Cone, Pump, Hyd 2
A 17 373393 (000000- ) Plate, Cover 1
A 18 373394 (000000- ) Plate, Cover 1
A 19 70100 (000000- ) Pin, Dowel, Pump, Hyd 2
A 20 373347 (000000- ) Screw, Cap 2
A 21 373348 (000000- ) Screw, Cap 2
A 22 74237 (000000- ) Key, Shaft, Pump, Hyd 1
A 23 373679 (000000- ) Coupler, Pump 1
A 24 373680 (000000- ) Ring, Lock 1
A 25 373395 (000000- ) Bearing, Cup 2
A 26 74180 (000000- ) Plate, Valve, Pump, Hyd 1
A 27 13907 (000000- ) Fitting, Hyd, Plug, Om08 1
A 28 373413 (000000- ) Actuator, Valve, By-Pass [En] 1
A 29 373398 (000000- ) Seal Kit, Pump, Hyd 1
A 30 373402 (000000- ) Shim Kit 1

31 373429 (000000- ) Instr, Repair, Pump 1

T20 Diesel 331506 (5-07)




BREAKDOWNS

Fig. 4 - Hydraulic Motor Breakdown, 71729

09606-09670 - ALL

Tennant Manufacturer

Ref. Part No. Serial Number Description Qty.
v 71729 (000000- ) Motor, Hyd Gear In 4.5 B 1500 1
A 1 37555 (000000- ) Screw 4
A 2 31354 (000000- ) Flange Mounting 1
A 3 16695 (000000- ) Race Thrust 1
A 4 45628 (000000- ) Thrust Bearing 1
A 5 31375 (000000- ) Shaft, Output 1
A 6 74100 (000000- ) Housingl 1
A 7 31379 (000000- ) Drive 1
A 8 74094 (000000- ) Spacer Plate 1
A 9 31383 (000000- ) Gerotor Set 1
A 10 74095 (000000- ) End Cap 1
A 11 65241 (000000- ) Cap Screw 5
A 12 74098 (000000- ) Plug #4 1
A 13 74099 (000000- ) Plug #10 2
A 14 00500-15 (000000- )  Key-Wdruff 0.251.00 1
A 15 39527 (000000- ) Nut-Hxslot .75-16  Pld 1
A 16 61490 (000000- ) Seal Replmt Kit 1
A 17 74250 (000000- ) Instr. Repair Info, Motor 1

T20 Diesel 331506 (5-07)




BREAKDOWNS

Fig. 5 - Hydraulic Motor Breakdown, 1029379

10859-09670 - ALL

Ref. Part No. Serial Number Description Qty.
v 1029379 (000000- ) Motor, Hyd, Gear, Int 08.9 Bi-Dir 2500 1
A 1 37555 (000000- ) Screw, Motor, Hyd [En] 4
A 2 31354 (000000- ) Flange, Motor, Hyd [En] 1
A 3 16695 (000000- ) Ace, Thrust, Motor, Hyd [En] 1
A 4 45628 (000000- ) Bearing, Thrust 1
A 5 28854 (000000- ) Shaft, Output, Motor, Hyd [En] 1
A 6 74100 (000000- ) Housing, Motor, Hyd [En] 1
A 7 21955 (000000- ) Drive [CI] 1
A 8 74094 (000000- ) Plate, Spacer, Motor, Hyd [En] 1
A 9 21956 (000000- ) Gerotor Set [CI] 1
A 10 65230 (000000- ) End Cap, Motor, Hyd [En] 1
A 11 21958 (000000- ) Cap Screw Cl 5
A 12 00500-15 (000000- ) Key, Woodruff, 0.25 1.00 [Asa#0808] 1
A 13 61490 (000000- ) Seal Kit, Motor [CI] 1
A 14 74250 (000000- ) Instr, Motor, Hyd, Repair [En] 1
T20 Diesel 331506 (5-08) 4-9




BREAKDOWNS

Fig. 6 - Hydraulic Motor Breakdown, 53485

07490 - 09670

Ref. Part No. Serial Number Description Qty.
v 53485 (000000- Motor, Hyd, Gear, Ext 0.19 Rh 3000

) 1

A 74233 (000000- ) Kit, Seal, Motor, Hyd, Gear[Barns] 1
A 1 00966 (000000- ) Key, Sq, 0.12 X 0.12, 0.75I 1
AV 2 54095 (000000- ) Valve, Hyd Cartridge 10no/-0 1
AA 3 50378 (000000- ) Valve Stem, N.O.Valve, Hyd 1
AA 4 48813 (000000- ) Kit, Seal, Valve, Hyd [Cec] 1
AA 5 35493 (000000- ) Solenoid, 12v, Valve, Hyd [Cec] 1
6 1B3614 (000000- ) Instr, Seal Kit, Motor 1

4-10 T20 Diesel 331506 (5-07)
Home §§ Find...



BREAKDOWNS

Fig. 7 - Hydraulic Motor Breakdown, 1024407

S
N RN

ZNN 4/%

%‘j\n
\

\%‘12

R

AN

]

[
7

/
rom—-
T
2
%

///
i

Ref. Part No. Serial Number Description Qty.

v 1024407 (000000- ) Motor, Hyd, Gear, Int 09.7 Bi-Dir 2500 1
A 1 37555 (000000- ) Screw, Motor, Hyd [En] 4
A 2 22609 (000000- ) Flange 1
A 3 16695 (000000- ) Ace, Thrust, Motor, Hyd [En] 1
A 4 45628 (000000- ) Bearing, Thrust 1
A 5 22614 (000000- ) Shaft, Output, Motor, Hyd 1
A 6 373674 (000000- ) Housing, Motor, Hyd [En] 1
A 7 31376 (000000- ) Drive 1
A 8 74094 (000000- ) Plate, Spacer, Motor, Hyd [En] 1
A 9 38263 (000000- ) Gerotor, Motor, Hyd 1
A 10 74101 (000000- ) End Cap, Motor, Hyd [En] 1
A 11 21960 (000000- ) Screw, Cap, Motor, Hyd 5
A 12 74098 (000000- ) Fitting, Hyd, Plug, Om04 1
A 13 00500-15 (000000- ) Key, Woodruff, 0.25 1.00 [Asa#0808] 1
A 14 22615 (000000- ) Seal Kit, Motor [CI] 1
A 15 74250 (000000- ) Instr, Motor, Hyd, Repair [En] 1

T20 Diesel 331506 (5-07)




BREAKDOWNS

Fig. 8 - Hydraulic Valve Breakdown, 1018938

4-12 T20 Diesel 331506 (5-07)
Home §| Find... § Go To.. m n




BREAKDOWNS

ALL
Fig. 8 - Hydralic Valve Breakdown, 1018938

Ref. Part No. Serial Number Description Qty.
v 1018938 (000000- ) Valve, Cntrl, Hyd [M20 And T20] 1
A 1 373633 (000000- ) Plug, Orifice, Valve, Hyd, .040 1
AV 2 13904 (000000- ) Fitting, Plug, Org, #6, Valve [Cec] 1
AA 3 77005 (000000- ) Seal, Org, .078 X 00.47id #06 1
AV 4 373656 (000000- ) Valve, Check 1
AA 5 373647 (000000- ) Seal Kit, Cartridge 1
AV 6 373661 (000000- ) Valve, Relief 1
AA 7 373647 (000000- ) Seal Kit, Cartridge 1
AV 8 373662 (000000- ) Stem, Valve, Hyd 1
AA 9 373648 (000000- ) Nut, Coil, F/#8 1
AA 10 373647 (000000- ) Seal Kit, Cartridge 1
AV 11 373657 (000000- ) Stem, Valve, Hyd, 4w2p 1
AA 12 373648 (000000- ) Nut, Coil, F/#8 1
AA 13 373647 (000000- ) Seal Kit, Cartridge 1
A 14 373640 (000000- ) Solenoid, #8, 12vdc 3
A 15 373658 (000000- ) Spool, Pilot, Hyd 1
A 16 373642 (000000- ) Solenoid, #10, 12vdc 1
AV 17 373663 (000000- ) Valve, Stem, No 1
AA 18 373670 (000000- ) Nut, Solenoid 1
AA 19 373646 (000000- ) Seal Kit, Cartridge 1
AV 20 373664 (000000- ) Cartridge, Psi Cntrl, Valve, Hyd 1
AA 21 373673 (000000- ) Nut, Solenoid 1
AA 22 373672 (000000- ) Seal Kit, Cartridge 1

T20 Diesel 331506 (5-07) 4-13
Home f| Find...



BREAKDOWNS

Fig. 9 - Hydraulic Valve Breakdown, 1020394

1 <>

P

4-14 T20 Diesel 331506 (5-07)
Home | Find... §Go To.. m n




BREAKDOWNS

ALL
Fig. 9 - Hydraulic Valve Breakdown, 1020394

Ref. Part No. Serial Number Description Qty.
v 1020394 (000000- ) Valve, Cntrl, Hyd 1
A 1 373665 (000000- ) Plug, Orifice, Valve, Hyd, .046 1
AV 2 74098 (000000- ) Fitting, Hyd, Plug, Om04 4
AA 3 77003 (000000- ) Seal, Org, .072 X 00.35id #04 1
AV 4 13904 (000000- ) Fitting, Plug, Org, #6, Valve [Cec] 1
AA 5 77005 (000000- ) Seal, Org, .078 X 00.47id #06 1
AV 6 13907 (000000- ) Fitting, Hyd, Plug, Om08 2
AA 7 77006 (000000- ) Seal, Org, .087 X 00.64id #08 2
A 8 373658 (000000- ) Spool, Pilot, Hyd 2
AV 9 373631 (000000- ) Valve, Check 2
AA 10 373647 (000000- ) Seal Kit, Cartridge 1
AV 11 373666 (000000- ) Valve, Relief 2
AA 12 373647 (000000- ) Seal Kit, Cartridge 1
AV 13 373657 (000000- ) Stem, Valve, Hyd, 4w2p 2
AA 14 373648 (000000- ) Nut, Coil, F/#8 1
AA 15 373647 (000000- ) Seal Kit, Cartridge 1
AV 16 373667 (000000- ) Stem, Valve, Hyd 1
AA {7 373648 (000000- ) Nut, Coil, F/#8 1
AA 18 373646 (000000- ) Seal Kit, Cartridge 1
AV 19 373663 (000000- ) Valve, Stem, No 2
AA 20 373670 (000000- ) Nut, Solenoid 1
AA 21 373646 (000000- ) Seal Kit, Cartridge 1
AV 22 373668 (000000- ) Valve, Check 1
AA 23 373671 (000000- ) Seal Kit, Cartridge 1
A 24 373642 (000000- ) Solenoid, #10, 12vdc 3
A 25 373640 (000000- ) Solenoid, #8, 12vdc 3
AV 26 373664 (000000- ) Cartridge, Psi Cntrl, Valve, Hyd 1
AA 27 373673 (000000- ) Nut, Solenoid 1
AA 28 373672 (000000- ) Seal Kit, Cartridge 1
A 29 373669 (000000- ) Plug, Orifice, Valve, Hyd, .063 1

T20 Diesel 331506 (5-07) 4-15




BREAKDOWNS

Fig. 10 - Hydraulic Valve Breakdown, 1037805

o .
@ Sv8 14

4-16 T20 Diesel 331506 (5-08)
Home §| Find... § Go To.. n n



BREAKDOWNS

ALL
Fig. 10 - Hydralic Valve Breakdown, 1037805

Ref. Part No. Serial Number Description Qty.
v 1037805 (000000- ) Valve, Cntrl, Hyd, Solenoid, 03/16gpm 1
A 1 373633 (000000- ) Plug, Orifice, Valve, Hyd, .040 1
AV 2 13904 (000000- ) Fitting, Plug, Org, #6, Valve [Cec] 1
AA 3 77005 (000000- ) Seal, Org, .078 X 00.47id 06 1
AV 4 373656 (000000- ) Valve, Check 1
AA 5 373647 (000000- ) Seal Kit, Cartridge 1
AV 6 373683 (000000- ) Valve, Relief 1
AA 7 373647 (000000- ) Seal Kit, Cartridge 1
AV 8 373662 (000000- ) Stem, Valve, Hyd 1
AA 9 373647 (000000- ) Seal Kit, Cartridge 1
AV 10 373657 (000000- ) Stem, Valve, Hyd [4w2p] 1
AA 11 373647 (000000- ) Seal Kit, Cartridge 1
A 12 373640 (000000- ) Solenoid, #8, 12vdc 1
A 13 373658 (000000- ) Spool, Pilot, Hyd 1
A 14 373642 (000000- ) Solenoid, #10, 12vdc 3
AV 15 373663 (000000- ) Valve, Stem, No 1
AA 16 373646 (000000- ) Seal Kit, Cartridge 1
AV 17 373664 (000000- ) Cartridge, Psi Cntrl, Valve, Hyd 1
AA 18 373672 (000000- ) Seal Kit, Cartridge 1
A 19 373684 (000000- ) Nut, Coil, Nyl Patch 1
A 20 373685 (000000- ) Nut, Coil, Nyl Patch 1
A 21 373686 (000000- ) Nut, Coil, Nyl Patch 1
AV 22 1047625 (000000- ) Valve, Relief 1
AA 23 373647 (000000- ) Seal Kit, Cartridge 1

T20 Diesel 331506 (5-08) 4-17
Home §§ Find...



BREAKDOWNS

Fig. 11 - Hydraulic Steering Valve Breakdown, 1024260

<
-, V@

<

/ S /))» @
=0 ‘ < HE

o ‘ / -

T20 Diesel 331506 (5-07)
Home | Find... §Go To.. m n




BREAKDOWNS

Fig. 11 - Hydraulic Steering Valve Breakdown, 1024260

Ref. Part No. Serial Number Description Qty.
v 1024260 (000000- ) Steer-Control, Hyd05, 06.1 2030 1
A 1 74183 (000000- ) Screw, Valve, Steering 7
A 2 74185 (000000- ) Cap, End, Valve, Steering 1
A 3 74193 (000000- ) Spacer, Valve, Steering 1
A 4 74222 (000000- ) Plate, Wear, Steering Valve 1
A 5 74232 (000000- ) Pin, Valve, Steering 1
A 6 21935 (000000- ) Bearing Kit [CI] 1
A 7 21933 (000000- ) Plug Assy [CI] 1
A 8 21934 (000000- ) Valve Assy, Relief [CI] 1
A 9 74243 (000000- ) Ring, Retainer, Steering Valve 1
A 10 74196 (000000- ) Spring Kit, Scu [CI] 1
A 11 74244 (000000- ) Seal Kit, Steering [CI] 1
A 12 74245 (000000- ) Instr, Valve, Steering, Repair 1

T20 Diesel 331506 (5-07) 4-19
Home f| Find...



BREAKDOWNS

7

Fig. 12 - Metering Solution Pump Breakdown, 73260

b

2
|

Motor
Bracket

00112 - ALL
Ref. Part No. Serial Number Description Qty.
v 73260 (000000- ) Pump, Detgt, 14vdc, 150mI/Min 20psi 1
A 1 63923 (000000- ) Tubing Connctr.Kit, Gorman Pmp 1
A 2 21659 (000000- ) Valve Kit, Poppet, Gorman Rupp 1
A 3 21657 (000000- ) Kit, Bellows, Pump, Detgt 1
A 4 78875 (000000- ) Motor, Ele, Gear, 14vdc, Pump, Detgt 1
A 5 02430 (000000- ) Crank Kit, Pump, F/79323, Replmt 1

4-20

T20 Diesel 331506 (5-07)



BREAKDOWNS

Fig. 13 - Water Pump Breakdown, 1026743

07490 - 09670

Ref. Part No. Serial Number Description Qty.
v 1026743 (000000- ) Pump, Diaphragm 1
A 1 1031802 (000000- ) Complete Pump Kit, Pump, Repair, 1
A 2 1031803 (000000- ) Hsg & Switch Kit, Pump, Repair, 1
A 3 1031796 (000000- ) Switch Kit, Pump, Repair, 1
A 4 1031797 (000000- ) Chech Valve Kit, Pump, Repair, 1
A 5 1031798 (000000- ) Upper Hsg Kit, Pump, Repair, 1
A 6 1031799 (000000- ) Bypass Valve Kit, Pump, Repair, 1
A 7 1031800 (000000- ) Diaphragm Kit, Pump, Repair, 1
A 8 1031801 (000000- ) Motor Kit, Pump, Repair, 1
A 9 78950 (000000- ) Connector, Fem, 02cav, Mp280 Sealed 1
A 10 78952 (000000- ) Lock, Secondary, 2cav, Mp280 Sealed 1
A 78951 (000000- ) Terminal, Fem, Mp280, Sealed, 18-16ga 2
A 10917 (000000- ) Seal, Wire, 14/16ga [Wp / Mp280 Sealed] 2

T20 Diesel 331506 (5-07) 4-21




BREAKDOWNS

9007882

H20 Module Assembly Breakdown

- ec-

Fig. 14

T20 Diesel 331506 (4-10)
Home §| Find... § Go To.. n n

4-22



BREAKDOWNS

356035

Fig. 14 - ec-H20 Module Assembly Breakdown, 9007882

Ref. Part No. Serial Number Description Qty.
v 9007882 (000000- ) Module Kit, Replmt [Ec-H20] 1
A 1 1014974 (000000- ) Hose, Afmkt, Pvc, Brd, 0.38id, 02ft, Clr 2
A 2 607775 (000000- ) Clamp, Hose, Wir, .63 - .66, Blk 5
A 3 1060517 (000000- ) Fitting, Plstc, Tee, Bm06/Pm02/Bm06 1
A 4 1014971 (000000- ) Hose, Afmkt, Pvc, Brd, 0.38id, 01ft, Cir 1
A 5 20951 (000000- ) Fitting, Plstc, E90, Bm06/Bm06 1
A 6 150540 (000000- ) Fitting, Plstc, Str, Bm06/Pm04 1
A 7 1005435 (000000- ) Fitting, Plstc, Pipe, Cap, Pf04 1
A 8 1038159 (000000- ) Electrode, Cylindrical 1
A 9 44961 (000000- ) Tie, Cable, Nyl, 14.5] .30w 4.0 Max D 1
A 10 1060695 (000000- ) Fitting, Plstc, Str, Pm02/Bm05 1
A 11 1053464 (000000- ) Clamp, Hose, Wir, .52 - .56, Yel 3
A 12 1052336 (000000- ) Hose, Afmkt, PVC, Brd, 0.311d, 03Ft, Clr 1
A 13 1057637 (000000- ) Electrode, 5 Plate, High Flow 1
A 14 9007883 (000000- ) Controller Kit, Replmt [Ec-H20] 1
A 15 1016354 (000000- ) Clamp, Cable, Ss, 0.50d X 0.50w [Insul] 2
A 16 32509 (000000- ) Screw, Hex, M4 X 0.70 X 50, Ss 4
A 17 41579 (000000- ) Washer, Flat, 08, Ss 4
A 18 02938 (000000- ) Washer, Lock, Int, 08, Ss 4
A 19 1018155 (000000- ) Screw, Pan, Phl, M5 X 0.80 X 16, Tcut,Ss 8
A 20 1037032 (000000- ) Housing, Bottom 1
A 21 1054776 (000000- ) Grommet, Blind 1

T20 Diesel 331506 (4-10) 4-23




BREAKDOWNS

Fig. 15 - FaST Injector Assembly Breakdown, 9004515

354649

Ref. Part No. Serial Number Description Qty.
v 9004515 (000000- ) FaST Kit, Injector, CI[M20/M30 FaST II+] 1
AV 1 9004514 (000000- ) FaST Kit, Ci, Injector Rebuild[FaST I1+] 1
AA 2 9003008 (000000- ) Fast Kit, Ci, Injector Seals [Fast li+] 1
AA 3 9003009 (000000- ) Fast Kit, Ci, Injector Filters[Fast li+] 1
AA 4 1042711 (000000- ) Plate Assy, Orifice, 0.0105id, Green 1
AA 5 1042710 (000000- ) Plug, Orifice, 0.060, Ss [Fast li+] 1
AA 6 1030444 (000000- ) Valve, Check, 0002psi [Fast li+] 1
AA 7 1030441 (000000- ) Valve, Check, 0005psi [Fast li+] 1
4-24 T20 Diesel 331506 (11-08)

Home §| Find...




1027591 ENGINE PARTS

SECTION

Contents Page
Fig. 1 - Crankcase Group ................ 5-2
Fig. 2-0OilPanGroup . .................. 5-4
Fig. 3 - Cylinder Head Group . ............ 5-5
Fig. 4 - GearCase Group ............... 5-6
Fig. 5 - Water Pump Group .............. 5-8
Fig. 6 - Main Bearing Case Group ........ 5-9
Fig. 7 - Head Cover Group .. ............ 5-10
Fig. 8 - Manifold Group . ................ 5-11
Fig. 9 - Valve, Rocker Arm Group . ....... 5-12
Fig. 10 - Fuel Camshaft Group ........... 5-13
Fig. 11 - Camshaft Group ............... 5-14
Fig. 12 - Piston and Crankshaft Group .... 5-16
Fig. 13 - Flywheel Group ................ 5-18
Fig. 14 - Starter Breakdown, 74405 ....... 5-20
Fig. 15 - Nozzle Holder and

Glow Plug Group .............. 5-22
Fig. 16 - Injection Pump Group .......... 5-24
Fig. 17 - Injection Pump Breakdown ... ... 5-26
Fig. 18 - IdlingGroup . .................. 5-28
Fig. 19 - Speed Control Plate Group . ...... 5-29
Fig. 20 - Governor Group ............... 5-30
Fig. 21 - Water Flange Group . ........... 5-31

T20 Diesel 331506 (5-08) 5-1
Home f| Find...



1027591 ENGINE PARTS

Fig. 1 - Crankcase Group

T20 Diesel 331506 (5-08)
Home | Find... §Go To.. m n

5-2



1027591 ENGINE PARTS

07406 - M20, D
Fig. 1 - Crankcase Group

Ref. Part No. Description Qty.
v 1 372920 Crankcase, Complt 1
A 2 70998 Cap, Sealing 6
A 3 39087 Cap, Sealing 1
A 4 39088 Plug 4
A 5 84647 Plug 1
A 6 71985 Plug 3
A 7 39051 Plug 2
A 8 361436 Plug, Expansion 3
A 9 71986 Plug, Expansion 1
A 10 71987 Pin, Straight 2
A 11 71988 Pin, Straight 2
A 12 71989 Pin, Straight 2
A 13 71990 Pin, Pipe 2
A 14 71991 Pin, Pipe 1
A 15 71992 Plug 1
A 16 39105 Pin, Start Spring 1
A 17 71993 Plug 1
A 18 39062 Plug 1
A 19 10895 Gasket 1
A 20 70887 Bush, Governor Gear 1

21 39063 O-Ring 1

22 70888 Assembly Cock, Drain 1

T20 Diesel 331506 (5-08) 5-3
Home f| Find...



1027591 ENGINE PARTS

Fig. 2 - Oil Pan Group

VY

N\ \\ ;l
' 4

Y
)i

‘\—\——;\

07409 - M20, D
Ref. Part No. Description Qty.
1 1023144 Comp. Oil Pan (Rear Sump) 1
2 70889 Gasket, Oil Pan 1
3 71995 Bolt 26
4 70890 Plug, Drain 1
5 70891 Gasket 1
6 9006001 Pump, Qil, Pickup [Sump, Ku] 1
7 39094 Bolt 1
8 41792 O-Ring 1
9 70893 Gauge, Oil 1
v 10 361428 Guide Assy, Oil Gauge 1
A 11 361366 O-Ring 1
12 39073 Bolt 1
66187 Gasket Set, Lower 1

5-4 T20 Diesel 331506 (11-08)




1027591 ENGINE PARTS

Fig. 3 - Cylinder Head Group

07411 - M20, D
Ref. Part No. Description Qty.
1 71996 Hook, Engine 1 1
2 71997 Hook, Engine 2 1
3 39073 Bolt 2
4 84631 Head, Cyl, W/O Valves 1
v 4 372921 Head, Cyl 1
A 5 51331 Cap, Sealing 1
A 6 39088 Plug 2
A 7 70895 Guide, Inlet Valve 4
A 8 70896 Guide, Exhaust Valve 4
A 9 71999 Cap, Sealing 3
10 70897 Bolt, Cylinder Head 18
11 70899 Gasket, Cyclinder Head 1
66194 Gasket Set, Upper 1
12 72010 Plug 1
13 39063 0O-Ring 1

T20 Diesel 331506 (5-08)




1027591 ENGINE PARTS

Fig. 4 - Gear Case Group

—

@ l;ﬂ N‘l
iy
N

NI
N
)
W

\\2

T20 Diesel 331506 (5-08)
Home | Find... §Go To.. m n

5-6



1027591 ENGINE PARTS

07413 - M20, D
Fig. 4 - Gear Case Group
Ref. Part No. Description Qty.
v 1 72011 Comp. Case, Gear 1
A 2 72012 Plug 4
A 3 70900 Spring 1
A 4 70901 Seat, Valve 1
A 5 70902 Ball 1
A 6 70903 Assembly Rotor, Oil Pump 1
A 7 70904 Cover, Oil Pump 1
A 8 72013 Screw 5
A 9 70905 Cover 1
A 10 70906 Bolt 1
A 11 70907 O-Ring 1
A 12 39103 O-Ring 1
13 72995 Bolt 2
14 72014 Bolt 1
15 72015 Bolt 2
16 72016 Bolt 1
17 72017 Stud 1
18 39121 Nut 1
19 39065 Washer, Spring 1
20 70909 Seal, Oil 1
21 70910 O-Ring 2
22 70911 O-Ring 2
23 72018 Stud 2
24 72994 Bolt 4
25 39161 Qil Filter, Plug 1
26 70913 O-Ring 1
27 70189 Cover 1
28 70912 Gasket, Gear Case 1
29 72993 Bolt 3

T20 Diesel 331506 (5-08) 5-7
Home f| Find...



1027591 ENGINE PARTS

Fig. 5 - Water Pump Group

07415 - M20, D

Ref. Part No. Description Qty.
v 1 66205 Assembly Pump, Water 1
A 2 70915 Bearing, Ball 1
A 3 70916 Assembly Seal, Mechanical 1
A 4 70917 Impeller, Water Pump 1
A 5 361440 Fitting, Pipe, Water [Ku] 1
A 6 70919 Flange, Pump, Water [Ku] 1
A 7 70920 Gasket, Water Pump 1
8 72997 Bolt 2
9 72996 Bolt 4
10 55847 Pully, Fan 1

5-8 T20 Diesel 331506 (5-08)

mn




1027591 ENGINE PARTS

Fig. 6 - Main Bearing Case Group

07417 - M20, D
Ref. Part No. Description Qty.
1 70921 Assembly Case, Main Bearing 1
2 72998 Bolt, Bearing Case 1 8
3 70922 Gasket, Bearing Case 1
4 70923 Cover, Bearing Case 1
5 70924 Seal, OIl 1
6 70925 Gasket, Bearing Case Cover 1
7 72999 Bolt 8
8 39119 Bolt 9
9 70926 Assembly Case, Main Bearing 1 1
10 73479 Bolt. Bearing Case 2 3
11 70927 Assembly Case, Main Bearing 2 1
12 70928 Assembly Case, Main Bearing 3 1

T20 Diesel 331506 (5-08) 5-9
Home | Find... §Go To.. m n



1027591 ENGINE PARTS

Fig. 7 - Head Cover Group

07419 - M20, D
Ref. Part No. Description Qty.
v 1 372918 Cover Assy, Head, Cyl 1
A 2 70929 Gasket, Head Cover 1
A 3 372912 Shield, Breather 1
A 4 372928 Valve, Breather, Complt 1
A 5 372927 Cover, Breather 1
A 6 372900 Screw, Pan 4
A 7 30125 Pipe, Water 1
8 73483 Nut, Cap 4
9 73484 Gasket 4
10 361374 Plug, Oil Filler 1
11 70913 Seal, Org 1
12 372913 Tube, Breather 1
13 372901 Clamp, Hose 1
14 372904 Clamp, Hose 1
5-10 T20 Diesel 331506 (5-08)

Home §§ Find...




1027591 ENGINE PARTS

Fig. 8 - Manifold Group

07421 - M20, D
Ref. Part No. Description Qty.
v 1 372905 Manifold Assy, Inlet 1
A 2 73481 Pipe, Breather [Ku] 1
A 3 70934 Gasket, Manifold, Intake [Ku] 1
4 72996 Bolt 2
5 72994 Bolt 3
6 73487 Manifold, Exhaust, Front, Down 1
7 70935 Gasket, Ex-manifold 1
8 73488 Stud 8
9 361427 Nut 8
10 51332 Gasket Ku 1
11 40409 Bolt 3

T20 Diesel 331506 (5-08)




1027591 ENGINE PARTS

Fig. 9 - Valve, Rocker Arm Group

07423 - M20, D
Ref. Part No. Description Qty.
1 70936 Valve, Inlet 4
2 70937 Valve, Exhaust 4
3 73491 Spring, Valve 8
4 73492 Retainer, Valve Spring 8
5 73493 Collet, Valve Spring 8
6 73494 Seal, Valve Stem 8
7 361392 Cap, Valve 8
v 8 73495 Assembly Shaft, R-arm 1
A 9 73496 Screw, Set 2
10 73497 Bracket, Rocker Arm 4
11 73498 Stud 4
12 73499 Nut 4
13 73500 Washer, Plain 4
14 73501 Screw, Set 1
15 73502 Washer 1 2
16 73503 Washer 2 2
17 73504 Spring, Rocker Arm 3
18 73505 Cir-clip, External 2
v 19 73506 Assembly Rocker Arm 8
A 20 73507 Screw, Adjusting 8
A 21 73508 Nut 8
5-12 T20 Diesel 331506 (5-08)




1027591 ENGINE PARTS

Fig. 10 - Fuel Camshaft Group

07441 - M20, D
Ref. Part No. Description Qty.
1 84636 Camshaft, Fuel 1
2 70975 Bearing, Ball 1
3 70976 Bearing, Ball 1
4 73592 Cam, Fuel 1
5 73593 Nut, Cap 1
6 73594 Key, Woodruff 1
7 73595 Gear, Injection Pump 1
8 40409 Bolt 3
9 73596 Stopper 1
10 71995 Bolt 2
v 11 73597 Assembly Shaft, Governor 1
A 12 73598 Holder, Governor Gear 1
A 13 73599 Gear, Governor 1
A 14 73600 Holder, 1
A 15 73601 Comp. Weight, Governor 2
A 16 73602 Shaft, Governor Weight 2
A 17 70977 Sleeve, Governor 1
A 18 70978 Washer, Thrust 1
19 70979 Bearing, Ball 1
20 73603 Cir-clip, Governor Shaft 1
21 73604 Screw, Set 1
T20 Diesel 331506 (5-08) 5-13




1027591 ENGINE PARTS

Fig. 11 - Camshaft Group

5-14 T20 Diesel 331506 (5-08)
Home §| Find... § Go To.. m n




1027591 ENGINE PARTS

07425 - M20, D
Fig. 11 - Camshaft Group

Ref. Part No. Description Qty.
1 12895 Tappet 8
2 73509 Push Rod 8
v 3 73510 Assembly Camshaft 1
A 4 39197 Screw, Set 1
A 5 73511 Gear, Camshaft 1
A 6 73512 Key, Feather 1
A 7 73513 Stopper, Camshaft 1
A 8 39160 Bolt 2
v 9 73514 Comp Idle Gear 1 1
A 10 73515 Bush, Idle Gear 1
11 73516 Collar, Idle Gear 1 1
12 73517 Collar, Idle Gear 2 1
13 73518 Cir-clip, Idle Gear 1
14 73519 Shaft, Idle Gear 1 1
15 41973 Bolt 3

T20 Diesel 331506 (5-08) 5-15
Home f| Find...



1027591 ENGINE PARTS

Fig. 12 - Piston and Crankshaft Group

5-16 T20 Diesel 331506 (5-08)
Home §| Find... § Go To.. m n




1027591 ENGINE PARTS

07427 - M20, D
Fig. 12 - Piston and Crankshaft Group

Ref. Part No. Description Qty.
1 73520 Piston 4
1 73521 Piston 05 4
2 70938 Assembly Piston Ring 4
2 70939 Assembly Piston Ring 05 4
3 73522 Pin, Piston 4
4 73523 Cir-clip, Piston Pin 8
v 5 73524 Assembly Connecting Rod 4
A 6 70940 Bush, Piston Pin 4
A 7 73525 Bolt, Connecting Rod 8
A 8 70941 Metal, Crankpin 4
A 8 66204 Metal, Crankpin 02 4
A 8 66207 Metal, Crankpin 04 4
v 9 73526 Comp. Crankshaft 1
A 10 70942 Sleeve, Crankshaft 1
A 11 73527 Ball 4
A 12 73528 Gear, Crankshaft 1
A 13 73529 Key 1
A 14 73530 Gear, Oil Pump Drive 1
15 73532 Bolt 1
16 70943 Collar, Crankshaft 1
17 70944 O-Ring 1
18 70945 Metal, Crankshaft 1 1
18 70946 Metal, Crankshaft1 02 1
18 70947 Metal, Crankshaft1 04 1
19 70948 Metal, Crankshaft 2 3
19 70949 Metal, Crankshaft2 02 3
19 70950 Metal, Crankshaft2 04 3
20 70951 Metal, Crankshaft 3 1
20 70952 Metal, Crankshaft3 02 1
20 70953 Metal, Crankshaft3 04 1
21 10844 Metal, Side 1 2
21 70954 Metal, Side 1 02 2
21 70955 Metal, Side 1 04 2
22 10845 Metal, Side 2 2
22 30121 Metal, Side 2 02 2
22 30122 Metal, Side 2 04 2

T20 Diesel 331506 (5-08) 5-17




1027591 ENGINE PARTS

Fig. 13 - Flywheel Group

Rear End Plate

>”/’\N\
~

!

T20 Diesel 331506 (5-08)



1027591 ENGINE PARTS

07429 - M20, D
Fig. 13 - Flywheel Group
Ref. Part No. Description Qty.

v 1 70956 Comp. Flywheel 1
A 2 70957 Gear, Ring 1

3 73533 Bolt, Flywheel 6

4 73534 Bolt 8

5 73535 Bolt 2

T20 Diesel 331506 (5-08) 5-19
Home f| Find...




1027591 ENGINE PARTS

Fig. 14 - Starter Breakdown, 74405

5-20 T20 Diesel 331506 (5-08)
Home §| Find... § Go To.. m n



1027591 ENGINE PARTS

10182 - M20, D
Fig. 14 - Starter Breakdown, 74405
Ref. Part No. Description Qty.
v 1 74405 Assy Starter 1
A 2 70196 Assy Yoke 1
AV 3 70197 Assy Armature 1
AA 4 70198 Bearing 1
AA 5 70199 Bearing 1
A 6 70200 Clutch, Over Running 1
A 7 70201 Frame, Drive End 1
A 8 70202 Assy Switch, Magneto 1
A 9 70203 Frame, End 1
AV 10 70204 Assy Holder, Brush 1
AA 11 70205 Spring, Brush 4
A 12 70206 Gear 1
A 13 70207 Retainer 1
A 14 73545 Roller 5
A 15 70208 Spring 1
A 16 73547 Ball 1
A 17 70209 Bolt 2
A 18 20433 O-Ring 2
A 19 70210 Bolt 2
A 20 20432 Assy Bolt 2
A 21 70211 Cover 1
A 22 73551 Nut, Hexagon 1
A 23 70212 Nut, Hexagon 1
A 24 70213 Pipe, Drain 1

T20 Diesel 331506 (5-08) 5-21
Home f| Find...



1027591 ENGINE PARTS

Fig. 15 - Nozzle Holder and Glow Plug Group

- NJ@%MDU%—.._.V \._r,-x.w -
/- )l

T20 Diesel 331506 (5-08)
Home | Find... §Go To.. m n

5-22



1027591 ENGINE PARTS

07433 - M20, D
Fig. 15 - Nozzle Holder and Glow Plug Group

Ref. Part No. Description Qty.
1 73554 Pipe, Over Flow 1
2 73555 Screw 1
3 40166 Gasket 1
v 4 361373 Assembly Pipe, Over Flow 1
A 5 361368 Band, Pipe 2
v 6 372917 Housing Assy, Nozzle 4
A 7 70964 Gasket 1
A 8 20719 Seal, Heat 1
9 70965 Pipe, Injection 1 1
10 70966 Pipe, Injection 2 1
11 70967 Pipe, Injection 3 1
12 70968 Pipe, Injection 4 1
13 30131 Clamp, Pipe 1 3
14 30132 Clamp, Pipe 2 3
15 84638 Plug, Glow 4
16 73560 Cord, Glow Plug 1
17 39508 Screw, With Washer 3

T20 Diesel 331506 (5-08) 5-23
Home f| Find...



1027591 ENGINE PARTS

Fig. 16 - Injection Pump Group

AL AL

VAL,
”\m\ m\\/;___\\\\\w @\

e’

.

=L =T
. b “\ 1 s .

A\\ﬁr.»\\.hn.‘,. = ,,,n,\\\
&

T20 Diesel 331506 (5-08)
Home | Find... §Go To.. m n

5-24



1027591 ENGINE PARTS

07437 - M20, D
Fig. 16 - Injection Pump Group

Ref. Part No. Description Qty.
1 73565 Fuel Pump Cover Plate 1
2 84635 Assembly Pump, Injection (See Injection Pump Breakdown) 1
3 70972 Shim, Injection Pump 0.20 mm 1
4 70973 Shim, Injection Pump 0.25 mm 2
4 84644 Shim, Injection Pump 0.30 mm 1
5 73561 Bolt 3
6 73562 Stud 3
7 73563 Nut, Cap 3
8 39065 Washer, Spring 6
9 70974 Gasket, Fuel Pump 1
10 39121 Nut 2
11 39065 Washer, Spring 2

T20 Diesel 331506 (5-08) 5-25
Home f| Find...



1027591 ENGINE PARTS

Fig. 17 - Injection Pump Breakdown

5-26 T20 Diesel 331506 (5-08)
Home §| Find... § Go To.. m n



1027591 ENGINE PARTS

07439 - M20, D
Fig. 17 - Injection Pump Breakdown

Ref. Part No. Description Qty.
v 1 84635 Assembly Pump, Injection 1
A 2 84648 Plunger, Pump 4
A 3 73567 Valve, Delivery 4
A 4 73568 Spring, Delivery Valve 4
A 5 73569 Gasket, Delivery Valve 4
A 6 73570 Holder, Delivery Valve 4
A 7 73571 O-Ring 4
A 8 73572 Flange, Sleeve 4
A 9 73573 Pin, Joint 4
A 10 73574 O-Ring 8
A 11 73575 Screw 8
A 12 73576 Assembly Tappet 4
A 13 73577 Pin, Tappet Guide 4
A 14 73578 Pin, Clamp 1
A 15 73579 Spring, Plunger 4
A 16 73580 Seat, Spring Upper 4
A 17 73581 Seat, Spring Lower 4
A 18 73582 Shim 1
A 19 84649 Rack, Control 1
A 20 84650 Plate 1
A 21 73585 Screw 5
A 22 73586 Sleeve, Control 4
A 23 84651 Screw, Follow 1
A 24 73588 Gasket 2
A 25 73589 Screw 1
A 26 73590 Gasket 1

T20 Diesel 331506 (5-08) 5-27
Home f| Find...



1027591 ENGINE PARTS

Fig. 18 - Idling Group

07443 - M20, D

Ref. Part No. Description Qty.
v 1 70980 Assembly Apparatus, Idle 1
A 2 73605 Assembly Bolt, Adjusting 1
A 3 73606 Nut 1
A 4 73607 Nut, Cap 1
A 5 40166 Gasket 2
A 6 30136 Cap 1
7 73610 Bolt, Adjusting 1
8 73606 Nut 1
9 73607 Nut, Cap 1
10 40166 Gasket 2
11 30136 Cap 1
12 70188 Cover 1
13 70165 Gasket, Thrtl Blk 1
14 39160 Bolt 2

5-28 T20 Diesel 331506 (5-08)




1027591 ENGINE PARTS

Fig. 19 - Speed Control Plate Group

07445 - M20, D

Ref. Part No. Description Qty.

v 1 70982 Assembly Plate, Control 1

A 2 73618 Lever, Speed Control 1

A 3 73619 Lever, Speed Control 2

A 4 73620 O-Ring 1

A 5 40407 Pin, Spring 2

A 6 73621 Washer, Plain 2

A 7 73622 Nut 2

A 8 73623 Comp. Lever, Governor 1

A 9 73624 Lever, Engine Stop 1

A 10 70983 Seal, OIl 1

A 11 73625 Spring, Return 1

A 12 73626 Shaft, Stop Lever 1
13 70984 Gasket 1
14 41973 Bolt 2
15 72018 Stud 2
16 39121 Nut 2
17 39065 Washer, Spring 2

T20 Diesel 331506 (5-08) 5-29




1027591 ENGINE PARTS

Fig. 20 - Governor Group

07447 - M20, D

Ref. Part No. Description Qty.
1 70985 Spring, Start 1
2 70986 Spring, Governor 1
v 3 73627 Assembly Lever, Fork 1
A 4 70987 Comp. Lever, Fork 1 1
A 5 73628 Lever, Fork 2 1
A 6 73629 Shaft, Fork Lever 1
A 7 70988 Washer, Plain 1
A 8 70989 Bearing, Ball 1
A 9 73630 Cir-clip, External 1
10 73631 Cover, Fork Lever Shaft 1
11 361430 Gasket 1
12 39160 Bolt 2
13 70991 Collar 1 1
14 70992 Bearing, Ball 1

5-30 T20 Diesel 331506 (5-08)




1027591 ENGINE PARTS

Fig. 21 - Water Flange Group

07451 - M20, D
Ref. Part No. Description Qty.
v 1 368090 Flange, Water [Ku] 1
A 2 361440 Fitting, Pipe, Water [Ku] 1
3 73632 Fitting, Pipe, Plug [Ku] 2
4 70994 Gasket, Hsg, Thermostat [Ku] 1
5 41973 Bolt, Hex [Ku] 3
6 72995 Screw, Hex [Ku] 1
7 73633 Hose, Water [Ku] 1
8 73634 Clamp, Hose, Heater [Ku] 2
9 10852 Thermostat, 180deg, 1.7d [Ku] 1
10 10851 Gasket 1
11 368091 Housing, Thermostat [Ku] 1
12 72996 Screw, Hex [Ku] 1
13 73636 Stud 1
14 39121 Nut, Hex [Ku] 1
15 39065 Washer, Lock, Split [Ku] 2

T20 Diesel 331506 (5-08) 5-31




1027591 ENGINE PARTS

5-32 T20 Diesel 331506 (5-08)
Home §| Find... § Go To.. n n



1040096 ENGINE PARTS

Contents Page
Fig. 1-CrankcaseGroup .................. 6-2
Fig. 2-0ilPanGroup ..................... 6-4
Fig. 3 - Cylinder Head Group ............... 6-5
Fig. 4-GearCaseGroup .................. 6-6
Fig. 5- Water Pump Group................. 6-8
Fig. 6 - Main Bearing Case Group ........... 6-9
Fig. 7-HeadCoverGroup ................ 6-10
Fig. 8 - Manifold Group .................... 6-11
Fig. 9 - Valve, Rocker Arm Group .......... 6-12
Fig. 10 - Fuel Camshaft Group .............. 6-13
Fig. 11 - Camshaft Group .................. 6-14
Fig. 12 - Piston and Crankshaft Group ....... 6-16
Fig. 13 - Flywheel Group ................... 6-18
Fig. 14 - Starter Breakdown, 74405 .......... 6-19
Fig. 15 - Nozzle Holder and Glow

PlugGroup ...........ccoviiiitn. 6-20
Fig. 16 - Nozzle Holder Breakdown .......... 6-21
Fig. 17 - Injection Pump Group ............. 6-22
Fig. 18 - Injection Pump Breakdown ......... 6-24
Fig. 19 -IdlingGroup ............ ... .ot 6-26
Fig. 20 - Speed Control Plate Group ......... 6-27
Fig. 21 - Governor Group .................. 6-28
Fig. 22 - Water Flange Group . .............. 6-29

T20 Diesel 331506 (11-08)
Home f| Find...

SECTION 6




1040096 ENGINE PARTS

Fig. 1 - Crankcase Group

T20 Diesel 331506 (11-08)
Home | Find... §Go To.. m n

6-2



1040096 ENGINE PARTS

Fig. 1 - Crankcase Group

Ref. Part No. Description Qty.
v 1 9004335 Crankcase, Complt [Ku] 1
A 2 70998 Plug, Cup, Sealing [Ku] 6
A 3 39087 Plug, Cup, Sealing [Ku] 1
A 4 39088 Fitting, Pipe, Plug [Ku] 4
A 5 70999 Plug, Eng [Ku] 1
A 6 71985 Fitting, Pipe, Plug [Ku] 3
A 7 39051 Fitting, Pipe, Plug [Ku] 2
A 8 361436 Plug, Cup, Sealing [Ku] 3
A 9 71986 Plug, Cup, Sealing [Ku] 1
A 10 71987 Pin, Dowel [Ku] 2
A 11 71988 Pin, Dowel [Ku] 2
A 12 9004431 Pin, Straight [Ku] 2
A 13 71990 Pin, Eng [Ku] 2
A 14 71991 Tube, Pin [Ku] 1
A 15 71992 Plug, Cup, Sealing [Ku] 1
A 16 9004337 Pin, Start, Spring 1
A 17 71993 Plug, Eng [Ku] 1
A 18 70887 Bushing, Gear, Gov [Ku] 1
A 19 39062 Fitting, Plug [Ku] 1
A 20 393570 Gasket 1

21 70888 Fitting, Draincock [Ku] 1

T20 Diesel 331506 (11-08) 6-3
Home f| Find...



1040096 ENGINE PARTS

Fig. 2 - Oil Pan Group

Y

9
Ref. Part No. Description Qty.
1 1023144 Pan, Qil, Dsl 1
2 70889 Gasket, Pan, Oil 1
3 9004338 Bolt [Ku] 26
4 9003888 Filter, Qil [Ku] 1
5 39094 Screw, Hex [Ku] 1
6 9004339 O-Ring [Ku] 1
7 9004435 Gauge, Oil [Ku] 1
v 8 361428 Dipstick, Oil [Ku] 1
A 9 361366 Seal, Org [Ku] 1
10 39073 Screw, Hex [Ku] 1
66187 Gasket Set 1
11 9004348 Plug, Gauge, Oil [Ku] 1

6-4 T20 Diesel 331506 (11-08)
Home | Find... §Go To.. m n



1040096 ENGINE PARTS

Fig. 3 - Cylinder Head Group

Ref. Part No. Description Qty.
1 71996 Ear, Lifting, Eng [Ku] 1
2 71997 Ear, Lifting, Eng [Ku] 1
3 39073 Screw, Hex [Ku] 2
v 4 9004340 Head, Cylinder [Ku] 1
A 5 393504 Cap, Sealing 1
A 6 39088 Fitting, Pipe, Plug [Ku] 2
A 7 372906 Guide, Valve, Inlet 4
A 8 372907 Guide, Valve, Exhaust 4
A 9 361372 Plug, Cup, Sealing [Ku] 3
10 70897 Screw, Hex, Head, Cyl [Ku] 18
11 9004341 Gasket, Head, Cyl [Ku] 1
66194 Gasket Set, Upper 1
12 72010 Fitting, Pipe, Plug [Ku] 1

T20 Diesel 331506 (11-08)




1040096 ENGINE PARTS

s ‘ ﬁ 5
o
M \\,v Wm%@.\‘@aﬁw/ .s\\
: L e N\
W ,l\ v / »«V
YN w /rﬂv. /\.ul\w
q \\\\\\, @/ \\.\)‘v‘.‘\w
& MN / \
N\ 3 Lafm
e :1u ® ”
\ »
&

T20 Diesel 331506 (11-08)
Home | Find... §Go To.. m n

6-6



1040096 ENGINE PARTS

Fig. 4 - Gear Case Group

Ref. Part No. Description Qty.
v 1 9004432 Crankcase, Comp [Ku] 1
A 2 361401 Fitting, Pipe, Plug [Ku] 5
A 3 12916 Fitting, Fltr, Oil [Ku] 1
A 4 70900 Spring, Cmpr, Relief [Ku] 1
A 5 70901 Tube, Seat, Valve, Oil [Ku] 1
A 6 70902 Ball, Relief, Qil [Ku] 1
A 7 70905 Cover 1
A 8 70906 Bolt 1
A 9 70907 Seal, Org [Ku] 1
A 10 70911 Seal, Org 1
A 11 70903 Pump, Oil, Eng [Ku] 1
A 12 70904 Cover, Pump, Oil 1
13 72013 Screw, Flt [Ku] 5
14 70912 Gasket, Case, Gear [Ku] 1
15 72993 Screw, Hex [Ku] 3
16 384872 Bolt 4
17 72994 Screw, Hex [Ku] 2
18 72014 Screw, Hex [Ku] 1
19 72015 Screw, Hex [Ku] 2
20 72016 Bolt 1
21 9004346 Stud [Ku] 1
22 39121 Nut, Hex [Ku] 1
23 39065 Washer, Lock, Split [Ku] 1
24 361389 Seal, Oil, Front [Ku] 1
25 9004347 Stud [Ku] 2
26 72019 Cover 1
27 361374 Cap, Filler, Oil [Ku] 1
28 70913 Seal, Org 1

T20 Diesel 331506 (11-08) 6-7
Home f| Find...



1040096 ENGINE PARTS

Fig. 5 - Water Pump Group

Ref. Part No. Description Qty.
v 1 9004402 Pump, Water Assy [Ku] 1
A 2 70919 Flange, Pump, Water [Ku] 1
A 3 9004403 Bearing [Ku] 1
A 4 9004404 Seal, Mechanical Assy [Ku] 1
A 5 9004405 Impeller, Pump, Water [Ku] 1
A 6 361440 Fitting, Pipe, Water [Ku] 1
A 7 70920 Gasket, Pump, Water [Ku] 1
8 9004406 Bolt [Ku] 4
9 9004407 Bolt [Ku] 2
10 9003868 Pipe, Water [Kubota] 1
11 9003869 Pipe, Water [Kubota] 1
12 9003870 Clamp [Kubota] 2
13 55847 Sheave, Fan [Ku] 1
14 393588 Bolt, Fing 4

6-8 T20 Diesel 331506 (11-08)
Home | Find... §Go To.. m n



1040096 ENGINE PARTS

Fig. 6 - Main Bearing Case Group

Ref. Part No. Description Qty.
v 1 9004349 Bearing, Case [Ku] 1
A 2 9004436 Crankshaft, Metal [Ku] 1
A 3 72998 Screw, Hex, Case, Brg, Main [Ku] 2
4 9004350 Gasket, Bearing, Case [Ku] 1
5 70923 Cover, Brg Case, Eng [Ku] 1
6 70924 Seal, Oil, Rear [Ku] 1
7 70925 Gasket, Case, Gear [Ku] 1
8 384871 Bolt 8
9 371017 Bolt 9
v 10 9004437 Case, Main, Brg Assy 1
A 11 70948 Bearing, Cshft, Std [Ku] 1
A 12 72998 Screw, Hex, Case, Brg, Main [Ku] 2
13 73479 Screw, Hex, Case, Brg, Main [Ku] 3
v 14 9004438 Case, Main, Brg Assy 1
A 15 70948 Bearing, Cshft, Std [Ku] 1
A 16 72998 Screw, Hex, Case, Brg, Main [Ku] 2
v 17 9004439 Case, Main, Brg Assy 1
A 18 70948 Bearing, Cshft, Std [Ku] 1
A 19 72998 Screw, Hex, Case, Brg, Main [Ku] 2

T20 Diesel 331506 (11-08) 6-9
Home | Find... §Go To.. m n



1040096 ENGINE PARTS

Fig. 7 - Head Cover Group

Ref. Part No. Description Qty.
v 1 9004433 Cover, Cyl Head Assy [Ku] 1
A 2 70929 Gasket, Cover, Head, Cyl [Ku] 1
A 3 372912 Shield, Breather 1
A 4 372928 Valve, Breather, Complt 1
A 5 384874 Cover, Breather 1
A 6 73482 Screw, Hex, W/ Washer [Ku] 4
A 7 30125 Pipe, Water 1
8 372913 Tube, Breather 1
9 372901 Clamp, Hose 1
10 372904 Clamp, Hose 1
11 73483 Nut, Hex, Cap 4
12 73484 Gasket, F/ Bolt [Ku] 4
13 361374 Cap, Filler, Oil [Ku] 1
14 70913 Seal, Org 1
6-10 T20 Diesel 331506 (11-08)




1040096 ENGINE PARTS

Fig. 8 - Manifold Group

Ref. Part No. Description Qty.
v 1 372905 Manifold Assy, Inlet 1
A 2 73481 Pipe, Breather [Ku] 1
A 3 70934 Gasket, Manifold, Intake [Ku] 1
4 9004406 Bolt [Ku] 2
5 384872 Bolt 3
6 73487 Manifold, Exhaust [Ku] 1
7 70935 Gasket, Manifold, Exhaust 1
8 73488 Stud [Ku] 8
9 73489 Nut 8
10 51332 Gasket [Ku] 1
11 40409 Screw, Hex [Ku] 3

T20 Diesel 331506 (11-08) 6-11




1040096 ENGINE PARTS

Fig. 9 - Valve, Rocker Arm Group

Ref. Part No. Description Qty.
1 70936 Valve, Intake [Ku] 4
2 70937 Valve, Exhaust [Ku] 4
3 73491 Spring, Valve [Ku] 8
4 73492 Retainer, Spring, Valve [Ku] 8
5 73493 Retainer, Spring [Ku] 8
6 73494 Seal, Stem, Valve [Ku] 8
7 361392 Cap, Valve [Ku] 8
8 9004409 Shaft, Rocker, Arm [Ku] 1
9 393598 Bolt 2
10 73497 Bracket, Mtg, Rocker Arm [Ku] 4
11 73498 Stud [Ku] 4
12 73499 Nut, Hex [Ku] 4
13 73500 Washer, Flat [Ku] 4
14 9004410 Pin, Spring [Ku] 1
15 73502 Washer, Shaft, Rocker [Ku] 2
16 361589 Washer, Flat [Ku] 2
17 73504 Spring, Cmpr, Rocker [Ku] 3
v 18 73506 Arm, Rocker [Ku] 8
A 19 73507 Screw, Adj, Rocker Arm [Ku] 8
A 20 73508 Nut, Hex [Ku] 8

6-12

T20 Diesel 331506 (11-08)



1040096 ENGINE PARTS

Fig. 10 - Fuel Camshaft Group

Ref. Part No. Description Qty.
1 84636 Camshaft 1
2 9004368 Bearing, Ball [Ku] 1
3 9004369 Bearing, Ball [Ku] 1
4 9004445 Gear, Injection, Pump [Ku] 1
5 73593 Nut, Cap, Cam [Ku] 1
6 73594 Key, Woodruff [Ku] 1
7 73596 Stopper, Fuel [Ku] 1
8 41973 Bolt, Hex [Ku] 2
v 73597 Shaft, Govnr 1
A 9 9004371 Shaft, Governor [Ku] 1
A 10 73598 Holder, Gear [Ku] 1
A 11 73599 Gear, Govnr [Ku] 1
A 12 73600 Holder, Govnr [Ku] 1
A 13 73601 Weight, Comp, Govnr [Ku] 2
A 14 73602 Shaft, Govnr [Ku] 2
A 15 9004372 Shaft, Governor, Weight [Ku] 2
A 16 70977 Sleeve, Govnr [Ku] 1
A 17 70978 Washer, Thrust [Ku] 1
18 9004373 Bearing, Ball [Ku] 1
19 73603 Ring, Snap [Ku] 1
20 73604 Screw, Set [Ku] 1

T20 Diesel 331506 (11-08)




1040096 ENGINE PARTS

Fig. 11 - Camshaft Group

6-14 T20 Diesel 331506 (11-08)
Home | Find... §Go To.. m n




1040096 ENGINE PARTS

Fig. 11 - Camshaft Group

Ref. Part No. Description Qty.
1 9004358 Tappet [Ku] 8
2 73509 Rod, Push, Valve [Ku] 8
v 3 9004440 Crankshaft Assy 1
A 4 39197 Screw, Set [Ku] 1
A 5 73511 Gear, Camshaft [Ku] 1
A 6 73512 Key [Ku] 1
A 7 73513 Stopper, Cam [Ku] 1
A 8 41973 Bolt, Hex [Ku] 2
v 9 73514 Gear, Idler, Cam [Ku] 1
A 10 73515 Bushing, Gear, Idler [Ku] 1
11 73516 Collar, Gear [Ku] 1
12 73517 Washer, Collar, Gear [Ku] 1
13 73518 Ring, Snap [Ku] 1
14 73519 Shaft, Idler, Gear [Ku] 1
15 41973 Bolt, Hex [Ku] 3

T20 Diesel 331506 (11-08) 6-15
Home f| Find...



1040096 ENGINE PARTS

Fig. 12 - Piston and Crankshaft Group

6-16 T20 Diesel 331506 (11-08)
Home | Find... §Go To.. m n




1040096 ENGINE PARTS

Fig. 12 - Piston and Crankshaft Group

Ref. Part No. Description Qty.
1 73520 Piston, Eng [Ku] 4
1 73521 Piston, Eng [Ku] 4
2 9004361 Ring, Piston Assy [Ku] 4
2 9004441 Piston, Ring Assy [Ku] 4
3 73522 Pin, Piston [Ku] 4
4 73523 Ring, Snap, Piston [Ku] 8
v 5 73524 Rod Assy, Connecting [Ku] 4
A 6 361395 Bushing, Pin, Piston [Ku]16241-21351 4
A 7 73525 Screw, Rod, Connecting [Ku] 8
A 8 70941 Bearing, Rod, Connecting, Std [Ku] 4
A 8 66204 Bearing, Rod, Connecting [-.2mm, Ku] 4
A 8 66207 Bearing, Rod, Connecting [-.4mm, Ku] 4
v 73526 Crankshaft 1
A 9 73527 Ball, Cshft [Ku] 4
A 10 73528 Gear, Cshft [Ku] 1
A 11 73529 Key [Ku] 1
A 12 73530 Gear, Pump, Oil [Ku] 1
A 13 70942 Bearing, Cshft [Ku] 1
14 70943 Collar, Crank, Front [Ku] 1
15 9004363 Ring [Ku] 1
16 70945 Bearing, Cshft, Std [Ku] 1
16 70946 Bearing, Cshft, -.2mm [Ku] 1
16 70947 Bearing, Cshft [Ku] 1
17 10844 Bearing, Thrust, Std [Ku] 2
17 70954 Bearing, Thrust [Ku] 2
17 70955 Bearing, Thrust [-.4mm, Ku] 2
18 10845 Bearing, Thrust, Std [Ku] 2
19 73532 Screw, Hex, Cshft [Ku] 2
20 393400 Sheave, Cshft [Ku] 2

T20 Diesel 331506 (11-08) 6-17
Home f| Find...



1040096 ENGINE PARTS

Fig. 13 - Flywheel Group

Ref. Part No. Description Qty.
v 1 70956 Flywheel 1
A 2 9004442 Gear, Ring [Ku] 1
3 73533 Screw, Hex, Flywheel [Ku] 6
4 9003891 Indicator, Timing [Ku] 1
5 9004443 Bolt [Ku] 1
6 9004444 Washer, Plain [Ku] 1

6-18 T20 Diesel 331506 (11-08)




1040096 ENGINE PARTS

Fig. 14 - Starter Breakdown, 74405

Ref. Part No. Description Qty.
v 1 74405 Starter, 12vdc [Kubota] 1
A 2 70196 Yoke 1
AV 3 70197 Armature, Motor [Ku] 1
AA 4 70198 Bearing 1
AA 5 70199 Bearing 1
A 6 70200 Clutch 1
A 7 70201 Frame, End, Drive 1
A 8 70202 Switch, Magneto [Ku] 1
A 9 70203 Frame, End 1
AV 10 70204 Brushholder 1
AA 11 70205 Spring, Brush 4
A 12 70206 Gear 1
A 13 70207 Retainer 1
A 14 73545 Retainer, Gear, Starter [Ku] 5
A 15 70208 Spring 1
A 16 73547 Spring, Ext [Ku] 1
A 17 70209 Bolt 2
A 18 20433 Seal, Org 2
A 19 70210 Bolt 2
A 20 20432 Bolt 2
A 21 70211 Cover 1
A 22 73551 Nut, Hex [Ku] 1
A 23 70212 Nut 1
A 24 70213 Tube, Drain, Starter 1

T20 Diesel 331506 (11-08) 6-19




1040096 ENGINE PARTS

Fig. 15 - Nozzle Holder and Glow Plug Group

Ref. Part No. Description Qty.
1 73554 Pipe, Overflow 1
2 73555 Fitting, Fuel [Ku] 1
3 40166 Gasket, F/ Bolt [Ku] 1
v 361373 Hose, Fuel [Ku] 1
A 4 9004389 Pipe, Fuel, Overflow [Ku] 2
A 5 9004390 Pipe, Clip [Ku] 4
v 6 372917 Housing Assy, Nozzle 1
A 7 9004450 Gasket [Ku] 1
A 8 9004451 Seal, Heat [Ku] 1
9 70965 Tube, Injector, Pipe #1 [Ku] 1
10 70966 Tube, Injector, Pipe #2 [Ku] 1
11 70967 Tube, Injector, Pipe #32 [Ku] 1
12 70968 Pipe, Injector, # 4 3
13 30131 Clamp, Tube, Inj, Pipe #1 [Ku] 3
14 39507 Clamp, Pipe 4
15 393566 Screw, W / Washer 1
16 84638 Glowplug [Ku] 3
17 73560 Cord, Ele, Glowplug 3
18 9004393 Nut, Flange [Ku] 3

6-20 T20 Diesel 331506 (11-08)




1040096 ENGINE PARTS

Fig. 16 - Nozzle Holder Breakdown

Ref. Part No. Description Qty.
v 372917 Housing Assy, Nozzle 4
A 1 9004395 Nut [Ku] 1
A 2 9004396 Washer, Adjusting [Ku] 1
A 3 9004397 Nozzle, Spring [Ku] 1
A 4 388500 Spacer [Ku] 1
A 5 9004398 Rod, Push [Ku] 1
6 9004399 Nut, Nozzle [Ku] 1
7 9004400 Washer, Plain [Ku] 1
8 9004401 Nozzle [Ku] 1

T20 Diesel 331506 (11-08)

6-21




1040096 ENGINE PARTS

Fig. 17 - Injection Pump Group

6-22 T20 Diesel 331506 (11-08)
Home | Find... §Go To.. m n



1040096 ENGINE PARTS

Fig. 17 - Injection Pump Group

Ref. Part No. Description Qty.
1 9004376 Eye, Joint [Ku] 1
v 2 84635 Pump, Injection [Kubo] 1
A 3 84651 Follower, Screw, Pump, Injection[Ku] 1
A 4 73588 Gasket, Ftg, Banjo [Ku] 2
A 5 73589 Screw, Hex [Ku] 1
A 6 73590 Gasket, F/ Screw [Ku] 1
7 73563 Nut [Ku] 3
8 39065 Washer, Lock, Split [Ku] 6
9 70972 Shim 1
9 70973 Shim 1
10 84644 Shim, Pump, Injection 1
11 73561 Bolt [Ku] 3
12 73562 Stud [Ku] 3
13 9004454 Cover, Solenoid [Ku] 1
14 70165 Gasket, Solenoid, Throttle [Ku] 1
15 39160 Bolt, Hex [Ku] 2
16 70188 Cover, Hole, Pump [Ku] 1
17 73565 Cover, Hole, Pump, Fuel [Ku] 1
18 70974 Gasket, Pump, Fuel [Ku] 1
19 39121 Nut, Hex [Ku] 2
20 39065 Washer, Lock, Split [Ku] 2

T20 Diesel 331506 (11-08) 6-23
Home f| Find...



1040096 ENGINE PARTS

Fig. 18 - Injection Pump Breakdown

6-24 T20 Diesel 331506 (11-08)
Home | Find... §Go To.. m n



1040096 ENGINE PARTS

Fig. 18 - Injection Pump Breakdown

Ref. Part No. Description Qty.
v 1 84635 Pump, Injection [Kubo] 1
A 2 84648 Plunger, Pump, Inj [Ku] 4
A 3 73567 Valve, Eng [Delivery, Ku] 4
A 4 73568 Spring, Cmpr, Valve, Injector [Ku] 4
A 5 73569 Gasket, Valve, Injector [Ku] 4
A 6 73570 Holder, Valve, Inj [Ku] 4
A 7 73571 Seal, Org [Ku] 4
A 8 73572 Flange, Sleeve [Ku] 4
A 9 73573 Pin, Joint, Inj [Ku] 4
A 10 73574 Seal, Org [Ku] 8
A 11 73575 Screw, Hex [Ku] 8
A 12 73576 Tappet, Pump, Injection [Ku] 4
A 13 73577 Pin, Tappet [Ku] 4
A 14 73578 Pin, Clamp 1
A 15 73579 Spring, Cmpr, Plunger [Ku] 4
A 16 73580 Seat, Spring, Upper, Injector [Ku] 4
A 17 73581 Seat, Spring, Lower, Injector [Ku] 4
A 18 73582 Shim, Tappet, Injection [Ku] 1
A 19 84649 Control, Fuel 1
A 20 84650 Plate 1
A 21 73585 Screw, Pump, Injection [Ku] 5
A 22 73586 Sleeve, Cntrl, Pump, Injection [Ku] 4
A 23 84651 Follower, Screw, Pump, Injection[Ku] 1
A 24 73588 Gasket, Ftg, Banjo [Ku] 2
A 25 73589 Screw, Hex [Ku] 1
A 26 73590 Gasket, F/ Screw [Ku] 1

T20 Diesel 331506 (11-08) 6-25
Home f| Find...



1040096 ENGINE PARTS

Fig. 19 - Idling Group

Ref. Part No. Description Qty.
v 1 9004446 Idling, Apparatus [Ku] 1
A 2 9004447 Bolt, Adjustment Assy [Ku] 1
A 3 73606 Nut, Hex [Ku] 1
A 4 361375 Nut, Cap [Ku] 1
A 5 40166 Gasket, F/ Bolt [Ku] 2
A 6 30136 Cap, Screw, Idler [Ku] 1
7 73610 Screw, Adj, Stop [Ku] 1
8 9004374 Nut, Lock [Ku] 1
9 361375 Nut, Cap [Ku] 1
10 40166 Gasket, F/ Bolt [Ku] 2
11 9004375 Gasket [Ku] 1

6-26 T20 Diesel 331506 (11-08)

mn




1040096 ENGINE PARTS

Fig. 20 - Speed Control Plate Group

07445 - M20, D
Ref. Part No. Description Qty.
v 1 70982 Plate, Cntrl, Spd [Ku] 1
A 2 73619 Lever, Cntrl, Spd [Ku] 2
A 3 9004385 0O-Ring [Ku] 1
A 4 40407 Pin, Spring [Ku] 2
A 5 73621 Washer, Flat [Ku] 2
A 6 73622 Nut, Hex [Ku] 2
A 7 73623 Lever, Plate, Cntrl [Ku] 1
A 8 73624 Lever, Stop [Ku] 1
A 9 70983 Seal, Oil [Ku] 1
A 10 73625 Spring, Tors [Ku] 1
A 11 73626 Shaft, Lever, Spd [Ku] 1
12 70984 Gasket, Cover, Spd [Ku] 1
13 41973 Bolt, Hex [Ku] 2
14 9004386 Stud [Ku] 2
15 39121 Nut, Hex [Ku] 2
16 39065 Washer, Lock, Split [Ku] 2
17 9004449 Bolt [Ku] 1
18 40166 Gasket, F/ Bolt [Ku] 1

T20 Diesel 331506 (11-08) 6-27




1040096 ENGINE PARTS

Fig. 21 - Governor Group

07447 - M20, D

Ref. Part No. Description Qty.
1 9004379 Spring, Start [Ku] 1
2 9004448 Spring, Governor [Ku] 1
v 3 9004775 Lever Assy, Fork [KU] 1
A 4 9004381 Lever, Fork [Ku] 1
A 5 9004382 Lever, Fork, Shaft [Ku] 1
A 6 9004283 Belt Kit, W/ Installation Tool 1
A 7 70989 Bearing, Ball [Ku] 1
8 73631 Cover, Lever, Gov [Ku] 1
9 361430 Gasket, Cover, Gov [Ku] 1
10 71995 Screw, Hex [Ku] 2
11 70991 Collar, Govnr [Ku] 1
12 70992 Bearing, Ball [Ku] 1

6-28 T20 Diesel 331506 (11-08)
Home | Find... §Go To.. m n



1040096 ENGINE PARTS

Fig. 22 - Water Flange Group

Ref. Part No. Description Qty.
v 1 368090 Flange, Water [Ku] 1
A 2 384859 Pipe, Water, Return 1
3 73632 Fitting, Pipe, Plug [Ku] 2
4 70994 Gasket, Hsg, Thermostat [Ku] 1
5 41973 Bolt, Hex [Ku] 3
6 384872 Bolt 1
7 73633 Hose, Water [Ku] 1
8 73634 Clamp, Hose, Heater [Ku] 2
9 10852 Thermostat, 180deg, 1.7d [Ku] 1
10 10851 Gasket 1
11 368091 Housing, Thermostat [Ku] 1
12 40418 Bolt [Ku] 2

T20 Diesel 331506 (11-08) 6-29
Home | Find... §Go To.. m n



1040096 ENGINE PARTS

6-30 T20 Diesel 331506 (11-08)
Home §| Find... § Go To.. n n



CROSS REFERENCE

CONTENTS PAGE
PART NUMBER TO PAGE NUMBER CROSS REFERENCE LIST ... ... e 7-2
PART DESCRIPTION TO PAGE NUMBER CROSS REFERENCE LIST ...... ... 7-14

T20 Diesel 331506 (4-10) 7-1
Home §| Find...




CROSS REFERENCE

PART NUMBER TO PAGE NUMBER CROSS REFERENCE LIST

Part Page Part Page Part Page
Number Number Number Number Number Number
C460919 ...... 2-135 06971 ........ 2-7 09739 ........ 2-49, 2-53, 2-55, 2-87,
C460919 ...... 2-137 06972 ........ 2-23, 2-63 3-13, 3-19, 3-25, 3-29,
IB3614 ........ 4-10 06988 ........ 2-19 3-37, 3-41, 3-51, 3-55,
00500-15 .. .... 4-8, 4-9, 4-11 07259 ........ 2-57, 2-61, 2-63, 2-73 3-61
00927 ........ 2-53, 2-55 07299 ........ 2-23, 2-39 09740 ........ 2-7,2-9, 2-15, 2-21,
00954 ........ 2-95 07449 ........ 2-73 2-29, 2-37, 2-57, 2-59,
00960 ........ 2-31, 2-33 07514 ........ 3-19 2-63, 2-67, 2-77, 2-81,
00966 ........ 4-10 07782 ........ 2-19 2-83, 2-85, 2-91, 2-93,
01316 ........ 3-3, 3-75, 3-77 07786 ........ 2-63, 2-77, 2-81 2-95, 2-117, 3-3, 3-5,
01493 ........ 29 07788 ........ 2-77, 2-81 3-21, 3-33, 3-45, 3-59,
01681 ........ 2-17 07790 ........ 2-39 3-61, 3-71, 3-75, 3-77
01683 ........ 2-33, 2-49, 2-51, 3-3, 07791 ........ 2-113 09741 ........ 2-57, 2-63, 2-65, 2-67
3-19, 3-25, 3-29, 3-33, 07805 ........ 3-45 09744 ........ 2-83, 3-45
3-37, 3-41, 3-45, 3-51, 08085 ........ 2-15 09767 ........ 2-65
3-55, 3-75, 3-77 08170 ........ 2-49 09832 ........ 2-37,2-39
01684 ........ 2-3, 2-5, 2-59, 2-61, 08171 ........ 2-47 1002789 ....... 3-23, 3-25, 3-27, 3-29
2-63, 2-67, 2-69, 2-83, 08175 ........ 2-53, 2-55, 2-63 1002898 . ...... 3-21, 3-33
2-87, 2-89, 2-91, 3-3, 08178 ........ 2-65 1002899 ....... 3-21, 3-33
3-33, 3-45, 3-59, 3-71, 08179 ........ 2-49, 2-63, 2-65, 3-7, 1005086 . ...... 3-23, 3-25, 3-27, 3-29
3-73 3-11 1005219 ....... 3-47
01685 ........ 2-29, 2-35,2-37,2-59, 08180 ........ 2-45 1005255 . ...... 3-21
2-61, 2-65, 2-67, 2-71, 08182 ........ 2-51, 2-77, 2-81 1005302 ....... 3-19, 3-33, 3-47
2-73, 2-77, 2-81, 3-3, 08236 ........ 2-57 1005435 ....... 3-21, 3-33, 4-23
3-7, 3-11 08708 ........ 2-9, 2-15, 2-17, 2-19, 1005506 . ...... 3-19
01686 ........ 2-7, 2-67, 2-69, 3-13, 2-27, 2-29, 2-31, 2-33, 1005507 ....... 3-19
3-79 2-37, 2-39, 2-49 1005508 . ...... 3-19
01714 ........ 2-49, 2-51 08709 ........ 2-7,2-9, 2-21, 2-23, 1005552 ....... 3-19, 3-23, 3-25, 3-27,
01760 ........ 2-15 2-25, 2-31, 2-33, 2-37, 3-29, 3-33, 3-47
01762 ........ 2-53, 2-55, 3-7, 39 2-41, 2-43, 2-49, 2-51, 1006400 ....... 3-33
02430 ........ 4-20 2-77,2-81, 3-15 1006401 ....... 3-19
02706 ........ 4-7 08711 ......... 2-23, 2-47 1006410 ....... 2-89
02850 ........ 2-15, 2-21, 2-37, 3-21 08712 ........ 2-13, 2-35,2-59,2-61, 1006415....... 3-21, 3-47
02931 ........ 2-73 2-63, 2-65, 2-67, 2-69, 1006416 ....... 2-27, 3-33
02938 ........ 4-23 2-87, 2-89, 2-91, 3-3, 1006447 ....... 3-19
03026 ........ 2-29 3-59, 3-71, 3-73 1007482 ....... 2-37, 2-41
03192 ........ 3-63, 3-80 08713 ........ 2-29, 2-35,2-37,2-51, 1008916 ....... 2-19
03495 ........ 2-71 2-53, 2-55, 2-61, 2-65, 1010614 ....... 3-51, 3-55
03922 ........ 2-95 2-67, 2-69, 2-71, 2-73, 1010668 . ...... 3-25, 3-29, 3-33, 3-37,
04403 ........ 2-3 2-75, 2-77, 2-79, 2-81, 3-41, 3-51, 3-55, 3-73,
04414 ........ 2-9, 2-23, 2-71 2-83, 2-85, 2-93, 3-7, 3-77
04706 ........ 2-17 3-13, 3-15 1010684 ....... 3-19
04733-10 ...... 2-65 08714 ........ 2-7,2-73 1010836 ....... 3-19
04733-12 ...... 2-57,2-63 08716 ........ 2-35, 2-59, 2-63,2-67, 1011403 ....... 3-47
06279 ........ 2-65 2-77, 2-81, 2-87, 2-89, 1011412 ....... 3-19, 3-25, 3-29, 3-35,
06548 ........ 2-31, 2-49 291, 3-3 3-37, 3-39, 3-41, 3-51,
06549 ........ 2-15,2-43,3-45,3-71, 08875 ........ 2-83 3-53, 3-55
3-75 09005 ........ 2-53, 2-55 1011521 ....... 3-23, 3-27, 3-47
06927 ........ 2-21, 2-37 09007 ........ 2-67, 2-77, 2-81, 2-91 1011837 ....... 3-49, 3-71, 3-73, 3-75,
06928 ........ 2-7 09010 ........ 2-51, 2-63, 2-67, 2-69, 3-77
06929 ........ 2-15 2-83, 2-85, 2-89, 2-93, 1011885 ....... 35
06939 ........ 3-71, 3-75 3-7,3-11, 3-15 1013031 ....... 2-35
06942 ........ 2-9, 2-19, 2-27, 2-31, 09011 ......... 2-65, 2-67 10137 ........ 1-1
2-37, 2-49 09028 ........ 2-57,2-77, 2-81, 3-80 1013902 ....... 3-21
06943 ........ 2-15,2-27,2-29,2-31, 09029 ........ 2-67 1014082 ....... 3-21
2-33 09081 ........ 2-75, 2-79 10143 ........ 2-43
06947 ........ 2-27 09198 ........ 2-3, 2-51 1014563 ....... 2-37, 2-39, 2-95, 3-63
06955 ........ 2-49, 2-85, 2-93 09200 ........ 2-15,2-21,2-87,3-19, 1014575....... 3-21
06959 ........ 3-15 3-25, 3-29, 3-33, 3-37, 1014705 ....... 2-57
06960 ........ 2-17 3-41, 3-51, 3-55 1014929 ....... 3-33
06962 ........ 3-79, 3-80 09206 ........ 3-21, 3-45 1014971 ....... 4-23
06965 ........ 3-79 09228 ........ 3-71, 3-73 1014974 ....... 3-5, 3-51, 3-55, 4-23
06966 ........ 2-23 09252 ........ 2-15, 2-51, 3-45 1014986 ....... 3-33
06969 ........ 2-47, 2-57, 2-63 09738 ........ 3-13, 3-45 1015012 ....... 2-137
7-2 T20 Diesel 331506 (4-10)




CROSS REFERENCE

Part Page Part Page Part Page
Number Number Number Number Number Number
1015033 ....... 35 1020207 ....... 2-59 1022779 ....... 2-51
1015041 ....... 2-37, 2-41 1020208 . ...... 2-59 1022787 ....... 2-51
1015044 . ... ... 33 1020263 . ...... 2-91 1022825 ....... 2-77, 2-81
1015045 ....... 2-87,2-89, 3-13,3-35, 1020320 ....... 2-95 1022831 ....... 2-71

3-39, 3-49, 3-53 1020394 ....... 2-117, 4-15 1022846 .. ..... 2-75, 2-79
1015047 ....... 3-33 1020428 . ...... 2-83 1022903 ....... 2-65
1015067 ....... 3-25,3-29, 3-37,3-41, 1020487 ....... 2-15 1022978 .. ..... 2-81

3-55 1020540 ....... 29 1023063 . ...... 2-69
1016314 ....... 2-31, 2-33 1020548 .. ..... 2-77 1023074 ....... 2-23
1016354 ....... 4-23 1020744 ....... 2-85, 2-93 1023081 ....... 2-113
1016383 ....... 2-37, 2-41 1020904 ....... 29 1023144 ....... 5-4, 6-4
1016827 ....... 2-27 1020949 ....... 2-29 1023154 ....... 2-37
1016837 ....... 33 1021019 ....... 2-53, 2-55 1023180 ....... 2-37, 2-41
1017101 ....... 2-83 1021047 ....... 2-7,3-13 1023239 ....... 2-71
1017112 ....... 2-3 1021210 ....... 3-5,4-3 1023282 ....... 2-23
1017126 ....... 1-1, 2-27 1021265 ....... 2-17 1023306 . ...... 2-77
1017141 ....... 2-137 1021290 ....... 2-43 1023307 ....... 2-81
1017218 ....... 2-9, 2-15, 2-21, 2-67, 1021325 ....... 33 1023314 ....... 2-81

2-69, 2-83, 2-85, 291, 1021404 ....... 2-73 1023334 ....... 2-67

2-93, 2-95, 2-117, 3-5, 1021439 ....... 3-11 1023464 .. ..... 2-11

3-21, 3-33, 3-45, 3-59, 1021473 ....... 3-11 1023476 .. ..... 2-73

3-61, 3-75, 3-77 1021497 ....... 2-73 1023482 ....... 2-25
1017248 .. .. ... 3-61 1021546 ....... 2-73 1023485 ....... 3-17
1017368 ....... 2-3,2-5 1021564 ....... 3-11 1023486 ....... 3-17
1017386 ....... 3-47 1021579 ....... 1-1, 2-115 1023487 ....... 2-103
1017413 ....... 3-47 1021617 ....... 3-11 1023488 ....... 2-101
1017415 ....... 3-47 1021789 ....... 2-35 1023489 ....... 2-101
1017868 ....... 1-1, 2-71 1021794 ....... 37 1023491 ....... 2-89
1017903 ....... 2-45 1021834 ....... 29 1023493 ....... 2-83
1017969 ....... 2-35 1021878 ....... 3-21, 3-33 1023497 ....... 2-83
1018059 ....... 2-37 1021881 ....... 3-71, 3-75 1023499 ....... 2-15
1018097 ....... 3-21 1021920 ....... 2-91 1023502 ....... 2-85, 2-93
1018098 ....... 3-19, 3-33 1021991 ....... 2-117 1023508 ....... 2-83
1018155 ....... 4-23 1022003 ....... 2-59 1023510 ....... 2-83
1018208 ....... 2-7 1022004 . ...... 2-21 1023545 ....... 2-115
1018289 ....... 2-115 1022031 ....... 2-49 1023569 ....... 2-11
1018333 ....... 3-25 1022069 . ...... 2-19 1023585 ....... 3-71, 3-75
1018499 ....... 3-19, 3-71, 3-75 1022088 . ...... 2-87,2-89 1023606 . ...... 2-103
1018776 ....... 2-15 1022105 ....... 2-15 1023607 ....... 2-103
1018780 ....... 3-21 1022106 ....... 3-13 1023608 . ...... 2-101
1018883 ....... 3-19 1022111 ....... 3-7 1023609 ....... 2-101
1018884 ....... 3-19 1022113 ....... 2-35 1023617 ....... 2-53
1018938 ....... 3-15, 4-13 1022135 ....... 37 1023667 ....... 3-13
1019031 ....... 2-77 1022137 ....... 2-85, 2-93 1023685 ....... 2-67
1019146 ....... 2-57 1022188 ....... 37 1023754 ....... 2-95
1019225 ....... 2-7 1022229 . ...... 35 1023769 ....... 2-105, 2-107
1019228 ....... 2-15 1022243 .. ... .. 2-49 1023810 ....... 2-37
1019250 ....... 3-75, 3-77 1022260 . . ..... 37 1023853 ....... 2-37, 2-41
1019285 ....... 2-91 1022265 . .. .... 3-63 1023879 ....... 3-63
1019295 ....... 11 1022266 . . .. ... 3-63 1023892 ....... 2-29
1019424 . ... ... 2-85, 2-93 1022276 .. ..... 3-63 1023911 ....... 1-1, 2-31
1019445 . ... ... 3-59, 3-61 1022302 ....... 37 1023917 ....... 2-67
1019526 .. ..... 2-69 1022318 ....... 3-13 1023926 . ...... 2-17
1019636 ....... 35 1022345 ....... 2-51 1023943 ....... 2-31
1019646 ....... 3-31 1022359 ....... 2-59 1024028 . ...... 2-37
1019968 ....... 2-39 1022363 ....... 2-59 1024131 ....... 2-83
1019971 ....... 3-59, 3-61 1022370 ....... 2-91 1024138 ....... 2-15
1020002 . ...... 2-57 1022377 ....... 2-95 1024141 ....... 2-135
1020003 ....... 2-57 1022545 ....... 2-73 1024175 ....... 2-83
1020065 . ...... 2-91 1022666 . . ..... 2-111 1024177 ....... 2-21
1020163 ....... 2-59 1022668 . ...... 2-67 1024206 . ...... 2-31
1020166 ....... 1-1, 2-59 1022683 . ...... 2-67 1024211 ....... 2-31
1020168 ....... 2-9, 3-45 1022699 .. ..... 29 1024213 ....... 2-31
1020186 ....... 2-21 1022736 ....... 2-49 1024217 ....... 2-83

T20 Diesel 331506 (4-10)

Home §| Find...




CROSS REFERENCE

Part
Number

Page
Number

Part Page
Number Number
1024237 ....... 3-33
1024249 .. .. ... 2-45
1024251 ....... 2-111, 4-7
1024260 . ...... 2-17,4-19
1024264 .. ..... 2-31
1024274 . ... ... 2-43
1024309 ....... 2-69
1024357 ....... 2-35
1024380 ....... 2-27
1024407 ....... 2-61, 4-11
1024425 .. ..... 2-15
1024450 ....... 2-69
1024464 . ... ... 2-15
1024478 .. .. ... 2-17
1024500 ....... 2-21
1024535 ....... 2-85, 2-93
1024570 ....... 2-59
1024576 .. ..... 2-77, 2-81
1024586 .. ..... 1-1
1024599 ....... 2-85, 2-93
1024648 .. ..... 2-65
1024658 .. ..... 2-67
1024695 .. ..... 2-17
1024764 .. .. ... 2-105
1024772 ....... 2-29
1024853 ....... 2-95
1024891 ....... 2-95
1024977 ....... 3-79
1025005 ....... 1-1, 3-7
1025041 ....... 2-63
1025092 ....... 2-85
1025100 ....... 2-57,2-63
1025133 ....... 2-115
1025140 ....... 2-51
1025151 ....... 2-75, 2-79
1025159 ....... 35
1025178 ....... 2-73
1025196 ....... 2-21
1025198 ....... 2-63
1025229 ....... 2-25
1025254 .. ..... 2-7
1025320 ....... 2-63
1025405 ....... 3-15
1025445 ....... 3-17
1025449 ....... 2-85, 2-93
1025452 ....... 2-85, 2-93
1025460 .. ..... 2-73
1025480 ....... 2-85, 2-93
1025487 ....... 2-49
1025495 ....... 2-49
1025544 . ...... 2-105
1025547 ....... 2-103
1025548 .. ..... 2-105, 2-107
1025562 .. ..... 2-91
1025601 ....... 2-73
1025619 ....... 2-91
1025620 . ...... 2-91
1025663 . . ..... 3-79
1025736 ....... 2-15
1025806 . . ..... 2-21
1025826 . . ..... 2-59
1025872 ....... 2-95
1025887 ....... 2-95
1025888 .. ..... 2-95

7-4

1027719 . ..
1027742 . . .
1027798 . . .
1027800 . . .
1027810 . . .
1027850 . . .
1027916 . . .
1027922 . . .
1027926 . . .
1027976 . . .
1027978 . . .
1028049 . . .
1028074 . . .
1028173 . . .
1028205 . . .
1028211 ...
1028236 . . .
1028249 . . .
1028253 . . .
1028270 . . .
1028328 . . .
1028334 . . .
1028374 . . .
1028412 . ..
1028420 . . .
1028433 . . .
1028440 . . .
1028446 . . .
1028495 . . .
1028516 . . .
1028522 . . .
1028570 . . .
1028582 . . .
1028635 . . . .
1028667 . . . .
1028690 . . . .
1028691 . . ..
1028697 . . ..
1028701 .. ..
1028769 . . ..
1028772 . . ..
1028821 .. ..
1028822 . . ..
1028905 . . ..
1028972 . . ..
1028979 . . ..
1028994 . . ..
1029057 . . ..
1029082 . . ..
1020118 . . ..
1029128 . . ..
1029132 . . ..
1029153 . . ..
1029155 . . ..
1029156 . . ..
1029185 . . ..
1029362 . . . .
1029379 .. ..
102939 . . ..
1029399 . . ..
1029497 . . ..
1029545 . . ..
1029652 . . . .
1029689 . . . .

ceee 31

... 2-85,2-93
... 2-85,2-93
.. 35

... 2-85,2-93

oo 37,399,499
... 3-65, 3-67
oo 375, 3-77

T20 Diesel 331506 (4-10)



CROSS REFERENCE

Part Page Part Page Part Page
Number Number Number Number Number Number
1029748 ....... 2-83 1032701 ....... 2-89 1038569 . ...... 2-101
1029790 ....... 3-75, 3-77 1032743 ....... 2-53, 2-55 1038805 ....... 2-83
1029964 .. ..... 2-53, 2-55 1032812 ....... 2-25 1039019 ....... 35
1030017 ....... 29 1032830 ....... 3-63 1039049 ....... 2-91
1030280 ....... 2-91 1032831 ....... 3-63 1039064 . ...... 2-87
1030404 ....... 2-101 1033156 ....... 2-21 1039072 ....... 2-91
1030407 ....... 3-71, 3-73 1033297 ....... 3-21 1039091 ....... 2-7
1030441 ....... 4-24 1033644 ....... 11 1039208 . ...... 2-33
1030444 . ...... 4-24 1033688 . ...... 2-37, 2-41 1039212 ....... 2-33
1030503 ....... 3-79 1033697 ....... 2-31, 2-41 1039348 ....... 2-67, 2-77, 2-81
1030511 ....... 3-25, 3-29, 3-37,3-41, 1033897 ....... 2-25 1039357 ....... 3-33
3-51, 3-55 1033901 ....... 2-25 103939 . ...... 2-59
1030515 ....... 3-79 1033975 ....... 29 1039468 ....... 2-63
1030522 ....... 3-79 1034147 ....... 2-73 1039469 ....... 2-63
1030557 ....... 3-79 1034282 ....... 2-73 1039521 ....... 2-25
1030558 .. ..... 2-63 1034764 ....... 2-11 1039652 ....... 2-91
1030588 . ...... 2-15, 2-21 1034765 ....... 2-11 1039697 ....... 2-91
1030593 ....... 29 1034766 ....... 2-11 1039757 ....... 2-83
1030617 ....... 2-83 1034767 ....... 2-15 1040018 ....... 2-59
1030709 ....... 2-109 1034768 ....... 2-11 104009 . ...... 2-23
1030863 . ...... 3-19 1034769 ....... 2-11 1040098 . ...... 2-69
1030864 . ...... 3-19 1034770 ....... 2-11 1040318 ....... 2-113
1030878 ....... 3-19 1034878 ....... 2-115 1040467 ....... 2-17, 2-19, 2-27, 2-37,
1030910 ....... 2-57 1035044 ....... 2-91 2-39, 3-45
1030911 ....... 2-57 1035068 . ...... 2-19 1040524 .. ..... 2-3
1030969 ....... 2-3 1035133 ....... 3-81 1040835 ....... 2-27
1031011 ....... 1-1, 2-75, 2-79 1035341 ....... 2-31, 2-33 1040841 ....... 2-11
1031017 ....... 2-137 1035727 ....... 2-73 1040863 ....... 3-79
1031152 ....... 2-67 1035794 ....... 3-33 1040871 ....... 3-79
1031206 ....... 2-15 1035832 ....... 29 1041822 ....... 2-13
1031217 ....... 2-61 1035878 ....... 2-37 1042003 ....... 2-85
1031233 ....... 2-83 1035976 ....... 2-37 1042010 ....... 293
1031235 ....... 2-83 1035997 ....... 29 1042046 . ...... 2-89
1031286 ....... 2-61 1036240 ....... 2-7 1042499 ....... 2-5
1031305 ....... 2-67 1036710 ....... 2-103 1042500 ....... 2-5
1031331 ....... 1-1, 2-71 1036801 ....... 3-33 1042504 .. ..... 2-5
1031351 ....... 2-67 1036844 ....... 2-33 1042710 ....... 4-24
1031413 ....... 2-57 1036847 ....... 2-33 1042711 ....... 4-24
1031543 ....... 2-19 1036859 ....... 2-33 1042963 .. ..... 2-61
1031557 ....... 2-19 1036892 ....... 2-13, 2-27, 2-39 1042968 . . ..... 37,39
1031566 . ...... 2-31, 2-33 1036899 ....... 2-109 1043866 . ...... 3-47
1031572 ....... 35 1036939 ....... 2-105 1044342 ....... 3-33
1031610 ....... 2-91 1036965 . ...... 3-17 1044343 ....... 3-33
1031665 ....... 29, 2-13, 2-17 1036997 ....... 2-87 1044393 ....... 3-45
1031699 ....... 291, 4-3 1037011 ....... 3-15 1045272 ....... 3-15
1031796 ....... 4-21 1037032 ....... 4-23 1045433 ....... 2-39
1031797 ....... 4-21 1037042 ....... 2-109 1045444 . ... ... 3-79
1031798 ....... 4-21 1037346 ....... 2-39, 2-43 1045759 ....... 2-109
1031799 ....... 4-21 1037355 ....... 2-39 1045940 ....... 2-39
1031800 ....... 4-21 1037749 ....... 3-81 1045964 .. ..... 2-83
1031801 ....... 4-21 1037805 ....... 3-15, 4-17 1046090 ....... 2-19
1031802 ....... 4-21 1037809 ....... 3-42 1046173 ....... 3-45
1031803 ....... 4-21 1037825 ....... 3-29, 3-37,3-41,3-51, 1046247 ....... 2-39
1031823 ....... 1-1, 2-75, 2-79 3-55 1046261 ....... 2-39
1031826 ....... 2-7 1037940 ....... 2-45 1046282 .. ..... 2-39
1031827 ....... 2-7 1037970 ....... 2-19 1046798 ....... 2-91
1031945 ....... 1-1, 2-71 1037971 ....... 2-19 1046801 ....... 2-39
1032010 ....... 2-35 1038035 ....... 2-31 1046810 ....... 2-23
1032399 ....... 2-51 1038074 ....... 2-87 1046962 .. ..... 2-39
1032418 ....... 2-137 1038115 ....... 3-11 1046976 . ...... 39
1032424 .. .. ... 2-27 1038137 ....... 2-57,2-77, 2-81, 3-11 1046980 ....... 1-1,3-9
1032512 ....... 2-27 1038159 ....... 4-23 1046995 ....... 39
1032532 ....... 3-27 1038258 .. ..... 2-53, 2-55 1047002 ....... 39
1032546 ....... 2-67 1038498 ....... 2-7 1047060 ....... 39

T20 Diesel 331506 (4-10)

Home §| Find...




CROSS REFERENCE

Part Page Part Page Part Page
Number Number Number Number Number Number
1047092 ....... 2-41 10632-17 ... ... 3-63 19065 ........ 2-15, 3-45
1047098 ....... 2-83 10632-19 ...... 3-19, 3-33 19066 ........ 2-15, 2-21, 2-31, 2-33,
1047169 ....... 29 10632-2 ....... 35 2-43, 3-45, 3-61, 3-71,
1047238 ....... 1-1,3-9 10632-4 ....... 3-45 3-75

1047295 ....... 29 10632-8 ....... 2-15 19191 ........ 2-61,3-7,39
1047625 ....... 4-17 10844 ........ 5-17, 6-17 19252 ........ 2-23

1048474 ....... 2-83 10845 ........ 5-17, 6-17 19310 ........ 2-23

1048512 ....... 2-83 10851 ........ 5-31, 6-29 19313 ........ 3-63

1049254 . ...... 3-33, 3-47 10852 ........ 5-31, 6-29 19583 ........ 2-45

1049259 ....... 3-33 10895 ........ 53 20170 ........ 2-49

1050003 ....... 2-137 10908 ........ 2-3 20171 ........ 2-23

1050008 . ...... 2-137 10917 ........ 4-21 20394 ........ 2-19, 3-75, 3-77
1050295 ....... 3-63 1399 ......... 2-7,2-37, 2-41, 2-69 20432 ........ 5-21, 6-19
1050436 ....... 2-103 1531 ......... 2-35, 2-37, 2-41, 3-65 20433 ........ 5-21,6-19
1050437 ....... 2-103 1842 ......... 2-51 20719 ........ 5-23

1050757 ....... 2-23 1984 ......... 2-29, 3-21 20778 ........ 2-43

1051026 ....... 2-3 12295 ........ 2-53, 2-55 20807 ........ 2-89

1052017 ....... 3-47 12309 ........ 2-7, 2-67 20833 ........ 1-1,2-73
1052164 ....... 2-39 12317 ........ 2-7,2-83, 3-13, 3-79 20944 ........ 35

1052175 ....... 2-39 12895 ........ 5-15 20951 ........ 3-5,4-23
1052336 ....... 3-47,4-23 12916 ........ 6-7 20952 ........ 35

1052726 .. ..... 3-45 130773 ........ 3-47 21168 . ........ 2-21, 2-59, 2-67, 2-75,
1052755 ....... 2-137 13534 ........ 2-53, 2-55 2-79

1053078 ....... 3-45 13698 ........ 2-113 21196 . ........ 3-79

1053143 ....... 2-39 13904 ........ 4-13, 4-15, 4-17 21197 ......... 2-51, 2-61
1053464 ....... 4-23 13907 ........ 4-7,4-15 21198 . ........ 2-111, 3-711, 3-73
1053838 ....... 2-7,3-13 14432 ........ 2-29 21601 ........ 2-71,39
1054382 ....... 2-41 14595-1 ....... 2-49 21602 ........ 2-71

1054776 . ... ... 4-23 14605 ........ 2-49 21603 ........ 2-71,39
1055139 ....... 2-55 14838 ........ 2-3,2-5 21606 ........ 2-71

1055588 .. ..... 2-109 14877 ........ 3-3, 3-5, 3-19, 3-33 21623 ........ 2-67

1055590 ....... 2-109 150100 ........ 3-19 21657 ........ 4-20

1056195 ....... 3-79 150208 ........ 3-69 21659 ........ 4-20

1057504 ....... 2-39 150525 ........ 3-21 21851 ........ 2-15

1057637 ....... 4-23 150538 ........ 3-33 21852 ........ 2-3

1058935 ....... 3-47 150540 ........ 3-33, 4-23 21933 ........ 4-19

1058963 ....... 3-45 150709 ........ 3-33 21934 ........ 4-19

105899 . ...... 2-17 150713 ........ 3-33 21935 ........ 4-19

1059091 ....... 11,39 15331 ........ 2-19 21955 ........ 4-9

1059092 ....... 11,39 15539 ........ 2-3,2-5 21956 ........ 4-9

1059372 ....... 3-47 15648 ........ 2-85, 2-93 21958 ........ 4-9

1059391 ....... 3-47 15675 ........ 2-53, 2-55 21960 ........ 4-11

1059488 ....... 2-27 15678 ........ 3-33, 3-59 222027 ........ 2-63

1059640 ....... 2-3 15687 ........ 2-23 222210 ........ 2-63

1059677 ....... 3-45 16213 ........ 2-51 222268 ........ 2-69

1060185 ....... 3-45 16376 ........ 2-23 222290 ........ 2-43

1060273 ....... 3-45 16411 ......... 11 222320 ........ 2-3

1060291 ....... 3-45 16412 ........ 11 222321 ........ 2-3

1060292 ....... 3-45 16462 ........ 2-107 222322 ........ 2-3

1060517 ....... 4-23 16695 ........ 4-8, 4-9, 4-11 222324 ........ 2-3

1060596 . ...... 3-47 16735 ........ 291, 3-11 222325 ........ 2-3

1060624 . ...... 3-45 16931 ........ 2-9, 2-15, 2-19, 2-21, 222326 ........ 2-3

1060693 ....... 3-47 2-27, 2-35, 2-37, 2-39, 222327 ........ 2-3

1060695 . ...... 4-23 2-41, 2-45, 2-49, 2-95 222375 ........ 3-51, 3-55
1060719 ....... 3-45 16953 ........ 2-31 222496 ........ 2-35, 2-53, 2-55, 2-61
1060870 ....... 3-58 16968 ........ 2-13 222505 ........ 2-35, 2-67, 2-73
1060871 ....... 3-58 17185 ........ 2-53, 2-55, 3-19 222516 ........ 2-85, 2-93
1060880 . ...... 3-58 17284 ........ 3-13 22290 ........ 2-17

1060881 ....... 3-58 17414 ........ 2-25, 2-27 223054 ........ 2-65

1060942 ....... 2-7 17461 ........ 2-57,2-63,2-77,2-81, 223080 ........ 2-15

1061045 ....... 3-51, 3-55 3-11 223198 ........ 2-57,3-79
1061194 ....... 2-137 17521 ........ 2-87 223470 ........ 3-7

1061937 ....... 2-39 17980 ........ 2-17 223599 ........ 2-13

1062403 ....... 3-47 19064 ........ 2-37, 3-65, 3-71, 3-73 22609 ........ 4-11

7-6 T20 Diesel 331506 (4-10)




CROSS REFERENCE

Part Page Part Page Part Page
Number Number Number Number Number Number
22614 ........ 4-11 32492 ........ 2-7, 2-15, 2-31, 2-33, 361339........ 2-49, 2-51, 2-59, 2-63,
22615 ........ 4-11 2-39, 2-41, 2-51, 2-61, 3-19, 3-21
22790 ........ 4-3 2-73, 2-83, 3-7, 39, 361366 ........ 5-4,6-4
23146 ........ 2-7,3-13 3-63, 3-71, 3-73, 3-79, 361368 ........ 5-23
23285 ........ 4-3 3-80 361372........ 6-5
23498 ........ 2-85, 2-93, 2-95 32493 ........ 2-7,2-23, 2-67 361373 ........ 5-23, 6-20
23788 ........ 2-49 32509 ........ 4-23 361374 ........ 5-10, 6-7, 6-10
24012 ........ 2-35 32746 ........ 2-3,2-5 361375........ 6-26
24105 ........ 33 32747 ........ 2-3 361389........ 6-7
24196 ........ 3-61 32981 ........ 2-25, 2-95 361392........ 5-12, 6-12
24199 ........ 2-49 32983 ........ 2-15 361395........ 6-17
24265 ........ 2-21,3-3 32987 ........ 2-45 361401 ........ 6-7
24299 ........ 2-3,2-5 32988 ........ 2-31, 2-33 361427 ........ 5-11
24339 ........ 2-45 331475........ 3-81 361428 ........ 54,64
24358 ........ 291, 4-3 331506 ........ 3-81 361430 ........ 5-30, 6-28
24543 .. ...... 35 331508 ........ 3-81 361436 ........ 5-3, 6-3
24544 .. ... ... 3-3, 3-19, 3-33, 3-47 331509 ........ 3-81 361440 ........ 5-8, 5-31, 6-8
24555 ........ 2-71,2-73, 39 331510 ........ 3-81 361589 ........ 6-12
24698 ........ 3-47 331511 ........ 3-81 363162 ........ 2-71
24976 ........ 2-23 331512........ 3-81 36328 ........ 2-67, 2-77, 2-81
25046 ........ 2-61,3-7,39 331513 ........ 3-81 363301 ........ 2-71
25611 ......... 2-61,3-7,39 331514 ........ 3-81 363413 ........ 1-1, 2-47
25686 ........ 2-53, 2-55 331515........ 3-81 363458 ........ 2-7
25735 ........ 2-73, 2-75, 2-79 331516........ 3-81 363976 ........ 29
28854 ........ 4-9 331517 ........ 3-81 364347 ........ 2-49
29557 ........ 3-11 331518 ........ 3-81 364441 ........ 2-71
29558 ........ 3-11 331519......... 3-81 364749 ........ 2-15
29584 ........ 2-65 331520 ........ 3-81 364779 ........ 2-27
30121 ........ 5-17 331521 ........ 3-81 364864 ........ 2-49
30122 ........ 5-17 331522 ........ 3-81 364948 ........ 2-49
30125 ........ 5-10, 6-10 331523 ........ 3-81 364972 ........ 2-23
30131 ........ 5-23, 6-20 331524 ........ 3-81 365009 ........ 2-107
30132 ........ 5-23 33295 ........ 33 365066 ........ 2-27
30136 ........ 5-28, 6-26 33333 ........ 2-35 365190 ........ 2-27
30407 ........ 2-39 33373 ........ 2-73 36643 ........ 2-51, 2-95
313174 ........ 2-49 33580 ........ 4-5 36644 ........ 2-57
31354 ........ 4-8,4-9 33595 ........ 2-23 367591 ........ 2-23
31375 ........ 4-8 33612 ........ 2-31, 2-33 367770 ........ 2-65, 3-71, 3-73
31376 ........ 4-11 33671 ........ 2-43 367771 ........ 2-67
31379 ........ 4-8 33932 ........ 2-21,2-51,2-75,2-79, 367949........ 2-83
31383 ........ 4-8 33 368056 ........ 2-23
31543 ........ 3-37, 3-51, 3-55 34178 ........ 4-5 368059 ........ 2-23
31613 ........ 1-1,2-115 34359 ........ 3-15 368090 ........ 5-31, 6-29
32126 ........ 2-45 34390 ........ 2-61 368091 ........ 5-31, 6-29
32183 ........ 2-25,3-5 34411 ......... 2-7,3-13 368132........ 2-37
32483 ........ 2-15,2-17,2-25,2-29, 35493 ........ 4-10 368391 ........ 2-15

2-31, 2-33, 2-35, 2-51 35707 ........ 2-31, 2-33, 2-41 36845 ........ 3-11
32485 ........ 2-23,2-29,2-31,2-39, 360023 ........ 2-47 369359 ........ 3-7,39, 3-79

2-51, 2-57, 2-73, 2-111 360074 ........ 2-47 369704 ........ 2-43
32486 ........ 2-17, 2-37, 2-47, 3-11 360270 ........ 2-47 369745........ 2-29
32490 ........ 2-9, 2-27, 2-31, 2-37, 360271 ........ 2-47 369746 ........ 1-1, 2-29

2-39, 2-49, 2-51, 3-19, 360272 ........ 2-47 369747 ........ 2-29

3-21 360273 ........ 2-47 370091 ........ 2-3
32491 ........ 2-7, 2-9, 2-15, 2-17, 360274 ........ 2-47 370095 ........ 2-3

2-19, 2-21, 2-23, 2-25, 360275........ 2-47 370100 ........ 2-71

2-27, 2-31, 2-33, 2-35, 360276 ........ 2-47 3711017 ........ 6-9

2-37, 2-39, 2-41, 2-45, 360801 ........ 2-77, 2-81, 2-91 371527 ........ 2-33

2-49, 2-51, 2-53, 2-55, 360802 ........ 2-47 371972 ........ 1-1

2-57, 2-63, 2-65, 2-83, 360973 ........ 2-83 372900 ........ 5-10

2-85, 2-89, 2-91, 2-93, 361047 ........ 3-17 372901 ........ 5-10, 6-10

2-113, 2-115, 3-11, 361071 ........ 2-13 372904 ........ 5-10, 6-10

3-13, 3-15, 3-63, 3-71, 361073 ........ 2-13 372905 ........ 5-11, 6-11

3-75 361075........ 2-13 372906 ........ 6-5

372907 ........ 6-5

T20 Diesel 331506 (4-10)

Home §| Find...




CROSS REFERENCE

Part Page Part Page Part Page

Number Number Number Number Number Number

372912 ........ 5-10, 6-10 373685........ 4-17 39121 ........ 5-7, 5-25, 5-29, 5-31,
372913 ........ 5-10, 6-10 373686 ........ 4-17 6-7, 6-23, 6-27
372917 ........ 5-23, 6-20, 6-21 374224 .. ...... 2-137 391368 ........ 2-19

372918 ........ 5-10 374560 ........ 2-45 39160 ........ 5-15, 5-28, 5-30, 6-23
372920 ........ 53 374563 ........ 2-45 39161 ........ 5-7

372921 ........ 55 374704 .. ...... 3-25 391804 ........ 2-67

372927 ........ 5-10 375321 ........ 3-75, 3-77 391957 ........ 2-135

372928 ........ 5-10, 6-10 375322 ........ 33 391969 ........ 2-135

373217 ........ 4-5 37555 ........ 4-8, 4-9, 4-11 39197 ........ 5-15, 6-15

373226 ........ 4-5 37616 ........ 4-5 39210 ........ 2-55, 3-15
373236........ 4-5 377349 ........ 2-83, 3-3 392171 ........ 2-13

373260 ........ 4-5 377537 ........ 11 392609 ........ 2-95

373291 ........ 4-5 377538 ........ 11 392611 ........ 2-31, 2-33

373297 ........ 4-5 377540 ........ 11 39277 ........ 2-7,2-9, 2-23, 2-25,
373298 ........ 4-5 37756 ........ 4-5 2-31, 2-33, 2-37, 2-85,
373299 ........ 4-5 379030 ........ 2-63, 2-65 2-93, 2-113, 2-115
373317 ........ 4-7 379609 ........ 2-45,4-5 39278 ........ 2-51

373327 ........ 4-7 379656 ........ 2-27 39279 ........ 2-49

373346 ........ 4-7 379870 ........ 2-67, 2-77, 2-81 39281 ........ 2-73

373347 ........ 4-7 380521 ........ 2-23 39283 ........ 2-9, 2-23, 2-31, 2-33,
373348 ........ 4-7 381502 ........ 2-49, 2-65 2-39
373389........ 4-7 381854 ........ 2-107 39284 ........ 2-23, 2-29

373391 ........ 4-7 381866 ........ 2-107 39285 ........ 2-39

373393 ........ 4-7 382099 ........ 2-57 39308 ........ 2-77, 2-81

373394 ........ 4-7 382224 ........ 2-49, 2-65 39311 ......... 29
373395........ 4-7 382320 ........ 2-83, 2-91 393129 ........ 2-69

373398 ........ 4-7 382516........ 2-13 393135........ 2-75, 2-79, 2-85, 2-93
373402 ........ 4-7 38255 ........ 4-5 393215........ 2-45

373413 ........ 4-7 38263 ........ 4-11 393244 ........ 1-1,2-33

373427 ........ 4-7 383165........ 2-13 393255........ 3-13

373429 ........ 4-7 384418 ........ 2-21, 2-75, 2-79 393370 ........ 2-31

373434 ........ 4-7 384419........ 2-21 393371 ........ 2-31

373493 ........ 4-7 384859 ........ 6-29 393400 ........ 6-17

373494 ........ 4-7 384871 ........ 6-9 393401 ........ 2-23

373631 ........ 4-15 384872 ........ 6-7, 6-11, 6-29 39349 ........ 2-9, 2-39, 2-45, 2-51,
373633 ........ 4-13, 4-17 384874 ........ 6-10 2-69, 2-77, 2-81, 2-85,
373640 ........ 4-13, 4-15, 4-17 385644 ........ 3-23, 3-25, 3-35, 3-49, 293

373642 ........ 4-13, 4-15, 4-17 3-51, 3-71, 3-75 39350 ........ 2-45

373646 ........ 4-13, 4-15, 4-17 385685 ........ 2-83, 291, 3-5 393504 ........ 6-5

373647 ........ 4-13, 4-15, 4-17 386088 ........ 2-77, 2-81 393566 ........ 6-20

373648 ........ 4-13, 4-15 386264 ........ 2-71 393570 ........ 6-3

373656 ........ 4-13, 4-17 386298 ........ 2-71,39 393588 ........ 6-8

373657 ........ 4-13, 4-15, 4-17 386652 ........ 35 393598 ........ 6-12

373658 ........ 4-13, 4-15, 4-17 387237 ........ 2-71 39507 ........ 6-20

373661 ........ 4-13 387281 ........ 2-105 39508 ........ 5-23

373662 ........ 4-13, 4-17 387433 ........ 2-71 39527 ........ 4-8

373663 ........ 4-13, 4-15, 4-17 387500 ........ 2-71 39534 ........ 2-95

373664 ........ 4-13, 4-15, 4-17 388500 ........ 6-21 395973 ........ 2-117, 3-15
373665........ 4-15 38968 ........ 4-5 395974 ........ 2-117, 3-15

373666 ........ 4-15 39005 ........ 2-65 396221 ........ 2-101

373667 ........ 4-15 39051 ........ 5-3, 6-3 396255 ........ 2-103

373668 ........ 4-15 39062 ........ 5-3, 6-3 396273 ........ 2-103

373669 ........ 4-15 39063 ........ 53,55 396278 ........ 2-107

373670 ........ 4-13, 4-15 39065 ........ 5-7, 5-25, 5-29, 5-31, 396438 ........ 2-103

373671 ........ 4-15 6-7, 6-23, 6-27 396476 ........ 3-15

373672 ........ 4-13, 4-15, 4-17 39073 ........ 5-4,5-5, 6-4, 6-5 39703-2....... 1-1,2-23

373673 ........ 4-13, 4-15 39087 ........ 5-3, 6-3 397648 ........ 3-71, 3-73

373674 ........ 4-11 39088 ........ 5-3, 5-5, 6-3, 6-5 397826 ........ 2-69

373678 ........ 4-7 39094 ........ 5-4,6-4 397914 ........ 2-3

373679 ........ 4-7 390994 ........ 2-83 397974 ........ 2-3

373680 ........ 4-7 39103 ........ 57 39811 ......... 2-57

373681 ........ 4-7 39105 ........ 53 398279 ........ 2-29

373683 ........ 4-17 39119......... 59 398468 ........ 3-19

373684 ........ 4-17 398474 ........ 3-19

7-8 T20 Diesel 331506 (4-10)




CROSS REFERENCE

Part Page Part Page Part Page
Number Number Number Number Number Number
398500 ........ 3-71, 3-75 47566 ........ 2-27 54655 ........ 2-51
398501 ........ 2-13 47585 ........ 2-17 54861 ........ 2-95
399249 ........ 2-3 47719 ........ 2-7,3-13 54911-16 ...... 2-23
40166 ........ 5-23,5-28,6-20,6-26, 47801 ........ 2-45 55272 ........ 3-61

6-27 48079 ........ 2-51 55455 ........ 2-115
40362 ........ 2-115 48126 ........ 2-25 55586 ........ 2-53, 2-55, 3-15
40407 ........ 5-29, 6-27 48267 ........ 2-25 55685 ........ 2-115, 3-15
40409 ........ 5-11, 5-13, 6-11 48588 ........ 2-47 55837 ........ 2-23
40418 ........ 6-29 48610 ........ 3-71, 3-73 55845 ........ 3-65
40625 ........ 2-113 48790 ........ 3-47 55847 ........ 5-8, 6-8
40678 ........ 2-113 48813 ........ 4-10 55849 ........ 11
41130 ......... 2-95 48985 ........ 2-57, 3-11 55926 ........ 4-7
ANy ......... 2-7, 2-67 49145 . ....... 2-47 56078 ........ 2-53, 2-55
41169 ......... 2-51 49266 ........ 2-13,2-27,2-37,2-39, 56185 ........ 2-17
ANM78......... 2-15, 2-21, 2-39 2-41, 2-45, 2-55, 56186 ........ 2-27, 3-19, 3-33, 3-45,
4185......... 2-67, 2-77, 2-81 2-109, 3-19 3-71, 3-75
41186 ......... 2-33,2-51,2-85,293, 49694 ........ 2-61 56690 ........ 2-17, 2-115, 3-15, 3-17

2-95, 3-11 49697 ........ 2-75, 2-79 56692 ........ 3-7
4187 ......... 2-77, 2-81 49800 ........ 2-15, 2-37 56820 ........ 2-17,2-117, 3-15
41295 ........ 33,35 49933 ........ 2-95, 2-117 56821 ........ 2-11, 3-7, 3-9
41315 ........ 2-87 50178 ........ 3-13 56835 ........ 2-17
41346 ........ 3-11 50335 ........ 2-51 56992 ........ 2-13
41361 ........ 2-33 50544 ........ 2-87 57189 ........ 2-95
4370 ........ 2-51 50901 ........ 3-47 57223 ........ 2-109
41430 ........ 2-23,2-31,2-37,2-39, 50902 ........ 2-31, 2-41 57248 ........ 3-33

2-113, 3-63, 3-79 51109 ......... 2-49 57315 ........ 2-45
41445 .. ... ... 2-77, 2-81 B176......... 2-23 57702 ........ 3-79
41579 ........ 2-3,4-23 51305 ........ 2-37, 2-41 57769 ........ 3-71, 3-73
41619 ........ 2-57,2-63,2-65,2-77, 51331 ........ 55 57804 ........ 2-43

2-81 51332 ........ 5-11, 6-11 578060000 . .... 3-69
44792 ........ 5-4 51338 ........ 2-45 578061000 . .... 3-69
41973 ........ 5-15,5-29,5-31,6-13, 51339 ........ 2-45 578063000 . .... 3-69

6-15, 6-27, 6-29 51560-5....... 2-29 578064000 . .... 3-69
42011 ......... 2-33 51754 ........ 2-105 578066000 . .. .. 3-69
42120 ........ 2-57, 2-63 51787 ........ 2-113 578071000 . .... 3-67
42133A ....... 3-3, 3-19, 3-33, 3-47 51824 ........ 2-57 578072000 . .... 3-67
42180 ........ 2-51 51869 ........ 2-23 578074000 . .... 3-69
42223 ........ 2-45 52405 ........ 4-5 578077000 . .... 3-69
42226 ........ 2-95, 2-117, 3-15 53029 ........ 2-27 578078000 . .... 3-69
42467 ........ 2-51 53076 ........ 2-111 578091000 . .... 3-69
43555 ........ 2-85, 2-93 53466 ........ 2-7,2-9, 2-37, 2-41, 578094000 . .... 3-69
43844 .. ...... 2-37, 2-41, 2-89, 3-3, 2-43, 2-113, 3-21 578123000 . .... 3-69

3-5, 3-33, 3-47 53485 ........ 4-10 578124000 . .... 3-69
44868 ........ 2-53, 2-55, 2-61, 53782 ........ 2-67 578125000 . .... 3-69

2-111, 2-117, 3-15 53947 ........ 2-51 578126000 ... .. 3-69
44869 ........ 2-61, 2-111, 2-115, 53953 ........ 2-51 578143000 . .... 3-69

3-15 54017 ........ 2-101 578154000 . .... 3-69
44961 ........ 4-23 54051 ........ 2-45 578155000 . .. .. 3-69
45261 ........ 2-67 54052 ........ 2-45 578160000 . .. .. 3-67
45622 ........ 4-5 54087 ........ 2-45 578161000 . .. .. 3-69
45623 ........ 4-5 54095 ........ 4-10 578164000 . .... 3-69
45628 ........ 4-8, 4-9, 4-11 54205 ........ 2-51 578214000 . .... 3-69
46236 ........ 3-61 54274 .. ...... 2-37, 2-39, 2-95 578228000 . .... 3-69
46390 ........ 2-31 B54275A ....... 2-95 578276000 . . ... 3-67
46480 ........ 2-117 54333 ........ 2-25,2-27,2-43,2-89, 578318000 ..... 3-67
46481 ........ 2-113 3-13, 3-19, 3-23, 3-25, 578439 ........ 3-69
46482 ........ 2-115, 2-117 3-27, 3-29, 3-33, 3-35, 578820000 . .... 3-67
46559 ........ 2-51 3-37, 3-39, 3-41, 3-47, 578821000 . .... 3-69
46563 ........ 2-49 3-49, 3-51, 3-53, 3-55, 579112 ........ 3-69
46800 ........ 3-7 3-71, 3-73, 3-75 57946 ........ 2-105
47504 ........ 3-15 54390 ........ 2-47 58311 ......... 2-49
47512 ........ 2-111 54607 ........ 2-49 58494 ........ 2-15
47513 ........ 2-111 54615 ........ 2-91 58566 ........ 2-23
47522 ........ 2-45 54620 ........ 2-61 58592 ........ 2-115




CROSS REFERENCE

Part Page Part Page Part Page
Number Number Number Number Number Number
58819 ........ 2-7,2-9, 2-51 67555 ........ 2-57 70915 ........ 5-8
58842 ........ 2-45 67767 ........ 2-37, 2-51, 2-91 70916 ........ 58
58979 ........ 2-61, 2-91 67811 ......... 2-111 70917 ........ 5-8
59009 ........ 2-49 68106 ........ 2-23 70919 ........ 5-8, 6-8
59015 ........ 2-27 68866 ........ 2-51 70920 ........ 5-8,6-8
59156 ........ 2-31, 2-33, 3-11 68869 ........ 2-43 70921 ........ 59
59194 ........ 2-77 69173 ........ 2-61, 2-117 70922 ........ 59
59195 ........ 2-81 69234 ........ 2-27,2-29 70923 ........ 59, 69
59378 ........ 4-10 69582 ........ 2-49 70924 ........ 59, 69
59577 ........ 2-17 69785 ........ 2-83 70925 ........ 59, 69
59578 ........ 2-23 70096 ........ 4-7 70926 ........ 59
59633 ........ 3-11 70100 ........ 4-7 70927 ........ 59
59668 ........ 2-51 70157 ........ 29 70928 ........ 59
59962 ........ 2-49 70165 ........ 2-23, 5-28, 6-23 70929 ........ 5-10, 6-10
60090 ........ 3-15 70173 ........ 2-27 70934 ........ 5-11, 6-11
602036000 ... .. 3-69 70188 ........ 5-28, 6-23 70935 ........ 5-11, 6-11
60295 ........ 2-43 70189 ........ 57 70936 ........ 5-12, 6-12
607775 ........ 4-23 70196 ........ 5-21, 6-19 70937 ........ 5-12, 6-12
61212 ........ 3-71, 3-73 70197 ........ 5-21,6-19 70938 ........ 5-17
61490 ........ 4-8,4-9 70198 ........ 5-21, 6-19 70939 ........ 5-17
61920 ........ 3-59 70199 ........ 5-21,6-19 70940 ........ 5-17
62471 ........ 2-113 70200 ........ 5-21, 6-19 70941 ........ 5-17, 6-17
630164 ........ 3-47 70201 ........ 5-21, 6-19 70942 ........ 5-17, 6-17
63175-1....... 3-11 70202 ........ 5-21, 6-19 70943 ........ 5-17, 6-17
63233 ........ 3-11 70203 ........ 5-21, 6-19 70944 ........ 5-17
63234 ........ 2-51 70204 ........ 5-21,6-19 70945 ........ 5-17, 6-17
63244-2 . ...... 33 70205 ........ 5-21, 6-19 70946 ........ 5-17, 6-17
63245-1....... 3-19, 3-29, 3-41, 3-55 70206 ........ 5-21, 6-19 70947 ........ 5-17, 6-17
63430 ........ 3-65 70207 ........ 5-21, 6-19 70948 ........ 5-17,69
63448 ........ 3-65 70208 ........ 5-21, 6-19 70949 ........ 5-17
63451 ........ 3-65 70209 ........ 5-21, 6-19 70950 ........ 5-17
63468 ........ 2-73 70210 ........ 5-21, 6-19 70951 ........ 5-17
63810 ........ 2-23, 2-87, 2-89, 3-3, 70211 ......... 5-21, 6-19 70952 ........ 5-17

3-5, 3-13, 3-23, 3-25, 70212 ........ 5-21, 6-19 70953 ........ 5-17

3-35, 3-37, 3-39, 3-49, 70213 ........ 5-21,6-19 70954 ........ 5-17, 6-17

3-51, 3-53, 3-71, 3-75, 70563 ........ 2-53, 2-55 70955 ........ 5-17, 6-17

3-77 70622 ........ 2-17 70956 ........ 5-19, 6-18
63923 ........ 4-20 70623 ........ 2-17 70957 ........ 5-19
63987-1....... 2-89, 3-47 70624 ........ 2-61 70964 ........ 5-23
64425 ........ 2-73,2-75,2-77,2-719, 70709 ........ 2-17 70965 ........ 5-23, 6-20

2-81,3-7 70717 ........ 2-17 70966 ........ 5-23, 6-20
64743 ........ 3-19 70887 ........ 5-3, 6-3 70967 ........ 5-23, 6-20
64778 ........ 3-47, 3-75, 3-77 70888 ........ 5-3, 6-3 70968 ........ 5-23, 6-20
65145-1....... 2-111 70889 ........ 5-4,6-4 70972 ........ 5-25, 6-23
65180 ........ 2-73 70890 ........ 54 70973 ........ 5-25, 6-23
65197 ........ 2-103 70891 ........ 54 70974 ........ 5-25, 6-23
65215 ........ 2-115 70893 ........ 54 70975 ........ 5-13
65230 ........ 4-9 70895 ........ 55 70976 ........ 5-13
65241 ........ 4-8 70896 ........ 55 70977 ........ 5-13, 6-13
65340 ........ 3-69 70897 ........ 5-5, 6-5 70978 ........ 5-13, 6-13
65341 ........ 3-67 70899 ........ 55 70979 ........ 5-13
65342 ........ 3-71, 3-73 70900 ........ 5-7,6-7 70980 ........ 5-28
65441 ........ 2-51 70901 ........ 5-7,6-7 70982 ........ 5-29, 6-27
65580 ........ 3-65, 3-71, 3-73 70902 ........ 5-7,6-7 70983 ........ 5-29, 6-27
65581 ........ 3-47 70903 ........ 5-7,6-7 70984 ........ 5-29, 6-27
65582 ........ 3-69 70904 ........ 5-7,6-7 70985 ........ 5-30
65610 ........ 3-69 70905 ........ 5-7,6-7 70986 ........ 5-30
65695 ........ 2-53, 2-55 70906 ........ 5-7,6-7 70987 ........ 5-30
66187 ........ 5-4,6-4 70907 ........ 2-23, 5-7, 6-7 70988 ........ 5-30
66194 ........ 5-5,6-5 70909 ........ 57 70989 ........ 5-30, 6-28
66204 ........ 5-17, 6-17 70910 ........ 57 70991 ........ 5-30, 6-28
66205 ........ 58 70911 ......... 2-23, 5-7, 6-7 70992 ........ 5-30, 6-28
66207 ........ 5-17, 6-17 70912 ........ 5-7,6-7 70994 ........ 5-31, 6-29
67004 ........ 3-65, 3-71, 3-73 70913 ........ 5-7,5-10, 6-7, 6-10 70998 ........ 5-3, 6-3

T20 Diesel 331506 (4-10)



CROSS REFERENCE

Part Page Part Page Part Page
Number Number Number Number Number Number
70999 ........ 6-3 73484 ........ 5-10, 6-10 73573 ........ 5-27, 6-25
71100 ......... 2-65 73487 ........ 5-11, 6-11 73574 ........ 5-27, 6-25
7101 ......... 2-65 73488 ........ 5-11, 6-11 73575 ........ 5-27, 6-25
71340 ........ 2-45 73489 ........ 6-11 73576 ........ 5-27, 6-25
71341 ..., .. 2-45 73491 ........ 5-12, 6-12 73577 ........ 5-27, 6-25
71367 ........ 2-49 73492 ........ 5-12, 6-12 73578 ........ 5-27, 6-25
71369 ........ 2-57 73493 ........ 5-12, 6-12 73579 ........ 5-27, 6-25
71385 ........ 2-23 73494 .. ...... 5-12, 6-12 73580 ........ 5-27, 6-25
71388 ........ 2-23, 2-31, 2-33 73495 ........ 5-12 73581 ........ 5-27, 6-25
71579 ........ 2-7, 2-67 73496 ........ 5-12 73582 ........ 5-27, 6-25
71607 ........ 2-77, 2-81 73497 ........ 5-12, 6-12 73585 ........ 5-27, 6-25
71726 ........ 2-115 73498 ........ 5-12, 6-12 73586 ........ 5-27, 6-25
M7 ........ 2-117 73499 ........ 5-12, 6-12 73588 ........ 5-27, 6-23, 6-25
71729 ........ 2-53, 2-55, 4-8 73500 ........ 5-12, 6-12 73589 ........ 5-27, 6-23, 6-25
7735 ........ 2-103 73501 ........ 5-12 73590 ........ 5-27, 6-23, 6-25
VA VZ ) 2-103 73502 ........ 5-12, 6-12 73592 ........ 5-13
71868 ........ 3-11 73503 ........ 5-12 73593 ........ 5-13, 6-13
71869 ........ 3-11 73504 ........ 5-12, 6-12 73594 ........ 5-13, 6-13
71874 ........ 3-11 73505 ........ 5-12 73595 ........ 5-13
71941 ........ 2-19 73506 ........ 5-12, 6-12 73596 ........ 5-13, 6-13
71985 ........ 5-3, 6-3 73507 ........ 5-12, 6-12 73597 ........ 5-13, 6-13
71986 ........ 5-3, 6-3 73508 ........ 5-12, 6-12 73598 ........ 5-13, 6-13
71987 ........ 5-3, 6-3 73509 ........ 5-15, 6-15 73599 ........ 5-13, 6-13
71988 ........ 5-3, 6-3 73510 ........ 5-15 73600 ........ 5-13, 6-13
71989 ........ 53 73511 ... .. 5-15, 6-15 73601 ........ 5-13, 6-13
71990 ........ 5-3, 6-3 73512 ........ 5-15, 6-15 73602 ........ 5-13, 6-13
71991 ........ 5-3, 6-3 73513 ........ 5-15, 6-15 73603 ........ 5-13, 6-13
71992 ........ 5-3, 6-3 73514 ........ 5-15, 6-15 73604 ........ 5-13, 6-13
71993 ........ 5-3, 6-3 73515 ........ 5-15, 6-15 73605 ........ 5-28
71995 ........ 5-4,5-13, 6-28 73516 ........ 5-15, 6-15 73606 ........ 5-28, 6-26
71996 ........ 5-5, 6-5 73517 ........ 5-15, 6-15 73607 ........ 5-28
71997 ........ 5-5, 6-5 73518 ........ 5-15, 6-15 73610 ........ 5-28, 6-26
71999 ........ 55 73519 ........ 5-15, 6-15 73618 ........ 5-29
72010 ........ 5-5, 6-5 73520 ........ 5-17, 6-17 73619 ........ 5-29, 6-27
72011 ......... 5-7 73521 ........ 5-17, 6-17 73620 ........ 5-29
72012 ........ 5-7 73522 ........ 5-17, 6-17 73621 ........ 5-29, 6-27
72013 ........ 5-7,6-7 73523 ........ 5-17, 6-17 73622 ........ 5-29, 6-27
72014 ........ 5-7,6-7 73524 ........ 5-17, 6-17 73623 ........ 5-29, 6-27
72015 ........ 5-7,6-7 73525 ........ 5-17, 6-17 73624 ........ 5-29, 6-27
72016 ........ 5-7,6-7 73526 ........ 5-17, 6-17 73625 ........ 5-29, 6-27
72017 ........ 5-7 73527 ........ 5-17, 6-17 73626 ........ 5-29, 6-27
72018 ........ 5-7,5-29 73528 ........ 5-17, 6-17 73627 ........ 5-30
72019 ........ 6-7 73529 ........ 5-17, 6-17 73628 ........ 5-30
72926 ........ 2-45 73530 ........ 5-17, 6-17 73629 ........ 5-30
72968 ........ 3-47, 3-65, 3-71, 3-73 73532 ........ 5-17, 6-17 73630 ........ 5-30
72970 ........ 2-17 73533 ........ 5-19, 6-18 73631 ........ 5-30, 6-28
72993 ........ 5-7,6-7 73534 ........ 5-19 73632 ........ 5-31, 6-29
72994 ........ 5-7, 5-11, 6-7 73535 ........ 5-19 73633 ........ 5-31, 6-29
72995 ........ 5-7, 5-31 73545 ........ 5-21,6-19 73634 ........ 5-31, 6-29
72996 ........ 5-8, 5-11, 5-31 73547 ........ 5-21, 6-19 73636 ........ 5-31
72997 ........ 58 73551 ........ 5-21,6-19 73736 ........ 2-13
72998 ........ 59, 69 73554 ........ 5-23, 6-20 73737 ........ 2-33
72999 ........ 59 73555 ........ 5-23, 6-20 74027 ........ 2-69
73027 ........ 2-17 73560 ........ 5-23, 6-20 74077 ........ 2-21
73260 ........ 3-3,4-20 73561 ........ 5-25, 6-23 74090 ........ 2-85, 2-93
73281 ........ 2-45 73562 ........ 5-25, 6-23 74094 ........ 4-8, 4-9, 4-11
73342 ........ 4-3 73563 ........ 5-25, 6-23 74095 ........ 4-8

73411 ..., 2-51 73565 ........ 5-25, 6-23 74098 ........ 4-8, 4-11, 4-15
73433 ........ 33 73567 ........ 5-27, 6-25 74099 ........ 4-8

73471 ... ... 2-37, 2-41 73568 ........ 5-27, 6-25 74100 ........ 4-8,4-9
73479 ........ 59, 69 74101 ........ 4-11




CROSS REFERENCE

Part Page Part Page Part Page
Number Number Number Number Number Number
74165 ........ 4-5 78950 ........ 4-21 9002708 . ...... 4-3
74166 ........ 4-5 78951 ........ 4-21 9002709 . ...... 4-3
74167 ........ 4-5 78952 ........ 4-21 9003008 . ...... 4-24
74168 ........ 4-5 79273-1....... 3-23, 3-25, 3-27, 3-29 9003009 ....... 4-24
74180 ........ 4-7 79273-2 ....... 2-87,2-89 9003055 ....... 2-69
74183 ........ 4-19 79380 ........ 2-95 9003057 ....... 2-75, 2-79
74185 ........ 4-19 79399 ........ 2-23 9003058 . ...... 2-67
74193 ........ 4-19 79484 ........ 33 9003059 ....... 2-67
74196 ........ 4-19 79497 ........ 33 9003060 . ...... 2-65
74222 . ....... 4-19 79506 ........ 2-85, 2-93 9003061 ....... 2-61
74225 . ....... 4-7 79729 ........ 4-5 9003070 ....... 2-83
74226 ........ 4-7 79828 ........ 4-5 9003071 ....... 2-83
74232 ........ 4-19 80288 ........ 29 9003072 ....... 2-91
74233 ........ 2-95, 4-10 80395 ........ 2-71, 2-85, 2-93 9003130 ....... 11
74237 ........ 4-7 80409 ........ 2-73 9003134 ....... 3-65
74243 ........ 4-19 80950 ........ 2-73 9003135....... 3-79
74244 .. ... ... 4-19 81582 ........ 2-69 9003139 ....... 3-75
74245 .. ... ... 4-19 81784 ........ 2-77, 2-81 9003142 ....... 3-80
74250 ........ 4-8, 4-9, 4-11 81952 ........ 2-73 9003247 ....... 2-61
74405 ........ 2-23, 5-21, 6-19 82727 ........ 29 9003282 ....... 3-77
74440 ........ 2-51 82839 ........ 3-13 9003313 ....... 291
74452 .. ... ... 2-35 83874 ........ 1-1, 2-71 9003437 ....... 29
74455 .. ...... 2-37,2-113 83879 ........ 2-51 9003438 ....... 29
75456-3 ....... 2-95 84170 ........ 2-51 9003439 ....... 29
75456-4 . ...... 2-95 84596 ........ 2-45 9003455 ....... 2-95
75968 ........ 2-17 84597 ........ 1-1,2-45 9003461 ....... 2-95
760740 ........ 2-67 84631 ........ 55 9003611 ....... 2-25
76099 ........ 2-59,3-21,3-25,3-29, 84635 ........ 5-25, 5-27, 6-23, 6-25 9003793 ....... 2-85
3-37, 3-41, 3-51, 3-55 84636 ........ 5-13, 6-13 9003794 ....... 293
761490 ........ 2-7,3-13 84638 ........ 5-23, 6-20 9003868 . ...... 6-8
762249 . ....... 3-19 84644 ........ 5-25, 6-23 9003869 ....... 6-8
762514 .. ... ... 2-43 84647 ........ 53 9003870 ....... 6-8
763090 ........ 2-57 84648 ........ 5-27, 6-25 9003888 ....... 6-4
763114 .. ...... 3-19 84649 ........ 5-27, 6-25 9003891 ....... 6-18
763116 ........ 2-37,3-19,3-25,3-27, 84650 ........ 5-27, 6-25 9003939 ....... 2-25
3-37 84651 ........ 5-27, 6-23, 6-25 9004118 ....... 2-83
76426 ........ 2-91 84660 ........ 3-81 9004283 ....... 6-28
76570 ........ 2-23,2-31,2-33,2-85, 86508 ........ 33 9004335 ....... 6-3
293 86636 ........ 2-91 9004337 ....... 6-3
76955 ........ 2-33 86659 ........ 2-47 9004338 ....... 6-4
76957 ........ 2-31 86751 ........ 2-49 9004339 ....... 6-4
769785........ 3-75, 3-77 86759 ........ 37 9004340 . ...... 6-5
77003 ........ 4-15 86767 ........ 3-65 9004341 ....... 6-5
77005 ........ 4-13, 4-15, 4-17 86866 ........ 2-57, 2-63, 2-65 9004346 . ...... 6-7
77006 ........ 4-15 87536 ........ 2-13 9004347 ....... 6-7
77097 ........ 2-61,2-65,2-77,2-81, 87631 ........ 2-53, 2-55 9004348 ....... 6-4
2-117, 3-11 87738 ........ 2-27 9004349 ....... 6-9
77098 ........ 2-57, 2-63, 3-11 87816 ........ 2-77, 2-81 9004350 ....... 6-9
77347 ........ 2-7 87866 ........ 1-1,2-13 9004358 ....... 6-15
77488 ........ 2-65 9000355 ....... 2-25 9004361 ....... 6-17
78043 ........ 2-27 9000846 . ...... 3-61 9004363 ....... 6-17
78122 ........ 3-71, 3-73 9000879 ....... 3-61 9004368 . ...... 6-13
78398 ........ 3-3,4-3 9001314 ....... 3-63 9004369 ....... 6-13
78829 ........ 4-3 9001321 ....... 3-59 9004371 ....... 6-13
78830 ........ 4-3 9001327 ....... 3-61 9004372 ....... 6-13
78833 ........ 4-3 900239 . ...... 2-25 9004373 ....... 6-13
78836 ........ 4-3 9002398 ....... 2-115 9004374 . ...... 6-26
78838 ........ 4-3 9002401 ....... 2-7 9004375 ....... 6-26
78839 ........ 4-3 9002411 ....... 2-35 9004376 ....... 6-23
78840 ........ 4-3 9002412 ....... 2-37 9004379 ....... 6-28
78841 ........ 4-3 9002436 . ...... 2-13 9004381 ....... 6-28
78842 ........ 4-3 9002437 ....... 2-13 9004382 ....... 6-28
78843 ........ 4-3 9002670 . ...... 2-83 9004385 ....... 6-27
78875 ........ 4-20 9002684 . ...... 2-95 9004386 ....... 6-27
7-12 T20 Diesel 331506 (4-10)

Home §| Find...




CROSS REFERENCE

Part Page
Number Number
9004389 ....... 6-20
9004390 ....... 6-20
9004393 ....... 6-20
9004395 ....... 6-21
9004396 ....... 6-21
9004397 ....... 6-21
9004398 ....... 6-21
9004399 ....... 6-21
9004400 . ...... 6-21
9004401 ....... 6-21
9004402 . ...... 6-8
9004403 . ...... 6-8
9004404 . ...... 6-8
9004405 ....... 6-8
9004406 . ...... 6-8, 6-11
9004407 ....... 6-8
9004409 . ...... 6-12
9004410 ....... 6-12
9004431 ....... 6-3
9004432 ....... 6-7
9004433 ....... 6-10
9004435 ....... 6-4
9004436 . ...... 6-9
9004437 ....... 6-9
9004438 ....... 6-9
9004439 ....... 6-9
9004440 . ...... 6-15
9004441 ....... 6-17
9004442 . ...... 6-18
9004443 . ...... 6-18
9004444 . . ... .. 6-18
9004445 . ...... 6-13
9004446 . ...... 6-26
9004447 . ...... 6-26
9004448 . ...... 6-28
9004449 . ...... 6-27
9004450 . ...... 6-20
9004451 ....... 6-20
9004454 . ...... 6-23
9004493 ....... 2-71
9004514 . ...... 4-24
9004515 ....... 3-33,4-24
9004775 ....... 6-28
9004881 ....... 2-13
9006001 ....... 54
9006060 . ...... 1-1
9006257 ....... 3-81
9006334 ....... 2-7,3-13
9006386 . ...... 2-55
9006398 ....... 2-53, 2-55
9006562 . ...... 2-109
9006814 ....... 2-39
9006815 ....... 2-39
9006816 ....... 2-39
9007513 ....... 2-7
9007882 ....... 3-45, 4-23
9007883 ....... 4-23
9007928 ....... 3-43
9007929 ....... 3-43

T20 Diesel 331506 (4-10) 7-13
Home §| Find...



CROSS REFERENCE

PART DESCRIPTION TO PAGE NUMBER CROSS REFERENCE LIST

A

Ace, Thrust, Motor, Hyd [En], 4-9, 4-11

Actuator, Govnr, Dsl, 2-23

Actuator, Valve, By-Pass [En], 4-7

Adapter, Head / Wand [17b/E], 3-69

Adapter, Actuator, Govnr, Eng, Dsl, 2-23

Adapter, Rod-End, Side Brush, 3-11

Alarm Assy, Backup, 12-24vdc
82-107dba, 3-59

Alarm Kit, Backup, Ci [M20 And T20], 3-59

Alarm, 9-48vdc, 95 Db(A) [Ec-H20], 3-45

Alarm, Warning [Sonalert, St628], 2-43

Alternator, 12vdc, 075a [Valeo], 2-31, 2-33

Angle, Brace, Shrd, 2-21

Angle, Deflector, 2-59

Angle, Mtg, Stl, .12 3.7 3.4 09.11, 2-85,
2-93

Angle, Mtg, Stl, .12 4.2 2.0 01.41, 2-83

Angle, Mtg, Stl, .18 2.2 1.9 03.01, 2-83

Angle, Mtg, Stl, .19 3.1 1.8 01.41, 2-83

Angle, Mtg, Valve, 2-85, 2-93, 3-13

Angle, Protector, Lh, 2-65

Angle, Protector, Rh, 2-65

Angle, Sppt, Fan, 2-95

Arm [Positioning], 2-51

Arm WIidt, Alternator, Dsl, 2-31, 2-33

Arm WIdt, Lift, Sqge, Lh, 2-81

Arm WIidt, Safety, Sppt, Seat, .38d 06.5d,
2-15

Arm Widt, Safety, Sppt, Seat, .38d 10.11,
2-91

Arm WIdt, Sqge, Lift, Rh, 2-77
Arm, Alternator, Dsl, 2-31
Arm, Cntrl, Pintle, Centering, 2-51
Arm, Lever, Brake, 4.1 [Knott], 2-47
Arm, Lift, Head [5700], 2-63
Arm, Link, 3-11
Arm, Pinch, 2-85, 2-93
Arm, Pintle, 2-51
Arm, Rocker [Ku], 6-12
Arm, Sqge, Side, Lh, 2-81
Arm, Sqge, Side, Rh, 2-77
Armature, Motor [Ku], 6-19
Assembly Apparatus, Idle, 5-28
Assembly Bolt, Adjusting, 5-28
Assembly Camshaft, 5-15
Assembly Case, Main Bearing 1, 5-9
Assembly Case, Main Bearing 2, 5-9
Assembly Case, Main Bearing 3, 5-9
Assembly Case, Main Bearing, 5-9
Assembly Cock, Drain, 5-3
Assembly Connecting Rod, 5-17
Assembly Lever, Fork, 5-30
Assembly Pipe, Over Flow, 5-23
Assembly Piston Ring 05, 5-17
Assembly Piston Ring, 5-17
Assembly Plate, Control, 5-29
Assembly Pump, Injection (See Injection
Pump Breakdown), 5-25
Assembly Pump, Injection, 5-27
Assembly Pump, Water, 5-8
Assembly Rocker Arm, 5-12
Assembly Rotor, Oil Pump, 5-7
Assembly Seal, Mechanical, 5-8
Assembly Shaft, Governor, 5-13

7-14

Assembly Shaft, R-arm, 5-12
Assembly Tappet, 5-27

Assy Armature, 5-21

Assy Bolt, 5-21

Assy Holder, Brush, 5-21
Assy Starter, 5-21

Assy Switch, Magneto, 5-21
Assy Yoke, 5-21

Axle, Wand [17b/E], 3-69

Bag, Power, 3-65, 3-71, 3-73

Ball, Cshft [Ku], 6-17

Ball, Relief, Oil [Ku], 6-7

Ball, 5-7, 5-17, 5-21

Band, Pipe, 5-23

Bar Widt, Retainer, Sqge, Rear, 2-71

Bar, Flat, Ss, .06 X .50 X 10.01 2/.19sl,
2-13

Bar, Flat, Stl 0.19, 01.50 X 04.11, 2-45

Bar, Flat, Stl 0.38, 01.00 X 03.3, 2-27

Bar, Retainer, 3-7

Bar, Rnd, Plstc, 0.31d 12.51, 2-83

Base, Fltr, Oil [Ku], 2-23

Battery, Wet, 12vdc 0475cca, 1-1

Battery, Wet, 12Vdc 0600Cca, 2-43

Bearing [Ku], 6-8

Bearing Kit [CI], 4-19

Bearing, Ball [Ku], 6-13, 6-28

Bearing, Ball, 0.79b 1.85d 0.55w, 2-31

Bearing, Ball, 0.98b 2.05d 0.59w, 2-53,
2-55

Bearing, Ball, 1.18b 2.44d 0.63w, 2-47

Bearing, Ball, 5-8, 5-13, 5-30

Bearing, Case [Ku], 6-9

Bearing, Cone, 1.38b 0.71w, 2-45

Bearing, Cone, Pump, Hyd, 4-7

Bearing, Cshft [Ku], 6-17

Bearing, Cshft, -.2mm [Ku], 6-17

Bearing, Cshft, Std [Ku], 6-9, 6-17

Bearing, Cup, 2.56d 0.55w, 2-45

Bearing, Cup, 4-7

Bearing, Fing, 2-Hole, 0.50b, 2-17

Bearing, Fing, 2hole, 0.50b [Nyl], 2-17

Bearing, Pillowblock, 1.02b [Solid Pye],
2-49

Bearing, Rir, Cam 52 X 14 X 20, 2-67

Bearing, Rod, Connecting [-.2mm, Ku],
6-17

Bearing, Rod, Connecting [-.4mm, Kul],
6-17

Bearing, Rod, Connecting, Std [Ku], 6-17

Bearing, Self Align, 0.75b 1.25d, 2-57,
2-63

Bearing, Split, 1.00b, 2-49, 2-65

Bearing, Thrust [-.4mm, Ku], 6-17

Bearing, Thrust [Ku], 6-17

Bearing, Thrust, 0.53b 1.00d 0.03w, 3-11

Bearing, Thrust, 0.75b 1.25d 0.06w, 2-67

Bearing, Thrust, Pump, Hyd, 4-7

Bearing, Thrust, Std [Ku], 6-17

Bearing, Thrust, 4-9, 4-11

Bearing, 5-21, 6-19

Belt Kit, W/ Installation Tool, 6-28

Belt, Ribbed, 38.5I, 1-1

Belt, v, 37.0L [3V], 2-31

Belt, V, 37.51 [3v], 1-1, 2-31

Belt, V, 42.0L [Hc41], 1-1

Belt, V, 42.01 [Hc41], 2-33

Blade, Sqge, .38 3.55w 038.3I, Linatex,
2-75

Blade, Sqge, .38 3.55w 038.31, Ure
(Option), 2-75, 2-79

Blade, Sqge, .38 3.55w 038.3, Ure, 1-1

Blade, Sqge, 300.8mml, Wand [17b/E, G],
3-69

Blade, Sqge, 37.08I Linatex, 1-1, 2-79

Blade, Sqge, Front [Linard], 1-1

Blade, Sqge, Front, 49.58 Linatex, 2-71

Blade, Sqge, Front, 49.58| Ure (Option),
2-71

Blade, Sqge, Front, 49.591 Pyu, 1-1

Blade, Sqge, Rear, 53.78L Pyu, 1-1

Blade, Sqge, Rear, 53.78| Ure (Option),
2-71

Blade, Sqge, Rear, Linatex, 1-1, 2-71

Blade, Sqge, Side Brush, Linatex, 1-1, 3-9

Blade, Sqge, Side Brush, Urethane, 1-1,
39

Block, Centering, 2-65

Bolt [Ku], 6-4, 6-8, 6-11, 6-18, 6-23, 6-27,
6-29

Bolt. Bearing Case 2, 5-9

Bolt, Adjusting, 5-28

Bolt, Adjustment Assy [Ku], 6-26

Bolt, Bearing Case 1, 5-9

Bolt, Carriage, M10 X 1.5 X 70, 2-73

Bolt, Connecting Rod, 5-17

Bolt, Cylinder Head, 5-5

Bolt, Eye, .25-20 X 1.40 X .25 Eye, 2-51

Bolt, Eye, M08 X 1.25 X 070mm, 05.50
Eye, 2-77, 2-81

Bolt, Fing, 6-8

Bolt, Flywheel, 5-19

Bolt, Hex [Ku], 5-31, 6-13, 6-15, 6-23,
6-27, 6-29

Bolt, Motor, Hyd, 4-5

Bolt, Shid, .31d X 1.00, .25-20, 2-51

Bolt, Shid, 1.37d X 5.131,1.1-18 Drilled,
2-45

Bolt, 5-4, 5-5, 5-7, 5-8, 5-9, 5-11, 5-13,
5-15, 5-17, 5-19, 5-21, 5-25, 5-28,
5-29, 5-30, 6-7, 6-9, 6-11, 6-12, 6-19,
6-29

Boot, .63id .291 .90w, 2-13

Boot, 90deg .50id 1.00id 2.501, Red, 2-31,
2-33

Boot, Bellows, 3.11 4.4w 2.8h 1hole, Neo,
217

Boot, Circuitbreaker, 3-45

Boot, Switch, Ignition, 2-13

Bracket Widt, Arm, Lower Cntrl, 2-63

Bracket Widt, Cooler, Hyd Fluid, 2-113

Bracket Wdt, Head, Lower, Lh, 2-63

Bracket Widt, Head, Lower, Rh, 2-63

Bracket Widt, Latch, 2-19

Bracket Widt, Mtg [Fast Gen 2+], 3-33

Bracket Widt, Mtg [Fast], 3-21

Bracket Wldt, Mtg, Alternator, Dsl, 2-31,
2-33

T20 Diesel 331506 (4-10)




CROSS REFERENCE

Bracket Widt, Mtg, Caster, 2-73

Bracket WIdt, Mtg, Eng, Front, Dsl, 2-23

Bracket Wldt, Mtg, Eng, Rear, Dsl, 2-23

Bracket Widt, Mtg, Side Brush Fixed, 3-9

Bracket Wldt, Mtg, Side Brush, 3-7

Bracket Widt, Mtg, Sqge, 2-73

Bracket Widt, Mtg, Tank, 2-9

Bracket Widt, Panl, Mtg, 2-9

Bracket Widt, Pivot, 2-67

Bracket Widt, Propel, Pintle, 2-51

Bracket Widt, Steering, Tilt, 2-17

Bracket Widt, Tilt, Rh, 2-17

Bracket, Angle, Sppt, Shield, 2-63

Bracket, Angle, Stop, 2-67

Bracket, Axle, 1 Hole [17b/E], 3-69

Bracket, Axle, 3 Hole [17b/E], 3-69

Bracket, Clamp, Hose, 2-31, 2-41

Bracket, Cover, 2-39

Bracket, Ftg, Bh, 2-37

Bracket, Guide, Shrd, 2-21

Bracket, Keeper, Latch, 2-83

Bracket, Latch, Cover, 2-21, 2-83

Bracket, Latch, Keeper [Southco], 2-21

Bracket, Latch, Shrd, Seat, 2-15

Bracket, Lift, Sqge, 2-73

Bracket, Mtg [Ecu], 2-27

Bracket, Mtg [Fast Gen 2+], 3-33

Bracket, Mtg [Fast], 3-21

Bracket, Mtg, Air Fltr, Dsl, 2-29

Bracket, Mtg, Cable, 2-49

Bracket, Mtg, Coolant, Tank, Dsl [2010],
2-27

Bracket, Mtg, Cover (Replaced by
9003893), 2-91

Bracket, Mtg, Cover, Recvy Tank, 2-91

Bracket, Mtg, Cyl, 2-77, 2-81

Bracket, Mtg, Detgt And Spray Wand, 3-5

Bracket, Mtg, Fan, 2-95

Bracket, Mtg, Fltr, Oil, Remote, 2-23

Bracket, Mtg, Govnr Control, Dsl, 2-27

Bracket, Mtg, Insulation, 2-9

Bracket, Mtg, Latch, Dsl, 2-37

Bracket, Mtg, Latch, Tank Cover, 2-83

Bracket, Mtg, Lift, Scb Head, 2-57

Bracket, Mtg, Mirror, Rearview, 3-63

Bracket, Mtg, Motor, 2-95

Bracket, Mtg, Prop Rod, 2-91

Bracket, Mtg, Pump, 3-71, 3-75

Bracket, Mtg, Radiator, 2-39

Bracket, Mtg, Rocker Arm [Ku], 6-12

Bracket, Mtg, Scb Head, Lh, 2-57

Bracket, Mtg, Scb Head, Rh, 2-57

Bracket, Mtg, Sensor, 2-51

Bracket, Mtg, Sheave, Dsl, 2-31

Bracket, Mtg, Skirt, Door, Brush, 2-75, 2-79

Bracket, Mtg, Skirt, 2-59

Bracket, Mtg, Spray Handle, 3-75, 3-77

Bracket, Mtg, Spray Wand [Fast, Conv],
3-75, 3-77

Bracket, Mtg, Spring, 2-57

Bracket, Mtg, Sqge, Disk Head (Disk Scrub
Head), 2-7

Bracket, Mtg, Sqge, 3-7

Bracket, Mtg, Static Strap, 2-67

Bracket, Mtg, Strainer, 3-5

Bracket, Mtg, Tank, 2-83

Bracket, Mtg, Torque Tube, 2-63

Bracket, Mtg, Valve, Hyd, Scb, 2-117

T20 Diesel 331506 (4-10)

Bracket, Mtg, Valve, 2-87, 3-3

Bracket, Mtg, Wand, 3-71, 3-73

Bracket, Mtg, 2-9

Bracket, Muffler, Hanger, Front, 2-35

Bracket, Propel, Dsl, 2-51

Bracket, Protector, Float Switch (Replaced
by 9003797), 2-91

Bracket, Retainer, Pump, 3-33

Bracket, Retainer, Safety, 2-51

Bracket, Retainer, Shield, Heat, 2-35

Bracket, Retainer, Spring, 2-3, 2-5

Bracket, Retaining, Cover (Replaced by
9003893), 2-91

Bracket, Retaining, Hose, 2-85, 2-93

Bracket, Rocker Arm, 5-12

Bracket, Seat, Adj, 2-15

Bracket, Shield, Heat, 2-21

Bracket, Shrd, Fan, Lh, 2-39

Bracket, Shrd, Fan, Rh, 2-39

Bracket, Shrd, Fan, Upper, Dsl, 2-39

Bracket, Shrd, Fan, Upper, Lh, 2-39

Bracket, Sppt, Alternator, Dsl, 2-31, 2-33

Bracket, Sppt, Cover, Tank, Recvy, 2-91

Bracket, Sppt, Radiator, Upper, 2-37

Bracket, Sppt, Revl Light, 3-59, 3-61

Bracket, Sppt, Shield, 2-67

Bracket, Sppt, 2-39

Bracket, Spring, 2-67

Bracket, Support, Fitting, 3-27

Bracket, Valve, Sha [M20 And T20], 3-15

Bracket, Valve, Water, 2-89

Bracket, Wand, Handle, 3-69

Bracket, Wand, Valve Mtg, 3-69

Brake Assy, Drum, Mech, 07.0d 1.2w, 2-47

Brkt, Ftg, 2-61

Brush Assy, Disk, Scb, 14.0 D,
Polypropylene, 2-3

Brush Assy, Disk, Scb, 14.0 D, Soft Nylon,
2-3

Brush Assy, Disk, Scb, 14.0d, Super
Abrasive, 2-3

Brush Assy, Disk, Scb, 16.0D, Nylon, 2-5

Brush Assy, Disk, Scg, 16.0 D,
Polypropylene, 2-5

Brush Assy, Disk, Scg, 16.0 D, Super
Abrasive, 2-5

Brush Assy, Disk, Swp, 24.0D,
Polypropylene, 2-5

Brush, Power Wand, W/ Fastener, Abr,
3-69

Brush, Power Wand, W/ Fastener, Pyp,
3-69

Brush, Swp / Scb, 401, Heavy Duty
Polypropylene, 2-3

Brush, Swp / Scb, 401, Polyester, 2-3

Brush, Swp / Scb, 401, Polypropylene, 2-3

Brush, Swp / Scb, 401, Super Abrasive, 2-3

Brush, Swp / Scb, 40L, Wndw, Super
Abrasive, 2-3

Brushholder, 6-19

Bumper Kit, Hd, Ci [T20], 3-80

Bumper WIdt, Brush, Side, 3-7, 3-9

Bumper WIdt, Rear (Replaced by
9003679), 2-7

Bumper Widt, Rear, 2-7

Bumper, Rbr, 0.5d 0.16t M5 X 08, 2-51

Bumper, Rbr, 0.6d 0.34t .3d Tip, 2-113

Bumper, Rbr, 1.00d 0.38th M8x1.25, 2-63

Bumper, Sqge, 2-71

Bumper, Ure, 1.50d 1.25l, 3-79

Bush, Governor Gear, 5-3

Bush, Idle Gear, 5-15

Bush, Piston Pin, 5-17

Bushing, Eccentric, Adj, 2-85, 2-93

Bushing, Fing, 0.32b 0.50d 0.24l, Bnz,
2-73

Bushing, Fing, 0.50b 0.59d 0.38I, 2-85,
293

Bushing, Fing, 0.63b 0.75d 0.38l, 2-73,
2-75, 2-79

Bushing, Fing, 1.50b 1.65d 1.00l, 2-61

Bushing, Gear, Gov [Ku], 6-3

Bushing, Gear, Idler [Ku], 6-15

Bushing, Pin, Piston [Ku]16241-21351,
6-17

Bushing, Sleeve, 0.37b 0.50d 0.501, Oib,
2-49

Bushing, Sleeve, 0.50b 0.59d 0.501, Bnz,
3-11

Bushing, Sleeve, 0.62b 0.72d 0.501, Fgl,
2-73

Bushing, Sleeve, 0.63b 0.72d 0.38I, 2-77,
2-81

Bushing, Sleeve, 0.75b 0.88d 0.25I, 2-85,
293

Bushing, Sleeve, 0.78b 0.86d 0.93I, Bnz,
2-47

Bushing, Sleeve, 1.00b 1.13d 1.501, Fgl,
3-11

Button, Cntrl, Horn, 2-17

Bypass Valve Kit, Pump, Repair,, 4-21

Cc

Cable, 06ga 16.01 Red .38ring /.38ring,
2-31, 2-33

Cable, Battery, 02ga 48.01 Red .41ring,
2-43

Cable, Battery, 02ga 60.0l Blk .41ring, 2-43

Cable, Glv.06d 012.01 .26eye /.26eye,
3-79

Cable, Glv.09d 016.51 .38eye /.38eye,
2-19

Cable, Glv.13d 015.81 .50eye /.50eye,
2-77, 2-81

Cable, Push / Pull, 063.01 4.0, .31-24,
2-49

Cable, Push / Pull, 098.0 .25-28/.25-28,
2-51

Cable, Ss .12d 013.31 .2clevis /.2clevis,
2-65

Cam, Centering, Pintle, 2-51

Cam, Front, 3-9

Cam, Fuel, 5-13

Cam, PIt, Brake [Nickel], 2-47

Cam, Rear, 2-71

Cam, 2-71

Camshatt, Fuel, 5-13

Camshaft, 6-13

Cap Assy, Tank, Drain, 2-91, 4-3

Cap Screw  Cl, 49

Cap Screw, 4-8

Cap, Breather, Hyd, 2-115

Cap, End, Valve, Steering, 4-19

Cap, Filler, Qil [Ku], 6-7, 6-10

7-15




CROSS REFERENCE

Cap, Fuel, Tank, 2-25

Cap, Hub, Dust 2.57d 0.771, 2-47

Cap, Radiator, 15psi, 2-37

Cap, Radiator, 16 Psi, 2-39

Cap, Rbr, 0.50id 1.18I Blk, 2-89

Cap, Screw, Idler [Ku], 6-26

Cap, Sealing, 5-3, 5-5, 6-5

Cap, Tank, Fuel, 2.3neck 2.6d, 2-25

Cap, Tank, 3-5

Cap, Valve [Ku], 6-12

Cap, Valve, 5-12

Cap, 5-28

Capacitor, Plug [4700uf, 25v], 3-58

Cartridge, Psi Cntrl, Valve, Hyd, 4-13,
4-15, 417

Case, Main, Brg Assy, 6-9

Caster, Pivot, 2-73

Catch, Latch, Tank Cover, 2-83

Channel Widt, Guard, Sqge, 3-79

Channel Widt, Pivot, 3-11

Channel, Shield, Muffler [M20/T20 2007],
2-35

Channel, Sppt, Tank, 2-83

Chech Valve Kit, Pump, Repair,, 4-21

Cir-clip, External, 5-12, 5-30

Cir-clip, Governor Shaft, 5-13

Cir-clip, Idle Gear, 5-15

Cir-clip, Piston Pin, 5-17

Circuitbreaker, 2.0a, Resetable, 3-45

Clamp [Kubota], 6-8

Clamp Widt, Front, 2-71

Clamp Widt, Rear, 2-71

Clamp, Cable, Ss, 0.50d X 0.50w [Insul],
4-23

Clamp, Cable, Ss, 1.12d X 0.38w, 1h, 2-87

Clamp, Cable, Ss, 2.50d X 1.00w, 1h, 2-9

Clamp, Cable, Stl, 0.25D X 0.56W, 1Hole,
3-61

Clamp, Cable, Stl, 0.44d X 0.62w, 1h,
2-113

Clamp, Cable, Stl, 0.69d X 0.62w, 1h,
2-37, 2-51, 2-91

Clamp, Cable, Stl, 1.00d X 0.75w, 1h,
2-27, 2-29

Clamp, Cable, Stl, 1.50d X 1.00w, 1h, 2-9,
2-37, 2-43, 2-113, 3-21

Clamp, Cable, Stl, 1.50d X 1.00w, 1hole,
2-7, 2-41

Clamp, Hose, Ear, 11-13mm, Ss, 3-67

Clamp, Hose, Ear, 8-11mm, Ss, 3-69

Clamp, Hose, Heater [Ku], 5-31, 6-29

Clamp, Hose, Plstc .351-.394 Id, 3-21

Clamp, Hose, Wir, .52 - .56, Yel, 4-23

Clamp, Hose, Wir, .63 - .66, Blk, 4-23

Clamp, Hose, Wormdrive, 0.25-0.62d,
31w, 2-37, 2-41, 2-89, 3-3, 3-5, 3-33,
3-47

Clamp, Hose, Wormdrive, 0.31-0.88D,
31W, 3-53

Clamp, Hose, Wormdrive, 0.31-0.88d,
31w, 2-25, 2-27, 2-43, 2-89, 3-13,
3-19, 3-23, 3-25, 3-27, 3-29, 3-33,
3-35, 3-37, 3-39, 3-41, 3-47, 3-49,
3-51, 3-55, 3-71, 3-73, 3-75

Clamp, Hose, Wormdrive, 0.56-1.06D,
.56W, 3-53

7-16

Clamp, Hose, Wormdrive, 0.56-1.06d,
56w, 2-23, 2-87, 2-89, 3-3, 3-5, 3-13,
3-23, 3-25, 3-35, 3-37, 3-39, 3-49,
3-51, 3-71, 3-75, 3-77

Clamp, Hose, Wormdrive, 0.81-1.50d,
50w (Disk Scrub Head), 2-7

Clamp, Hose, Wormdrive, 0.81-1.50d,
50w, 2-37, 2-41, 2-69

Clamp, Hose, Wormdrive, 1.06-2.00d,
56w, 2-35, 2-37, 2-41, 3-65

Clamp, Hose, Wormdrive, 1.81-2.75d,
50w, 2-29

Clamp, Hose, Wormdrive, 2.50-3.50d,
50w, 2-85, 2-93

Clamp, Hose, Wormdrive, 3.56-4.50D,
50W, 2-95

Clamp, Hose, Wormdrive, 3.56-4.50d,
50w, 2-85, 2-93

Clamp, Hose, Wormdrive, 3.75-4.62d,
.62w, 2-95

Clamp, Hose, 5-10, 6-10

Clamp, Hyd, 0.50d, 2-53, 2-55

Clamp, Mtg, Fltr, Air, 2-29

Clamp, Muffler, 1.62d, 2-35

Clamp, Pipe 1, 5-23

Clamp, Pipe 2, 5-23

Clamp, Pipe, 6-20

Clamp, Tube, Inj, Pipe #1 [Ku], 6-20

Clevis, Adj, 0.25 Pin, 0.25-28 Rh, PI, 2-49

Clevis, Adj, 0.25pin, 0.25-28left PI, 2-49

Clevis, Adj, 0.31pin, 0.31-24, 2-49

Clip, .250h, Plstc [Pine-Tree], 2-21, 2-67,
2-75, 2-79

Clip, .250h, Plstc [Pine-tree], 2-59

Clip, Grip, Finger, .875-1.25, 3-75, 3-77

Clip, Grip, Finger, 1.00-1.88d White,Vyl,
3-65, 3-71, 3-73

Clip, Keeper, Open, 2-39

Clip, Retainer, .25d, 2-67

Clip, Wiper, 2-67

Clutch, Over Running, 5-21

Clutch, 6-19

Collar 1, 5-30

Collar, Crank, Front [Ku], 6-17

Collar, Crankshaft, 5-17

Collar, Gear [Ku], 6-15

Collar, Govnr [Ku], 6-28

Collar, Idle Gear 1, 5-15

Collar, Idle Gear 2, 5-15

Collar, Split, 1.50b .50w 2/Bolt, 2-61

Collet, Valve Spring, 5-12

Column, Pump, Water, 4-3

Column, Steering, 09.91 0.86d 36tooth,
2-17

Comp Idle Gear 1, 5-15

Comp. Case, Gear, 5-7

Comp. Crankshaft, 5-17

Comp. Flywheel, 5-19

Comp. Lever, Fork 1, 5-30

Comp. Lever, Governor, 5-29

Comep. Oil Pan (Rear Sump), 5-4

Comp. Weight, Governor, 5-13

Complete Pump Kit, Pump, Repair,, 4-21

Connector, Fem, 02cav, Mp280 Sealed,
4-21

Control, Fuel, 6-25

Control, Govnr [All Purpose], 2-27

Controller Kit, Replmt [Ec-H20], 4-23

Converter, Ele, 12-36 Vdc, 3-45

Cooler, Hyd, 25gpm 325btu Of12 13x12x2,
2-113

Cord, Ele, Glowplug, 6-20

Cord, Glow Plug, 5-23

Coupler, Pump, 4-7

Coupling, Drive, Flex, 09.5d / 13tooth, 2-23

Coupling, Hose, 2-7

Coupling, Nozzle, Spray, 3-75, 3-77

Coupling, Tube, Vacuum, 2-69

Cover Assy, Head, Cyl, 5-10

Cover Kit, Tank, Recvy, Repimt [T20], 2-91

Cover Kit, Tank, Soltn, Lh, Replmt, Ce,
2-83

Cover Kit, Tank, Soltn, Rh, Replmt, Ce,
2-83

Cover Widt [Fast], 3-21

Cover Widt, Power Supply, 3-45

Cover, Bearing Case, 5-9

Cover, Breather, 5-10, 6-10

Cover, Brg Case, Eng [Ku], 6-9

Cover, Cyl Head Assy [Ku], 6-10

Cover, End, 4-7

Cover, Fork Lever Shaft, 5-30

Cover, Fuse, Block, 2-43

Cover, Hole, Pump [Ku], 6-23

Cover, Hole, Pump, Fuel [Ku], 6-23

Cover, Lever, Gov [Ku], 6-28

Cover, Oil Pump, 5-7

Cover, Pump, Oil, 6-7

Cover, Solenoid [Ku], 6-23

Cover, Tank, Soltn, Lh, Trimmed, Ce, 2-83

Cover, Tank, Soltn, Rh, Trimmed, Ce, 2-83

Cover, Tank, 2-91

Cover, Trimmed, 3-45

Cover, 5-7, 5-21, 5-28, 6-7, 6-19

Crank Kit, Pump, F/79323, Repimt, 4-20

Crankcase, Comp [Ku], 6-7

Crankcase, Complt [Ku], 6-3

Crankcase, Complt, 5-3

Crankshaft Assy, 6-15

Crankshaft, Metal [Ku], 6-9

Crankshatt, 6-17

Crossmember Widt, Lift, 2-73

Crossmember WIdt, Sqge (Disk Scrub
Head), 2-7

Cs, Bracket, Mtg, Switch, 2-49

Cuff, Swivel, 1.5 Blk, 3-67

Cup Holder, Rwk, 2-13

Cylinder, Hyd, 1.5b 07.81 02.75strk 2500,
3-11

Cylinder, Hyd, 1.5b 07.81 02.80strk 2500,
2-57, 2-77, 2-81, 3-11

Cylinder, Hyd, 1.5b,07.81,02.80strk,2500,
2-63, 2-65

Cylinder, Hyd, 2.0b,15.21,09.00strk,3000,
2-45

D

Detergent Pkg, 4 Liter, Sgl [Tco 665], 3-21
Device, Centering, Clip On, Tl [Gf Pp], 2-3
Diaphragm Kit, Pump, Repair,, 4-21
Diode, Ele, Plug, 2-43

Dipstick, Qil [Ku], 6-4

Disk, Driver, Pad, W/ Face, 14.0d, 2-3
Door Widt, Brush, Idler, 2-53, 2-55

T20 Diesel 331506 (4-10)




CROSS REFERENCE

Door Widt, Brush, Lh, 2-81

Door Widt, Brush, Rh, 2-77

Door Widt, Brush, 2-53, 2-55
Drive [CI], 49

Drive, Motor, Hyd, 4-5

Drive, 4-8, 4-11

Driver Assy, Pad, 14 D, Brush, 2-3
Driver Assy, Pad, 14.0d, 2-3
Drum, Cable, Lift, 2-65

E

Ear, Lifting, Eng [Ku], 6-5

ec-H20 Kit, W/ Side Brush, Ci [T20], 3-43

ec-H20 Kit, W/O Side Brush, Ci [T20],
3-43

Electrode, 5 Plate, High Flow, 4-23

Electrode, Cylindrical, 4-23

Element, Fltr, Air [Dn], 1-1, 2-29

Element, Fltr, Air, Safety (Option), 2-29

Element, Fltr, Fuel [Dn], 1-1, 2-27

Element, Fltr, Oil, Eng, Spin-On, 1-1

Element, Fltr, Oil, Spin-On [Ku], 1-1

Element, Fltr, Oil, Spin-On, 2-23

End Cap, Motor, Hyd [En], 4-9, 4-11

End Cap, 4-8

Engine Assy, Dsl, 37Hp [Ku V1505] (See
Engine Breakdown), 2-23

Engine Assy, Dsl, 37hp [Ku] (See Engine
Breakdown), 2-23

Eye, Joint [Ku], 6-23

F

Fan Kit, Scrub, Repimt [M20/T20], 2-95

Fan, Cooling, 14.1d, 6 Blade, 0.5b Taper,
2-31,2-33

Fast 665 4 Ltr, Detergent, 3-33

Fast Kit, Ci, Injector Filters[Fast li+], 4-24

FaST Kit, Ci, Injector Rebuild[FaST Il+],
4-24

Fast Kit, Ci, Injector Seals [Fast li+], 4-24

FaST Kit, Injector, CI[M20/M30 FaST Il+],
4-24

Fast Kit, Injector, Ci[M20/M30 FaST Il+],
3-33

Filter Assy [Pt4 936498], 1-1, 2-115

Filter Assy, Air, Mold, Ure, 3-21

Filter Assy, Air, 2-29

Filter Assy, Fuel, Dsl, 2-27

Filter, Foam, Rbr, 1.20d, 1.0l, 3-23, 3-25,
3-27, 3-29

Filter, In-Line, Pf06/Pf06 080mesh 02.6l,
3-33, 3-47

Filter, In-Line, Pf06/Pf06, 80 Mesh, 3-19

Filter, Oil [Ku], 6-4

Filter, Screen, 50 Mesh .59d .81 Ss, 3-19

Filter, Soltn, 020mesh, Pm12 3.2d 08.0,
3-5

Filter, Soltn, 20mesh, Pm12 3.1d 02.6l,
1-1, 2-83

Fitting Assy, Orifice, 0.070b, Pf04/Pf04,
3-19

Fitting Assy, Orifice, 0.093b, Pf04/Pf04,
3-19

Fitting Assy, Qdc, Pf04, 3-47

Fitting Kit, Hose, Garden, 3-3

T20 Diesel 331506 (4-10)

Fitting Spray Nozzle Adapter, 3-69

Fitting, Alm, Str, Bm24/Bm48, 3-65, 3-67

Fitting, Brs, E45, Pf02/Pm02, 2-23

Fitting, Brs, E90, Bm08/Pm04, 3-19

Fitting, Brs, E90, Cf03/Pf02, 3-21

Fitting, Brs, E90, Em05/Pm02, 2-27

Fitting, Brs, E90, Em05/Pm04, 2-25

Fitting, Brs, E90, Pm02/Bm03, 2-25, 3-5

Fitting, Brs, Qdc, Bm04/Pf04, 3-67

Fitting, Brs, Qdc, Bm12/Qf08, 3-3

Fitting, Brs, Qdc, Pf08 [Parker Bh3f], 3-3

Fitting, Brs, Qdc, Pm04, Plug, 3-69

Fitting, Brs, Qdc, Pm04/Qf06, 3-71, 3-73

Fitting, Brs, Snubber, Pm02/Pf02, 3-47

Fitting, Brs, Spcl [Garden Hose], 3-75,
3-77

Fitting, Brs, Str, Bm04/Pm02, 3-21

Fitting, Brs, Str, Bm08/Pm04, 3-19

Fitting, Brs, Str, [f05/Pm04, 2-27

Fitting, Brs, Str, Pf02/Pm04, 3-19

Fitting, Brs, Str, Pf02/Pm06, 3-47

Fitting, Brs, Str, Pf04/Pf04, Bh, 3-71, 3-73

Fitting, Brs, Str, Pf04/Pm06, 2-37, 2-41

Fitting, Brs, Str, Pf06/Pf06 Bh, 3-75, 3-77

Fitting, Brs, Str, Pf06/Pm12, 3-75, 3-77

Fitting, Brs, Str, Pm02, Plug [Skhd], 3-69

Fitting, Brs, Str, Pm02, Service, 2-29

Fitting, Brs, Str, Pm04/Pm04, 3-19

Fitting, Brs, Str, Pm08/Garden Hose, 3-75,
3-77

Fitting, Brs, Tee, Pf04/Pf04/Pf04, 3-19

Fitting, Brs, Tee, Pm04/Pf04/Pf04, Run,
3-33

Fitting, Brs, Tip [75, .125k-Jet], 3-69

Fitting, Draincock [Ku], 6-3

Fitting, Draincock, E90, .25npt, 2-37, 2-41

Fitting, E, Gr, 4-3

Fitting, Fltr, Oil [Ku], 6-7

Fitting, Fuel [Ku], 6-20

Fitting, Grease. Str Pm04 .47L, 2-61

Fitting, Grease, Str Pm04 .47I, 2-57, 2-63,
2-73

Fitting, Grease, Str Pm04 .63I, 2-45

Fitting, Hyd, Cap, Jf06, 2-113

Fitting, Hyd, Cap, Jf08, 3-15

Fitting, Hyd, E45, Jf10/Jm10, 2-101

Fitting, Hyd, E45, Jm04/0Om04, 3-15

Fitting, Hyd, E45, Jm04/0Om06, 2-45

Fitting, Hyd, E45, Jm06/0m04, 2-95

Fitting, Hyd, E45, Jm06/0m06, 2-45

Fitting, Hyd, E45, Jm08/0Om08, 2-95,
2-117, 3-15

Fitting, Hyd, E45, Jm08/0Om10, 2-111

Fitting, Hyd, E45, Jm10/0Om12, 2-45

Fitting, Hyd, E45, Jm12/0m16, 2-115

Fitting, Hyd, E45, Jm20/0m20, 2-115

Fitting, Hyd, E90, Jf04/Jm04, 2-55, 3-15

Fitting, Hyd, E90, Jf06/Jm06, 3-15

Fitting, Hyd, E90, Jf08/Jm08, 2-17

Fitting, Hyd, E90, Jm04/0Om04, 2-61, 2-65,
2-77, 2-81, 2-117, 3-11

Fitting, Hyd, E90, Jm04/Pm02, 2-115

Fitting, Hyd, E90, Jm06/0m04, 2-57, 2-63,
3-11

Fitting, Hyd, E90, Jm06/0Om06, L, 2-117

Fitting, Hyd, E90, Jm06/0m06, 2-17,
2-117, 3-15

Fitting, Hyd, E90, Jm06/0m08, 2-111

Fitting, Hyd, E90, Jm08/0Om08, L, 2-61,
2-117

Fitting, Hyd, E90, Jm08/0Om08, 2-53, 2-55,
2-61, 2-111, 2-117, 3-15

Fitting, Hyd, E90, Jm08/0Om10, 2-111, 3-7,
39

Fitting, Hyd, E90, Jm08/Om16 Metric, 2-23

Fitting, Hyd, E90, Jm08/Pm08, 2-23

Fitting, Hyd, E90, Jm10/0Om12, 2-111

Fitting, Hyd, E90, JIm12/0m12, L, 2-113

Fitting, Hyd, E90, Jm12/0m12, 2-113

Fitting, Hyd, E90, Om04/Qm04, 2-117,
3-15

Fitting, Hyd, Plug, Jm08, 2-23

Fitting, Hyd, Plug, Om04, 4-11, 4-15

Fitting, Hyd, Plug, Om06 (Cylindrical Scrub
Head), 2-115

Fitting, Hyd, Plug, Om06, 2-115, 2-117

Fitting, Hyd, Plug, Om08, 4-7, 4-15

Fitting, Hyd, Plug, Om10, 2-115

Fitting, Hyd, Rst, Spcl, 2-77, 2-81

Fitting, Hyd, Str, Jf04/Qm04, 3-15

Fitting, Hyd, Str, Jm04/Om04, 2-53, 2-55,
3-15

Fitting, Hyd, Str, Jm04/Om06 (Disk Scrub
Head), 2-115

Fitting, Hyd, Str, Jm04/0Om06, 3-15

Fitting, Hyd, Str, Jm06/OmO06, L, 2-17

Fitting, Hyd, Str, Jm06/0Om06, 2-17, 2-115,
3-15, 3-17

Fitting, Hyd, Str, Jm08/0Om06, 2-17

Fitting, Hyd, Str, Jm08/0Om08, 2-61, 2-111,
2-115, 3-15

Fitting, Hyd, Str, Jm08/0Om10, 3-7

Fitting, Hyd, Str, Jm08/Pm08, 2-23

Fitting, Hyd, Str, Jm10/0Om10, 2-117

Fitting, Hyd, Str, Jm10/Om12, 2-45

Fitting, Hyd, Str, Jm20/Om16, 2-111

Fitting, Hyd, Str, Metric, Om10/If05, 2-27

Fitting, Hyd, Str, Om04/Qm04, 2-117, 3-15

Fitting, Hyd, Str, Pf02/Pm04, 2-25, 2-27

Fitting, Hyd, Str, Pm02/Pm02, 2-27

Fitting, Hyd, Str, Spcl, 2-23

Fitting, Hyd, Tee, Jm04/Jm04/0Om04, Run,
2-61

Fitting, Hyd, Tee, Jm08/Jm08/0Om08, Br,
2-95, 2-117

Fitting, Nyl, Qdc, E90, Bm08/ Qm10, 3-33,
3-47

Fitting, Nyl, Str, Bm04/Pm04, 3-69

Fitting, NylY, Qdc, E90, Bm06/ Qm10, 3-33

Fitting, Pipe, E90, Pf02/Pm02, 2-29, 3-21

Fitting, Pipe, Plug [Ku], 5-31, 6-3, 6-5, 6-7,
6-29

Fitting, Pipe, Plug, Pm02, Sq Head, 2-25
Fitting, Pipe, Plug, Pm08, Sq Head, 2-87
Fitting, Pipe, Water [Ku], 5-8, 5-31, 6-8
Fitting, Plstc, Body, Spray, Pf04, 3-19
Fitting, Plstc, Cap, Pf12 Hex, 2-87
Fitting, Plstc, Cap, Spray, Pf04, 3-19
Fitting, Plstc, E90, Bm04/Pm02, 3-69
Fitting, Plstc, E90, Bm05/Bm05, Nyl, 3-47
Fitting, Plstc, E90, Bm06/Bm06, 3-5, 4-23
Fitting, Plstc, E90, Bm06/Pm04, Nyl, 3-33
Fitting, Plstc, E90, Bm06/Pm12, Nyl, 3-3
Fitting, Plstc, E90, Bm08/Bm08, 2-89, 3-47
Fitting, Plstc, E90, Bm08/Pf08s, Swivel,
3-19, 3-71, 3-75

717




CROSS REFERENCE

Fitting, Plstc, E90, Bm08/Pm04, 3-47

Fitting, Plstc, E90, Bm08/Pm06, 3-47,
3-75, 3-77

Fitting, Plstc, E90, Bm08/Pm12, Nyl, 3-19,
3-23, 3-25, 3-27, 3-29, 3-33, 3-47

Fitting, Plstc, E90, Bm12/Pf12, 3-5

Fitting, Plstc, E90, Bm12/Pm08, 3-3

Fitting, Plstc, E90, Bm12/Pm12, 3-3, 3-5,
3-19, 3-33

Fitting, Plstc, E90, Pf Bm [Es Pump], 4-3

Fitting, Plstc, E90, Pf12/Pm12, 2-83

Fitting, Plstc, Pf12/Pf12, Bh, 2-83, 3-3

Fitting, Plstc, Pipe, Cap, Pf04, 3-21, 3-33,
4-23

Fitting, Plstc, Rst, .500d /.13id, 3-25

Fitting, Plstc, Str, Bm04, Cplg, Fem, 3-21,
3-33

Fitting, Plstc, Str, Bm04/Bm08, 3-47

Fitting, Plstc, Str, Bm04/Pm04, 3-47

Fitting, Plstc, Str, Bm05/Pm04, 3-47

Fitting, Plstc, Str, BM06/BMO08, 3-55

Fitting, Plstc, Str, Bm06/Bm08, 3-51

Fitting, Plstc, Str, Bm06/Pm04, 3-33, 4-23

Fitting, Plstc, Str, Bm06/Pm06, 3-33

Fitting, Plstc, Str, Bm08/Pm04, 3-71, 3-73

Fitting, Plstc, Str, Bm08/Pm06, 3-19

Fitting, Plstc, Str, Bm08/Pm12, 3-23, 3-25,
3-27, 3-29

Fitting, Plstc, Str, Bm12/Bm12, 2-87

Fitting, Plstc, Str, Bm12/Pm08, Nyl, 3-3,
4-3

Fitting, Plstc, Str, Bm12/Pm12, 2-87, 2-89

Fitting, Plstc, Str, Pf06/Qm10, Pvc, 3-47

Fitting, Plstc, Str, Pm02/Bm05, 4-23

Fitting, Plstc, Str, Pm04, Cplg, Mal, 3-21,
3-33

Fitting, Plstc, Str, Pm04/PmO06, Nyl, 3-47

Fitting, Plstc, Str, Pm08/Pm08, 3-3

Fitting, Plstc, Str, Pm12/Pm12 1.60l, 3-3,
3-19, 3-33, 3-47

Fitting, Plstc, Tee, Bm04/Bm04/Bm04,
3-33

Fitting, Plstc, Tee, Bm04/Bm08/Bm08, Br,
3-19

Fitting, Plstc, Tee, Bm06/Pm02/Bm06,
4-23

Fitting, Plstc, Tee, Bm08/Bm08/Bm08,
3-19, 3-29, 3-41, 3-55

Fitting, Plstc, Tee, Bm08/Bm12/Bm12, Br,
3-23, 3-25, 3-35, 3-49, 3-51, 3-71,
3-75

Fitting, Plstc, Tee, Bm12/Bm12/Bm12,
2-87, 3-13

Fitting, Plstc, Tee, Pf08/P{08/Pf08, 3-3

Fitting, Plstc, Tee, Pf12/Pf12/Pf12, 3-3,
3-19, 3-33, 3-47

Fitting, Plstc, Y, Bm08/Bm08/Bm08, Nyl,
3-25, 3-29, 3-33, 3-37, 3-41, 3-51,
3-55, 3-73, 3-77

Fitting, Plug [Ku], 6-3

Fitting, Plug, Org, #6, Valve [Cec], 4-13,
4-15, 417

Fitting, Stl, Qdc, Bm04, 3-67

Flange Mounting, 4-8

Flange, Motor, Hyd [En], 4-9

Flange, Pump, Water [Ku], 5-8, 6-8

Flange, Sleeve [Ku], 6-25

Flange, Sleeve, 5-27

7-18

Flange, Water [Ku], 5-31, 6-29

Flange, 4-11

Flap, Battery, 2-13

Flapper, Valve, Pump, Water, 4-3

Flywheel, 6-18

Follower, Screw, Pump, Injection[Ku], 6-23,
6-25

Frame WIidt, Hppr, 2-67

Frame WIdt, Main, Replmt [M20 & T20],
2-7

Frame WIdt, Sqge, Lh, 2-79

Frame WIdt, Sqge, Rh, 2-75

Frame WIdt, Sqge, Side Brush, 3-7

Frame, Drive End, 5-21

Frame, End, Drive, 6-19

Frame, End, 5-21, 6-19

Fuel Pump Cover Plate, 5-25

Fuelline, .31d 04.0I 05if/05if, Stl, 2-27

Fuse, 015a, 2-43

G

Gasket [Ku], 6-11, 6-20, 6-26

Gasket Ku, 5-11

Gasket Set, Lower, 5-4

Gasket Set, Upper, 5-5, 6-5

Gasket Set, 6-4

Gasket, .25 1.88d 1.0id [Poron], 4-3

Gasket, 3.231d 3.630d .16Th, Ure, 2-91

Gasket, 4.051d 5.290d .19 [Buna], 4-3

Gasket, Bearing Case Cover, 5-9

Gasket, Bearing Case, 5-9

Gasket, Bearing, Case [Ku], 6-9

Gasket, Case, Gear [Ku], 6-7, 6-9

Gasket, Cover, Fuse Block, 2-43

Gasket, Cover, Gov [Ku], 6-28

Gasket, Cover, Head, Cyl [Ku], 6-10

Gasket, Cover, Spd [Ku], 6-27

Gasket, Cyclinder Head, 5-5

Gasket, Delivery Valve, 5-27

Gasket, Ex-manifold, 5-11

Gasket, F/ Bolt [Ku], 6-10, 6-20, 6-26, 6-27

Gasket, F/ Screw [Ku], 6-23, 6-25

Gasket, Ftg, Banjo [Ku], 6-23, 6-25

Gasket, Fuel Pump, 5-25

Gasket, Gear Case, 5-7

Gasket, Head Cover, 5-10

Gasket, Head, Cyl [Ku], 6-5

Gasket, Hsg, Thermostat [Ku], 5-31, 6-29

Gasket, Lid, 2-91

Gasket, Manifold, Exhaust, 6-11

Gasket, Manifold, Intake [Ku], 5-11

Gasket, Manifold, Intake [Ku], 6-11

Gasket, Oil Pan, 5-4

Gasket, Pan, Oil, 6-4

Gasket, Plt, Hose, Vacuum, 2-95

Gasket, Pump, Fuel [Ku], 6-23

Gasket, Pump, Water [Ku], 6-8

Gasket, Sender, Fuel, 2-25

Gasket, Solenoid, Throttle [Ku], 2-23, 6-23

Gasket, Sqge, 1-1, 2-71

Gasket, Tank, Recvy, 2-91

Gasket, Thrtl Blk, 5-28

Gasket, Valve, Injector [Ku], 6-25

Gasket, Water Pump, 5-8

Gasket, 5-3, 5-4, 5-10, 5-23, 5-27, 5-28,
5-29, 5-30, 5-31, 6-3, 6-29

Gasspring, 180Ib, 03.0strk, 2-15

Gauge, Oil [Ku], 6-4

Gauge, Oil, 5-4

Gauge, Sensing, Level, 2-115

Gear, Camshaft [Ku], 6-15

Gear, Camshaft, 5-15

Gear, Crankshaft, 5-17

Gear, Cshft [Ku], 6-17

Gear, Governor, 5-13

Gear, Govnr [Ku], 6-13

Gear, Idler, Cam [Ku], 6-15

Gear, Injection Pump, 5-13

Gear, Injection, Pump [Ku], 6-13

Gear, Oil Pump Drive, 5-17

Gear, Pump, Qil [Ku], 6-17

Gear, Ring [Ku], 6-18

Gear, Ring, 5-19

Gear, 5-21, 6-19

Geroler, Motor, Hyd, 4-5

Gerotor Set [Cl], 4-9

Gerotor Set, 4-8

Gerotor, Motor, Hyd, 4-11

Glowplug [Ku], 6-20

Grill Widt, Front, 2-19

Grill, Eng, 2-21

Grill, Side, 2-15

Grip, Handle, .50d 4.0l Yel, 2-67

Grip, Handle, 1.0d 1.5l Blk (Disk Scrub
Head), 2-7

Grip, Handle, 1.25D 1.50L BIk, 2-7

Grip, Handle, 2-85, 2-93

Grommet, 0.38id, F/0.6h, .06 Matl, 3-69

Grommet, Blind, 4-23

Grommet, Pye, 0.37id, F/1.5h, .13 Matl,
35

Grommet, Rbr, 0.50id, F/0.8h, .12 Matl,
3-63

Grommet, Rbr, 0.62id, F/0.9h, .06 Matl,
3-45

Grommet, Rbr, 0.62id, F/0.9h, .12 Matl,
35

Grommet, Rbr, 0.751d, F/1.3H, .12 Matl,
2-15

Grommet, Rbr, 2.13id, F/2.5h, .12 Matl,
3-19, 3-33

Guard Kit, Sqge, Ci [T20], 3-79

Guard WIdt, Brush, Side, 3-13

Guard WIdt, Sqge Rep.BY1039069,
3-79

Guard Widt, Sqge [M20/T20 LH, M30 RH],
3-79

Guard Widt, Sqge [M20/T20 RH, M30 LH],
3-79

Guard Widt, Sqge [M20/T20/M30], 3-79

Guard WIdt, Sqge, Rear, Pntd, 3-79

Guard WIdt, Switch, Float, 2-91

Guard WiIdt, Top, Ohg, 3-63

Guard, Fan, Gas/Lpg, Ce [M20/T20], 2-39

Guide Assy, Oil Gauge, 5-4

Guide, Exhaust Valve, 5-5

Guide, Inlet Valve, 5-5

Guide, Rlr, 2-67

Guide, Valve, Exhaust, 6-5

Guide, Valve, Inlet, 6-5

T20 Diesel 331506 (4-10)




CROSS REFERENCE

H

Handle WiIdt, Drain, 2-91

Handle Widt, T, Hppr, 2-69

Handle Widt, Wand, 3-69

Handle, Valve, Pinch, Lh, 2-93

Handle, Valve, Pinch, Rh, 2-85

Harness [Fast, M20 And T20], 3-31

Harness, Engine, Dsl [M20 T20], 2-135

Harness, Headlight [M20 And T20], 2-135

Harness, Main [T20], 2-135

Harness, Spray, Nozzle, 3-71, 3-75

Harness, Warning / Backup [M20 & T20],
3-59, 3-61

Harness, Wire [Ec-H20], 3-58

Harness, Wire [Fast Gen 2], 3-42

Harness, Wire, Interface [Ec-H20], 3-58

Head WIdt, Disk, Std, Repimt, 2-61

Head, Cyl, W/O Valves, 5-5

Head, Cyl, 5-5

Head, Cylinder [Ku], 6-5

Head, Wand [17b/E], 3-69

Headlight, 12vdc, 27watt, 2.1a, Oval (Rpl
by 1060942), 2-7

Headlight, 12Vdc, Oval, Halogen, 2-7

Hinge WIidt, Door, 2-15, 2-21

Hinge WIidt, Shrd, Lh, 2-21

Hinge WIdt, Shrd, Rh, 2-15

Hinge, .38pin .11 3.5w 06.0I 6/0.38sl, 2-19

Hinge, .50pin .19 4.0w 06.01 3/0.44sl, 2-77,
2-81

Holder, Delivery Valve, 5-27

Holder, Gear [Ku], 6-13

Holder, Governor Gear, 5-13

Holder, Govnr [Ku], 6-13

Holder, Valve, Inj [Ku], 6-25

Holder,, 5-13

Hook, Engine 1, 5-5

Hook, Engine 2, 5-5

Horn, 12vdc, Dba [Wolo], 2-43

Hose Assy, Sqg, 2-91

Hose Assy, W/1cuff, 1.0d, 030l 1.25/, 2-69

Hose Assy, W/2cuff, 1.5d 90l 1.5/1.5, 3-65

Hose Assy, W/2cuff, 3.0d 14l 3.0/3.0, 2-71

Hose Assy, Wand, Power, 3-67

Hose Kit, Hyd, Sqge Lift [T20], 2-109

Hose, 0050, 04, 1f05str / Im05str, 10.0,
2-27

Hose, 0300, 08, Jf08str / None, 19.0, 2-23

Hose, Afmkt, Coolant Recvy, 05ft, 2-37

Hose, Afmkt, Coolant Recvy, 08ft, 2-41

Hose, Afmkt, Pvc, Brd 0.38id 02ft, 3-5

Hose, Afmkt, Pvc, Brd 0.50id 02ft, 3-23,
3-27

Hose, Afmkt, Pvc, Brd 0.50id 03ft, 3-19

Hose, Afmkt, Pvc, Brd 0.50id 08ft, 3-19,
3-25, 3-29

Hose, Afmkt, Pvc, Brd 0.62id 01ft, 3-5

Hose, Afmkt, Pvc, Brd 0.62ld, 01Ft, Clr,
35

Hose, Afmkt, Pvc, Brd 0.75id 03ft, 2-89

Hose, Afmkt, Pvc, Brd 0.75id 08ft, 2-87,
2-89, 3-13

Hose, Afmkt, Pvc, Brd 0.75id 12ft, 3-3

Hose, Afmkt, PVC, Brd, 0.31ld, 03Ft, Clr,
3-47, 4-23

Hose, Afmkt, Pvc, Brd, 0.38id, 01ft, Clr,
4-23

T20 Diesel 331506 (4-10)

Hose, Afmkt, Pvc, Brd, 0.38ld, 02Ft, Clr,
3-55

Hose, Afmkt, Pvc, Brd, 0.38id, 02ft, Clr,
3-51, 4-23

Hose, Afmkt, Pvc, Brd, 0.38id, 03ft, Clr,
3-33

Hose, Afmkt, Pvc, Brd, 0.50id, 01ft, Clr,
3-47

Hose, Afmkt, Pvc, Brd, 0.50id, 02ft, Clr,
3-47

Hose, Afmkt, Pvc, Brd, 0.501d, 08Ft, Clr,
3-53

Hose, Afmkt, Pvc, Brd, 0.50id, 08ft, Clr,
3-35, 3-37, 3-39, 3-41, 3-51, 3-55

Hose, Afmkt, Pvc, Brd, 0.50id, 12ft, Clr,
3-49, 3-71, 3-73, 3-75, 3-77

Hose, Afmkt, Pvc, Brd, 0.75id, 02ft, Clr,
3-33

Hose, Afmkt, Pvc, Brd, 0.751d, 08Ft, Clr,
3-53

Hose, Afmkt, Pvc, Brd, 0.75id, 08ft, Clr,
3-35, 3-39, 3-49

Hose, Afmkt, Pvc, Clr 0.25id 03ft, 3-21

Hose, Afmkt, Pvc, Clr 0.38id 03ft, 2-27

Hose, Afmkt, Pvc, Clr 0.50id 08ft, 3-25,
3-29

Hose, Afmkt, Pvc, Clr, 0.25id, 02ft, 3-33

Hose, Afmkt, Pvc, Clr, 0.25id, 03ft, 3-47

Hose, Afmkt, Pvc, Clr, 0.38id, 01ft, 3-33

Hose, Afmkt, Pvc, Clr, 0.38id, 03ft, 3-33

Hose, Afmkt, Pvc, Clr, 0.50id, 08ft, 3-37,
3-41, 3-55

Hose, Afmkt, Pvc, Wir, 0.50id, 03ft, Clr,
3-33

Hose, Afmkt, Vacuum, 0.16id 01it, 3-5

Hose, Air-Intk, Flex 4.00id 18.0l, 2-95

Hose, Drain, 3.00id X 48.01, 2-85, 2-93

Hose, Fuel [Ku], 6-20

Hose, Fuel, 0.18id 29.0l, 2-27

Hose, Fuel, 0.31id 22.0l, 2-27

Hose, Fuel, 0.50id 21.0l, 2-25

Hose, Heater, E90, 0.621d, 24.0 4.0, 3-55

Hose, Heater, E90, 0.62id, 24.0 4.0, 3-37,
3-51

Hose, Hyd, Med04, Jf04e90/Jf04str, 016.0,
2-105

Hose, Hyd, Med06, Jf06e90/Jf06str, 042.0,
2-103

Hose, Hyd, Med06, Jf06e90I/Jf06str,038.0,
3-17

Hose, Hyd, Med06, Jf06str/Jf06str, 033.0,
2-103

Hose, Hyd, Med08, Jf08e45/Jf08str, 046.0,
2-107

Hose, Hyd, Med08, Jf08e90/Jf08str, 032.0,
2-23

Hose, Hyd, Med08, Jf08e90/Jf08str, 062.0,
2-103

Hose, Hyd, Med08, Jf08str /Jf08e45, 21.0,
2-103

Hose, Hyd, Med08, Jf08str/Jf08str, 022.0,
2-105

Hose, Hyd, Med10, Jf10str/Jf10str, 41.0,
2-103

Hose, Hyd, Med12, Jf12e90/Jf12str, 50.0,
2-103

Hose, Hyd, Med12, Jf12e90/Jf12str, 029.0,
2-103

Hose, Hyd, Med12, Jf12str/Jf12str, 052.0,
2-103

Hose, Hyd, Spcl, Jf10e45/Jf10str,
58.0 (Replaced by 1039148), 2-101

Hose, Hyd, Spcl, Jf10e90/Jf10str, 63.0,
2-101

Hose, Hyd, Spcl, Jf10str/Jf10str, 56.5,
2-101

Hose, Hyd, Suc20, Jf20Str/Jf20E90, 030.0,
2-103

Hose, Hyd, Tc 06, Jf06str /Jf06e45, 56.0,
2-105, 2-107

Hose, Hyd, Tc04, Jf04e45/Jf04str, 044.0,
2-109

Hose, Hyd, Tc04, Jf04e45/Jf04str, 048.0,
2-109

Hose, Hyd, Tc04, Jf04E45/Qm06, 024.0,
2-109

Hose, Hyd, Tc04, Jf04E45/Qm06, 028.0,
2-109

Hose, Hyd, Tc04, Jf04e90/Jf04str, 020.0,
2-105

Hose, Hyd, Tc04, Jf04str /Jf04str, 20.0,
3-17

Hose, Hyd, Tc04, Jf04str /Jf04str, 39.0,
3-17

Hose, Hyd, Tc04, Jf04str/Jf04str, 036.0,
2-107

Hose, Hyd, Tc04, Jf04Str/QmO06, 028.0,
2-109

Hose, Hyd, Tc06, Jf06e90/Jf06str, 040.0,
2-101

Hose, Hyd, Tc06, Jf06e90/Jf06str, 104.0,
2-101

Hose, Hyd, Tc06, Jf06str [Jf06e45, 54.0,
2-105, 2-107

Hose, Hyd, Tc06, Jf06str /Jf06e90, 74.0,
3-17

Hose, Hyd, Tc06, Jf06str /Jf06str, 23.0,
3-17

Hose, Hyd, Tc06, Jf06str/Jf06str, 033.0,
3-17

Hose, Hyd, Tc06, Jf06Str/Jf06Str, 054.0,
2-105

Hose, Hyd, Tc08, Jf08e45/Jf08str, 052.0,
2-107

Hose, Hyd, Tc08, Jf08e45/Jf08str, 26.0,
2-103

Hose, Hyd, Tc08, Jf08e45/Jf08str, 96.0,
2-101

Hose, Hyd, Tc08, Jf08e90/Jf08str, 020.0,
2-107

Hose, Hyd, Tc08, Jf08e90/Jf08str, 034.0,
3-17

Hose, Hyd, Tc08, Jf08e90/Jf08str, 046.0,
2-103

Hose, Hyd, Tc08, Jf08e90/Jf08str, 084.0,
3-17

Hose, Hyd, Tc08, Jf08e90/Jf08str, 13.0,
2-105

Hose, Hyd, Tc08, Jf08str/Jf08e90, 012.0,
3-15

Hose, Hyd, Tc08, Jf08str/Jf08e90, 031.0,
2-103

Hose, Hyd, Tc08, Jf08Str/Jf08Str, 034.0,
3-17

Hose, Hyd, Tc08, Jf08str/Jf08str, 040.0,
2-107

7-19




CROSS REFERENCE

Hose, Hyd, Tc08, Jf08str/Jf08str, 21.0,
2-103

Hose, Hyd, Tc08, Jf08str/Jf08str, 48.0,
2-105

Hose, Hyd, Tc12, Jf12e90/Jf12str, 044.0,
2-103

Hose, Hyd,Med04, Jf04str/Jf04str, 066.0,
2-101

Hose, Hyd, Tc 04, Jf04str /Jf04e45 , 35.0,
2-109

Hose, Intake, Mold, 1.75id 1.75id Dsl, 2-29

Hose, Intake, Mold, 2.00id [Epdm], 2-29

Hose, Pvc, Brd, 0.25id 0.440d 157.21,ClIr,
3-67

Hose, Pvc, Clr, 0.38id 0.560d 22.00l, 2-37

Hose, Pvc, Clr, 0.38id 0.560d 48.00I, 3-3,
35

Hose, Pvc, Clr, 0.38id 0.560d 022.0l, 2-41

Hose, Pvc, Clr, 0.50id 0.690d 26.00l, 3-13

Hose, Pvc, Clr, 0.50id 0.690d 30.00l, 2-43

Hose, Pyu, 0.25id 0.380d 1220mml, Blk,
3-69

Hose, Radiator, Lower, Dsl (Cut to fit), 2-41

Hose, Radiator, Lower, Dsl, 2-37, 2-41

Hose, Radiator, Upper, Dsl, 2-37, 2-41

Hose, Rbr, E90 1.25id 1.25id 04.2 03.1,
2-37

Hose, Rbr, E90, 1.25id 1.25id 04.2 03.1,
2-41

Hose, Vacuum, 1.50id X 10ft, Gray, 3-67

Hose, Water [Ku], 5-31, 6-29

Hose, Water, Coil, 0.38id 0.560d, 3-75,
3-77

Housing Assy, Nozzle, 5-23, 6-20, 6-21

Housing Assy, Vacfan, Scrbr, 2-95

Housing Kit, Pump, Water, 4-3

Housing Wldt, Brush, Drive, 2-53, 2-55

Housing WIdt, Swp, Scb, 2-57

Housing WIdt, Vacfan, Front [528], 2-95

Housing, Bottom, 4-23

Housing, Brg, Motor, Hyd, 4-5

Housing, Cplg, Qf / Pm08, 3-47

Housing, Flywheel, Mach [1505, Kubo],
2-23

Housing, Motor, Hyd [En], 4-9, 4-11

Housing, Sppt, Rear Wheel, 2-45

Housing, Thermostat [Ku], 5-31, 6-29

Housing, Valve, 4-5

Housing, 4-7

Housingl, 4-8

Hsg & Switch Kit, Pump, Repair,, 4-21

Hub Assy, Wheel, 5 Bolt 4.50bc Taper B,
2-45

Hub, Drive, Brush, Disk, 1.00B [6T], 2-61

Hub, Drive, Brush, Disk, 1.00b [61], 3-7,
39

Hub, Drive, Brush, Disk, 3hole 5.8bc[6t],
2-3,25

Hub, Drive, Brush, Disk, 3Hole 5.8Bc, 2-3,
2-5

Hub, Drive, Brush, Disk, 3hole 5.8bc, 2-3

|
Idler Assy, Brush, Replmt [M20/T20, M30],
2-53, 2-55
Idling, Apparatus [Ku], 6-26

7-20

Impeller, 9.5d, 18 Blade Mach, 2-95

Impeller, Pump, Water [Ku], 6-8

Impeller, Water Pump, 5-8

Indicator, Service, Fltr, Air [20h20 Dn],
2-29

Indicator, Timing [Ku], 6-18

Insert, Cap, Mount, Es Pump, 4-3

Insert, Cplg, Qm, Bm08, 3-47

Insert, Plt, Cam, Pump, Hyd, 4-7

Instr. Repair Info, Motor, 4-8

Instr, Maint, Wall Chart [T20], 3-81

Instr, Motor, Hyd, Repair [En], 4-9, 4-11

Instr, Repair, Motor, Hyd, Gear, 4-5

Instr, Repair, Pump, 4-7

Instr, Seal Kit, Motor, 4-10

Instr, Valve, Steering, Repair, 4-19

Insulation, Acstc, Rnd, 0.8, 02.5d 0.5h,
2-17

Insulation, Flame-Retardant, 0.5, 2-21,
2-25

Insulation, Flame-Retardant, 0.50, 2-95

Insulation, Flame-Retardant, 0.75-0.88,
2-11,2-95

Insulation, Flame-retardant, 0.75-0.88,
2-11,2-15

Insulation, Flame-Retardant, 1.0, 2-15

Insulation, Shrd, Eng, Gusset, 2-21

Insulation, Thermal, Hydraulic Blanket,
2-115

Insulation, 3-63

Isolator, Rbr, 2-35

Isolator, Vib, .50d, 2-23

Isolator, Vib, Bshg, 1.1d 0.6l .4b 0.78h,
2-37, 2-39, 2-95

K

Key [Ku], 6-15, 6-17

Key, Feather, 5-15

Key, Ignition [Set Of 2], 1-1, 2-13

Key, Motor, Hyd, 4-5

Key, Shaft, Pump, Hyd, 4-7

Key, Sq, 0.12 X 0.12, 0.501, 2-31, 2-33

Key, Sq, 0.12 X 0.12, 0.75I, 4-10

Key, Sq, 0.12 X 0.12, 1.00I (Included With
Motor), 2-95

Key, Sq, 0.25 X 0.25, 1.25I, 2-53, 2-55

Key, Woodruff [Ku], 6-13

Key, Woodruff, 0.25 1.00 [Asa#0808], 4-9,
4-11

Key, Woodruff, 5-13

Key-Wdruff 0.25 1.00, 4-8

Key, 5-17

Kit, Bellows, Pump, Detgt, 4-20

Kit, Brush, Motor, Ele, 4-3

Kit, Seal, Motor, Hyd, Gear[Barns], 2-95,
4-10

Kit, Seal, Motor, Hyd, 4-5

Kit, Seal, Valve, Hyd [Cec], 4-10

Kit, Valve, Check, Pump, Water, 4-3

Knob Assy, Star, 1.12d 3ear M10, 2-73

Knob, Rnd, 1.04d 1.181 .25-20 Yel Plstc,
2-67

Knob, Star, 2.80d 4ear 1.11.31-18 Pyp,
2-71

Knob, Tee, 2.5x1.0 1.11 0.38-16 PlIstc,
2-17

L

Label [Nfsi Certification], 2-137

Label [User, Attention, ec-H20], 2-137

Label Kit, Panel, Replmt [T20], 2-13

Label Set, Brush Indicator & Removal,
2-137

Label Set, Hi Temp, 2-137

Label Set, Info/Hzrd, Swpr / Scrbr, 2-137

Label, Clr [ec-H20], 2-137

Label, Model, BI-Gr [M20], 2-137

Label, Off-White [Fast] (Option), 2-137

Label, Off-White, Es (Option), 2-137

Label, Switch, Rocker [T20], 2-13

Label, Tl [ec-H20], 2-137

Lamp, 12vdc [Speaker], 2-7

Lamp, Bulb, Flsh, 3-61

Lamp, Flasher, Amb [12-48 Vdc], 3-61

Lamp, Halogen [Speaker], 2-7

Latch Kit, Disk, Replmt [T20], 2-61

Latch Widt, Head, Disk, 2-61

Latch, Cover, 2-83

Latch, Door [Southco 91-562-07], 2-21,
2-75, 2-79

Latch, Hook, 2-77, 2-81

Latch, 2-15, 2-37, 2-53, 2-55, 2-67, 2-83

Lens, Blue, Option, F/ Revl / Fish Light,
3-61

Lens, Lamp, Amb, Strobe/Flasher, 3-61

Lens, Red, Option, F/ Revl / Fish Light,
3-61

Lever Assy, Fork [KU], 6-28

Lever, Cntrl, Spd [Ku], 6-27

Lever, Engine Stop, 5-29

Lever, Fork [Ku], 6-28

Lever, Fork 2, 5-30

Lever, Fork, Shaft [Ku], 6-28

Lever, Plate, Cntrl [Ku], 6-27

Lever, Speed Control, 5-29

Lever, Stop [Ku], 6-27

Light Kit, Fish, Ci [M20 And T20], 3-61

Light, Led, .312D, 2 Volt [Tri-Color]
(ec-H20 only), 2-13

Light, Panl, 14vdc, ,1.1X1.0,2-13

Light, Tail, 12vdc, 2-7

Link Assy, Rod-End, M12, 2-65

Link, .25 1.4w 3.2 2/.5h, 3-79

Lip Kit, Debris, Replmt [T20], 2-67

Lock, Secondary, 2cav, Mp280 Sealed,
4-21

Magnet, Pickup, 2-23

Maint Kit, 400hr, Dsl [M20/T20], 1-1
Manifold Assy, Cntrl, Soltn, 2-89
Manifold Assy, Inlet, 5-11, 6-11
Manifold Widt, Cntrl, Soltn, 2-89
Manifold, Bar, Spray, 37.5inch, 2-87
Manifold, Exhaust [Ku], 6-11

Manifold, Exhaust, Front, Down, 5-11
Manifold, Water, 3-47

Manual, Eng [Kubo, V1505€], 3-81
Manual, Oprtr [T20 Diesel Cz Ce], 3-81
Manual, Oprtr [T20 Diesel De Ce], 3-81
Manual, Oprtr [T20 Diesel Dk Ce], 3-81
Manual, Oprtr [T20 Diesel En Ce], 3-81
Manual, Oprtr [T20 Diesel Es Ce], 3-81

T20 Diesel 331506 (4-10)




CROSS REFERENCE

Manual, Oprtr [T20 Diesel Fi Ce], 3-81

Manual, Oprtr [T20 Diesel Fr Ce], 3-81

Manual, Oprtr [T20 Diesel Gr Ce], 3-81

Manual, Oprtr [T20 Diesel Hu Ce], 3-81

Manual, Oprtr [T20 Diesel It Ce], 3-81

Manual, Oprtr [T20 Diesel NI Ce], 3-81

Manual, Oprtr [T20 Diesel No Ce], 3-81

Manual, Oprtr [T20 Diesel PI Ce], 3-81

Manual, Oprtr [T20 Diesel Pt Ce], 3-81

Manual, Oprtr [T20 Diesel Ru Ce], 3-81

Manual, Oprtr [T20 Diesel Se Ce], 3-81

Manual, Oprtr [T20 Diesel Tr Ce], 3-81

Manual, Parts [T20 Diesel, Ce], 3-81

Manual, Service [T20 En], 3-81

Mat, Floor, 2-9

Media, Cd-Rom, Training [ec-H20
Tennant], 3-81

Metal, Crankpin 02, 5-17

Metal, Crankpin 04, 5-17

Metal, Crankpin, 5-17

Metal, Crankshaft 1, 5-17

Metal, Crankshaft 2, 5-17

Metal, Crankshaft 3, 5-17

Metal, Crankshaft1 02, 5-17

Metal, Crankshaft1 04, 5-17

Metal, Crankshaft2 02, 5-17

Metal, Crankshaft2 04, 5-17

Metal, Crankshaft3 02, 5-17

Metal, Crankshaft3 04, 5-17

Metal, Side 1 02, 5-17

Metal, Side 1 04, 5-17

Metal, Side 1, 5-17

Metal, Side 2 02, 5-17

Metal, Side 2 04, 5-17

Metal, Side 2, 5-17

Mirror, Convex, 0.50D, 3-63

Module Kit, Replmt [Ec-H20] (See
Breakdowns), 3-45

Module Kit, Replmt [Ec-H20], 4-23

Molding, Afmkt, Trim, Pvc, .08 .11, 01Ft,
3-45

Molding, Afmkt, Trim, Pvc, .08 .11, 1ft, 2-9

Motor Kit, Pump, Repair,, 4-21

Motor Kit, Replmt [M20&T20], 2-95

Motor, Ele, 12vdc, Pump, Water, 4-3

Motor, Ele, Gear, 14vdc, Pump, Detgt,
4-20

Motor, Hyd Gear In 4.5 B 1500, 4-8

Motor, Hyd, Gear, [Int], 19.0 X 3000, 4-5

Motor, Hyd, Gear, Ext 0.19 Rh 3000, 4-10

Motor, Hyd, Gear, Int 04.5 Bi-Dir 1500
(See Breakdowns), 2-53, 2-55

Motor, Hyd, Gear, Int 08.9 Bi-Dir 2500
(See Breakdowns), 3-7, 3-9

Motor, Hyd, Gear, Int 08.9 Bi-Dir 2500, 4-9

Motor, Hyd, Gear, Int 09.7 Bi-Dir 2500
(See Breakdowns), 2-61

Motor, Hyd, Gear, Int 09.7 Bi-Dir 2500,
4-11

Motor, Hyd, Gear, Int 19.0 Bi-Dir 3000
(See Breakdown), 2-45

Motor, Starter, 12vdc [Kubota] (See Engine
Breakdown), 2-23

Mount Widt, Valve, Pinch, Lh, 2-93

Mount Widt, Valve, Pinch, Rh, 2-85

Muffler, Exhaust, 2-35

T20 Diesel 331506 (4-10)

N

Nozzle [Ku], 6-21

Nozzle kit, Spray, Ci [T20], 3-75

Nozzle Kit, Spray, W/Pwr Wand, Ci [T20],
3-77

Nozzle, Spray, Gun, 3-75, 3-77

Nozzle, Spring [Ku], 6-21

Nozzle, Wand, Plstc, 14.0lg, 3-65

Nozzle, 3-75, 3-77

Nut [Ku], 6-21, 6-23

Nut, Cap [Ku], 6-26

Nut, Cap, Cam [Ku], 6-13

Nut, Cap, 5-10, 5-13, 5-25, 5-28

Nut, Coil, F/#8, 4-13, 4-15

Nut, Coil, Nyl Patch, 4-17

Nut, Flange [Ku], 6-20

Nut, Hex [Ku], 5-31, 6-7, 6-12, 6-19, 6-23,
6-26, 6-27

Nut, Hex, Cap, 6-10

Nut, Hex, Fing, M6 X 1.00, 2-39

Nut, Hex, Fing, M8 X 1.25, 2-113

Nut, Hex, Jam, .31-24, 2-49

Nut, Hex, Jam, .38-24, 2-23

Nut, Hex, Jam, .50-20, Lh, 2-57

Nut, Hex, Jam, .50-20, 2-57, 3-11

Nut, Hex, Jam, M20 X 1.5, 2-17

Nut, Hex, Lock, .25-20, NI, Ss, 2-51

Nut, Hex, Lock, .25-20, NI, 2-25, 2-95

Nut, Hex, Lock, .31-18, NI, Thin, 2-15

Nut, Hex, Lock, .31-18, NI, 2-15

Nut, Hex, Lock, .38-16, NI, Ss, 2-31, 2-33,
3-11

Nut, Hex, Lock, .38-16, NI, Thin, 2-51,
295

Nut, Hex, Lock, .38-16, NI, 2-31, 2-41

Nut, Hex, Lock, .50-13, NI, Ss, 2-73

Nut, Hex, Lock, .50-13, NI, Thin, 2-57

Nut, Hex, Lock, .50-20, NI, Thin, 2-57

Nut, Hex, Lock, .75-10, NI, 2-45

Nut, Hex, Lock, #08-32, NI, 2-13

Nut, Hex, Lock, M10 X 1.5, NI, Ss (Disk
Scrub Head), 2-7

Nut, Hex, Lock, M10 X 1.5, NI, Ss, 2-73

Nut, Hex, Lock, M10 X 1.5, NI, 2-23, 2-31,
2-37, 2-39, 2-113, 3-63, 3-79

Nut, Hex, Lock, M12 X 1.75, NI, Ss, 2-57,
2-63, 2-65, 2-67

Nut, Hex, Lock, M12 X 1.75,NI, 2-23, 2-47

Nut, Hex, Lock, M4 X 0.7, NI, Ss, 2-21,
2-51, 2-75, 2-79, 3-3

Nut, Hex, Lock, M4 X 0.7, NI, 2-15, 2-21,
3-21

Nut, Hex, Lock, M4 X 0.70, NI, 2-37

Nut, Hex, Lock, M5 X 0.8, NI, Ss, 2-53,
2-55, 2-87, 3-13, 3-19, 3-25, 3-29

Nut, Hex, Lock, M5 X 0.8, NI, 2-15, 2-43

Nut, Hex, Lock, M5 X 0.80, NI, Ss, 2-49,
3-37, 3-41, 3-51, 3-55, 3-61

Nut, Hex, Lock, M5 X 0.80, NI, 3-45, 3-71,
3-75

Nut, Hex, Lock, M6 X 1.0, NI, 2-15, 2-17,
2-19, 2-49

Nut, Hex, Lock, M6 X 1.0, Ss, NI, 2-13,
2-87, 3-59

Nut, Hex, Lock, M6 X 1.00, NI, 2-9, 2-27,
2-29, 2-31, 2-33, 2-37, 2-39

Nut, Hex, Lock, M6 X 1.00, Ss, NI, 2-35,
2-59, 2-61, 2-63, 2-65, 2-67, 2-69,
2-89, 2-91, 3-3, 3-71, 3-73

Nut, Hex, Lock, M8 X 1.25, NI, Ss, 2-29,
2-35, 2-37, 2-51, 2-53, 2-55, 2-61,
2-65, 2-67, 2-69, 2-71, 2-73, 2-75,
2-77, 2-79, 2-81, 2-83, 2-85, 2-93,
3-7,3-13, 3-15

Nut, Hex, Lock, M8 X 1.25, NI, 2-7, 2-9,
2-21, 2-23, 2-25, 2-31, 2-33, 2-37,
2-41, 2-43, 2-49, 2-51, 2-77, 2-81,
3-15

Nut, Hex, Sltd, .75-16, 2-47

Nut, Hex, Sltd, 1.12-18, 2-45

Nut, Hex, Sltd, M20 X 2.5, 8, 2-53, 2-55

Nut, Hex, Std, .25-28, Lh, 2-49

Nut, Hex, Std, .25-28, 2-49, 2-51

Nut, Hex, Std, .31-18, 3-63

Nut, Hex, Std, #08-32, 2-23

Nut, Hex, Std, M12 X 1.75, Ss, 2-77, 2-81

Nut, Hex, Std, M16 X 2.0, 2-19

Nut, Hex, Std, M5 X 0.8, 8, 2-51

Nut, Hex, Std, M8 X 1.25, Brs, 2-33

Nut, Hex, Std, M8 X 1.25, Ss, 2-63, 2-77,
2-81

Nut, Hex, Std, M8 X 1.25, 2-9

Nut, Hexagon, 5-21

Nut, Isolator, .38-16 Wall Th .015-.437,
3-71, 3-73

Nut, Lock [Ku], 6-26

Nut, Low Crown, .50-20, 2-95

Nut, Motor, Hyd, 4-5

Nut, Nozzle [Ku], 6-21

Nut, Solenoid, 4-13, 4-15

Nut, T, M10 X 1.50 X 15.80d X 13.0I, 2-75,
2-79

Nut, T, M4 X 0.70, 2-3

Nut, T, M8 X 1.25 X 14.50d X 9.5, 3-7

Nut, Thumb, M6 X 1.0, 30d, 3-69

Nut, Wheel, .50-20 X 60 Angle, 2-45

Nut-Hxslot .75-16  Plid, 4-8

Nut, 5-7, 5-11, 5-12, 5-25, 5-28, 5-29, 6-11,
6-19

o
0-Ring [Ku], 6-4, 6-27
0-Ring, 5-3, 5-4, 5-5, 5-7, 5-17, 5-21,
5-27, 5-29
Ohg Kit, Ci [M20 And T20], 3-63
Qil Filter, Plug, 5-7

P

Pad, Buff, 14.0d, Red, 2-3

Pad, High Productivity Stripping, 14.0d,
Blk, 2-3

Pad, Pedal, Brake, 3.96 2.36w 0.75, 2-49

Pad, Polish, 14.0d, White [1pad=1pc], 2-3

Pad, Scb, 14.0d, Blu [1pad=1pc], 2-3

Pad, Stripping, 14.0d, Brown [1pad=1pc],
2-3

Pad, Surfprep, 14.0D [Mar, 1Pick=1Pad],
2-3

Pad, Tank, Hyd [W/Psa], 2-113

Pad, Tank, Hyd, 2-115

Paint, Airdry, Blk, 120z, 1-1

7-21




CROSS REFERENCE

Paint, Airdry, Gray, 120z [Enamel], 1-1

Paint, Airdry, Iron Gray, 120z [Pwdr Coat],
11

Paint, Airdry, Off-White, 120z, 1-1

Paint, Airdry, Teal, 120z, Solid, 1-1

Pan, Qil, Dsl, 6-4

Panel Kit, Instmt, Replmt [T20], 2-13

Panel Widt, Adj [2007], 2-9

Panel Widt, Dsl, Repimt, Ce, W/ Es, 2-9

Panel Widt, Dsl, Replmt, Ce[M&T20], 2-9

Panel Widt, Dsl, Replmt, Ce[W/Fast], 2-9

Panel Widt, Filler, 2-7

Panel, Access, Debris Tray, 2-69

Panel, Access, Door, 2-9

Panel, Access, Floor, 2-9

Panel, Instmt, Rh, Dsl, Replmt, 2-13

Panel, Shrd, Fan, Dsl, 2-37

Pawl, Str, 2-53, 2-55

Pedal, Brake, Lock, 2-49

Pedal, Propel, 2-51

Pin Kit, Wheel, Ci [M20/T20/M30], 2-7,
3-13

Pin WIdt, Front, 2-71, 3-9

Pin WIidt, Lift (Replaced By 9003478), 2-73

Pin Widt, 3-11

Pin, 0.63d 01.8l, 1/M10h, 2cham, 2-73

Pin, 30mmd X 215mml, 2-7, 3-13

Pin, Clamp, 5-27, 6-25

Pin, Clevis, 0.19d X 0.63I, 2-65

Pin, Clevis, 0.25d X 0.75l, 2-49

Pin, Clevis, 0.25d X 2.44l, 2-65

Pin, Clevis, 0.31d X 0.75I, 3-7

Pin, Clevis, 0.31d X 1.00l, 2-49

Pin, Clevis, 0.37d X 1.31l, 3-11

Pin, Clevis, 0.37d X 1.50l, 3-11

Pin, Clevis, 0.37D X 1.75L, 2-77, 2-81

Pin, Clevis, 0.37d X 1.75l, 2-57, 2-63, 3-11

Pin, Clevis, 0.37d X 2.00l, 2-65

Pin, Clevis, 0.50 D X 4.50l, 2-51

Pin, Clevis, 0.50d X 2.50l, 2-65

Pin, Clevis, 0.62d X 2.121, 2-63

Pin, Clevis, 0.75d X 2.00l, 2-57, 2-63

Pin, Cotter, .062 X 0.50, 2-49

Pin, Cotter, .062 X 0.75, 2-65

Pin, Cotter, .094 X 1.00, 2-49, 2-63, 2-65,
3-7, 3-11

Pin, Cotter, .094X0.75, 2-65

Pin, Cotter, .125 X 1.00, 2-51, 2-77, 2-81

Pin, Cotter, .125 X 1.25, 2-53, 2-55, 2-63

Pin, Cotter, .125 X 2.00, 2-45

Pin, Cotter, .156 X 1.25, 2-57

Pin, Cotter, .156 X 2.00, 2-47

Pin, Cotter, Hair, 0.31d .058 Wir, 2-15

Pin, Cotter, Hair, 0.38d .072 Wir, 2-57,
2-63, 2-65

Pin, Cotter, Hair, 1.00d .178 Wir, 2-7, 3-13

Pin, Cotter, Hair, Dbl, 2-7, 3-13

Pin, Dowel [Ku], 6-3

Pin, Dowel, Cyl Block [1pk=4], 2-23

Pin, Dowel, Pump, Hyd, 4-7

Pin, Eng [Ku], 6-3

Pin, Grvd, 0.43d 01.8I [303ss], 2-71, 3-9

Pin, Hitch, .375d X 3.121, PI, 3-7, 3-9, 3-79

Pin, Joint, Inj [Ku], 6-25

Pin, Joint, 5-27

Pin, Lift, Drain, 2-91

Pin, Locking, Steering, Tilt, 2-17

Pin, Pipe, 5-3

7-22

Pin, Piston [Ku], 6-17

Pin, Piston, 5-17

Pin, Roll, .187d X 1.62l, .187/.192, 2-7,
3-13

Pin, Spring [Ku], 6-12, 6-27

Pin, Spring, 5-29

Pin, Start Spring, 5-3

Pin, Start, Spring, 6-3

Pin, Straight [Ku], 6-3

Pin, Straight, 5-3

Pin, Tappet [Ku], 6-25

Pin, Tappet Guide, 5-27

Pin, Valve, Steering, 4-19

Pipe, Breather [Ku], 5-11, 6-11

Pipe, Clip [Ku], 6-20

Pipe, Drain, 5-21

Pipe, Fitr, Oil [Ku], 2-23

Pipe, Fuel, Overflow [Ku], 6-20

Pipe, Injection 1, 5-23

Pipe, Injection 2, 5-23

Pipe, Injection 3, 5-23

Pipe, Injection 4, 5-23

Pipe, Injector, # 4, 6-20

Pipe, Over Flow, 5-23

Pipe, Overflow, 6-20

Pipe, Water [Kubota], 6-8

Pipe, Water, Return, 6-29

Pipe, Water, 5-10, 6-10

Piston 05, 5-17

Piston, Eng [Ku], 6-17

Piston, Pump, Hyd, Gear, 4-5

Piston, Ring Assy [Ku], 6-17

Piston, 5-17

Pivot WIdt, Brush, Side, 3-11

Plate Assy, Orifice, 0.0105id, Green, 4-24

Plate WIdt, Hose, Vacuum, 2-95

Plate Widt, Mtg, 3-45

Plate WIdt, Retainer, Sqge, 3-9

Plate Widt, Seat, 2-15

Plate, Backing, Brake, 2-47

Plate, Bmpr, Lh, 3-80

Plate, Bmpr, Rh, 3-80

Plate, Cam, 4-7

Plate, Cntrl, Spd [Ku], 6-27

Plate, Cover, 4-7

Plate, Guard, Fan Shrd, Dsl, 2-37

Plate, Guard, Fan, Shrd, Dsl, Repimt, 2-37

Plate, Handle, 2-53, 2-55

Plate, Hsng [Fast], 3-19

Plate, Inspection, 3-45

Plate, Label, Soltn Tank (ec-H20 only),
2-83

Plate, Mtg, Latch, 2-83

Plate, Mtg, Light, 2-13

Plate, Mtg, Prop Rod, 2-91

Plate, Mtg, Pump, 3-45

Plate, Mtg, Seal, 2-19, 2-37

Plate, Mtg, Skirt, Scb Head, 2-59

Plate, Mtg, Valve, 3-25, 3-29, 3-37, 3-41,
3-51, 3-55

Plate, Orifice, 0.070id, 3-19

Plate, Orifice, 0.093id, 3-19

Plate, Seal, Sound, 2-21

Plate, Shield, Heat, Dsl, Replmt, 2-35

Plate, Skirt, Front, 2-59

Plate, Spacer, Motor, Hyd [En], 4-9, 4-11

Plate, Sppt, 2-49, 2-65

Plate, Stop, Brake, 2-49

Plate, Valve, Motor, Hyd, 4-5

Plate, Valve, Pump, Hyd, 4-7

Plate, Wear, Steering Valve, 4-19

Plate, 5-27, 6-25

Plug #10, 4-8

Plug #4, 4-8

Plug Assy [CI], 4-19

Plug Kit, Drain, Recvy, Ci [M20 & T20],
291

Plug Widt, Drive, Brush, Sweep, 2-53, 2-55

Plug Widt, Drive, Brush, 2-53, 2-55

Plug, Cup, Sealing [Ku], 6-3, 6-5

Plug, Drain, Expandable, 4.75-6.00, 2-91

Plug, Drain, 5-4

Plug, Eng [Ku], 6-3

Plug, Expansion, 5-3

Plug, Gauge, Oil [Ku], 6-4

Plug, Glow, 5-23

Plug, Hole, Rnd, 0.50h .03-.12, Blk Nyl,
2-13

Plug, Hole, Rnd, 0.81h, Blk, 2-9

Plug, Hole, Rnd, 0.88h .03-.12, Blk Ny,
29

Plug, Hole, Rnd, 1.00h .03-.12, Blk Nyl,
2.9

Plug, Hole, Rnd, 2.50h .03-.25, Blk Nyl,
29

Plug, Hole, Rt, Rocker Switch, .87 X 1.7,
2-13

Plug, Hole, Soltn Tank, Blk Pyu, 2-83

Plug, Hose, Pyu, 2-85, 2-93

Plug, Oil Filler, 5-10

Plug, Orifice, 0.060, Ss [Fast li+], 4-24

Plug, Orifice, Valve, Hyd, .040, 4-13, 4-17

Plug, Orifice, Valve, Hyd, .046, 4-15

Plug, Orifice, Valve, Hyd, .063, 4-15

Plug, Pump, Hyd, Gear, 4-5

Plug, Restrictor, 3-51

Plug, Rsestrictor, 3-55

Plug, 4-5, 5-3, 5-5, 5-7

Plunger, Pump, Inj [Ku], 6-25

Plunger, Pump, 5-27

Poppet, Pump, Hyd, Gear, 4-5

Pouch, 3-47

Pully, Fan, 5-8

Pump Assy, Column, Es (See
Breakdowns), 3-5

Pump Assy, Column, Es, 4-3

Pump Kit, Hyd, Rotating [Cessna], 4-7

Pump, Diaphragm, 4-21

Pump, Air, Ele, 12vdc, 3-21

Pump, Detgt, 12vdc, 3-21

Pump, Detgt, 14vdc, 150mi/Min 20psi (See
Breakdowns), 3-3

Pump, Detgt, 14vdc, 150mi/Min 20psi,
4-20

Pump, Diaphragm, 3-71, 3-75

Pump, Fuel, 2-27

Pump, Hyd, Gear, Ext, 3, 00.97 2500, Cw,
2-111

Pump, Hyd, Piston, Var, 1.24 4000, Cw
(See Breakdown), 2-111

Pump, Hyd, Piston, Var, 1.24 4000, Cw,
4-7

Pump, Injection [Kubo], 6-23, 6-25
Pump, Oil, Eng [Ku], 6-7
Pump, Oil, Pickup [Sump, Ku], 5-4

T20 Diesel 331506 (4-10)




CROSS REFERENCE

Pump, Soltn, 13.7vdc, 65psi [Fast li+],
3-33

Pump, Soltn, Ele, 12vdc [W/O Chk Valve],
3-19

Pump, Soltn, Ele, 13.7vdc,12/28psi, 3-45

Pump, Water Assy [Ku], 6-8

Push Rod, 5-15

R

Race Thrust, 4-8

Race, Brg, Pump, Hyd, 4-7

Rack, Control, 5-27

Radiator, W/ Hyd Cooler [Side X Side],
2-39

Radiator, 2-37

Receptacle, Lamp [Speaker], 2-7

Relay, 12vdc, 40a, Spdt N/O, 2-27, 2-43,
3-19

Relay, 12vdc, 040a, Spdt No, 3-33, 3-45,
3-71,3-75

Reservoir, Hyd, 10.0Gal, Replmt, 2-115

Resistor, Ele, Plug [430 , 2w], 3-58

Retainer, Boot, Steering Column, 2-17

Retainer, Gear, Starter [Ku], 6-19

Retainer, Motor, Hyd, 4-5

Retainer, Ring, Brake, 2-47

Retainer, Skirt, Disk Head, 2-63

Retainer, Skirt, Front, 2-59

Retainer, Skirt, 2-59

Retainer, Spring [Ku], 6-12

Retainer, Spring, Valve [Ku], 6-12

Retainer, Sqge, Side, Lh, 2-79

Retainer, Sqge, Side, Rh, 2-75

Retainer, Sqge, Wand [17b/E], 3-69

Retainer, Sqge, 3-7

Retainer, Valve Spring, 5-12

Retainer, 5-21, 6-19

Ring [Ku], 6-17

Ring, Lock, 4-7

Ring, Motor, Hyd, 4-5

Ring, Mtg, Sqge, .501, 2-71

Ring, Piston Assy [Ku], 6-17

Ring, Retainer, Steering Valve, 4-19

Ring, Retaining, Ext, 0.38d, [E-Ring],
2-71,2-73,39

Ring, Retaining, Ext, 0.50d, Hd, 2-17

Ring, Retaining, Ext, 0.62d, Hd, 2-73

Ring, Retaining, Ext, 0.98d, [E-Ring], 2-49

Ring, Retaining, Ext, 1.00d, Basic, 2-53,
2-55

Ring, Retaining, Pump, Hyd, 4-7

Ring, Retaining, 4-7

Ring, Snap [Ku], 6-13, 6-15

Ring, Snap, Piston [Ku], 6-17

Rivet, Blind [S2500 Drvblock], 3-69

Rivet, Blind, .125d X 0.54 X .25d, Alm,
2-83

Rivet, Plstc, .250 X 0.898, 3-65

Rivet, Plstc, .250d X 0.898, 2-17

Rivet, Plstc, .250d X 0.90, 3-47, 3-71, 3-73

Rod Assy, Connecting [Ku], 6-17

Rod, Latch, 2-67

Rod, Push [Ku], 6-21

Rod, Push, Valve [Ku], 6-15

Rod, Thrd, 2 End, .50-20 04.91, Rh / Lh,
2-57

T20 Diesel 331506 (4-10)

Rod-End, .25-28rh Fem 0.25b [Teflon],
2-51

Rod-End, .50-20lh Fem 0.50-20stud,
2-57

Rod-End, .50-20rh Fem 0.50b, 2-57

Rod-End, .50-20rh Mal 0.50b, 3-11

Rod, 2-49

Roller, Brg, 2-85, 2-93

Roller, 5-21

S

Screen, Pump, 3-5

Screen, Vacuum, 2-91

Screw, Adj, Rocker Arm [Ku], 6-12

Screw, Adj, Stop [Ku], 6-26

Screw, Adjusting, 5-12

Screw, Btn, M8 X 1.25 X 16, Ss, 3-13

Screw, Btn, M8 X 1.25 X 20, Blk, 2-75,
2-79, 2-85, 2-93

Screw, Btn, M8 X 1.25 X 25, Ss, 3-7

Screw, Btn, M8 X 1.25 X 40, Ss, 2-69

Screw, Cap, Motor, Hyd, 4-5, 4-11

Screw, Cap, 4-7

Screw, Flt [Ku], 6-7

Screw, Flt, .25-20 X 1.00, Al, 2-95

Screw, Flt, .38-16 X 1.50, Al, 2-95

Screw, Flt, M10 X 1.5 X 25, 10.9, 2-75,
2-79

Screw, Flt, M8 X 1.25 X 25, 2-21

Screw, FIt, M8 X 1.25 X 30, Ss, 2-85, 2-93

Screw, Follow, 5-27

Screw, Hex [Ku], 5-31, 6-4, 6-5, 6-7, 6-11,
6-23, 6-25, 6-28

Screw, Hex, .25-10 X 0.75, Fmg/a, Ss,
2-91

Screw, Hex, .25-20 X 1.00, 5, 3-7, 3-9

Screw, Hex, .25-20 X 1.00, G5, 2-61

Screw, Hex, .25-20 X 1.75, Ss, 2-51

Screw, Hex, .25-20 X 2.00, Ss, 2-51

Screw, Hex, .31-18 X 0.75, Sems, 2-31

Screw, Hex, .31-18 X 1.00, G5, 2-33

Screw, Hex, .31-18 X 1.50, G5, 2-31

Screw, Hex, .31-24 X 0.75, NI, 2-51

Screw, Hex, .38-16 X 0.75, NI, 2-53, 2-55,
37,39

Screw, Hex, .38-16 X 0.88, G5, 3-79

Screw, Hex, .38-16 X 1.00, 5, 2-51

Screw, Hex, .38-16 X 1.00, G5, 2-61

Screw, Hex, .38-16 X 1.25, 5, 2-111

Screw, Hex, .38-16 X 1.25, G5, 3-71, 3-73

Screw, Hex, .38-16 X 1.25, NI, 2-51

Screw, Hex, .38-16 X 1.50, Ss, 3-11

Screw, Hex, .38-16 X 2.00, Ss, 2-51

Screw, Hex, .38-16 X 3.00, G5, 2-31,
2-33, 2-41

Screw, Hex, .50-13 X 1.50, 5, 2-57

Screw, Hex, .50-13 X 3.00, Ss18-8, 2-73

Screw, Hex, .75-10 X 4.00, 5, 2-45

Screw, Hex, #10-16 X 0.62, Fmg [Ab],
3-75, 3-77

Screw, Hex, #10-16 X 0.62, Fmg, [Ab],
2-19

Screw, Hex, 10-24 X 0.50, Ss, 2-33

Screw, Hex, Case, Brg, Main [Ku], 6-9

Screw, Hex, Cshft [Ku], 6-17

Screw, Hex, Flywheel [Ku], 6-18

Screw, Hex, Head, Cyl [Ku], 6-5

Screw, Hex, M10 X 1.25 X 25, 8.8, 2-23,
2-39

Screw, Hex, M10 X 1.25 X 35, 8.8, 2-31,
2-33

Screw, Hex, M10 X 1.5 X 110, 8.8, 2-23

Screw, Hex, M10 X 1.5 X 16, 8.8, 2-17

Screw, Hex, M10 X 1.5 X 25, 8.8, 2-9,
2-23, 2-31

Screw, Hex, M10 X 1.5 X 25, Ss, 2-57,
2-77, 2-81

Screw, Hex, M10 X 1.5 X 30, 8.8, 3-63

Screw, Hex, M10 X 1.5 X 30, Ss, 2-7, 2-83,
3-13, 3-79

Screw, Hex, M10 X 1.5 X 35, 8.8, 2-23,
2-29

Screw, Hex, M10 X 1.5 X 35, Ss (Disk
Scrub Head), 2-7

Screw, Hex, M10 X 1.5 X 45, 8.8, 3-79

Screw, Hex, M10 X 1.5 X 80, 8.8, 3-79

Screw, Hex, M10 X 1.50 X 25, 8.8, 2-33,
2-39

Screw, Hex, M10 X 1.50 X 25, Ss, 3-80

Screw, Hex, M10 X 1.50 X 30, 8.8, 3-80

Screw, Hex, M10 X 1.50 X 40, 8.8, 2-39

Screw, Hex, M10 X 1.50 X 45, 8.8, 3-80

Screw, Hex, M12 X 1.75 X 30, 8.8, 3-11

Screw, Hex, M12 X 1.75 X 30, Ss, 2-7,
2-67

Screw, Hex, M12 X 1.75 X 40, 8.8, 2-47,
2-57, 2-63

Screw, Hex, M12 X 1.75 X 40, Ss, 2-67

Screw, Hex, M12 X 1.75 X 50, 8.8, 2-7

Screw, Hex, M12 X 1.75 X 55, Ss, 2-67,
2-77, 2-81

Screw, Hex, M12 X 1.75 X 60, 8.8, 2-23,
2-63

Screw, Hex, M16 X 2.0 X 90, 8.8, 2-19

Screw, Hex, M4 X 0.7 X 12, 8.8, 3-21

Screw, Hex, M4 X 0.7 X 20, 8.8, 3-71, 3-73

Screw, Hex, M4 X 0.70 X 10, Fmg, Blk,
2-83

Screw, Hex, M4 X 0.70 X 12, 8.8, 3-45

Screw, Hex, M4 X 0.70 X 50, Ss, 4-23

Screw, Hex, M5 X 0.8 X 10, Fmg, 2-57,
3-79

Screw, Hex, M5 X 0.8 X 12, Ss, 3-13

Screw, Hex, M5 X 0.8 X 16, Fmg, 3-65

Screw, Hex, M5 X 0.8 X 20, 8.8, 2-15, 2-51

Screw, Hex, M5 X 0.80 X 12, Ss, 3-45

Screw, Hex, M5 X 0.80 X 16, Ss, 2-49

Screw, Hex, M5 X 0.80 X 20, 8.8, 3-45

Screw, Hex, M6 X 1.0 X 12, Fmg, 2-37,
2-113

Screw, Hex, M6 X 1.0 X 16, 8.8, 2-19,
2-27, 2-31, 2-37, 2-49

Screw, Hex, M6 X 1.0 X 16, Fmg, 2-49,
2-51, 2-59, 2-63, 3-19, 3-21

Screw, Hex, M6 X 1.0 X 16, Ss, 3-59

Screw, Hex, M6 X 1.0 X 20, 8.8, 2-15,
2-27, 2-29, 2-31

Screw, Hex, M6 X 1.0 X 20, Ss, 2-35, 2-59,
2-63, 2-67, 2-87, 2-89, 2-91, 3-3

Screw, Hex, M6 X 1.0 X 25, Ss, 2-67, 2-77,
2-81

Screw, Hex, M6 X 1.0 X 40, 8.8, 2-27

Screw, Hex, M6 X 1.0 X 55, Ss, 2-61, 2-91

Screw, Hex, M6 X 1.0 X 60, 8.8, 2-31, 2-49

7-23




CROSS REFERENCE

Screw, Hex, M6 X 1.00 X 12, Ss, 2-83,
3-45

Screw, Hex, M6 X 1.00 X 16, 8.8, 2-9

Screw, Hex, M6 X 1.00 X 16, Ss, 3-33

Screw, Hex, M6 X 1.00 X 20, 8.8, 2-33

Screw, Hex, M6 X 1.00 X 20, 9.8, Sems,
2-17, 2-19, 2-27, 2-37, 2-39, 3-45

Screw, Hex, M6 X 1.00 X 20, Ss, 2-77,
2-81

Screw, Hex, M6 X 1.00 X 25, 9.8 Sems,
2-13, 2-39

Screw, Hex, M6 X 1.00 X 25, 9.8, Sems,
2-27

Screw, Hex, M6 X 1.00 X 25, Ss, 2-91

Screw, Hex, M6 X 1.00 X 35, Ss, 3-45

Screw, Hex, M8 X 1.25 X 100, 8.8, 3-15

Screw, Hex, M8 X 1.25 X 110, Ss, 2-71

Screw, Hex, M8 X 1.25 X 130, 8.8, 2-53,
2-55

Screw, Hex, M8 X 1.25 X 16, 8.8, 2-91,
3-11

Screw, Hex, M8 X 1.25 X 16, Ss, 2-53,
2-55

Screw, Hex, M8 X 1.25 X 20, 8.8, 2-9,
2-15, 2-19, 2-21, 2-27, 2-35, 2-37,
2-39, 2-41, 2-45, 2-49, 2-95

Screw, Hex, M8 X 1.25 X 20, Ss, 2-7, 2-9,
2-15, 2-21, 2-29, 2-37, 2-57, 2-59,
2-63, 2-67, 2-77, 2-81, 2-83, 2-85,
2-91, 2-93, 2-95, 2-117, 3-3, 3-5, 3-21,
3-33, 3-45, 3-59, 3-61, 3-71, 3-75,
3-77

Screw, Hex, M8 X 1.25 X 25, 8.8, 2-7, 2-9,
2-23, 2-25, 2-31, 2-33, 2-37, 2-85,
2-93, 2-113, 2-115

Screw, Hex, M8 X 1.25 X 25, 9.8, Sems,
2-39, 2-43

Screw, Hex, M8 X 1.25 X 25, Fmg, 2-59,
3-21, 3-25, 3-29, 3-37, 3-41, 3-51,
3-55

Screw, Hex, M8 X 1.25 X 25, Ss, 2-51,
2-63, 2-67, 2-69, 2-83, 2-85, 2-89,
293, 3-7, 3-11, 3-15

Screw, Hex, M8 X 1.25 X 30, 8.8, 2-23,
2-31, 2-33, 2-85, 2-93

Screw, Hex, M8 X 1.25 X 30, Ss, 2-65,
2-67

Screw, Hex, M8 X 1.25 X 35, 8.8, 2-49,
2-85, 2-93

Screw, Hex, M8 X 1.25 X 35, 9.8, Sems,
2-39

Screw, Hex, M8 X 1.25 X 40, Ss, NI, 2-51

Screw, Hex, M8 X 1.25 X 45, Ss, 2-35,
2-67,2-73

Screw, Hex, M8 X 1.25 X 50, 8.8, 2-51

Screw, Hex, M8 X 1.25 X 50, Ss, 2-61

Screw, Hex, M8 X 1.25 X 60, 8.8, FI, 2-9

Screw, Hex, M8 X 1.25 X 60, Fl, 2-57

Screw, Hex, M8 X 1.25 X 70, 8.8, 2-49

Screw, Hex, M8 X 1.25 X 70, Ss, 2-65

Screw, Hex, M8 X 1.25 X 90, 8.8, 2-73

Screw, Hex, W/ Washer [Ku], 6-10

Screw, Motor, Hyd [En], 4-9, 4-11

Screw, Pan, #12-16 X 0.50, F/ Plstc, 2-91

Screw, Pan, 12-16 X 0.50, F/ Plstc
(ec-H20 only), 2-83

Screw, Pan, M4 X 0.7 X 10, Ss, 2-75, 2-79

Screw, Pan, M4 X 0.7 X 16, 4.8, 2-21

7-24

Screw, Pan, M4 X 0.7 X 16, Ss, 2-21, 3-3

Screw, Pan, M4 X 0.7 X 25, 4.8, 2-15

Screw, Pan, M4 X 0.7 X 25, Ss, NI, 2-3

Screw, Pan, M4 X 0.7 X 35, Ss, 2-3, 2-51

Screw, Pan, M4 X 0.70 X 16, 4.8, 2-37

Screw, Pan, M4 X 0.70 X 20, 4.8, 2-7

Screw, Pan, M5 X 0.8 X 12, Ss, 2-15, 2-21,
2-87, 3-19, 3-25, 3-29

Screw, Pan, M5 X 0.8 X 40, Ss, 2-53, 2-55,
3-19

Screw, Pan, M5 X 0.80 X 45, 4.8, 3-71,
3-75

Screw, Pan, M6 X 1.0 X 12, Ss, NI, 2-69

Screw, Pan, M6 X 1.0 X 16, Ss, 2-65, 3-71,
3-73

Screw, Pan, M6 X 1.0 X 25, Ss, 2-69

Screw, Pan, M6 X 1.0 X 35, Ss, 2-3, 2-5

Screw, Pan, M6 X 1.0 X 40, Ss, 2-3

Screw, Pan, M8 X 1.25 X 25, Blk, 2-9,
2-13, 2-17

Screw, Pan, M8 X 1.25 X 25, Ss, 2-67

Screw, Pan, Phl, 12-16 X 0.50, F/ Plstc,
2-83

Screw, Pan, Phl, M5 X 0.80 X 12, Ss,
3-33, 3-37, 3-41, 3-51, 3-55

Screw, Pan, Phl, M5 X 0.80 X 16, Tcut,Ss,
4-23

Screw, Pan, Phl, M5 X 0.80 X 20, Ss, 3-61

Screw, Pan, 5-10

Screw, Pump, Injection [Ku], 6-25

Screw, Rod, Connecting [Ku], 6-17

Screw, Set [Ku], 6-13, 6-15

Screw, Set, M6 X 1.00 X 40, Ss [Cuppt],
3-69

Screw, Set, 5-12, 5-13, 5-15

Screw, Soc, .25-20 X 0.75, Al, 2-17

Screw, Soc, .50-13 X 1.50, Al, 2-45

Screw, Soc, M16 X 2.0 X 50, 12.9, 2-45

Screw, Soc, M6 X 1.00 X 16, 12.9, 2-23,
2-31, 2-33

Screw, Soc, M8 X 1.25 X 25, 12.9, 2-77,
2-81

Screw, Soc, M8 X 1.25 X 35, 12.9, 2-77,
2-81

Screw, Valve, Steering, 4-19

Screw, W / Washer, 6-20

Screw, With Washer, 5-23

Screw, 4-8, 5-7, 5-23, 5-27

Seal Kit, Cartridge, 4-13, 4-15, 4-17

Seal Kit, Motor [CI], 4-9, 4-11

Seal Kit, Pump, Hyd, 4-7

Seal Kit, Steering [CI], 4-19

Seal Replmt Kit, 4-8

Seal, Afmkt, Bulb, 90, 0.50d, 02ft, 2-15

Seal, Afmkt, Bulb, 90, 0.75d F/11ga 02ft,
2-15, 2-21

Seal, Afmkt, Bulb, 90, 0.75d F/11ga 08ft,
29

Seal, Afmkt, Bulb, Str, 1.0d F/11ga 08ft,
2-19

Seal, Afmkt, Sponge, 0.88 1.00w 08ft,
2-19

Seal, Bulb, Str, .50Hi .50W 047.2L, Adh,
2-83

Seal, Drive, Rear, Grease Cav, 2-45

Seal, Foam, 0.50, 2-9

Seal, Heat [Ku], 6-20

Seal, Heat, 5-23

Seal, Mechanical Assy [Ku], 6-8

Seal, QOil [Ku], 6-27

Seal, Oil, Front [Ku], 6-7

Seal, Oil, Rear [Ku], 6-9

Seal, Oil, 5-7, 5-9, 5-29

Seal, Org [Ku], 6-4, 6-7, 6-25

Seal, Org, .069 X 3.06id, 2-111

Seal, Org, .072 X 00.35id #04, 4-15

Seal, Org, .078 X 00.47id #06, 4-13, 4-15

Seal, Org, .078 X 00.47id 06, 4-17

Seal, Org, .087 X 00.64id #08, 4-15

Seal, Org, 2-23, 5-10, 6-7, 6-10, 6-19

Seal, Panl, Instmt, 2-9

Seal, Plug, Drain [Nitrile], 2-91

Seal, Radiator, 2-37

Seal, Rbr, Clsd, 0.13, Instmt Panl, 2-13

Seal, Shaft, Drain Plug, 2-91

Seal, Stem, Valve [Ku], 6-12

Seal, Valve Stem, 5-12

Seal, Wiper, 2-67

Seal, Wire, 14/16ga [Wp / Mp280 Sealed)],
4-21

Seat, Spring Lower, 5-27

Seat, Spring Upper, 5-27

Seat, Spring, Lower, Injector [Ku], 6-25

Seat, Spring, Upper, Injector [Ku], 6-25

Seat, Suspension, W/1 Arm And Belt, 2-15

Seat, Valve, 5-7

Send-Unit, Fuel [2007], 2-25

Send-Unit, Fuel, 2-25

Send-Unit, Water, Temp, 04npt
1130h/195d, 2-115

Sensor, Level, Lig, 14vdc 01a .62-11,
2-83, 291, 3-5

Sensor, Spd / Dir, 6-30vdc, 2-51

Shaft Widt, Arm, Lift, 2-65

Shaft Widt, Brake, 2-49

Shaft Widt, Pedal, Brake, 2-49

Shaft, Brush, Idler, 2-53, 2-55

Shaft, Fork Lever, 5-30

Shaft, Governor [Ku], 6-13

Shaft, Governor Weight, 5-13

Shaft, Governor, Weight [Ku], 6-13

Shaft, Govnr [Ku], 6-13

Shaft, Govnr, 6-13

Shaft, Idle Gear 1, 5-15

Shaft, Idler, Gear [Ku], 6-15

Shaft, Lever, Spd [Ku], 6-27

Shaft, Motor, Hyd, 4-5

Shaft, Mtg, Sheave, Dsl, 2-31

Shaft, Output, Motor, Hyd [En], 4-9

Shaft, Output, Motor, Hyd, 4-11

Shaft, Output, 4-8

Shaft, Pump, Water, 4-3

Shaft, Pump, 4-7

Shaft, Rocker, Arm [Ku], 6-12

Shaft, Stop Lever, 5-29

Sheave, 01grv, 02.6pd 0.63b [Hc41], 2-31

Sheave, 01grv, 04.1pd 1.6b [XI], 2-31

Sheave, 01grv, Rwk 393400 [3v], 2-31

Sheave, Cshft [Ku], 6-17

Sheave, Fan [Ku], 6-8

Shield Kit, Debris, Repimt [T20], 2-67

Shield Kit, Side, Replmt [T20], 2-75, 2-79

Shield Widt, Switch, Float, 2-91

Shield, Breather, 5-10, 6-10

Shield, Heat, Dsl, 2-35

Shield, Tray, Debris [Trimmed], 2-67

T20 Diesel 331506 (4-10)




CROSS REFERENCE

Shim Kit, 4-7

Shim, Injection Pump 0.20 mm, 5-25

Shim, Injection Pump 0.25 mm, 5-25

Shim, Injection Pump 0.30 mm, 5-25

Shim, Pump, Injection, 6-23

Shim, Tappet, Injection [Ku], 6-25

Shim, Washer, 0.88d 0.51b .020, 2-95

Shim, Washer, 0.88d 0.51b .060, 2-95

Shim, 5-27, 6-23

Shock Absorber, 2.3 Strk, 2-51

Shoe, Brake, 180 X 30mm, 2-47

Shoe, Plstc, Sqge, 14.0, 3-65

Shrd Widt,Fan,Dsl, Repimt [Ce], 2-39

Shrd WIdt,Fan,Dsl, Repimt
[M20/M30/T20], 2-39

Shrd WIdt,Fan,Dsl, Repimt [Tj], 2-39

Shroud Assy, Eng, 2-21

Shroud WIdt, Fan, Dsl, 2-39

Shroud, Front, Trimmed, 2-19

Shroud, Seat, 2-15

Skirt, Debris, Eng Radiator, 2-37

Skirt, Fan, Eng, Dsl, 2-39

Skirt, Front, Disk Head, 1-1, 2-63

Skirt, Neo, .06, 06.85w 27.95I, 08 Hole,
1-1

Skirt, Neo, .06, 07.63w 51.52I, 11 Hole,
2-59

Skirt, Neo, .06, 12.00w 45.88l, 07 Hole,
1-1, 2-59

Skirt, Neo, .18, 10.37w 27.95I, 12 H&S,
1-1

Sleeve, 0.31b 0.50d 0.3I, Ss, 2-77, 2-81,
2-91

Sleeve, 0.49b 0.68d 1.21 [304ss], 2-67,
2-77, 2-81

Sleeve, Cntrl, Pump, Injection [Ku], 6-25

Sleeve, Control, 5-27

Sleeve, Crankshaft, 5-17

Sleeve, Dashpo, Pump, Hyd, Gear, 4-5

Sleeve, Fing, 0.48b 1.25/0.88d 0.6l, Stl,
2-67

Sleeve, Governor, 5-13

Sleeve, Govnr [Ku], 6-13

Sleeve, Nyl, #37 05.01, 2-45

Sleeve, Nyl, 1.22id 14.01, 2-109

Sleeve, P/M, 0.31B 0.44D 1.2L [430Ss],
2-69

Sleeve, P/M, 0.31b 0.50d 0.3 [430ss],
2-85, 2-93

Sleeve, P/M, 0.31b 0.50d 0.7 [430ss],
2-71, 2-85, 2-93

Sleeve, P/M, 0.31b 0.50d 0.9 [430ss],
2-35, 2-53, 2-55, 2-61

Sleeve, P/M, 0.34b 0.63d 0.6l, Bnz, 2-73

Sleeve, P/M, 0.34b 0.63d 1.2, Bnz, 2-71

Sleeve, P/M, 0.37b 0.50d 0.6l [430ss],
3-11

Sleeve, P/M, 0.47b 0.75d 0.5l [430ss],
2-57, 2-63

Sleeve, Pump, Water, 4-3

Sleeve, Rbr, 3.50b 3.58d 1.8l, 3-5

Solenoid, #10, 12vdc, 4-13, 4-15, 4-17

Solenoid, #8, 12vdc, 4-13, 4-15, 4-17

Solenoid, 12v, Valve, Hyd [Cec], 4-10

Spacer [Ku], 6-21

Spacer Plate, 4-8

Spacer, Fan, Dsl [M20/T20], 2-31, 2-33

Spacer, Fan, 2-33

T20 Diesel 331506 (4-10)

Spacer, Hub, Keyed, 2-61, 3-7, 3-9

Spacer, Plstc, Ny, 2-15

Spacer, Rlr, 2-67

Spacer, Sqge, Side Brush, Rbr, 3-9

Spacer, Valve, Steering, 4-19

Spacer, 2-61, 3-7, 3-9

Spool, Pilot, Hyd, 4-13, 4-15, 4-17

Spring Kit, Flat, Replmt [T20], 2-65

Spring Kit, Scu [CI], 4-19

Spring, Brush, 5-21, 6-19

Spring, Cmpr, 0.970d .11wir 2.5l, 2-67

Spring, Cmpr, 0.400d .04wir 00.61, Ss,
3-69

Spring, Cmpr, 0.420d .06wir 1.501, 2-61

Spring, Cmpr, 0.90d .042wir 02.01, 2-71

Spring, Cmpr, 18.8d, 1.6w, 57.11, 2-17

Spring, Cmpr, Plunger [Ku], 6-25

Spring, Cmpr, Relief [Ku], 6-7

Spring, Cmpr, Rocker [Ku], 6-12

Spring, Cmpr, Valve, Injector [Ku], 6-25

Spring, Delivery Valve, 5-27

Spring, Dsl, 1.000d 0.50id 1.7, 2-73

Spring, Ext [Ku], 6-19

Spring, Extn, 0.750d X 0.09wir, 2.5, 2-77,
2-81

Spring, Extn, 0.750d X 0.12wir, 4.3, 2-51

Spring, Extn, 1.690d X 0.20wir, 9.5, 2-65

Spring, Extn, 1.680d X .203wir, 7.5l, 2-57

Spring, Flat, .06 X 4.13 X 6.51 4 Hole, 2-65

Spring, Flat, Retainer, Screen, 2-69

Spring, Governor [Ku], 6-28

Spring, Governor, 5-30

Spring, Keeper, 2-73

Spring, Motor, Hyd, 4-5

Spring, Plunger, 5-27

Spring, Return, 5-29

Spring, Rocker Arm, 5-12

Spring, Start [Ku], 6-28

Spring, Start, 5-30

Spring, Tors [Ku], 6-27

Spring, Tors, 0.75id .06wir 02.8coil, 2-49

Spring, Tors, 1.13id .12wir 02.3coil Rh,
2-49

Spring, Valve [Ku], 6-12

Spring, Valve, 5-12

Spring, Wir, 0.08d, Brake, Parking, 2-49

Spring, Wir, 0.16d, Brush Retaining [T5],
2-3

Spring, Wir, 0.16d, Brush Retaining, 2-3,
2-5

Spring, Wir, 0.25d, Return, Brake, 2-47

Spring, 4-5, 5-7, 5-21, 6-19

Squeegee Assy, Sba, Linatex, 1-1, 3-7

Squeegee Assy, Sba, Ure, 1-1, 3-7

Squeegee Kit, Rear, Replmt [M20/T20],
2-71

Squeegee Widt, Rear, 2-71

Starter, 12vdc [Kubota], 6-19

Steer-Control, Hyd#05, 06.1 2030 (See
Breakdowns), 2-17

Steer-Control, Hyd05, 06.1 2030, 4-19

Stem, Valve, Hyd [4w2p], 4-17

Stem, Valve, Hyd, 4w2p, 4-13, 4-15

Stem, Valve, Hyd, 4-13, 4-15, 4-17

Stop, Rotation, 2-73

Stopper, Cam [Ku], 6-15

Stopper, Camshaft, 5-15

Stopper, Fuel [Ku], 6-13

Stopper, 5-13

Strainer WIdt, Trough, Debris 4.3w 15.L,
2-69

Strainer, Hyd, 25gpm 100mesh Psi,
2-115

Strainer, Hyd, 25 Gpm 100 Mesh, 1-1

Strainer, Soltn, 20 Mesh, Cyl 3.5d 9.5I,
35

Strap, Rbr, 13.2I [2/S Hooks], 3-71, 3-73

Strap, Rbr, Tie-Down, 2/Hooks 19.01, 2-43

Strap, Sppt, 2-51

Strap, Static, .19 1.1w 25.01 W/ Grommet,
2-67

Strap, Static, W/Grommet, .19 1.1w 25.01
(Disk Scrub Head), 2-7

Strap, Tank, Gas, 2-25

Strip Mtg, Seal, 2-19

Strip, Non-Slip, 0.50w 06.0l, 2-71

Strip, Rbr, 0.06 03.54w 03.5] [Neo/60],
3-45

Stud [Ku], 6-7, 6-11, 6-12, 6-23, 6-27

Stud, .31-18 2.75| M8 X 1.25, Ss, 2-71

Stud, Ball, .39d .31-16, Gasspring, 2-15

Stud, Wheel, .50-20 X 1.50l, 0.370th, 2-45

Stud, 5-7, 5-11, 5-12, 5-25, 5-29, 5-31

Support Widt, Sqge, Lh Rear, 3-79

Support Widt, Sqge, Rh Rear, 3-79

Switch Assy, Press, 3.0, 19.51 Tube, 3-5

Switch Kit, Pump, Repair,, 4-21

Switch, Ignition [Ku], 2-13

Switch, Magneto [Ku], 6-19

Switch, Press, 10psi, Spst, 3-19

Switch, Press, 50 Psi, Pm02, 3-47

Switch, Press, Dpdt 0006psi, 2-23

Switch, Press, Hyd, 18-24psi, Spst, No,
2-115

Switch, Rocker, Dpdt On/Off/On, 2-13

Switch, Rocker, Dpdt, On / None / On,
3-71,3-75

Switch, Rocker, Spst, Mom, 3-45

Switch, Snap, 15A Nc, RIr, 2-49

Switch, Thermostat, Water, 2-23

T

Tank Kit, Soltn, W/ Bracket, Replmt, 2-83

Tank, Coolant, 03.30w 4.7hi 04.71,1liter,
2-41

Tank, Coolant, 03.6W 04.1HI 05.5L,1Liter,
2-41

Tank, Coolant, 04.7 03.3 4.7deep, 1liter,
2-37

Tank, Detgt, Trimmed, 3-5

Tank, Fuel, 11.2gal, Dsl, Repimt [2007],
2-25

Tank, Fuel, 11.2gal, Dsl, Repimt, Ce[08],
2-25

Tank, Fuel, 11.2gal, Dsl, Repimt, 2-25

Tank, Recvy, Trimmed, 2-91

Tank, Soltn, W/ Es [T20], 2-83

Tank, Soltn, W/ Label, 2-83

Tape, Warning, Left, Blk/Yel [33Mtr], 2-137

Tape, Warning, Rh, Blk/Yel [33Mtr], 2-137

Tappet [Ku], 6-15

Tappet, Pump, Injection [Ku], 6-25

Tappet, 5-15

Terminal, Bullet, Mal, .157d, 12ga, 3-61

7-25




CROSS REFERENCE

Terminal, Fem, Mp280, Sealed, 18-16ga,
4-21

Terminal, Tab, .25 .19h .84, 2-23

Thermostat, 180deg, 1.7d [Ku], 5-31, 6-29

Thrust Bearing, 4-8

Tie, Cable, 11.3I, 2.75d Max, 3-19

Tie, Cable, Nyl, 07.31 .19w 1.8 Max D,
2-13, 2-27, 2-37, 2-39, 2-41, 2-45,
2-55, 2-109, 3-19

Tie, Cable, Nyl, 11.0L, .14W, 3.0 Max. D,
3-47

Tie, Cable, Nyl, 14.5] .30w 4.0 Max D,
4-23

Tie, Cable, Nyl, 15.31. W 4.5 Max D,
2-37, 3-19, 3-25, 3-27, 3-37

Timer, 12vdc, 10 Sec, 2-27

Tire Assy, Solid, 16.0X3.5 2.43B, 2-47

Tire Assy, Solid, 16.0x3.5 2.43b, 1-1

Tire Assy, Solid, 18.0X6.0 4.5BC/5Bolt,
2-45

Tire Assy, Solid, 18.0x6.0 4.5bc/5bolt, 1-1

Tire, Non-Skid, 18.0X6.0X12.10, 2-45

Tire, Solid, Non-Skid, 16.0X3.5X12.12,
2-47

Tray Kit, Debris, Repimt [T20], 2-69

Tray Widt, Drip, Dsl, 2-27

Tray WiIdt, Drip, Fuel, 2-27

Tray Widt, Fuel, 2-25

Tray, Debris, Trimmed, 2-69

Tray, 3-71, 3-73

Tread, Non-Skid, 01.9w 08.0l, 2-7

Tread, Non-Skid, 02.2w 11.5l, 3-13

Tread, Non-Skid, 03.0w 11.6l, 2-7, 2-9,
2-51

Tube Assy, Plug, Drain, 2-91

Tube Kit, Hyd, Case Drain [M20/T20], 2-55

Tube Kit, Tank, Recvy, Repimt, 2-93

Tube Kit, Tank, Soltn, Replmt, 2-85

Tube WIdt, Exhaust, 1.5d, 4 Hole Fing,
2-35

Tube Widt, Leg, Ohg, Lh, Pntd, 3-63

Tube Widt, Leg, Ohg, Rh, Pntd, 3-63

Tube WIdt, Plug, Drain, 2-91

Tube Widt, Torque, 2-57, 2-63

Tube WiIdt, Vacuum, 2-69

Tube, 0.38id 0.750d 00.3I, Ss, 2-33

Tube, 0.50d 0.32b 00.4l, Ss, 2-85, 2-93

Tube, 00.38d 00.26b 00.31 St Plt,
2-51

Tube, 00.50d 00.38b 00.61 Stl, 2-51

Tube, Breather, 5-10, 6-10

Tube, Distribution, Water, 2-87

Tube, Drain, Starter, 6-19

Tube, Exhaust, 1.5d, 2-35

Tube, Exhaust, Dsl, 2-35

Tube, Hyd, 08 Jf08/Jf08, 3-15

Tube, Hyd, 08 Jf08/Jm08, 2-53

Tube, Hyd, Brush Return, W/ Cd
[M20/T20], 2-55

Tube, Hyd, Main Return [M20], 2-113

Tube, Hyd, Sqge, 2-113

Tube, Injector, Pipe #1 [Ku], 6-20

Tube, Injector, Pipe #2 [Ku], 6-20

Tube, Injector, Pipe #32 [Ku], 6-20

Tube, Pin [Ku], 6-3

Tube, Pvc, Clr, 4.0 [Shc80], 3-23, 3-25,
3-27, 3-29

Tube, Radiator, Lower, Dsl, 2-37, 2-41

7-26

Tube, Rnd, 1.75d 0.77b 01.11, Stl, Pntd,
2-45

Tube, Rnd, 3.00d 2.90b 02.0l, Ss, 2-85,
2-93

Tube, Seat, Valve, Oil [Ku], 6-7

Tube, Vacuum, 2-7

Tube, Vinyl, Pump, Water, 4-3

Tube, Wand, Vacuum, Metal [1pick=1box],
3-65

Tubing Connctr.Kit, Gorman Pmp, 4-20

U
Upper Hsg Kit, Pump, Repair,, 4-21

\'/

Valve Assy, Relief [CI], 4-19

Valve Assy, Water, Solenoid , 12vdc, 2-87,
2-89

Valve Assy, Water, Solenoid, 12vdc, 3-13,
3-51

Valve Kit, Poppet, Gorman Rupp, 4-20

Valve Stem, N.O.Valve, Hyd, 4-10

Valve, Breather, Complt, 5-10, 6-10

Valve, Check, 0002psi [Fast li+], 4-24

Valve, Check, 0002psi Bm04/Bm04, 3-21

Valve, Check, 0005psi [Fast li+], 4-24

Valve, Check, 0005psi Bm06/Bm08, 3-33

Valve, Check, 0005psi Pm04/Bm06, 3-47

Valve, Check, 2Gpm .5Psi Bm08/Bm08,
3-55

Valve, Check, 2gpm .5psi Bm08/Bm08,
3-51

Valve, Check, Pump, Water, 4-3

Valve, Check, 4-13, 4-15, 4-17

Valve, Cnitrl, Hyd (See Breakdowns), 2-117

Valve, Cntrl, Hyd [M20 And T20] (See
Breakdowns), 3-15

Valve, Cntrl, Hyd [M20 And T20], 4-13

Valve, Cntrl, Hyd, Solenoid, 03/16gpm,
417

Valve, Cntrl, Hyd, 4-15

Valve, Cntrl, Water, 3-69

Valve, Delivery, 5-27

Valve, Eng [Delivery, Ku], 6-25

Valve, Exhaust [Ku], 6-12

Valve, Exhaust, 5-12

Valve, Hyd Cartridge 10no/-0, 4-10

Valve, Hyd, Check, Jm08/Om08 5000psi,
3-15

Valve, Hyd, Solenoid 12vdc 3000psi (See
Breakdowns), 3-15

Valve, Inlet, 5-12

Valve, Intake [Ku], 6-12

Valve, Motor, Hyd, 4-5

Valve, Relief, 3000 Psi, 4-7

Valve, Relief, 4000 Psi, 4-7

Valve, Relief, 4-13, 4-15, 4-17

Valve, Shutoff, 3-75, 3-77

Valve, Solenoid, 12vdc, Water Flow, 3-29,
3-37, 3-55

Valve, Solenoid, Water Flow, 12vdc, 3-25

Valve, Stem, No, 4-13, 4-15, 4-17

Valve, Vent, Air, Float Type, 3-47

Valve, Water, 12vdc, 6.0mm, 04pf, 3-19

Valve, Water, Solenoid, 12vdc 0.08pf, 3-3

Valve, Water, Solenoid, 12vdc 6.0mm
Pf04, 3-33

Valve, Water, Solenoid, 12vdc, Water Flow,
3-41

Video, Oprtr, Dvd [W/Checklist T20], 3-81

w

Wand Assy, Power, 3-69

Wand Kit, Vac, Sqge, Ci [T20], 3-65

Wand, Dbl Bend, 38.1mmd, 3-69

Washer 1, 5-12

Washer 2, 5-12

Washer, Adjusting [Ku], 6-21

Washer, Belleville, .31, 2-51

Washer, Collar, Gear [Ku], 6-15

Washer, Flat [Ku], 6-12, 6-27

Washer, Flat, .78b 1.75d .18, Ss, 2-91

Washer, Flat, #06, 2-37, 3-65, 3-71, 3-73

Washer, Flat, #08, Ss, 2-3

Washer, Flat, #08, 2-15

Washer, Flat, #10 Ss, 2-51

Washer, Flat, #10, Ss, 3-3, 3-19, 3-25,
3-29, 3-75, 3-77

Washer, Flat, #10, 2-15, 2-21, 2-31, 2-43,
3-71, 3-75

Washer, Flat, 0.25 Fendr, 2-15, 2-21

Washer, Flat, 0.25 Sae, 2-15, 2-17

Washer, Flat, 0.25 Std, 2-49, 2-51, 3-19,
3-21

Washer, Flat, 0.25, Fendr, 2-39

Washer, Flat, 0.25, Sae, 2-25, 2-29, 2-31,
2-33, 2-35, 2-51

Washer, Flat, 0.25, Ss, 2-5, 2-59, 2-61,
2-63, 2-67, 2-69, 2-87, 2-89, 2-91,
3-3, 3-59

Washer, Flat, 0.25, Std, 2-9, 2-27, 2-31,
2-37, 2-39

Washer, Flat, 0.27B 0.69D .05, Ss, 3-33

Washer, Flat, 0.27b 0.69d .05, Ss, 2-83,
3-45

Washer, Flat, 0.31 Sae, 2-9, 2-45, 2-51,
2-77, 2-81

Washer, Flat, 0.31 Std, 2-51, 2-115

Washer, Flat, 0.31, Sae, 2-39, 2-69, 2-85,
293

Washer, Flat, 0.31, Ss, 2-29, 2-35, 2-37,
2-59, 2-61, 2-65, 2-67, 2-71, 2-73,
2-77, 2-81, 3-3, 3-7, 3-11

Washer, Flat, 0.31, Std, 2-7, 2-9, 2-15,
2-17, 2-19, 2-21, 2-23, 2-25, 2-27,
2-31, 2-33, 2-35, 2-37, 2-39, 2-41,
2-45, 2-49, 2-53, 2-55, 2-57, 2-63,
2-65, 2-83, 2-85, 2-89, 2-91, 2-93,
2-113, 3-11, 3-13, 3-15, 3-63, 3-71,
3-75

Washer, Flat, 0.32b 1.00d .12, Ss, 2-9,
2-15, 2-21, 2-67, 2-69, 2-83, 2-85,
291, 2-93, 2-95, 2-117, 3-5, 3-21,
3-33, 3-45, 3-59, 3-61, 3-75, 3-77

Washer, Flat, 0.34b 0.75d .12 [Viton], 3-19

Washer, Flat, 0.38 Sae, 2-51, 2-57, 2-73,
2-111

Washer, Flat, 0.38 Std, 2-15, 2-51, 2-73,
3-7, 3-9, 3-63

Washer, Flat, 0.38, Sae, 2-23, 2-29, 2-31,
2-39

T20 Diesel 331506 (4-10)




CROSS REFERENCE

Washer, Flat, 0.38, Std (Disk Scrub Head),
2-7

Washer, Flat, 0.38, Std, 2-31, 2-33, 2-39,
2-41, 2-61, 2-83, 3-71, 3-73, 3-79,
3-80

Washer, Flat, 0.38b 0.88d .08, Ss, 2-73

Washer, Flat, 0.38b 1.25d .12, Neo, 2-69

Washer, Flat, 0.40b 1.12d .12, Ss, 2-37,
2-39, 2-95, 3-63

Washer, Flat, 0.41b 1.25d .12, Pye, 2-15

Washer, Flat, 0.44b 1.00d .08, Ss, 2-7,
2-67, 2-69, 3-13, 3-79

Washer, Flat, 0.50 Sae, 2-17, 2-47, 3-11

Washer, Flat, 0.50, Sae, 2-37

Washer, Flat, 0.50, Std (Disk Scrub Head),
2-7

Washer, Flat, 0.50, Std, 2-7, 2-23, 2-67

Washer, Flat, 0.53b 1.88d .12, Stl, PI, 2-9,
2-23, 2-71

Washer, Flat, 0.56b 1.38d .11, Ss, 2-57,
2-63, 2-65, 2-77, 2-81

Washer, Flat, 0.62 Sae, 2-19

Washer, Flat, 0.66b 1.00d .12, Rbr, 3-3,
3-75, 3-77

Washer, Flat, 0.69b 1.19d .08, Stl, PI, 2-73

Washer, Flat, 0.75 Sae, 2-45

Washer, Flat, 0.76b 1.50d .06, Ss, 2-47

Washer, Flat, 0.79b 1.18d .06, Nyl, 2-85,
293

Washer, Flat, 0.81b 1.06d .06, Stl, 2-37,
2-39

Washer, Flat, 08, Ss, 4-23

Washer, Flat, 08, 3-45

Washer, Flat, 1.10b 1.50d .12, Stl, PI, 2-33

Washer, Flat, 1.15b 1.75d .08, Stl, 2-13

Washer, Flat, 1.26b 1.88d .13, Stl, 2-7,
3-13

Washer, Flat, 1.39b 2.12d .13, Stl, 2-45

Washer, Flat, 10, Ss, 2-33, 2-49, 3-33,
3-37, 3-41, 3-45, 3-51, 3-55

Washer, Flat, 10, 2-33, 3-45, 3-61

Washer, Flat, 2.16b 3.50d .16, Felt, 2-45

Washer, Flat, Belleville, .25, 2-67, 2-77,
2-81

Washer, Flat, Belleville, .31, 2-33, 2-85,
2-93, 2-95, 3-11

Washer, Flat, Belleville, .38, 2-77, 2-81

Washer, Flat, Belleville, .50, 2-67, 2-77,
2-81

Washer, Flat, M21.0b X 37d X 3, 2-47

Washer, Flat, Pump, Hyd, 4-7

Washer, Lock, Int, #10, Ss, 3-19

Washer, Lock, Int, 0.38, 2-31, 2-33

Washer, Lock, Int, 08, Ss, 4-23

Washer, Lock, Int-Ext, 0.31 (Disk Scrub
Head), 2-7

Washer, Lock, Int-Ext, 0.31, 2-67

Washer, Lock, Split [Ku], 5-31, 6-7, 6-23,
6-27

Washer, Plain [Ku], 6-18, 6-21

Washer, Plain, 5-12, 5-29, 5-30

Washer, Pump, Hyd [En], 4-7

Washer, Rbr, 4-3

Washer, Sealing, 0.28b 0.75d Ss, Neo,
2-91

Washer, Shaft, Rocker [Ku], 6-12

Washer, Shid, Nyl [8-32], 2-13

Washer, Spring, 5-7, 5-25, 5-29

T20 Diesel 331506 (4-10)

Washer, Thrust [Ku], 6-13

Washer, Thrust, 0.34b 1.50d .06, 2-85,
2-93

Washer, Thrust, 0.61b 1.25d .06, Fgl,
2-73, 2-75, 2-77, 2-79, 2-81, 3-7

Washer, Thrust, 1.00b 1.75d 0.13w, Fbr,
3-11

Washer, Thrust, 5-13

Washer,Flat 0.25, Ss, 2-3, 3-71, 3-73

Weight, Comp, Govnr [Ku], 6-13

Wheel, 06.0d 2.00w 1.19b, Gray Rbr, 2-7,
3-13

Wheel, 3.0d 0.87w 0.44b, Rbr, Pp Core,
2-69

Wheel, 3.0d 1.38w 0.50b, 1-1, 2-73

Wheel, 4.0d 0.89w 0.64b, 2-71

Wheel, 41.3d 19.1w, Rbr, 3-69

Wheel, Steering, 14.3d 0.81b 36tooth,
2-17

Wire, Ground, 2-33

Yoke, 6-19

Home §| Find...

7-27




CROSS REFERENCE

7-28 T20 Diesel 331506 (4-10)
Home §| Find... § Go To.. n n



	T20 Diesel CE Parts Manual
	GENERAL RECOMMENDED MAINTENANCE
	General Recommended Maintenance Items

	STANDARD PARTS
	Fig. 1 -- Brushes, Replacement, Scrub Head
	Fig. 2 -- Brushes, Replacement, Side Brush
	Fig. 3 -- Main Frame Group
	Fig. 4 -- Operator Station
	Fig. 5 -- Operator Station
	Fig. 6 -- Instrument Panel Group, Diesel
	Fig. 7 -- Seat Group
	Fig. 8 -- Steering Group
	Fig. 9 -- Front Cover Group
	Fig. 10 -- Engine Cover Group
	Fig. 11 -- Engine and Mount Group, Diesel
	Fig. 12 -- Engine Fuel Tank Group, Diesel
	Fig. 13 -- Engine Fuel Line Group, Diesel
	Fig. 14 -- Engine Air Cleaner Group, Diesel
	Fig. 15 -- Engine Alternator Group, Diesel (0000-- xxxx)
	Fig. 16 -- Engine Alternator Group, Diesel (xxxx-- )
	Fig. 17 -- Engine Muffler Group, Diesel
	Fig. 18 -- Engine Radiator Group, Diesel (0000-- 0188)
	Fig. 19 -- Engine Radiator Group, Diesel (0189-- )
	Fig. 20 -- Engine Radiator Hose Group, Diesel (0189-- )
	Fig. 21 -- Battery and Electrical Group
	Fig. 22 -- Wheel Group, Front Drive
	Fig. 23 -- Wheel Group, Rear
	Fig. 24 -- Brake Pedal Linkage Group
	Fig. 25 -- Directional Pedal and Linkage Group, Diesel
	Fig. 26 -- Cylindrical Scrub Brush Drive Group, Left Side
	Fig. 27 -- Cylindrical Scrub Brush Drive Group, Right Side
	Fig. 28 -- Cylindrical Scrub Brush Head Lift Group
	Fig. 29 -- Cylindrical Brush Head Skirt Group
	Fig. 30 -- Disk Scrub Head Drive Motor Group
	Fig. 31 -- Disk Scrub Head Lift Group
	Fig. 32 -- Rear Squeegee Lift Group
	Fig. 33 -- Cylindrical Scrub Head Debris Tray Mount Group
	Fig. 34 -- Cylindrical Scrub Head Debris Tray Group
	Fig. 35 -- Squeegee Group, Rear
	Fig. 36 -- Squeegee Linkage Group, Rear
	Fig. 37 -- Cylindrical Scrub Head Squeegee Group, Right Side
	Fig. 38 -- Squeegee Lift Group, Right Side
	Fig. 39 -- Cylindrical Scrub Head Squeegee Group, Left Side
	Fig. 40 -- Squeegee Lift Group, Left Side
	Fig. 41 -- Solution Tank Group
	Fig. 42 -- Solution Tank Drain Group
	Fig. 43 -- Solution Control Group, Cylindrical Scrub Head
	Fig. 44 -- Solution Control Group, Disk Scrub Head
	Fig. 45 -- Recovery Tank Group
	Fig. 46 -- Recovery Tank Drain Group
	Fig. 47 -- Vacuum Fan Group, Scrubbing
	Fig. 48 -- Hydraulic Schematic (0000-- 0042)
	Fig. 49 -- Hydraulic Schematic (0043-- )
	Fig. 50 -- Hydraulic Hose Group, Steering and Propel
	Fig. 51 -- Hydraulic Hose Group, Pump and Vacuum Fan
	Fig. 52 -- Hydraulic Hose Group, Cylindrical Brush
	Fig. 53 -- Hydraulic Hose Group, Disk Brush
	Fig. 54 -- Hydraulic Hose Group, Squeegee Lift
	Fig. 55 -- Hydraulic Pumps Group
	Fig. 56 -- Hydraulic Cooler and Tubes Group
	Fig. 57 -- Hydraulic Reservoir Group
	Fig. 58 -- Hydraulic Valves Group
	Fig. 59 -- Electrical Schematic
	Fig. 60 -- Electrical Schematic, Diesel Engine Harness
	Fig. 61 -- Electrical Wire Harnesses Group
	Fig. 62 -- Label Group

	OPTIONS
	Fig. 1 -- ES Pump Group
	Fig. 2 -- ES Tanks Group
	Fig. 3 -- Side Brush Motor Group (0000-- 0180)
	Fig. 4 -- Side Brush Motor Group (0181-- )
	Fig. 5 -- Side Brush Lift Group
	Fig. 6 -- Side Brush Solution Control Group
	Fig. 7 -- Side Brush Hydraulic Valve Group
	Fig. 8 -- Side Brush Hydraulic Hose Group
	Fig. 9 -- Fast Solution Pump Group (0000-- 0129)
	Fig. 10 -- Fast Air Pump and Detergent Group (0000-- 0129)
	Fig. 11 -- Fast Foam Filter Group, Cylindrical Scrub Head (0000-- 0129)
	Fig. 12 -- Fast Foam Filter Group, Cylindrical Scrub Head with Side Brush (0000-- 0129)
	Fig. 13 -- Fast Foam Filter Group, Disk Scrub Head (0000-- 0129)
	Fig. 14 -- Fast Foam Filter Group, Disk Scrub Head with Side Brush (0000-- 0129)
	Fig. 15 -- Fast Wire Harness Group (0000-- 0129)
	Fig. 16 -- FaST Pumps and Detergent Group (0130-- )
	Fig. 17 -- FaST Solution Supply Group, Cylindrical Scrub Head (0130-- )
	Fig. 18 -- FaST Solution Supply Group with Side Brush, Cylindrical Scrub Head (0130-- )
	Fig. 19 -- FaST Solution Supply Group, Disk Scrub Head (0130-- )
	Fig. 20 -- FaST Solution Supply Group with Side Brush, Disk Scrub Head (0130-- )
	Fig. 21 -- Fast Wire Harness Group (0130-- )
	Fig. 22 -- ec-- H20 Install Kits (not for customers)
	Fig. 23 -- ec--H20 Solution Pump Group
	Fig. 24 -- ec-- H20 Solution Pump Supply Group
	Fig. 25 -- ec-- H20 Solution Supply Group, Cylindrical Scrub Head
	Fig. 26 -- ec-- H20 Solution Supply Group, Cylindrical Scrub Head with Side Brush
	Fig. 27 -- ec-- H20 Solution Supply Group, Disk Scrub Head
	Fig. 28 -- ec-- H20 Solution Supply Group, Disk Scrub Head
	Fig. 29 -- ec-- H20 Wire Harnesses Group
	Fig. 30 -- Backup Alarm Kit
	Fig. 31 -- Light Kit, Flashing
	Fig. 32 -- Overhead Guard Kit
	Fig. 33 -- Vacuum Wand Kit
	Fig. 34 -- Power Wand Hose Assembly
	Fig. 35 -- Power Wand Assembly
	Fig. 36 -- Power Wand Pump and Mount Group
	Fig. 37 -- Power Wand Pump and Mount Group with Spray Nozzle
	Fig. 38 -- Spray Nozzle Kit
	Fig. 39 -- Spray Nozzle Kit with Power Wand
	Fig. 40 -- Squeegee Guard Kit
	Fig. 41 -- Heavy Duty Bumper Kit
	Fig. 42 -- Documentation Group

	BREAKDOWNS
	Fig. 1 -- Extended Scrub Pump Breakdown, 1021210
	Fig. 2 -- Hydraulic Motor Breakdown, 379609
	Fig. 3 -- Hydraulic Pump Breakdown, 1024251
	Fig. 4 -- Hydraulic Motor Breakdown, 71729
	Fig. 5 -- Hydraulic Motor Breakdown, 1029379
	Fig. 6 -- Hydraulic Motor Breakdown, 53485
	Fig. 7 -- Hydraulic Motor Breakdown, 1024407
	Fig. 8 -- Hydraulic Valve Breakdown, 1018938
	Fig. 9 -- Hydraulic Valve Breakdown, 1020394
	Fig. 10 -- Hydraulic Valve Breakdown, 1037805
	Fig. 11 -- Hydraulic Steering Valve Breakdown, 1024260
	Fig. 12 -- Metering Solution Pump Breakdown, 73260
	Fig. 13 -- Water Pump Breakdown, 1026743
	Fig. 14 -- ec-- H20 Module Assembly Breakdown, 9007882
	Fig. 15 -- FaST Injector Assembly Breakdown, 9004515

	1027591 ENGINE PARTS
	Fig. 1 -- Crankcase Group
	Fig. 2 -- Oil Pan Group
	Fig. 3 -- Cylinder Head Group
	Fig. 4 -- Gear Case Group
	Fig. 5 -- Water Pump Group
	Fig. 6 -- Main Bearing Case Group
	Fig. 7 -- Head Cover Group
	Fig. 8 -- Manifold Group
	Fig. 9 -- Valve, Rocker Arm Group
	Fig. 10 -- Fuel Camshaft Group
	Fig. 11 -- Camshaft Group
	Fig. 12 -- Piston and Crankshaft Group
	Fig. 13 -- Flywheel Group
	Fig. 14 -- Starter Breakdown, 74405
	Fig. 15 -- Nozzle Holder and Glow Plug Group
	Fig. 16 -- Injection Pump Group
	Fig. 17 -- Injection Pump Breakdown
	Fig. 18 -- Idling Group
	Fig. 19 -- Speed Control Plate Group
	Fig. 20 -- Governor Group
	Fig. 21 -- Water Flange Group

	1040096 ENGINE PARTS
	Fig. 1 -- Crankcase Group
	Fig. 2 -- Oil Pan Group
	Fig. 3 -- Cylinder Head Group
	Fig. 4 -- Gear Case Group
	Fig. 5 -- Water Pump Group
	Fig. 6 -- Main Bearing Case Group
	Fig. 7 -- Head Cover Group
	Fig. 8 -- Manifold Group
	Fig. 9 -- Valve, Rocker Arm Group
	Fig. 10 -- Fuel Camshaft Group
	Fig. 11 -- Camshaft Group
	Fig. 12 -- Piston and Crankshaft Group
	Fig. 13 -- Flywheel Group
	Fig. 14 -- Starter Breakdown, 74405
	Fig. 15 -- Nozzle Holder and Glow Plug Group
	Fig. 16 -- Nozzle Holder Breakdown
	Fig. 17 -- Injection Pump Group
	Fig. 18 -- Injection Pump Breakdown
	Fig. 19 -- Idling Group
	Fig. 20 -- Speed Control Plate Group
	Fig. 21 -- Governor Group
	Fig. 22 -- Water Flange Group

	CROSS REFERENCE
	PART NUMBER TO PAGE NUMBER CROSS REFERENCE LIST
	PART DESCRIPTION TO PAGE NUMBER CROSS REFERENCE LIST



	home page: 
	next page: 
	Find: 
	go to: 
	page up: 


